
July '91 This parts list also includes the optional accessories 
for your convenience when ordering. 

Ryobi 522P 
Ryobi 522PFH 

2/1 COLOR OFFSET PRESS 





120 
5522G 5522Z 

710  240 570 567 720 

5522 Z 

540 
5522G 

560 612 
5522Z 5522G 

550 520 
1ike1RI1 Operation side 

330 

325 

280 

320 
380 

117 

560 

115 

250 650 460 

5523Z. 5523G 5522G 

530  575 575 
533 

5522G 

545 

611 

260 
270 
290 
295 

576 577 

5g5243Z  " 

522(  1 
2 

552 Z / G 

530 533 
535 537 

350 

340 

355 

390 

615 

5523 Z / G 5523Z 5523 Z / G 

531 370 620 610 
534 375 
535 
537 
550 
567 

245 510 
520 540 
570 735 

740 

5523 Z 

730 

410 
420 
430 
450 
470 

440 

110 

5A14"F4ltIl Non operation side 
( nE) 0)-(.,  1,1d, Ryobi 522PF 
(Note) This illustration shows the Rvobi 522PF. 

teft#-%-1  Machine model No. : 5522 Z, 5522 G, 5523 Z , 5523 G 





RAL / SECTION INDEX t 9 a /SECTION 

110-120 

130-140 

—11.115 

;Fii 

Bed, Frame section 

Lubrication section 

* 14.5 Main section 210-295 

trk Feeder section 310-390 

Delivery section 410-470 

Ink, Water section 510-577 

g Electrical section 610-630 

514 A 1 If Accessories 1 section 650-690 

Cover section 710-740 

Icf A 2 Accessories 2 section 830 

*17 A t 1-4 * Part number index 



Copyright©1990Ryobi Limited. All rights reserved. This manual may not be duplicated, 
reproduced or transmitted (in whole or in part) in any form or by any means, electronic 
or mechanical, (including without limitation photocopy, facsimile, recording or any infor-
mation storage and retrieval system) without the prior written consent of Ryobi Limited. 

Disclaimer of Warranties (Express or Implied). While due care has been taken in the pre-
paration of this manual, Ryobi Limited makes no representation or warranties with respect 
of the adequacy or accuracy hereof and specifically disclaims any implied warranties of 
merchantability or fitness for any particular purpose. Further, Ryobi Limited reserves the 
right to revise this publication and to make changes (both substantial and insubstantial 
in nature) in the contents hereof from time to time hereafter without obligation of Ryobi 
Limited to notify any person or organization of such revisions or changes. 

Safety Warning. Safety devices have been installed for your protection and safety. 
The removal, disconnection or alteration of any safety guard, protective cover, safety 
interlock or other safety or protective device comprising part of the equipment described 
herein poses an undue safety hazard. 

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or liability for personal 
injury, death or property damage caused by or arising out of (1) the removal, disconnection 
or alteration of any safety guard, protective cover, safety interlock or other safety or 
protective device comprising part of the equipment described herein, or (2) the failure 
of the person or persons operating the equipment described herein or servicing or repairing 
the same to observe all operating and safety procedures and warnings contained herein. 

Warning / if a 

1. This manual may not be copied partially or fully without the permission of Ryobi. 

2. The contents of this manual are subject to change without any notification. 

3. This manual's contents have been carefully checked but if you notice something 

that is unclear, a mistake, or something is left out, please contact Ryobi. 

4. We are not responsible for any machine poor operation results. 

. :_.-.LdMiEttCrtivt -t 
2.  
3. *MIPM:-Dt/vrfi VI:Ji Utt,  

tER 44Licz 6pAh4) 19 t Lit 611R Itt -efailfirEt 
4. i  Utt..-MWDWW:ov)-C1131-M,7_75,7A--)6 -tWilttiltaZ 

1) t--4-0)--c'f-TATt 



Ryobi 522PF 
Ryobi 522PFH 

PARTS LIST 

Lopittnts 9 3 —•AzT-tiMIJ AN'tNii.,_ItifT St) 19 hIL 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 

.(atz) Ryobi 522PF 9 , Ryobi 522PFH 

4A1145AVL-Do .--00). "522PFH" LIRIEU-Ctivito 

(Note) This parts list is based on the Ryobi 522PF. 

Ryobi 522PFH exclusive parts are indicated with the "522PFH". 



5523 11 112-1 

5523z 5523 “5232/0 
245  510 531 370 620 610 
520.  540 535 375 
570  735 550 

740 567 

/ D  —V. ,J A I- 
1.   

ZO)i —V ,J A Mt, -/J\  ‘)I.,--- 1 1tt-f h- L F- -CIAHAL -CL‘ t. 
i- t1 -ftt1=_M-rt1175‘tttz-1' 5. "t i#J4-" LaTu4 -4- . 

(A) t > 

5523G 110 
2./ -7T7t. 

*t9:..,9i#J4Its44L -t9aiff—ft ta-**00t. 

2. ') A .ftL\ 
1) 1041 VIA #-RbqQ tz I, \ 

5Z4UtzOgRA 

2) fIRN3#- I5c4-Db\ -DT lxt, Elzit4-)4-t..-CLNZ75‘tPhhq-II tzL\it* 

   

   

 

**0)*Ick t it -'4L --t>*• 1111.-- - . 

 

    



5523 11 112-1 

5523Z 5523Z 5523Z/G 

245 510 531 370 620 610 
520 .  540 535 375 
570 735 550 

740 567 

How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5523G 110 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Find the section number needed 
Part to replace on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

  

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual 



/ CONTENTS 

Section No. t Section name Page 

< '.< V K, 7 Li —LS> <Bed, Frame section> 

5523 G 110 d< V I: 7 L/-13. Bed frame  8 
5523 Z 115 't 4 :./71i I/ 7°  Main pump  14 
5523 G 117 1±42'ff Pneumatic piping  16 
5522 Z 120 4 :,* 7 I,— L. Ink frame  20 

<41g5Eli MI > <Lubrication section> 

5523 G 130 104;111 (OPS) Lubrication (OPS)  22 
5523 G 140 ft ;Eli . (NOPS) Lubrication (NOPS)  24 

< *ten > <Main section> 

5522 Z 210 WEIN Feeder drum  28 
5522 Z 230 Min Impression cylinder  34 
5523 Z 235 * 2 EIN 2nd impression cylinder  38 
5522 G 240 * 1 J'Amq 1st blanket cylinder  42 
5522 Z 245 * 2 j'1414 2nd blanket cylinder  48 
5523 Z 245 * 3 lion 3rd blanket cylinder  54 
5523 Z 250 1Will Main drive  60 
5522 Z 260 I if Side lay  62 
5522 Z 270 A 4 >I.  Swing  66 
5523 Z 280 2( .1/ l'AVE Swing driving  68 
5523 Z 290 iliTht, *Orli A. Front lay  72 
5523 Z 295 111 WCIIKE Front lay drive  76 

< ti6ja ird! > <Feeder section> 

5523 Z 310 7 4 - Y — 7 I., —14 Feeder frame  82 
5523 Z 320 7 -f - 9..  — AIK 1th Feeder drive  86 
5523 Z 325 7 -f - 51  — V it Feeder speed control  92 
5523 Z 330 I7--ill,1 Air valve  98 
5523 Z 340 1.• V  Head supporting  102 
5523 Z 350 7 4 -9' --'•'y K Feeder head  106 
5523 Z 355 7 4 - 5r — ,\ V FD iS 4 I.: Feeder head guide  112 
5523 Z 360 7 4 - 1: 1:1 — 5 — Feed roller  116 
5523 Z 370 7 4 — 5r — * — 12  ('4 F) Feeder board (Guide)  120 
5523 Z 375 7 4 — —— F Feeder board  124 
5523 Z 380 ME -041Z ith Feeder table drive  130 
5523 Z 390 *tie ii Feeder table  134 



/ CONTENTS 

h 
Section No. 

-tz 7 2 >t Section name 
— 

Page 

5523 Z 
5523 Z 
5523 Z 
5523 Z 
5523 Z 
5523 Z 
5523 Z 

410 
420 
430 
440 
450 
460 
470 

<#400MOD 
1: 

9 )54 lz 
7 El Z., , F: 1: 

liSKE 
1) /0) —fiti 

MEE tt 
9s U 

<Delivery section > 

Chain guide  

Back guide  

Front, side guide  

Delivery table lifting  

Delivery shaft  

Delivery table  

Gripper  

138 
140 
144 
148 
152 
156 
160 

<4 >4-, *MI> <Ink, Water section > 

5522 Z 510 Distributor roller  164 
5523 Z 510 Z3tRiAanzi -5- 3rd distributor roller  166 
5522 G 520 .1./ -9'‘ 9 Ink ductor roller  168 
5523 G 520 3rd ink ductor roller  174 
5522 Z 530 X 1 * , 9 - -5 -(Ryobi 522PF) 1st water fountain, ductor roller (Ryobi 522PF)  178 
5523 Z 530 X 2 *7 t , 9 -D-5 -(Ryobi 522PF) 2nd water fountain, ductor roller (Ryobi 522PF)  184 
5523 Z 531 X 3 *7 ts."5-• ›,9'9 9 -El -5 -(Ryobi 522PF) 3rd water fountain, ductor roller (Ryobi 522PF)  190 
5523 G 532 *EW (Ryobi 522PFH) Water circulation system (Ryobi 522PFH)  198 
5522 Z 533 X 1 *7 A- >5-1/ 1=1-5 —(Ryobi 522PFH) 1st water fountain roller (Ryobi 522PFH)  202 
5523 Z 533 2 *7 t 1/-7- iE3-7 —(Ryobi 522PFH) 2nd water fountain roller (Ryobi 522PFH)  206 
5523 Z 534 X 3*7 >5-ii:1 —7 —(Ryobi 522PFH) 3rd water fountain roller (Ryobi 522PFH)  210 
5522 G 535 *7 t —141:1— 5— (Ryobi 522PF) Water form roller (Ryobi 522PF)  214 
5523 G 535 X 3 *7 A- — — (Ryobi 522PF) 3rd water form roller (Ryobi 522PF)  218 
5522 Z 537 *7 A- —AD — (Ryobi 522PFH) Water form roller (Ryobi 522PFH)  222 
5523 Z 537 X 3 71( 7 71- -1-kEl — —(Ryobi 522PFH) 3rd water form roller (Ryobi 522PFH)  226 
5522 Z 540 Jtk)119 Plate cylinder  230 
5523 Z 540 X 3 NAR 3rd plate cylinder  234 
5522 G 545 &RAVIN Plate register  238 
5523 Z 545 X 3 itNRAilig 3rd plate register  242 
5522 Z 550 Ink fountain roller  246 
5523 Z 550 3rd ink fountain roller  252 
5522 G 560 *marl Oscillating drive  258 
5523 G 560 3 *MHO 3rd oscillating drive  262 
5522 G 565 414 - - , 74 12)1,*-A7 - Oscillating roller, idle gear  266 
5523 Z 565 X 3 *CD -5 -, - 3rd oscillating roller, idle gear  270 
5522 Z 567 :y4-alfti, affi Ezi a gN Roller cleaner, hickey picker  274 
5523 G 567 X 3 4 :".t-5.5tAli 3rd roller cleaner  278 
5522 G 570 4 :/* 7 A- -An-5— Ink form roller  282 
5523 Z 570 X 3 4 4-7*- -/km-7— 3rd ink form roller  286 
5522 G 575 X 1 -L. -7 -Am, 1st form roller ON/OFF  290 
5523 G 575 X 2 71- —.Lk 2nd form roller ON/OFF  294 
5523 Z 576 X 3 7 t. —.4 El —5 —MIA(Ryobi 522PF) 3rd form roller ON/OFF (Ryobi 522PF)  298 
5523 Z 577 X 3 71- —141:1-5—MI(Ryobi 522PFH) 3rd form roller ON/OFF (Ryobi 522PFH)  302 



CONTENTS 

- 

Section No. a :it Section name 
Page 

5523 G 
5522 G 
5523 G 
5523 G 
5523 G 
5523 G 
5523 Z 
5523 Z 

610 
611 

615 
620 
621 
623 
630 

612  

< agn > 

#44t/i'*)1, (*Me) 
1 #441W*JI,  

gg 3 #4.1 )1,  
MOP* sY 9 A (OPS) 
$-Ilift117ti 9 A (NOPS) 
$110117liv 9 A (Ryobi 522PFH) 
*MP* 

<Electrical section> 

Operation panel (Feeder)  

1st operation panel  

2nd operation panel  

3rd operation panel  

Control box (OPS)  

Control box (NOPS)  

Control box (Ryobi 522PFH)  

Static eliminator  

306 
310 
314 
318 
320 
324 
330 
332 

<Eff,t1MA 1 al> <Accessories 1 section> 

5523 Z 650 I 7 — El 7—, A J' I./- Air blower, spray  334 
5523 Z 660 MIX Accessories  338 
5522 Z 680 -7-  — , 9 -t r) 9 — Tape inserter, preset counter  342 
5523 G 690 NOPS  sy 9 A NOPS inching box  344 

<Cover section> 

5523 710 (OPS) Cover (OPS)  346 
5523 720 )3 (NOPS) Cover (NOPS)  352 
5523 730 )3A- Safety cover  358 
5523 735 3 kii - 3rd safety cover  362 
5523 740 — Safety bar  366 

< fif4M1§14 2 > <Accessories 2 section> 

5486 Z 830 Register punch  370 

< *17 411# -14* <Part number index> 





   

5523G 110 

BED FRAME 

 

SECTION NUMBER 
SECTION 

  



Y".9F"71)—L 
BED FRAME 

SECTION NUMBER 5523G 110 
SECTION 

* c.opasa,ct*en-cit t>iit -t "Ca 3Z L%. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. maft/
114#-g- PART NAME COMPONENT PARTS NO. 

Mft 
Q'ty 

5523 61 150 71(3 1)F') ASSY FLUORESCENT LAMP 1 

21.22.24-30 

5523 61 1 80 71(3',1") ASSY FLUORESCENT LAMP 1 

•W`IJA L7 FOR U.K. 

25-30 

1 9670082008 97'9FliN1iF M8X20 SOCKET BOLT M8X20 8 

2 5523 11 903 70 D— F  PLATE 4 

3 5523 11 904 7"c0.99 BLOCK 2 

4 90702 lit'9F M16 U—NUT M16 2 

5 5523 11 901-1 7"5-7')F BRACKET 

6 9670124508 97'.9hliNDF M12X45 SOCKET BOLT M12X45 4 

7 5640 11 901 ATT7° STEP 1 

8 5640 11 907 AP.9A°— STOPPER 2 

9 5640 11 904 V`h" WASHER 2 

10 5640 11 903 to p  PIN 2 

11 5560 11 905 70°911°— STOPPER 2 

12 5640 11 911 SPACER 2 

13 5640 11 909-1 SPRING 2 

1 4 5560 11 907 

A7011)9
7 0 

 

SPACER 2 

15 5560 11 908 AhVA° — STOPPER 2 

16 9670054501 M5X45 SOCKET BOLT M5X45 4 

17 5522 11 427 AP9 /1°- GRIPPER 2 

1 8 9670051001 97")FitiNDF M5X10 SOCKET BOLT M5X10 4 

19 5640 11 902 ATV70  STEP 1 

20 5523 11 902-1 7"5-7'YF BRACKET 

21 9642041514 t1"3*D' M4X15 SCREW M4X15 2 

22 9710040008 A"VPh"* M4 SPRING WASHER M4 2 

22 9710040008 A'Vf"h" M4 SPRING WASHER M4 4 

-W"JA L7 FOR U.K. 

23 5522 11 151-1 STAY 

24 5523 61 151 hA'- COVER 

25 99960 7-f3-5D7° 15W FLUORESCENT LAMP 1 5W 1 

25 99960 7-f3-5)7° 15W FLUORESCENT LAMP 15W 2 

-f "JA th.  FOR U.K. 

26 9642031414 J-1'3*D' M3X14 SCREW M3X14 2 

26 9642031414 M3X14 SCREW M3X14 4 
-W\IJA FOR U.K. 

27 99959 NZ30120 HOLDER NZ30120 2 



1"VF"71)-L 
BED FRAME 

SECTION NUMBER 5523G 110 

SECTION 
* z offl3 ct ti  L A, arc, -t L -C -Ft-so 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. NA$W4
41"4" PART NAME 
COMPONENT PARTS NO. 

1Wft 
ty 

27 99959 CO"- NZ30120 HOLDER NZ30120 4 

-W"JA FOR U.K. 

28 9660030014 J")F M3 NUT M3 2 

28 9660030014 tV1- M3 NUT M3 4 

FOR U.K. 

29 9710030008 A"* h" M3 SPRING WASHER M3 2 

29 9710030008 A'VJ'h' M3 SPRING WASHER M3 4 

-f " ,JA FOR U.K. 

30 5486 61 121 7"55- VF BRACKET 1 

30 5486 61 121 7"55.VF BRACKET 2 

-f "JA FOR U.K. 

31 9670081608 9Vh1j"Il/h M8X16 SOCKET BOLT M8X16 8 

32 5523 11 154 AT- STAY 1 
33 5522 11 1 62-2 AhVA°- STOPPER 2 

34 5522 11 1 61 AT- STAY 1 

35 9670061614 9J'VFS"Ild- M6X16 SOCKET BOLT M6X16 2 

36 5522 11 163-1 ,N 0_ no_wN11.. N% PAPER GUIDE 2 

37 5523 11 161-1 AT- STAY 1 
38 5523 11 164-1 ,N 0_ 110_vIpx PAPER GUIDE 5 

39 9670052008 95.1.91-41"11/1- M5X20 SOCKET BOLT M5X20 5 

40 5523 11 163-1 J- '21 h NUT 2 

41 5523 11 162-1 ,N o_ no_v.rp% PAPER GUIDE 2 

42 5523 11 165 ,No_no_hulwN GUIDE 4 

43 9670061008 M6X10 SOCKET BOLT M6X10 16 

43 9670061008 9Vh7ti"lbh M6X10 SOCKET BOLT M6X10 1 8 

FOR U.K. 

44 5523 11 451 COVER 1 
45 5523 11 152 AT- STAY 1 
46 5523 11 153-1 AT- STAY 1 
47 5523 11 158 AT- STAY 1 
48 5522 11 154 AT- STAY 1 
48 5522 11 156 AT- STAY 1 

522PFH 522PFH 

49 5522 11 152 AT- STAY 1 
50 5523 11 151 STAY 1 
51 5523 11 381 Aph"Iti HANDLE 1 
52 9670083008 V ht"IlJh M8X30 SOCKET BOLT M8X30 2 
53 5523 11 121 7b-G FRAME 1 
53 552 11 ;21 11,—/ innt,‘ 



5523G 110 
-t 9 
SECTION NUMBER 

SECTION 
* ogliaat* L. -t -t F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1"19F''71)-L, 

BED FRAME 

NO. -t9F**/g5A*-'4 
SET NO/PART NO. natt/"

1" PART NAME COMPONENT PARTS NO. 
%ft 
Crty 

54 9670064508 95.VFVIDF M6X45 SOCKET BOLT M6X45 4 

55 9670084508 95.V W11)F M8X45 SOCKET BOLT M8X45 4 

56 9670084008 M8X40 SOCKET BOLT M8X40 1 0 

57 9670064008 9 1-7V\11,h M6X40 SOCKET BOLT M6X40 4 

58 9670167008 9”1-VI1,F M16X70 SOCKET BOLT M16X70 6 

59 5560 11 114 PIN 6 

60 9670085008 Vh.VhVIDF M8X50 SOCKET BOLT M8X50 8 

61 9670124008 Vh- V1-40\11,1- M12X40 SOCKET BOLT M12X40 12 

62 5486 76 526 S') F" STUD 1 

63 5523 11 122 7b-G FRAME 1 

63 5523 11 522 7D-L, (NOPS)C522PFH) FRAME (NOPS)(522PFH) 1 

64 5487 95 1 55 A9')F" STUD 2 

65 5523 61 235 9"2F DUCT 1 

66 9716050014 t5/"h" M5 PLAIN WASHER M5 13 

67 9710050008 A"V,"h"* M5 SPRING WASHER M5 13 

68 9642051014 D D" M5X10 SCREW M5X10 12 

69 5486 76 525 A9')F" STUD 3 

70 5523 61 234 9"9F DUCT 1 

71 9642052014 1-\" 9" M5X20 SCREW M5X20 1 

72 5480 72 137 SPACER 1 

73 5523 61 232 DUCT 1 

74 5523 61 231-1 9"91- DUCT 1 

75 5523 11 615-1 7"55.')F BRACKET 3 

76 5523 61 233 9"91- DUCT 1 

77 5432 72 114 A9VF" STUD 2 

78 9660060014 tVF M6 NUT M6 2 

79 5523 11 350 ATV7°9"71 FOOT STEP 1 

80 5523 11 313 FOOT 12 

81 9660120014 t.V1- M12 NUT M12 18 

82 9672124014 W9h9V14F M12X40 HEXAGON BOLT M12X40 18 

83 9670061608 95.V113"11)F M6X16 SOCKET BOLT M6X16 22 

84 9670123008 95.VF$"11Jh Ml 2X30 SOCKET BOLT M12X30 24 

85 9670082508 Vh.VF7VIld- M8X25 SOCKET BOLT M8X25 '13 

86 5523 11 340 COVER 2 

87 5523 11 344 hi1"-41,  COVER CATCHER 8 

88 9670060808 ') V1-404)1- M6X8 SOCKET BOLT M6X8 1 6 

89 5523 11 321 W- COVER 3 

90 5523 11 333 )35- COLLAR 4 

01 0ARLmI11gml F3( Fi" M8X8 SET SCREW M8X8 8 



5523G 110 1"Vh"71,-G 
BED FRAME 

SECTION NUMBER 
SECTION 

01.11.3451ill*tiVell /54 A-0 T's tt--c-a5c TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gaat,t/4"** PART NAME COMPONENT PARTS NO. Crty 

92 5523 11 332 7VF FOOT 6 

93 5523 11 334 A9VF" STUD 6 

94 5523 11 330 A5V7°9"-f FOOT STEP 1 

95 5640 53 1 33 ”h" NOZZLE 2 

96 5640 53 130 7V9 HOOK 2 

97 91191 t-AA"DF" 1 5 HOSE BAND 15 4 

98 5520 11 113 iti -A HOSE 2 

99 5522 11 114 =V7°11, NIPPLE 2 

1 00 5523 11 431 7°L-F PLATE 1 

1 01 5640 53 1 36 ADV- HANGER 2 

1 02 5523 65 121 4- -ODA°D OIL PAN 2 

1 03 5523 11 111 Y".9F" BED 1 

1 04 5523 11 360 A .5".97°9"1.  FOOT STEP 1 

1 05 5523 11 370 AT".97°9"."( FOOT STEP 1 

1 06 5523 11 112-1 ATV7°9".f FOOT STEP 1 

1 07 5523 11 631-1 7°D-F PLATE 1 

1 08 5560 11 113 t"IliF BOLT 6 

109 9660160014 f)F M16 NUT M16 6 

110 5640 11 103 D"VV9""( JACK BASE 6 

111 5523 11 310 A .5- V7°9"-f FOOT STEP 1 

112 5522 11 436 7VF FOOT 6 

113 5522 48 131-2 7"5h.Vh BRACKET 1 

114 99994 .-(7 1-1, 60HZ FLUORESCENT LAMP 60HZ 1 

114 99995 h.-13')Fr) 50HZ FLUORESCENT LAMP 50HZ 1 

115 99996 5.-(31,1-1)5 7° 20W LAMP 20W 1 

116 9670051608 Vh. )F*"
.
114- M5X16 SOCKET BOLT M5X16 2 

117 9660050014 tVF M5 NUT M5 2 

118 9642051214 ,1"]*D" M5X12 SCREW M5X12 2 

119 9670044508 95.V[1iNliF M4X45 SOCKET BOLT M4X45 2 

121 9670040608 9 1-40`11,h M4X6 SOCKET BOLT M4X6 4 

122 5523 11 624 71̀ 7Vh BRACKET 2 

123 5523 11 621 7"”.1)1- BRACKET 2 

124 5523 11. 626 fi-AhA"- HOSE COVER 1 
125 9642043514 t'1"3D" M4X35 SCREW M4X35 2 

-W"JA I.3 FOR U.K. 

126 5523 61 135 VV9A BOX 1 

-W"JA FOR U.K. 

127 5523 74 137 51"11) LABEL 1 



5523G 110 SECTION NUMBER 

111114z 
Q'ty PART NAME tOy F NO. SET NO. / PART NO. g5a51:/4"** / COMPONENT PARTS NO. 

1 SWITCH C1400E-B 

FOR U.K. 

C1400E-B  

-f+" 1JA 

1 28 96560 

1'Vh"7D-L 

BED FRAME SECTION 
0) 343Alt*A -C1Iti;it L. 1- 1V-4-"C";t  L. TT Lso  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 



MAIN PUMP SECTION  

5523Z 115 
SECTION NUMBER 



)(-1:4°)70  

MAIN PUMP 
SECTION NUMBER 5523Z 115 

SECTION 
*C.CYMAGI-Iiitact'It:541 1-d-A,CDT, L. "C T Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

NO. SET NO. / PART Na U,NAft PART NAME / COMPONENT PARTS NO. 
iWa 
Q'ty 

5486 1 4 110-2 t°)7° ASSY (/))')) PUMP ASSY (THREE PHASE) 1 

17-36 

1 5522 11 253
, 

 *-A HOSE 1 

2 91193 11")h" 26 BAND 26 11 

3 5640 11 222-1 n7°11, NIPPLE 9 

4 5522 11 257 t-A HOSE 1 

5 91217 41-A1-)03t9" 1 7 CLAMP 1 7 1 

6 5430 14 111 :197°11, NIPPLE 1 

7 9722300008 C- 11)9" C-30 C-RING C-30 2 

8 5523 11 231 7"c09 BLOCK 1 

9 9670064508 9 1- t"IliF M6X45 SOCKET BOLT,M6X45 3 

10 5523 71 353 70 i)_F PLATE 1 

11 9652051008 h57DD" M5X1° SCREW M5X10 4 

12 5523 74 107 Tou_h PLATE 1 

1 3 90515 0 11)9" P-24 0-RING P-24 6 

1 4 5486 11 222 A"110" VALVE 3 

1 5 91870 1t-.A 1 9X26X3000 HOSE 19X26X3000 2 

16 5522 11 256 t-A HOSE 2 

1 7 91125 /7"1- Vh KNOB NUT 4 

1 8 91124 1J"h" (D-110 WASHER 4 

19 91090 7-110-bn"- (7°5A3)9) FILTER COVER (PLASTIC) 2 

20 91097 A° ) PACKING 4 

21 91093 A7°11)9" SPRING 4 

22 91094 ,'"h" WASHER 4 

23 91120 A°Vt) (D"G> PACKING 4 

24 91119 7-(11,9- FILTER 4 

25 5486 1 4 112-1 $°)7° (,)9')) PUMP (THREE PHASE) 1 

26 9642051214 t1"DD" M5X12 SCREW M5X12 4 

27 9710050008 A"”"h"* M5 SPRING WASHER M5 4 

28 9716050014 t5 h" M5 PLAIN WASHER M5 4 

29 91091 COVER 1 

30 91131 1/ "/D-9- VC-61 REGULATOR 2 

31 91127 14"/D-9- REGULATOR 2 

32 91130 1 "+/-i3"-D" VACUUM GAUGE 2 

33 91126 701
.,
Opt—M_DV% PRESSURE GAUGE 2 

34 90106003 'N"11/1- 1 00S5M390 BELT 1 00S5M390 2 

35 91092 h/1"- COVER 1 

36 91096 7-(10-bM"- ()OW FILTER COVER (METAL) 2 



  

-t a 
SECTION NUMBER 5523G 117 9.)719 

 

PNEUMATIC PIPING SECTION 

  



SECTION NUMBER 5523G 117 

SECTION 
* tt*a-cittiAt L -r AP* -CA 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

9")T9 A-Or9 

PNEUMATIC PIPING 

NO. -t'ytAt reOP.#* 
SET NO. / PART NO. PART NAME 113 411a-ONENT PARTS NO. 

1MM 
Q'ty 

1 94202 11bt"- GSL-12-10 ELBOW GSL-12-10 13 

2 94200 1W- GSL-8-6 ELBOW GSL-8-6 12 

2 94200 GSL-8-6 ELBOW GSL-8-6 1 8 

522PFH 522PFH 

3 94208 $-A F-1512(90) HOSE F-1512 (BLACK) 1 

4 94205 :11)70 11, GSS12-10 NIPPLE GSS12-10 13 

6 90904015 T'DD"'N'D M4KB310-10- VALVE M4KB310-10-LS-6 1 

7 90904014 T"DD"'\") 4KB319-00 VALVE 4KB319-00-LS 6 

9 9642033513 1-1"DD" M3X35 SCREW M3X35 1 8 

1 0 9670065508 V7Vh1i"lbF M6X55 SOCKET BOLT M6X55 4 

11 9670062508 95'9FiliNDF M6X25 SOCKET BOLT,M6X25 8 

12 5523 11 612-1 4111,9"- HOLDER 2 

1 3 5523 11 611 t10"- HOLDER 4 

1 4 9670082008 Vh.ii"11)h M8X20 SOCKET BOLT M8X20 8 

16 90903001 T--A" GST12-10 T-JOINT GST12-10 1 

17 94204 :V7°11, GSS12-8 NIPPLE GSS12-8 1 

18 94203 cV
.
7°11) GSS8-6 NIPPLE GSS8-6 12 

1 8 94203 n70 11, GSS8-6 NIPPLE GSS8-6 18 

522PFH 522PFH 

1 9 94207 t-A F-1508(90 HOSE F-1508 ( BLACK) 1 

20 9670061608 M6X16 SOCKET BOLT M6X16 4 

22 94209 HB-8 HOSE HB-8 1 

23 90911017 =T7°11, R3/ 8 X 9. NIPPLE R3/8 X 9 1 

24 90911016 iJLit R3/8 ELBOW R3/8 1 

25 5523'14 111-1 7"5rVF BRACKET 1 

26 94108 I7-D7/7°1)”- 0.20P-71 COMPRESSOR 0.20P-7T 1 

27 94210 7".7T'91- B310 BRACKET B310 1 

28 9716060014 t5/"h" M6 PLAIN WASHER M6 2 

29 9710060008 il"”"h" M6 SPRING WASHER M6 2 

30 94106 FR/ W3000-10-S2 FR UNIT W3000-10-S2 1 

31 94107 A-f "D V3000-10 VALVE V3000-10 1 

32 9670054508 99Ft"11,F M5X45 SOCKET BOLT M5X45 2 

33 94105 if1'1))/- SLW-10A SILENCER SLW-10A 3 

34 94206 z'V7°11, GSS8-8 NIPPLE GSS8-8 1 

35 94102 T"DD"1") AB42-02-3 VALVE AB42-02-3 1 

37 5523 11 614-1 *11,9"- HOLDER 2 

38 94103 SLW-8A SILENCER SLW-8A 2 

39 90904001 
• 

VALVE M4KB210-06-C3-6 1 



5523G 117 SECTION NUMBER 

SECTION 
*z0gBAU*A -Cal5ALTI -d- A,OT...-t'yFIV4TaitLTT . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nalS#/*a** PART NAME / COMPONENT PARTS NO. Q'ty 

39 90904018 TUDDU,NUD VALVE M4KB210-06-C3-9 AC200V 1 

522PFH 522PFH 

40 90904008 7"DD"1"D 4KB219-00 VALVE 4KB219-00 C3AC200V 6 

40.  90904008 5--",D"1"7/ 4KB219-00 VALVE 4KB219-00 C3AC200V 9 

522PFH 522PFH 

41 9642033008 t1"3*D" M3X30 SCREW M3X30 12 

42 9642045014 J-1"DD" M4X50 SCREW M4X50 4 

43 90911015 :=V7°Il, R3/8 X R3/8 NIPPLE R3/8 X R3/8  1 

2D2W FOR EXPORT 

44 90904003 A"I47" VALVE 1 

2D2V L5 FOR EXPORT 

45 90911022 -1 -1='97°11, 1/8X1/4 NIPPLE 1/8X1/4 1 

2',7V WOE) 

PNEUMATIC PIPING 





SECTION 

1411-13 

INK FRAME 
SECTION NUMBER NUMBER 5522Z 120 



INK FRAME 

-t 9 
SECTION NUMBER 5522Z 120 

SECTION 
isc cofif3act*A -citt-35Su -c- •:/  4U4-"CitSC L. "C T Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-tvFit/Men*-g- 

SET N9. / PART NO. na$t'li41441V4  / COMPONENT PARTS NO. PART NAME MR 
Q'ty 

1 5522 11 134-1 71)—L FRAME 1 
2 5522 11 172 AT— STAY 1 
3 5522 11 133-1 7D—G FRAME 1 
4 5522 11 153-3 AT— STAY 2 

5 5522 11 171 AT— STAY 2 

6 5522 11 151-1 AT— STAY 

7 5522 11 132 7L' —L3 FRAME 1 
8 5522 11 131-1 7D—L FRAME 

9 5522 11 135 7o D _ F  PLATE 8 

1 0 9670084508 VVI.li'llfh M8X45 SOCKET BOLT M8X45 4 

11 9670084008 %.) 9Fiti"IliF M8X40 SOCKET BOLT M8X40 8 

12 9670064008 V FAINIJ M6X40 SOCKET BOLT M6X40 8 

13 9670125008 VVh'1i"10.. M12X50 SOCKET BOLT M12X50 8 

14 9670051208 VVI.Ii"JI.,F M5X12 SOCKET BOLT M5X12 16 

15 9670085008 V5.VhitiNDF M8X50 SOCKET BOLT M8X50 4 



(DOI 704) 

42',2 (OPS) 

 

SECTION NUMBER 5523G 130 
LUBRICATION (OPS) SECTION 

  



SECTION NUMBER 5523G 130 

SECTION 
F L "CT Lso 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

122 (Ops) 

1 LUBRICATION (OPS) 

NO. -t.yr-it-g.resa** 
SET NO. / PART Na ft na$/414"  PART NAME / COMPONENT PARTS NO. 

ma 
Q'ty 

1 91166 A°-0°A"DF" PZ-24 PIPE BAND PZ-24 6 

2 9642050814 i-1"DE)" M5X8 SCREW M5X8 49 

3 91167 110.00 AuD Fx% PZ-34 PIPE BAND PZ-34 1 0 

4 91180 110.00 AuD F‘x PZ-16 PIPE BAND PZ-16 7 

5 91165 no,(70 11 % )Fx% PZ-14 PIPE BAND PZ-14 11 

6 90512005 n0.(70 Au)F%. PZ26 PIPE BAND PZ26 2 

7 91376 no.(70v)F \% PZ-144 PIPE BAND PZ-144 1 

8 91062 A0,00 A NN :)F %% PZ544 PIPE BAND PZ544 2 

9 91379 no,(70vDF ‘N PZ-554 PIPE BAND PZ-554 1 

1 0 91483 110.(70 v)Fx% PZ-164 PIPE BAND PZ-164 1 

11 90512003 A0 1
,
70v)F%% PZ0110 PIPE BAND PZ0110 3 

12 91147 )10.00 A x.:w% PZ-0112 PIPE BAND PZ-0112 3 

13 5640 12 1 42 A" SPRING 3 

14 91337 7JDZA° -17° 4 ALUMINUM PIPE 4 1 

14 91478 t-fo»1°-0° 4 PIPE 4 1 

1 5 91160 7°59" PA-4 PLUG PA-4 85 

16 91161 Ag77" PB-4 SLEEVE PB-4 85 

17 91203 VD*" pHD-4 ELBOW pHD-4 15 

18 91162 =V7°11, PD-4 NIPPLE PD-4 26 

1 9 5522 12 117 7"55- VF BRACKET 2 

20 9670061208 V7Vh$NIJF M6X12 SOCKET BOLT M6X12 4 

21 91488 'nit" PH6M1OT ELBOW PH6M1OT 6 

22 91172 Ag-7" PB-6 SLEEVE PB-6 1 8 

23 91173 7°59" PA-6 PLUG PA-6 1 8 

24 91061 A0 -(70 As2-170 PIPE As2-170 1 

24 91336 711):71)1°-0° 6 ALUMINUM PIPE 6 1 

25 9670064008 9)hiti"ilits M6X40 SOCKET BOLT M6X40 4 

26 5522 12 123-2 5:"A9-70 5)D"V- DESTER PLUNGER 4 

27 9660060014 tiA- M6 NUT M6 4 

28 9710060008 A"VJ"h" M6 SPRING WASHER M6 4 

29 91331 D-11)7°59" PG1ON SEAL PLUG PG1ON 3 

30 5522 12 127-2 7-"79-7°5)D"1,- DESTER PLUNGER 1 
31 9670062508 V F710`11,h M6X25 SOCKET BOLT M6X25 '6 

32 91186 PKD-6 SEPARATOR PKD-6 2 

33 9670052508 95-")F*"11/F M5X25 SOCKET BOLT M5X25 2 

34 5520 12 121-1 5--"A9-70 5)D"/,- DESTER PLUNGER 1 

35 5522 12 121-1 7-"A9-705)D"1,- DESTER PLUNGER 1 

35 5522 12 121-1 T"A9-70 5DD”- DESTER PLUNGER 2 

522PFH 522PFH 



71 ZZIT,1;;,1 

(NOPS) 

 

-t a 
SECTION NUMBER 5523G 140 

LUBRICATIN (NOPS) SECTION 

  



-t,f, :,#* 
SECTION NUMBER 

SECTION 
- y F LtF s0  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

422 (NOPS) 

LUBRICATIN <NOPS) 

5523G 140 

NO. 
- ,F #4i/nAit* 
SET NO. / PART NO. 

/ii.* PART NAME t  / COMPONENT PARTS NO. 
1111M 
crty 

1 91180 A° -0°A"D1" PZ-16 PIPE BAND PZ-16 9 

2 9642050814 t1"DD" M5X8 SCREW M5X8 53 

3 91165 A°117°A"Dh" PZ-14 PIPE BAND PZ-14 16 

4 91166 A °-(7° A"DF" PZ-24.  PIPE BAND PZ-24 5 

5 91167 11 0 117 0 1\"D1-" PZ-34 PIPE BAND PZ-34 10 
6 91376 A0.00 v:w% PZ-144 PIPE BAND PZ-144 1 
7 91379 no,(70 w%)[,\‘ PZ-554 PIPE BAND PZ-554 1 
8 91483 A0.00 v )1,%% PZ-164 PIPE BAND PZ-164 

9 91063 n° -c PZ-184 PIPE BAND PZ-184 2 

1 0 90512005 A°-(7°A"Dh" PZ26 PIPE BAND PZ26 2 

11 90512008 )10 -(7
0
)\"Dh" RZ0308 PIPE BAND PZ0308 1 

1 2 91147 )10 1'70 A"DF" PZ-0112 PIPE BAND PZ-0112 1 
14 5640 12 1 42 A"* SPRING 7 

15 91337 711)aA°-17° 4 ALUMINUM PIPE 4 

1 5 91478 t-roD1'I°10° 4 PIPE 4 1 
1 6 91160 7°59" PA-4 PLUG PA-4 132 

1 7 91161 A9-7" PB-4 SLEEVE PB-4 132 

1 8 91203 ill4" PHD-4 ELBOW PHD-4 1 7 

1 9 91162 )7°11, PD-4 NIPPLE PD-4 45 

20 9670062508 9 F;11 11, F M6X25 SOCKET BOLT M6X25 6 

21 91331 D-10°59" PG10N SEAL PLUG PG1ON 3 

21 91331 D-10°59" PG10N SEAL PLUG PG10N 2 

522PFH 522PFH 

22 5520 12 121-1 5 -7°5DD"1,- DESTER PLUNGER 

23 5523 1 2 112 7"5J.VF BRACKET 4 

23 5523 12 112 7"5r)h BRACKET 2 

522PFH 522PFH 

24 9710060008 M6 SPRING WASHER M6 4 

24 9710060008 W%*.IpXhU* M6 SPRING WASHER M6 2 

522PFH 522PFH 

25 9660060014 t11- M6 NUT M6 4 

25 9660060014 ”F M6 NUT M6 2 

522PFH 522PFH 

26 9670061208 95.1)ht"11)F M6X12 SOCKET BOLT M6X12 8 

26 9670061208 95- ')F$'11/1- M6X12 SOCKET BOLT M6X12 6 

522PFH 522PFH 

27 91488 'ION" PH6M1OT ELBOW PH6M1OT 11 
27 91488 PH6M1OT ELBOW PH6M1OT 12 

522PFH 522PFH 



SECTION NUMBER 5523G 140 

SECTION 
* Z OrPnifli It*Nctit L. -t F -CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

+2',/ (NOPS) 

LUBRICATIN (NOPS) 

NO. SET NO. / PART Na PART NAME as 
COMPONENT/ PARTS NO. 

MR 
Q'ty 

28 91172 PB-6 SLEEVE PB-6 29 

28 91172 AU-7" PB-6 SLEEVE PB-6 30 

522PFH 522PFH 

29 91173 7°59" PA-6 PLUG PA-6 29 

29 91173 70 59" PA-6 PLUG PA-6 30 

522PFH 522PFH 

30 91061 A°-.17° AS2-170 PIPE AS2-170 1 
30 91336 naA°-(7° 6 ALUMINUM PIPE 6 1 
31 9670064008 9h''9Fiti"lbh M6X40' SOCKET BOLT M6X40 4 

32 5522 12 121-1 5:"A9-7°5)D"1,- DESTER PLUNGER 7 

32 5522 12 121-1 T-"79-70 5)D"1,- DESTER PLUNGER 9 

522PFH 522PFH 

33 5522 12 116 7" -5 1,  BRACKET 2 

34 91164 D-$7°59" PG-8 SEAL PLUG PG-8 3 

34 91164 D-10°59" PG-8 SEAL PLUG PG-8 2 

522PFH 522PFH 

35 5486 31 144 SPACER 2 

36 5523 12 122 7°5DD"1,- DPB-23 DESTER PLUNGER DPB-23 1 

37 91054 L- V7°11, PD612C NIPPLE PD612C 2 

38 91056 D-$7°59" PG12N SEAL PLUG PG12N 2 

39 9670065008 V”hiti"IDF M6X50 SOCKET BOLT M6X50 2 

40 9670052508 9 11i"114, M5X25 SOCKET BOLT M5X25 4 

41 91186 PKD-6 SEPARATOR PKD-6 3 

42 5522 12 127-2 9-70 5DD"1,- DESTER PLUNGER 2 

42 5522 12 127-2 5:"A9-7°5DD"1,- DESTER PLUNGER 1 
522PFH 522PFH 

43 91332 9oA PJD-406 CROSS PJD-406 1 
44 5500 39 827 h5- COLLAR 4 
45 5523 12 111 7"”VF BRACKET 2 
46 9670083508 97'9Fit"11,F M8X35 SOCKET BOLT M8X35 4 
47 5486 78 274-1 51"11, (97"D) LABEL (JAPANESE) 

47 5486 78 275-1 51"11) (1117")) LABEL (ENGLISH) 1 
48 91171 1114" PHD6 ELBOW PHD6 

49 90501001 *0 )70 PUMP 1 
50 9670081608 95'Vhili"11,h M8X16 SOCKET BOLT M8X16 4 
51 5522 12 1 42 5:"A9-7°5)D"1,- DPB21 DESTER PLUNGER DPB21 1 





   

5522Z 210 +.11)D1•") 

FEEDER DRUM 

 

SECTION NUMBER 
SECTION 

  



+2',Dt.'") 

FEEDER DRUM 

5522Z 210 I SECTION NUMBER  r   
SECTION 

0g5,:f&U*A7, -Citts5g€ -c 1 "t'y LtT0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.yF441 /145Ailt* 
SET NO. / PART NO. 115A4004* ' PART NAME / COMPONENT PARTS NO. Q'ty 

5522 21 1 30-1 7"51- ASSY BRACKET ASSY 1 

1,17 

5522 21 1 40-1 7'5M. F ASSY BRACKET ASSY 2 

1,2 

5522 21 150-1 7"5 F ASSY BRACKET ASSY 1 

1,7 

5522 21 170-1 1\',D")9" ASSY HOUSING ASSY 1 

25,107 

5522 21 180-1 !9)tlill,9"— ASSY GRIPPER HOLDER ASSY 1 0 

32,33 

5522 21 190 D'9 ASSY SHAFT ASSY 1 

20,21 

5522 21 210 W,D")9" ASSY HOUSING ASSY 1 

38,48 

5522 21 220 Ns ASSY CAM ASSY 1 

39,40 

5522 21 260 Wv"D9' ASSY HOUSING ASSY 1 

44-46,48,50 

1 91634 'N'79.7,9" RNA6902UU BEARING RNA6902UU 4 

2 5522 21 141-1 7'55- Th BRACKET 2 

3 9670084508 Y5.')F7ti'll,h M8X45 SOCKET BOLT M8X45 4 

4 5522 21 195 7—L3 ARM 2 

5 9684060608 1-)( V)" M6X6 SET SCREW M6X6 8 

6 9670081608 Vh.')F7ti'lbh M8X16 SOCKET BOLT M8X16 2 

7 5522 21 151-1 T"5 h BRACKET 1 

8 9670083008 9 F404,1- M8X30 SOCKET BOLT M8X30 4 

9 9721060008 E- 117)9" E-6 E—RING E-6 4 

1 0 5560 23 127-2 ''..)" SCREW 4 

11 5560 23 1 29-1 77° 9)9" SPRING 4 

12 5560 23 116 A7° 11 )2"A9')F SPRING STUD 4 

13 5522 21 1 96 . tc'D PIN 2 

1 4 5522 21 1 63 A7° 117)9'A”F' PIN 1 

15 5522 21 1 61-1 7—L ARM 1 

1 6 5522 21 1 94 D"9 SHAFT 1 

17 5522 21 1 31-1 7'51- (OPS). BRACKET (OPS) 1 

1 8 5522 21 1 82 $11,9"— HOLDER 10 

19 9670062008 9”hili'llJF M6X20 SOCKET BOLT M6X20 10 

20 90260 1—F'11)1'7UD9" HK0810 NEEDLE BEARING HK0810 . 1 

21 5522 21 1 91 A7°9)9"7\9'.9h' SPRING STUD 1 



FEEDER DRUM 

"t,:>9%#'-41  

SECTION NUMBER 
SECTION 

*z -C1I134 1   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5522Z 210 

NO.   
SET NO. / PART NO. /goaft 4"#-.4-  COMPONENT PARTS NO. PART NAME Mft 

Q'ty 

22 5522 21 164 A7°U)9"A9VF" SPRING GUIDE 2 

23 91910 A7°9)9" TF30X90 SPRING TF30X90 1 

24 9670083508 Vh")F7tiNbh M8X35 SOCKET BOLT M8X35 6 

25 5522 21 171-1 t"111-" GUIDE 1 
26 5522 21 162-1 D"9 SHAFT 1 

27 91736 o-5-74-DY— NATR8LL ROLLER FOLLOWER NATR8LL 1 

28 9670082508 95.Vhti"lbh M8X25 SOCKET BOLT M8X25 1 

29 9710080008 A"VP/J" M8 SPRING WASHER M8 1 

30 9660080014 tVh M8 NUT M8 1 

31 5522 21 1 84-1 il" SPRING 10 

32 5522 21 1 81-1 V$*10"— GRIPPER HOLDER 1 0 

33 5640 27 359-1 7"c09 BLOCK S 1 0 

34 5640 23 136 AFVA°— 
.
STOPPER 10 

35 5522 21 1 83 V$ GRIPPER 1 0 

36 9648061014 4/5M)" M6X10 SCREW M6X10 10 

37 9716080014 t5 1I"* M8 PLAIN WASHER M8 13 

38 5522 21 211 A.,D")9" HOUSING 1 

39 5522 21 221 bL CAM 1 

40 90534 till/D-11) 0S70824 OIL SEAL 0S70824 1 

41 5522 21 110-1 1-3DA77—F"5/3 TRANSFER DRUM 1 

42 5560 24 1 62 t— KEY 1 

43 5522 27 114 t— KEY 1 

44 91666 4-W-11, 0S68857 OIL SEAL 0S68857 1 

45 9723850008 C—U)9" C-85 C—RING C-85 1 

46 5522 21 262 AiN0-41_ SPACER 1 

48 91671 =-1-4,1"7 1JD2"8QRNAO NEEDLE BEARING 8QRNAO 2 

50 5522 21 261 W,D")9" HOUSING 1 

51 5522 21 263 7,,N0-1._ SPACER 1 

52 9670061608 Vh.')h1"11/F M6X16 SOCKET BOLT M6X16 3 

53 96700.86508 Vh.Vh*"11)1- M8X65 SOCKET BOLT M8X65 3 

54 9642060814 t'N"Dfi" M6X8 SCREW M6X8 1 

55 9710060008 A" h" M6 SPRING WASHER M6 1 

56 9716060014 t5/"1" M6 PLAIN WASHER M6 5 

57 5522 21 252 DD.) INDICATOR 1 

58 5522 21 251 A9Vh" STUD 1 

61 5522 21 121 V$9"-f GRIPPER BASE 1 0 

62 9670051008 95.VhfiNliF M5X10 SOCKET BOLT M5X10 12 

63 9716120014 ti/N`h" M12 PLAIN WASHER M12 3 

64 9710120008 VV,"h"4 M12 PPTM uncuco ral-, ' 



SECTION NUMBER 5522Z 210 
SECTION 

*zomi3act*a-cut3is 1 *.-4--CA3Z L "CT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

2.,)D1,") 

I

FEEDER DRUM 

NO. -t hilt /AEA4U4' 
SET NO. / PART NO. naft/

4""" PART NAME COMPONENT PARTS NO. 
Alf( 
City 

65 9672125014 oVh9$"11Jh M12X50 HEXAGON BOLT M12X50 3 

66 9642061014 1"\"3 " M6X10 SCREW M6X10 1 

67 5640 33 655 $I 1JA") PROTRACTOR 

68 5486 28 116-1 13G CAM 1 

69 9684050508 F E " M5X5 SET SCREW M5X5 3 

70 5522 21 235 91(F.7/9"70 D—F TIMING PLATE 

71 5522 21 236 A9 ')F" TIMING PLATE 1 

72 9670061808 V5.VFt"11A- M6X18 SOCKET BOLT M6X18 2 

73 5522 21 234-1 Dt7F SHAFT 1 

74 5522 21 232 NUT 1 

75 91661 A57H7VD1'— WS6085 THRUST WASHER WS6085 2 

76 91640 75571.- 11"7 11)9"NTB6085 THRUST BEARING N1B6085 2 

77 91646 A5AF9TE1,— A56085 THRUST WASHER A56085 2 

78 5522 21 231 70 D _ F  PLATE 1 

79 5522 21 237 A9')F" WASHER 1 

80 9642043014 tr\"DVd" M4X30 SCREW M4X30 2 

81 9710040008 A".VP\h" M4 SPRING WASHER M4 2 

82 9716040014 ti/"h" M4 PLAIN WASHER M4 7 

83 95111 Z-15GW22B SWITCH Z-15GW22B 1 

84 5522 21 243-1 7"5-5*VF BRACKET 1 

85 9642032514 1-\"3*D" M3X25 SCREW M3X25 4 

86 9710030008 A"V)"/3" M3 SPRING WASHER M3 4 

87 97812 A-f” TL—Q3 SWITCH TL—Q3 2 

88 5522 21 242 A9V.F" SWITCH HOLDER 1 
89 9670061208 V5")Fili"11)F M6X12 SOCKET BOLT M6X12 4 

90 5522 21 241-2 7"55")F BRACKET 1 

91 5522 27 111 GEAR 

92 5522 21 271 — HOLDER 1 
93 5522 21 272 GEAR 1 

94 9670085008 Vh"Asli"lbh M8X50 SOCKET BOLT M8X50 3 

95 90769 /"h" AW10 WASHER AW10 1 

96 90734 J-Vh AN10 NUT AN10 1 

97 5522 27 113 $10"— HOLDER 1 

98 5522 27 112 hL CAM 1 

99 90932 W)99VDA,  AW08 LOCK WASHER AW08 1 

1 00 90931 cO9J-Vh ANO8 LOCK NUT ANO8 

101 5522 21 281-1 /17" HUB 1 

102 5640 23 202 $IIJA") SCALE 1 

1 03 9642040814 1-1"DVJ" M4X8 SCREW M4X8 5 



2.').71s" r) 

FEEDER DRUM 
SECTION NUMBER 

SECTION 
* z anrien(t*e.-ru 135s -t  F *'-4- -"C;t5C L 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5522Z 210 

NO. 't F  
SET NO. / PART NO. fifiaAft /411"* 

PART NAME / COMPONENT PARTS NO. Q'ty 

1 04 5640 23 205-1 DDD INDICATOR 1 

1 05 5430 52 233 b5- COLLAR 1 

1 06 91296 :V7°11, A-6MF NIPPLE A.-6MF 5 

107 90442 7"VD2 MB1008DU BUSHING MB1008DU 1 

1 08 91162 IV7°11, PD-4 NIPPLE PD-4 1 

1 09 91161 A9-7" PB-4 SLEEVE PB-4 2 

110 91160 7°52" PA-4 PLUG PA-4 2 

111 91203 '114" PHD-4 ELBOW PHD-4 1 

112 5640 22 314-1 7
0
59" . PLUG 2 

113 91636 t"-$1"79)9"6007ZZC2P BALL BEARING 6007ZZC2P5 1 

114 5522 21 283 7-G SPACER 1 

115 90389 A5AFTnt A52035 THRUST WASHER A52035 1 

116 95117 9DD1JA"- AP-B TERMINAL COVER AP-B 1 

117 9648061614 #5D*D" M6X16 , SCREW M6X16 3 





SECTION 
SECTION NUMBER 5522Z 230 Y ')F"') 

IMPRESSION CYLINDER 



SECTION NUMBER 5522Z 230 

SECTION 
* lt*ATUtiALTI -d-A.OT, -t71-#'4.T;t50... -CTt..,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

YVF", 

IMPRESSION CYLINDER 

F *- / 4* NO. SET NO. / PART NO. gsa PART NAME 
COMPONENT PARTS NO. 

INV( 
Qty 

5522 21 1 80-1 V.)(filb9"— ASSY GRIPPER HOLDER ASSY 1 6 

1 8.19 

5522 23 120-1 7"5TVh ASSY BRACKET ASSY 6 

1.2,5 

5522 23 129 V1j"--(1-" ASSY SPRING GUIDE ASSY 2 

44.53 

5522 23 150 IOD")9" ASSY HOUSING ASSY 1 

63-65 

5522 23 160 JA"— ASSY COVER ASSY 1 

66,67 

5522 23 210 W'D'D9" ASSY HOUSING ASSY 1 

39-41 

5522 23 220 MI"— ASSY COVER ASSY 1 

37,38 

1 91296 =V7°11J A-6MF NIPPLE A-6MF 12 

2 5522 23 121-1 T`i,Vh BRACKET 6 

3 9670084508 Al5:VFAIN1iF M8X45 SOCKET BOLT M8X45 12 

5 91634 1"7 11 )9" RNA6902UU BEARING RNA6902UU 1 0 

6 9721060008 E-9)9`` E-6 E—RING E-6 8 

7 5560 23 116 A7° 11)9"A9Vh' SPRING STUD 8 

8 9684060608 hi*D" M6X6 SET SCREW M6X6 6 

9 5522 21 196 t'D PIN 4 

1 0 9670082008 V Ft"11A- M8X20 SOCKET BOLT M8X20 8 

11 5560 23 1 27-2 *D" SCREW 8 

1 2 5560 23 129-1 A7 o1JD9" SPRING 8 

13 5522 23 1 31 7-L ARM 4 

1 4 5522 23 143-4 GRIPPER 1 6 

1 5 9670061008 V”Fir1"11A- M6X10 SOCKET BOLT M6X10 16 

1 6 5640 23 1 36 Ah'W- STOPPER 1 6 

1 7 9670062008 V Fiti"lbh M6X20 SOCKET BOLT M6X20 1 6 

1 8 5640 27 359-1 7"c09 BLOCK 1 6 

1 9 5522 21 1 81-1 GRIPPER HOLDER 16 

20 5522 23 144-1 7,70 J,9" SPRING 1 6 

21 5522 21 1 82 - HOLDER 1 6 

22 5522 23 212 COVER 1 

23 9670083008 V5'VFitONII,F M8X30 SOCKET BOLT M8X30 12 

24 5522 23 222 V`1,- GEAR 1 

25 9670126008 V”FitiNDF M12X60 SOCKET BOLT M12X60 6 

o7innRnnnR A"Aff"ti" MR SPRING WASHER M8 2 



YVF" ,) 

IMPRESSION CYLINDER 
SECTION NUMBER 5522Z 230 

SECTION 
•LCD111,3rgitt*A -C"(ItiA L "C` F T;t3Z L "CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gM#P-ONENT PARTS NO. PART NAME Q'ty 

27 9660080014 tVF M8 NUT M8 2 

28 96.70081608 V..5.Vhiti"11)F M8X16 SOCKET BOLT M8X16 4 

29 5522 23 132 V$D"9 GRIPPER SHAFT 2 

30 90389 A5AF9VD
7 
 A52035 THRUST WASHER A52035 2 

32 9670051008 Vh.V1- f- M5X10 SOCKET BOLT M5X10 1 6 

33 5522 21 121 V$9"-1 GRIPPER BASE 1 6 

34 5522 23 110 YVF") ASSY IMPRESSION CYLINDER ASSY 1 

35 5430 52 233 h5- COLLAR 2 

36 9684050608 1- $ D"•,M5X6 SET SCREW M5X6 4 

37 91648 4-11119-1D DS115 1307 OIL SEAL DS115 1307 1 

38 5522 23 221 COVER 1 

39 5522 23 211 i0D")9IN HOUSING 1 

40 90634 1"Y9D9" 32020XUP5 BEARING 32020XUP5 2 

41 5522 23 213 AINO_17  SPACER 1 

42 5522 23 215 tVh NUT 1 

43 5522 23 214 J- Vh NUT 1 

44 90260 =—F979)9" HK0810 NEEDLE BEARING HK0810 2 

47 9684061008 F D" M6X10 SET SCREW M6X10 4 

48 5640 22 314-1 70 59%. PLUG 4 

49 5522 23 123-1 ARM 2 

50 91736 0-3-71- 07— NATR8LL ROLLER FOLLOWER NATR8LL 2 

51 5522 21 162-1 D"9 SHAFT 2 

52 5522 21 1 63 A70 9)9"A9V1-" PIN 2 

53 5522 23 124 D"2 SHAFT 2 

54 5522 21 164 A70 9)9"A9Vh" SPRING GUIDE 4 

55 91911 A7°9)9" TF30X125 SPRING TF30X125 2 

57 5522 23 127 7"c09 BLOCK 2 

58 9670083508 Vh".9h1 F M8X35 SOCKET BOLT M8X35 4 

59 5522 23 155 tVh NUT 1 

60 5522 23 154 SPACER 1 

61 9670082508 Vh"Vhiti"10- M8X25 SOCKET BOLT M8X25 1 8 

62 5522 23 152 COVER 1 

63 91669 1"79)9" 32016XUP5 TAPER ROLLER BEARING 32016XUP5 2 

64 5522 23 153 Ar\0_1_ SPACER 1 

65 5522 23 151 HOUSING 

66 5522 23 1 61 COVER 1 

67 91667 4-111/D-11) DS90 1056 OIL SEAL DS90 1 056 1 

68 5522 23 1 62 CAM HOLDER 1 
7n cc-17 n7 4L7_4 1 



SECTION NUMBER 5522Z 230 

SECTION 
* ott,[iA lt*e. --C( 54 1 -ft/L.0 -C,   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t.yh*- MAIP4 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. Q'ty 

73 9672127014 oVh9$"11JF M12X70 HEXAGON BOLT M12X70 6 

74 5640 59 117 /"h" WASHER 6 

75 91162 =V7°11, PD-4 NIPPLE PD-4 1 

76 91161 AIJ-7" PB-4 SLEEVE PB-4 2 

77 91203 illi$" PHD-4 ELBOW PHD-4 1 

78 91160 7°59" PA-4 PLUG PA-4 2 

79 5430 38 412 t5/"h" PLAIN WASHER 6 

IMPRESSION CYLINDER 



    

9"1r23VF"r) 

 

SECTION NUMBER 5523Z 235 

2ND IMPRESSION CYLINDER SECTION 

  



:,#-`4 
SECTION NUMBER 

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

9."-(27VF") 

2ND IMPRESSION CYLINDER 

5523Z 235 

* 

* 

* 

NO. SET NO. / PART NO. nenwE/"4"-'4 PART NAME COMPONENT PARTS NO. Q'ty 

5523 23 520-1 9N"f2 TVFN", ASSY IMPRESSION CYLINDER ASSY 1 

21.22,24,27,30 

5523 23 530 Ar)D"D9" ASSY HOUSING ASSY 1 

1.2,43 

5523 23 540 1"Y9'9"/JA"— ASSY BEARING COVER ASSY 1 

28,44 

5523 23 550 W,D")9"ASSY HOUSING ASSY 1 

1 -3 

5523 23 560 1"7 ,1)9"/JA"— ASSY BEARING COVER ASSY 1 

28.29 

1 91668 1"7 1J D9" 32012XUP5 BEARING 32012XUP5 4 

2 5522 24 212 WASHER 2 

3 5523 23 551 W,D"D9" HOUSING 1 
4 9670082508 M8X25 SOCKET BOLT M8X25 6 

5 91160 70 57 k% PA-4 PLUG PA-4 2 

6 91161 AU—T` PB-4 SLEEVE PB-4 2 

7 91203 1114" PHD-4 ELBOW PHD-4 1 
8 5522 24 215 V91- NUT 

9 5640 22 314-1 70 57 ‘k PLUG 4 
1 0 9684060608 h)( D" M6X6 SET SCREW M6X6 4 

11 5523 23 552 hA"— COVER 1 
1 2 9670062508 VM•40`11,h M6X25 SOCKET BOLT M6X25 1 0 

13 5520 23 241 *11,9"— HOLDER 

1 4 5523 23 527 GEAR 

1 5 5640 59 117 v* WASHER 3 
1 6 9670124508 Vh.Vh7fiNlih M12X45 SOCKET BOLT M12X45 3 
17 5560 24 164 Vkh"* WASHER 1 
1 8 9670067008 V7FAINNI1sh M6X70 SOCKET BOLT M6X70 1 0 
1 9 5520 23 253 SPACER 1 
20 9670061008 V FtiNDF M6X10 SOCKET BOLT M6X10 4 
21 5523 23 521-1 A7'oh.Vh SPROCKET 1 
22 9684081208 F D" M8X12 SET SCREW M8X12 4 
23 5523 23 523-1 HOLDER 2 
24 5523 23 510 DUD9"— CYLINDER 1 
25 9670061408 N.) h7ti"IliF M6X14 SOCKET BOLT M6X14 2 
26 5560 24 162 +—• KEY 1 

27 5523 23 522-1 A7 0 o h SPROCKET 1 
28 90534 4-111/D-11, 0S70824 OIL SEAL 0S70824 2 

29 5523 23 561 1"7 117)9"h11"— RFARTNIC, rnvpp 



:/ • 
SECTION NUMBER 5523Z 235 

SECTION 
onrsa u*a-c-it t-i-ss -t  F *-'4"C;± 1... "C T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(27VF"') 

2ND IMPRESSION CYLINDER 

-t.YFilit* ABA** Na SET NO. / PART NO. grialsw44"*J4' PART NAME COMPONENT PARTS NO. 
gift 
Q'ty 

30 92108001 T--A°-t°) 1 0X110 TAPER PIN 1 0X110 2 

31 5523 23 526-1 13"F"T‘ov, GUIDE BLOCK 1 

32 5480 56 138 WASHER 1 

33 9680081208 1..)t*D" M8X12 SET SCREW M8X12 2 

34 9680080608 F.i*D" M8X6 SCREW M8X6 1 

35 9670082208 9 F;tiNDF M8X22 SOCKET BOLT M8X22 5 

36 9670081808 9 Fi1iNI/F M8X18 SOCKET BOLT M8X18 3 

37 91162 n7'll, PD-4 NIPPLE PD-4 1 

38 5522 44 533 to p  PIN 1 

39 5522 44 532 95D9 CRANK 1 

40 5522 21 232 J-Vh NUT 1 

41 5523 23 533 A,No_l_ SPACER 1 

42 5523 23 532 ,COVER 1 

43 5523 23 531 HOUSING 1 

44 5523 23 541 11'7 11)9"hA"- BEARING COVER 1 

45 5523 23 570 A-A°-74)-D"t5"Vh ASSY SUPER BLUE JACKET ASSY 1 





SECTION 
SECTION NUMBER 9"113" L t."') 

1ST BLANKET CYLINDER 

5522G 240 



>-- 
SECTION NUMBER 5522G 240 

SECTION 
*.1.- ogsAu*aTut5ALT- 1-d-A-orr\-t.yFiVg-ril LTTL.,0  
Note: When ordering items markedirondicate the set number because they are available only as a set. 

9"..(13"LF"') 

1 ST BLANKET CYLINDER 

NO. SET NO. / PART NO. na4Lft/4"** PART NAME / COMPONENT PARTS NO. 
Aft 
City 

5522 24 1 20 r)4-LEP9 ASSY WORM SHAFT ASSY 2 

44,46,47 

5522 24 1 30 D"9 ASSY SHAFT ASSY 1 

9,13-15 

5522 24 1 40 D'9 ASSY SHAFT ASSY 1 

9,13,14,22 

5522 24 150-3 95)70 ASSY CLAMP ASSY 2 

1 -6,8 

5522 24 210 Ai)D" -.)9" ASSY HOUSING ASSY 1 

54,55,65 

5522 24 220 MI"- ASSY COVER ASSY 1 

48,49 

5522 24 230 W5D")9" ASSY HOUSING ASSY 1 

27,54,55 

5522 24 240 hA"- ASSY COVER ASSY 1 

49,53 

5522. 24 250 '?".”)9" ASSY BUSHING ASSY 1 

54,55,61-63,65,66 

5522 24 260 7"'.9D)9" ASSY BUSHING ASSY 1 

27,54,55,60-63 

5522 24 420 t!9911) ASSY KNUCKLE ASSY 1 

1 03,124 

5522 24 430 7-L ASSY ARM ASSY 1 

98,99 

5522 24 440 9)9 ASSY LINK ASSY 1 

39,94 

5522 24 450-1 D"9 ASSY SHAFT ASSY 1 

85,89-91,93 

5522 24 460 9)9 ASSY LINK ASSY 2 

39,40 

1 5640 54 116 A" SPRING 4 

2 5522 24 156 li'lliF BOLT 12 

3 9716080014 t5/'1j"* M8 PLAIN WASHER M8 12 

4 5522 24 152-3 95)7° CLAMP 2 

5 5522 24 151-1 95)7°1"-A CLAMP BASE 2 

6 5640 23 136 AHJA°- STOPPER 6 

7 9670051208 M5X12 SOCKET BOLT M5X12 8 

& 5640 24 1 27-1 AH.911°- STOPPER 6 

9 9410502508 A7° 11)9't°) 5X25 SPRING PIN 5X25 2 



5522G 240 SECTION NUMBER 

PART NAME NO. 1- 11-11 /45.11*-g-
SET NO. / PART NO. g4414

4".  COMPONENT PARTS NO. 

SECTION 
* z on.% ttio.a, -c-tti5gt 1,*--c-;t3z 
Note: When ordering items marked *,indicate the set number betause they are available only as a set. 

1 0 5522 24 133 HOLDER 

11 5522 24 154 7"5-D 5.T1- BLANKET 1 

12 5522 24 155 7D9"- 7"5p5.Vh UNDER BLANKET 1 

13 9411502800 5=_AO..t0) 5X28 TAPER PIN 5X28 2 

1 4 5522 24 132 WORM WHEEL 2 

15 5522 24 131 D'9 SHAFT 1 

16 5522 24 1 43 7V9 HOOK 4 

17 5522 24 144 SPRING 4 

18 9670051008 VVF;ti")1Jh M5X10 SOCKET BOLT M5X10 4 

19 9670082008 95*!91--t"RiF M8X20 SOCKET BOLT M8X20 12 

20 9670062008 M6X20 SOCKET BOLT M6X20 16 

21 5640 24 115 7V9 HOOK 4 

22 5522 24 1 41 D"9 SHAFT 1 

23 5640 22 314-1 70 59%% PLUG 8 

24 9684060608 F;( F)" M6X6 SET SCREW M6X6 18 

25 9680081008 1- D' M8X10 SET SCREW M8X10 4 

26 9670084008 95.V.1"IDF M8k40 SOCKET BOLT M8X40 12 

27 5522 24 231 W,D"D9' HOUSING 1 

28 5522 24 225 YT- /P` GUIDE 4 

29 5522 24 226 APJA°- STOPPER 4 

30 5522 24 238 7%% ”')F BRACKET 1 

31 5640 24 114 7V9 HOOK 4 

32 5522 24 233 Y`79)9" BEARING COVER 1 

33 5522 24 1 83 GEAR 1 

34 5522 24 1 81 $10"- HOLDER 1 

35 5560 24 164 WASHER 1 

36 9670082508 97VFVO M8X25 SOCKET BOLT M8X25 2 

37 5522 24 462 0 PIN 2 

38 91688 ,-(92) IR8X12X12D INNER RACE IR8X12X12D 2 

39 90427 =-F"11/1'7 1))2" HK1212 NEEDLE BEARING HK1212 6 

40 5522 24 461 UD9 LINK 2 

41 5640 59 117 .11 1) WASHER 3 

42 9670122508 9 Fiti 1l' h M12X25 SOCKET BOLT M12X25 3 

43 9670063508 9h.Vh7V0 M6X35. SOCKET BOLT M6X35 4 

44 5522 24 121 r)t-LD"9 WORM SHAFT 2 

45 5522 24 123 7"55.Vh BRACKET 2 

46 5522 24 122 WORM GEAR 2 

47 9411402000 T--A°-t°) 4X20 TAPER PIN 4X20 2 

* 

9"-11D"LF"') 

1ST BLANKET CYLINDER 



SECTION NUMBER 5522G 240 

SECTION 
* z tt*a. F *-g-T;±SC 1.. '„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-f 1 J" 1. F") 

1ST BLANKET CYLINDER 

NO. -t•yr.#4 . /g5a#-g- 
SET NO. / PART NO. PART NAME g‘rl 'I'4(14PONENT PARTS NO.  

MR 
(Xty 

49 90534 A-111)D-14 0S70824 OIL SEAL 0S70824 2 

50 9670061608 V”FAINDF M6X16 SOCKET BOLT M6X16 12 

51 5522 24 110-1 DUD9"- CYLINDER 

52 5560 24 1 62 - KEY 1 

53 5522 24 241 hA"- COVER 1 

54 91668 '\"7 11D9" 32012XUP5 BEARING 32012XUP5 4 

55 5522 24 212 9VDt- WASHER 2 

56 5522 24 216 /35- COLLAR 1 

57 5522 24 215 tVF NUT 1 

58 9670082208 Vh- VF404JF M8X22 SOCKET BOLT M8X22 8 

59 5522 24 222 AFVA°- STOPPER 2 

k 60 5522 24 217 VF)(911, OUTSIDE HOUSING 1 

61 91687 1\"7 117,9" K120X127X34 BEARING K120X127X34 2 

62 91644 75AF9VD1'- AS1124 THRUST WASHER AS1124 4 

63 91639 757h'\"7 11 )9" AXK1124 THRUST BEARING AXK1124 2 

64 5522 24 224 7FV0- STOPPER 1 

k 65 5522 24 211 1\t).D%\p9" HOUSING 1 

k 66 5522 24 227 VI- 911, OUTSIDE HOUSING 1 

67 5522 24 315 top  PIN 2 

68 9670063008 'M'A'iNNI,F M6X30 SOCKET BOLT M6X30 4 

69 5522 24 314 7"57Vh BRACKET 1 

70 5522 21 232 J")F NUT 1 

71 5522 24 214-1 /35- COLLAR 1 

72 5522 24 218 7" ..”'Vh BRACKET 1 

73 5522 24 223 AFVA°- STOPPER 1 

74 5522 24 313 7"55'')F BRACKET 1 

75 5522 24 311 Up9 LINK 1 

76 5522 24 333 *11,9"- HOLDER 2 

77 90767 cO91VF ANO4 LOCK NUT ANO4 2 

78 90768 oV9T)DV- AW04 LOCK WASHER AW04 2 

79 90388 A5AF 1J')7.91, G52035 THRUST WASHER G52035 2 

80 90493 A57FY\7 11D9\\ NTB2035 THRUST BEARING NTB2035 4 

81 90389 A5AF9VD1, AS2035 THRUST WASHER AS2035 6 

82 5480 55 313 t5/"1" PLAIN WASHER 2 

82 5480 55 313 t5 4P/P\ PLAIN WASHER 1 

522PFH 522PFH 

83 5522 24 332-1 ADFNL, HANDLE 2 

84 5522 24 331 -rp.r".)97 SD-53AR INDEX SD-53AR 2 

oc nrin47 RYAn TAPFP PTN gx6n 2 



5522G 240 SECTION NUMBER 
SECTION 

*=OUN,U*AT111541..TI1d- A.,0T-.. -t ,y L -C-Too  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"1(13"L 1-"') 

1 ST BLANKET CYLINDER 

-t.y1-**/A0Ait NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
Ala 
(Xty 

86 5522 24 443 PIN 2 

87 5522 24 442 L°) PIN 2 

88 91681 11"7 1JD9 HMK3531LL NEEDLE BEARING HMK3531LL 2 

89 91693 911) IR30X35X32 BUSHING IR30X35X32 2 

*90 5522 24 451-1 E.)", SHAFT 1 

*91 5522 24 445 ARM 1 

92 9670083508 95.VFVO M8X35 SOCKET BOLT M8X35 2 

*93 5522 24 444 7-t ARM 1 

94 5522 24 441 UD9 LINK 1 

95 9721240008 E-UD9" E-24 E-RING E-24 1 

96 5522 24 433 SPACER 1 

97 5522 24 432 A9VF" STUD 1 

98 91676 =-P4)1"792)9" HK3016 •NEEDLE BEARING HK3016 2 

99 5522 24 431 Y-L ARM 1 

1 00 5640 24 204 V\ )3" WASHER 1 
1 01 5480 56 1 38 9VDt WASHER 1 
1 02 9721100008 E- 11)9" E-10' E-RING E-10 2 

1 03 5522 24 421 1".9911) KNUCKLE 1 
1 04 5522 24 414 AhVA°- STOPPER 1 
1 05 9660080014 ”F M8 NUT M8 1 

1 06 9672083514 OVh9V0 M8X35 HEXAGON BOLT M8X35 1 

1 07 9648061214 /57E," M6X12 SCREW M6X12 2 

1 08 5522 24 415 b"-fh" GUIDE 1 
1 09 5522 24 416-1 I7-DUD9"- AIR CYLINDER 

110 5522 24 411 tV911) KNUCKLE 1 
111 5522 24 410 to p  PIN 1 
113 5522 24 1 42 7100"- HOLDER 1 

114 9670081608 M8X1 6 SOCKET BOLT M8X16 2 

114 9670081608 Vh.VFAINDF M8X16 SOCKET BOLT M8X16 1 

522PFH 522PFH 

115 9660120014 tVF M12 NUT M12 1 
116 9710120008 M12 SPRING WASHER M12 

117 5522 24 213 COVER 1 
118 5522 24 422 0 PIN 1 
119 5522 24 312 Up9 LINK 1 
120 91203 1114' PHD-4 ELBOW PHD-4 2 

121 91161 A9-7" PB-4 SLEEVE PB-4 2 

122 91160 7°59" PA-4 PLUG PA-4 2 

illJ .SflhI .AA,,s#A 



1ST BLANKET CYLINDER 

SECTION NUMBER 

SECTION 
tv,a)-r, 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 
-tvM1V4/5A1P4 NO. SET NO. / PART NO. nan/414")4 PART NAME / COMPONENT PARTS NO. 

'5118t 
Q'ty 

124 91673 =-1"4,1"79D9" HMK1220 NEEDLE BEARING HMK1220 1 

125 5640 75 243-1 7,9')F" STUD 2 

126 5640 75 244 770 9)2" SPRING 2 

127 5560 75 1 02 A9'9F" STUD 2 

128 9710060008 W`VP/P` M6 SPRING WASHER M6 4 

1 29 9660060014 tl)h M6 NUT M6 4 

1 30 5522 24 171-2 hA"- COVER 1 

1 31 5522 24 533 70 1)-t, PLATE 2 

132 9670050608 V I- VIDF M5X6 SOCKET BOLT M5X6 8 

133 5522 24 532 /"V* WASHER 2 

1 34 5640 12 142 il" SPRING 2 

135 9670081208 V5*")F1"Ilih M8X12 SOCKET BOLT M8X12 2 

136 9684050508 1- D" M5X5 SET SCREW M5X5 2 

137 5522 24 339 70 D _ F  PLATE 1 

522PFH 522PFH 

138 9648081614 /-53D" M8X16 SCREW M8X16 1 

522PFH 522PFH 

5522G 240  



)*14-' 
SECTION NUMBER 

SECTION 
I 5522Z 2451 

00, 

000  0°0  0 0 
ea

, 
 

e. e 
0 00  

0 00! A 

\ 

0 0 
1-\ j 

0 Iwo  
jp 

0 
4tp 

gft043)  

0 0 0 0°  

oe  
0 

0 
O
to 

 
0 

ewe)  
m° 0 

0 0 
k
e" 

0(91  0 
0 0 0 0 0 

0'9  0 610 
0 

0 A m°  80 41
,

01. 

0 
I  ,40y1  
V°  

0 0 0 

01 
 

V m° 0 0 
0 0 

ftA 
0 0 

0 0 0 

0 
0 

9"-12D"0"') 

2ND BLANKET CYLINDER 



"t 3 

SECTION NUMBER 5522Z 245 

SECTION 
*CADflifigiltAaATUS3iik L L TT kis° 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-123"0"r) 

2ND BLANKET CYLINDER 

NO. 
-t.YF 
SET NO. /PART NO. 

s- I * PART NAME COMPONENT PARTS NO. crty 

5520 24 440 tV911) ASSY KNUCKLE ASSY 1 
92,126 

5522 24 120 'M-L77.)"9 ASSY WORM SHAFT ASSY 2 

46,56,57 

5522 24 130 D"9 ASSY SHAFT ASSY 1 
63,64,68,94 

5522 24 1 40 D"9 ASSY SHAFT ASSY 1 
63,64,67,68 

5522 24 150-3 95)7° ASSY CLAMP ASSY 2 

96-101,104 

5522 24 220 hA"- ASSY COVER ASSY 1 
22,60 

5522 24 240 hA"- ASSY COVER ASSY 1 
22,24 

5522 24 460 9)9 ASSY LINK ASSY 2 

1 6,17 

5522 24 530 M.D"p9" ASSY HOUSING ASSY 1 
25,26,58 

5522 24 540 W,D"D9" ASSY HOUSING ASSY 1 
25,26,34 

5522 24 550 7"VDD9" ASSY BUSHING ASSY 1 
25,26,32,33,58,59,110 

5522 24 560 7”DD9" ASSY BUSHING ASSY 1 
25,26,31-34,110 

5522 24 .850-1 D"9 ASSY SHAFT ASSY 1 
76,78-80,87 

1 5522 24 331 -fDT"V9A SD-53AR INDEX SD-53AR 2 

2 5522 24 332-1 ADFN4 HANDLE 2 

3 9684060608 M6X6 SET SCREW M6X6 15 

4 90389 75AF9VD1' AS2035 THRUST WASHER AS2035 6 

5 90493 V5Ah'\"7 11)9" NTB2035 THRUST BEARING NTB2035 4 

6 5480 55 313 PLAIN WASHER 2 

7 9670081608, Vh'VF7N"IliF M8X16 SOCKET BOLT M8X16 2 

8 90388 A57FTYD1,  GS2035 THRUST WASHER GS2035 2 

9 90768 oV9T.9D1,- AW04 LOCK WASHER AW04 2 

1 0 90767 oV9tVh ANO4 LOCK NUT ANO4 2 

11 5522 24 333 iN10"- HOLDER 2 

1 2 9670063008 M6X30 SOCKET BOLT M6X30 4 

1'Z '7 /.  717 PDArVT 



-t, 

SECTION NUMBER 5522Z 245 

SECTION 
*corsattlita-c-ct135s1-"C" 11tA,0-c, 1- **-"C";±  L.TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"1'2D"1 F"r) 

2ND BLANKET CYLINDER 

NO
. 

t! F **  
SET NO. / PART NO. AsaAn/*" PART NAME COMPONENT PARTS NO. 

gift 
Q'ty 

1 4 5522 24 218 7"59f. BRACKET 1 

1 5 9670082008 Vh- VhiliNbh .M8X20 SOCKET BOLT M8X20 12 

1 6 5522 24 461 11)9 LINK 2 

1 7 90427 1- -PNW7 11 D9'N HK1212 NEEDLE BEARING HK1212 4 

18 91688 1-01) IR8X12X12D INNER RACE IR8X12X12D 2 

1 9 5522 24 462 to p  PIN 2 

20 5522 24 711 OVF`k ROD 2 

21 5522 24 315 Lc') PIN 2 

22 90534 1-01,7J-11)
. 
0S70824 - OIL SEAL 0S70824 2 

23 9670061608 VVF*"11,1- M6X16 SOCKET BOLT M6X16 12 

24 5522 24 241 hWN- COVER 1 

25 91668 1N`7 11)9" 32012XUP5 BEARING 32012XUP5 4 

26 5522 24 212 WASHER 2 

27 5522 24 216 h5— COLLAR 1 

28 5522 24 215 tVF NUT 

29 9670082208 Vh"A-V11,1' M8X22 SOCKET BOLT M8X22 8 

30 5522 24 223 AhVA°— STOPPER 

* 31 5522 24 227 VH(911, OUTSIDE HOUSING 1 
32 91687 'N"79D9`k K120X127X34 BEARING K120X127X34 2 

33 91644 A5AF9VDt— A51124 THRUST WASHER A51124 4 

* 34 5522 24 541 W)D"D9" HOUSING 1 
35 5522 24 233 1"TUD9" hA"— BEARING COVER 1 
36 9670062008 V1-11\4iF M6X20 SOCKET BOLT M6X20 1 6 

37 5522 24 1 83 GEAR 1 
38 5522 24 1 81 $10"- HOLDER 

39 5560 24 1 64 13 ‘‘ WASHER 1 
40 9670082508 M8X25 SOCKET BOLT M8X25 5 

41 5522 24 214-1 h5— COLLAR 

42 5522 24 213 hA"- COVER 1 
44 5522 24 314 7" .55'')F BRACKET 1 
45 5640 22 314-1 70 59 ‘x PLUG 8 

46 5522 24 121 r)t—L,D1\ 9 WORM SHAFT 2 

47 9670063508 V5'')Ft"fliF M6X35 SOCKET BOLT M6X35 4 

48 9680081008 F)( :7) " M8X10 SET SCREW M8X10 4 

49 5522 24 225 GUIDE 4 

50 5522 24 226 AFVA°— STOPPER 4 

51 5640 59 117 ip‘ 13 ‘‘ WASHER 3 

52 9670122508 V Fiti"11/F M12X25 SOCKET BOLT M12X25 3 



'# 

SECTION NUMBER 5522Z 245 
SECTION 

*z_ (Dna it*A 135,1 L T IAØ-(. t LTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-f2D"LF" 

2ND BLANKET CYLINDER 

NO. SET NO. / PART NO. PART NAME 1113.17.. /nIrst-ONENT PARTS NO. 
MR 
Qty 

54 5522 24 123 7"55'VF BRACKET 2 

55 5522 21 232 tVF NUT 1 
56 5522 24 122 ')t-L"7 WORM GEAR 2 

57 9411402000 4X20 TAPER PIN 4X20 2 

* 58 5522 24 531 W,EPID9" HOUSING 1 

* 59 5522 24 217 91-)t911) OUTSIDE HOUSING 

60 5522 24 221 COVER 1 
61 5522 24 110-1 DIJD9"- CYLINDER 

62 5560 24 162 - KEY 1 

63 5522 24 132 WORM WHEEL 2 

64 9411502800 5X28 TAPER PIN 5X28 2 

65 9670061208 95'VtliN11F M6X12 SOCKET BOLT M6X12 8 

66 5640 24 114 T99 HOOK 4 

67 5522 24 1 41 D"9 SHAFT 1 

68 9410502508 A7O 1J)9"t°) 5X25 SPRING PIN 5X25 2 

69 5522 24 1 33 *JO"- HOLDER 1 

70 9670085008 ‘M.VhitiNDF M8X50 SOCKET BOLT M8X50 2 

71 5522 24 814 AFVA°- STOPPER 1 

72 9660080014 ”F M8 NUT M8 1 

73 9672083514 oVh9liN11h M8X35 HEXAGON BOLT M8X35 1 

74 5522 24 238 7"5,'VF BRACKET 1 
75 5522 24 222 AP.9A°- STOPPER 2 

k 76 5522 24 844 7-L ARM 

77 91681 YITIJD9" HMK3531LL NEEDLE BEARING HMK3531LL 2 

78 91693 ,t 9111 IR30X35X32 BUSHING IR30X35X32 2 

k 79 5522 24 451-1 D"9 SHAFT 1 

k 80 5522 24 845 7-L ARM 1 

82 9670051008 M5X10 SOCKET BOLT M5X10 4 

83 5522 24 144 ANN SPRING 4 

84 5522 24 143 HOOK 4 

85 5640 24 115 7')9 HOOK 4 

86 5522 24 443 t o
.) 

 PIN 2 

87 90963 5-0-t°D 8X60 TAPER PIN 8X60 2 

88 5522 24 154 71`52)5. 1- BLANKET 1 

89 5522 24 155 7)9"- 7N"5)5.'.)F UNDER BLANKET 1 

90 9721100008 E- 11 )9" E-10 E-RING E-10 2 

91 5522 24 842-1 tO) PIN 

92 5520 24 441 tV9$ KNUCKLE 1 
(') 5;27 ?I, R29—I rvq=rh- MACUCD 



SECTION NUMBER 5522Z 245 

SECTION 
* z onti,se. ct*a 15-4 1 -t F # T 
Note: When ordering items marked *,indicate the set number because they are available only as a net. 

9"-123"131"') 

2ND BLANKET CYLINDER 

NO
. 

F /SA** 
SET NO. / PART NO. PART NAME l''4341 4frini/VDNENT PARTS NO. 

Mft 
tXty 

94 5522 24 131 D'9 SHAFT 

95 5522 24 1 42 $11/9"- HOLDER 1 

96 5640 54 116 A" SPRING 4 

97 5640 24 127-1 AFVA°- STOPPER 6 

98 5522 24 156 BOLT 12 

99 9716080014 t5,"13" M8 PLAIN WASHER M8 12 

1 00 5522 24 152-3 95)7° CLAMP 2 

1 01 5522 24 151-1 95)701"-A CLAMP BASE 2 

1 02 5522 24 815 PLATE 1 

1 03 9648062014 /5D*D" M6X20 SCREW M6X20 2 

1 04 5640 23 1 36 AFVA°- STOPPER 6 

1 05 5522 24 816-1 17-DUD9"- AIR CYLINDER 1 

106 5480 56 1 38 TY,Dt WASHER 1 

1 07 5522 24 411 tV911) KNUCKLE 1 

108 5522 24 813 AsVF" STUD 1 

1 09 5522 24 224 AF'9A°- STOPPER 1 

110 91639 A5AF'\"7 11)9" AXK1 1 24 THRUST BEARING AXK1124 2 

111 91203 'ID*" PHD-4 ELBOW PHD-4 2 

112 91161 A9-7" PB-4 SLEEVE PB-4 2 

113 91160 7°59" PA-4 PLUG PA-4 2 

114 90939 oVh91VF M18X1.5 HEXAGON NUT M18X1.5 2 

115 9710060008 A"VJ"h" M6 SPRING WASHER M6 4 

116 9660060014 ”F M6 NUT M6 4 

117 5522 24 1 71-2 hA"- COVER 1 

118 5560 75 1 02 A9')F" STUD 2 

119 5640 75 243-1 ;:ç IS" STUD 2 

120 5640 75 244 A7011)9" SPRING 2 

121 5522 24 534 •Ir% WASHER 2 

122 90730 A°-1j-t"3') 1.6X5 RIVET 1.6X5 4 

123 9670050608 95'VF$"1L'1' M5X6 SOCKET BOLT M5X6 6 

124 5522 24 532 .11 1) WASHER 2 

125 5640 12 1 42 A" SPRING 2 

126 91673 z-F"11/1"7 11)9" HMK1220 NEEDLE BEARING HMK1220 1 

127 9670081208 9 Ft"Ild. M8X12 SOCKET BOLT M8X12 2 

128 9684050508 Fi*D" M5X5 SET SCREW M5X5 2 





SECTION 
SECTION NUMBER 5523Z 245 9"-(3]"Gh'") 

3RD BLANKET CYLINDER 



SECTION NUMBER 5523Z 245 

SECTION 
* r-Oft13/aat*AT'll 1   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"1(33"LF"') 

3RD BLANKET CYLINDER 

Na SET NO. / PART NO. 
OR Ilta** PART NAME /COMPONENT PARTS NO. 

Aft 
Qty 

5520 24 440 tV911, ASSY KNUCKLE ASSY 1 

128.129 

* 

* 

5522 24 130 D"7 ASSY SHAFT ASSY 1 

12-14.17 

5522 24 1 40 D"9 ASSY SHAFT ASSY 1 

12-14.23 

5522 24 150-3 95)7° ASSY CLAMP ASSY 2 

1 -7 

5522 24 220 hA'- ASSY COVER ASSY 1 

30.31 

5522 24 240 hil"- ASSY COVER ASSY 1 
31.34 

5522 24 460 qD9 ASSY LINK ASSY 2 

46.53 

5523 24 120 .,t-L3 ASSY WORM ASSY 2 

25.28.29 

5523 24 210 11 .7)")2' ASSY HOUSING ASSY 1 

72.75.76 

5523 24 220 W,D'7,9" ASSY HOUSING ASSY 1 

52.75.76 

5523 24 250 7"W))9" ASSY BUSHING ASSY 1 

72-78 

5523 24 260 7'.9D)9" ASSY BUSHING ASSY 1 

52.73-77.83 

5523 24 310 Dt7F ASSY SHAFT ASSY 1 

1 23.125.131.133.134 

5523 24 320 -L ASSY ARM ASSY 1 

116.117 

5523 24 330 11)9 ASSY LINK ASSY 1 

53.122 

1 5522 24 156 BOLT 12 

2 9716080014 t5,"h" M8 PLAIN WASHER M8 12 

3 5522 24 152-3 957)7° CLAMP 2 

4 5522 24 151-1 95D701-A CLAMP BASE 2 

5 5640 23 136 APM°- STOPPER 6 

6 5640 54 116 SPRING 4 

7 5640 24 127-1 AHM°- STOPPER 6 

8 5522 24 154 7"5ph.VF BLANKET 1 

9 5522 24 155 77)9"- 7"57,1]-"Jh IUJrPP PIAMICPT 



• 
SECTION NUMBER 5523Z 245 

SECTION 
* --1 0nAlt*.T. --CUIsAL -CWA.0 -rs -t.yF*J4T;t5cLTTo0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9'"f3D"LF"') 

3RD BLANKET CYLINDER 

1• #-'4/A0A# NO
' SET NO. / PART NO. 

PART NAME 11•5"./gITIVIPONENT PARTS NO. Q'ty 

10 9670051208 M5X12 SOCKET BOLT M5X12 8 

11 5640 24 114 TY2 HOOK 4 

12 9411502800 5--A°—t°D 5X28 TAPER PIN 5X28 2 

13 5522 24 132 WORM WHEEL 2 

1 4 9410502508 A7°U)9"t°) 5X25 SPRING PIN 5X25 2 

15 5523 24 1 26 HOLDER 1 

1 6 9670061608 M6X16 SOCKET BOLT M6X16 12 

17 5522 24 131 D"9 SHAFT 1 

1 8 5522 24 1 43 HOOK 4 

19 9670051008 Vh.Vtli"10- M5X10 SOCKET BOLT M5X10 4 

20 5522 24 1 44 SPRING 4 

21 9670082008 Vh'Vhiti"11,h M8X20 SOCKET BOLT M8X20 12 

22 5640 24 115 HOOK 4 

23 5522 24 1 41 D'9 SHAFT 1 

24 5523 24 1 25 HOLDER 1 

25 5523 24 121 Ei1'7F SHAFT 2 

26 5523 24 123 7"591- BRACKET 2 

27 9670063508 9 1-71iNDF M6X35 SOCKET BOLT M6X35 4 

2_8_5523 24 122 r)t—G WORM 2 

29 9411402000 T—A°—t°) 4X20 TAPER PIN 4X20 2 

30 5522 24 221 13 COVER 1 

31 90534 t/a/D—$ 0S70824 OIL SEAL 0S70824 2 

32 5523 24 110 D"Lh'") BLANKET CYLINDER 

33 5560 24 1 62 KEY 1 

34 5522 24 241 COVER 1 

35 5560 75 1 02 A9VF" STUD 2 

36 5523 24 421 COVER 1 

37 9710060008 M6 SPRING WASHER M6 4 

38 9660060014 fVF M6 NUT M6 4 

39 5640 75 243-1 A9') F" STUD 2 

40 5640 75 244 A7°9)9' SPRING 2 

41 9684060608 F)( 7-.)" M6X6 SET SCREW M6X6 17 

42 5640 22 314-1 705,‘‘ PLUG 8 

43 5522 24 226 AhVA°- STOPPER 3 

44 9670084008 9J.91-7ti"lbh M8X40 SOCKET BOLT M8X40 8 

45 9680081008 M8X10 SET SCREW M8X10 4 

46 5522 24 461 97/9 LINK 2 

47 5522 24 238 7"5 F BRACKET 1 



SECTION NUMBER 5523Z 245 

SECTION 
*Z OiNiFe(tAtiai-C11 /34 L -"C` -t  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

3RD BLANKET CYLINDER .  

k 

k- 

r 

r 

NO. 
-t7F**/MA#* 
SET NO. / PART NO. 

o - /d!, * PART NAME COMPONENT PARTS NO. Q'ty 

49 5523 24 212 /"h" WASHER 2 

50 90730 1.6X5 RIVET 1.6X5 4 

51 5522 24 225  GUIDE 4 

52 5523 24 221  HOUSING 1 
53 90427 =-F"Iti1"7 1JD9" HK1212 NEEDLE BEARING HK1212 6 

55 5522 24 233 1\"7 11D9" hA"- BEARING COVER 1 
56 5523 24 1 31 GEAR 1 
57 5522 24 1 81 1111,9"- HOLDER 1 
58 5560 24 1 64 iph‘‘ WASHER 1 
59 9670082508 Vh'')F*"11Jh M8X25 SOCKET BOLT M8X25 5 

60 91203 'nit" PHD-4 ELBOW PHD-4 1 
61 91161 Aq-7" PB-4 SLEEVE PB-4 2 

62 91160 7°59" PA-4 PLUG PA-4 2 

63 5640 12 1 42 A" SPRING 1 
65 9670062008 95- Vh*"11/F M6X20 SOCKET BOLT M6X20 1 6 

66 5640 59 117 ilkk h‘\ WASHER 3 

67 9670124508 'Mhiti"JDF M12X45 SOCKET BOLT M12X45 3 

68 5522 21 232 tVh NUT 

69 5522 24 214-1 hi- COLLAR 1 
70 5522 24 213 COVER 1 
71 5522 24 218 7" -”VF BRACKET 1 
72 5523 24 211 ArYD")9" HOUSING 

73 91644 Ai7j,9')D1,- AS1124 THRUST WASHER A51124 4 

74 91639 A57Hl"7 11)9" AXK1124 THRUST BEARING AXK1124 2 

75 91668 '\"7 11)9" 32012XUP5 BEARING 32012XUP5 4 

76 5522 24 212 7VDV- WASHER 2 

77 91687 1"YIJD9" K120X127X34 BEARING K120X127X34 2 

78 5523 24 214 )( 91IJ BUSHING 1 
79 5522 24 222 AP)A°- STOPPER 2 

81 5522 24 315 t o p  PIN 2 

82 5523 24 223 7"5- h''.9h BRACKET 1 
83 5523 24 222 )t 311, BUSHING 

84 5522 24 216 COLLAR 1 
85 5522 24 215 tVh NUT 1 
86 9670063008 Vh- VhliNIJ M6X30 SOCKET BOLT M6X30 4 

87 5523 24 215 BRACKET 1 

88 5523 24 231 oVh" ROD 2 

89 90767 cr99”h ANO4 LOCK NUT ANO4 2 

90 90768 c099VD1- Aw04 I OCK WARHFP AWn4 7 



5523Z 245 SECTION NUMBER 
SECTION 

*c.ofiRau*acru15.4 #-g- --CA. L. "CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"1(33"LF") 

3RD BLANKET CYLINDER 

-t-:/F#-g/g5A1U4 NO. SET NO. / PART NO. PART NAME '413 05TP-ONENT PARTS NO. 
ism 
(xty 

91 90388 7,57F9VD1, GS2035 THRUST WASHER GS2035 2 

92 90493 A5Ah1"79)9" NTB2035 THRUST BEARING NTB2035 4 

93 90389 A5AF9VDt AS2035 THRUST WASHER AS2035 6 

94 5523 24 232 HOLDER 2 

95 5523 24 233 ADFNI) HANDLE 2 

96 5522 24 331 -(DT"V9A SD53AR INDEX SD-53AR 2 

97 5522 24 224 7JVA°- STOPPER 1 

98 9670082208 Vb"A-VIDF M8X22 SOCKET BOLT M8X22 8 

99 9670081208 '17')F7r1"11,1- M8X12 SOCKET BOLT M8X12 2 

1 00 5520 24 412 A9VF" STUD 1 

1 01 5520 24 413-1 tV911) KNUCKLE 1 

1 02 9721100008 E-9)9" E-10 E-RING E-10 2 

1 03 90939 oVh9J-Vh M18X1.5 HEXAGON NUT M18X1.5 2 

1 04 9670081608 M8X16 SOCKET BOLT M8X16 2 

1 05 5480 55 313 t5/"V* PLAIN WASHER 2 

1 06 9684050508 F *D" M5X5 SET SCREW M5X5 2 

1 07 5523 24 335 i7-DIJD9"- AIR CYLINDER 1 

1 0-8 9670083508 Vh"Vh$Nlih M8X35 SOCKET BOLT M8X35 2 

1 09 5522 24 414 AFVA°- - STOPPER 1 

110 9660080014 ”F M8 NUT M8 1 

111 9672083514 oV1j9VI1jF M8X35 HEXAGON BOLT M8X35 1 

112 9660120014 tVh M12 NUT M12 1 

113 9710120008 )1 "h" M12 SPRING WASHER M12 1 

114 5640 24 204 1,"b" WASHER 1 

115 5522 24 432 A9 1JF" STUD 1 

116 91676 1-1-4A 1\ 7 9D9\' HK3016 NEEDLE BEARING HK3016 2 

117 5523 24 321 Y-L ARM 1 

118 5522 24 433 SPACER 1 

119 9721240008 E-9)9" E-24 E-RING E-24 1 

1 20 5522 24 415 h"...(F" GUIDE 1 

121 9648061214 /53:E)" M6X12 SCREW M6X12 2 

122 5523 24 331 11)9 LINK 1 

123 92109009 5--ff-t°) 5X60 TAPER PIN 5X60 2 

124 5522 24 442 t 0 PIN 2 

*125 5523 24 311 -L ARM 1 

1 26 5522 24 443 to p  PIN 2 

127 5522 24 422 to p  PIN 1 

128 5520 24 441 tV711) KNUCKLE 1 
A,A ti t• •—• ai •••• tt S KI 1, R., • I • • el 



9"-(3D"LP", 
_ 

SECTION NUMBER  5523Z 245 I 

3RD BLANKET CYLINDER SECTION 
*c003Att*aTItt3AUTMAX-rt-, -t7f-**TAUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t /nalt4g- 
SET NO. /PART NO. 

/411ta** PART NAME gt4rr. COMPONENT PARTS NO. 
MR 
Qty 

1 30 5486 38 294 "")3" WASHER 1 

k131 5522 24 445 Y-L3 ARM 1 

1 32 91681 11"7 11 )9" HMK3531LL NEEDLE BEARING HMK3531LL 2 

1 33 91693 ;t 911, IR30X35X32 BUSHING IR30X35X32 2 

k134 5522 24 451-1 D"9 SHAFT 1 

1 35 91162 .7 11°11, PD-4 NIPPLE PD-4 1 

1 36 5522 24 223 AFV/1°- STOPPER 1 

1 37 91688 t-filp IR8X12X12D INNER RACE IR8X12X12D 2 

1 38 5523 24 241 7"5VF BRACKET 1 



I 5523Z 250  I SECTION NUMBER 
SECTION 

MAIN DRIVE 



MAIN DRIVE 
SECTION NUMBER 5523Z 250 

SECTION 
01,1541Ii*A-C111341..T L. "C T t..so  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
/$"I- - PART NAME COMPONENT PARTS NO. 

MI& 
gty 

5520 25 110 7u5h.VF ASSY BRACKET ASSY 1 

3-6.9 

1 90761 cO9t')F ANO7 LOCK NUT ANO7 2 

2 90762 oV99VDt— AW07 LOCK WASHER AW07 2 

3 91702 A5AF9VDt— WS3552 THRUST WASHER WS3552 2 

4 90495 A5AF1YIJD9" N1B3552 THRUST BEARING NTB3552 2 

5 90394 A5AFT)D1' GS3552 THRUST WASHER G53552 2 

6 5520 25 111 '"J"9 METAL 1 

7 5522 25 221 +ut—hAu— COVER 1 

8 9670061208 95")F7hull/17 M6X12 SOCKET BOLT M6X12 2 

9 90336 V-11./g1"79)9" 6207ZZ BALL BEARING 6207ZZ 2 

10 5520 25 112 A,No_11_ SPACER 2 

11 9670123508 M12X35 SOCKET BOLT M12X35 5 

12 5523 25 115 GEAR 

13 5520 25 114 - KEY 2 

1 4 5520 25 113 h'uphur)s)"9 SHAFT 1 
15 5520 25 117 SPACER 

16 5520 25 116-1 7o_q— PULLEY 1 
17 9684060608 M6X6 SET SCREW M6X6 1 

18 90106001 D9%"1"11,h 900H100 TIMING BELT 900H100 1 

1 9 5522 25 112 —2 I-9-70 - 1J — PULLEY 1 

20 9672103014 oVh9Vl1,h M10X30 HEXAGON BOLT M10X30 4 

21 9710100008 VVI"h" M10 SPRING WASHER M10 4 

22 9716100014 t5lPh" M10 PLAIN WASHER M10 4 

23 97057 SF—J 7.5KW 200V MOTOR SF—J 7.5KW 200V 1 

24 9670125008 9J.Vh1-1"11/1- M12X50 SOCKET BOLT M12X50 6 

25 5523 11 211 —9-1u—A MOTOR BASE 1 



10 0 0 

0 0 

„ 

et, 0 

0- 

oe)  0 
0 

0 
0 

151 

0 0 
0 

0 
0 00 oc t  

a 

0 
0 

0 
0 

lAwo(i0/- 
0 

0 

0 
,1041) 
0 67 

CO I  

0 

o 
0 

'40 

  

:,*-c4 

SECTION NUMBER 

 

tt11"IJ 

SIDE LAY 

 

5522Z 261:: 

SECTION 

  



t A"IJ 
SIDE LAY 

SECTION NUMBER 5522Z 260 

SECTION 
1 A..0)  -t F L T t-so  

Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. Crty 

5522 26 110-2 7"”'.9F ASSY BRACKET ASSY 1 
8,15 

5522 26 120-2 9 D"9 ASSY SHAFT ASSY 1 
8,23-25 

5522 26 130 t°) ASSY PIN ASSY 1 
8-11 

5522 26 150 LA"JD'2 ASSY SHAFT ASSY 1 
81,82,85 

5522 26 220 7°D-F ASSY PLATE ASSY 1 
43148,55,67 

5522 26 270 7°1J-F. ASSY PLATE ASSY 1 
43,48,67,99 

5560 26 220 7-L ASSY ARM ASSY 2 

17,28 

5560 26 240 (OPS) ASSY ARM (OPS) ASSY 1 
29,30 

5560 26 250 7°U-h ASSY PLATE ASSY 2 

57,58 

5560 26 270 7-L (NOPS) ASSY ARM (NOPS) ASSY 1 
29,39 

4 5522 26 213 99D1/3 (Dar)) PLATE (SMALL) 6 

5 5522 26 212 99D119 (9"1) PLATE (LARGE) 2 

8 90214 t"-W7q)9" 6000ZZ BALL BEARING 6000ZZ 7 

9 5522 26 131 tOD PIN 

1 0 5522 26 132 V‘1.1_ GEAR 1 
11 9411044000 5-A°-t°,7) 0.4X40 TAPER PIN 0.4X40 

12 5522 26 133 GEAR 1 

13 9670051608 M5X16 SOCKET BOLT M5X16 4 

1 4 5522 26 112 A9Vh" STUD 2 

1 5 5522 26 111-2 7"i h BRACKET 1 

1 7 90442 7')D2 MB1008DU BUSHING MB1008DU 2 

1 8 9716060014 t5,"h" M6 PLAIN WASHER M6 3 

1 9 9670060808 Vh.VhitiNDF M6X8 SOCKET BOLT M6X8 

20 9684050608 h)( D" M5X6 SET SCREW M5X6 

21 5522 26 128 h5- COLLAR 1 
23 5522 26 121-2 Do9F`").D"2 SHAFT 1 
24 5522 26 122-1 +"t- GEAR 1 
25 9684050508 h)(*D" M5X5 SET SCREW M5X5 2 

26 5560 26 246 tO PIN 2 



5522Z 260 

SIDE LAY 

-t,:>9 
SECTION NUMBER 

SECTION 
*z_ofi,31,1u*en-C1115-4 L -t i&- -"C;t5C LT-  F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t7F**/nAlit* 
SET NO. / PART NO. ncgAW/*511*-4.  PART NAME 

COMPONENT PARTS NO. 
Mtfc 
Q ty 

27 5522 27 336 Is )( D" M5X10 SET SCREW M5X10 2 

28 5560 26 221 7-I., ARM 2 

29 90249 7"VD/ MB0808DU BUSHING MB0808DU 2 

30 5560 26 241 7-L ARM 1 

31 9660060014 fVF M6 NUT M6 2 

32 9710060008 fl"*t")j"1 M6 SPRING WASHER M6 4 

33 5560 26 247-1 V7Z KNOB 2 

34 5560 26 248 tVh NUT 2 

35 5560 26 230 1JL7to7- CAM FOLLOWER 2 

36 5560 26 234 il" SPRING 2 

37 5560 26 272 b"-fh" GUIDE 1 

38 5560 26 243 to p  PIN 2 

39 5560 26 271 7-t ARM 1 

40 5560 26 253 E)" SCREW 2 

41 9414161014 99t°D 1.6X10 SPLIT PIN 1.6X10 3 

42 5560 26 252 V't- GEAR 2 

- 43 90881 7"VD2 MB1610DU BUSHING MB1610DU 2 

45 5560 26 245 TT GUIDE 2 

46 5560-26 254 V7Z KNOB 2 

47 5560 26 249 A9VF" STUD 2 

48 90242 7"VD/ MB1210DU BUSHING MB1210DU 6 

49 5560 26 242 b"*" GUIDE 1 

50 5560 26 244 A9Vh" STUD 1 

51 5430 43 133 t5/"h" PLAIN WASHER 2 

52 9670040608 95'VhiN'Ilih M4X6 SOCKET BOLT M4X6 2 

53 5560 26 217 •-• KEY 4 

54 90924 79otVF M6 DOMED CAP NUT M6 2 

55 5522 26 221 70
1.
,_[. PLATE 1 

56 91252 971"14-1'1143V7° 3/16 OIL CUP 3/16 2 

57 5560 26 251 70 D_F PLATE 2 

58 9410402008 A7°il:i9"t'D 4X20 SPRING PIN 4X20 2 

60 9710050008 A"VP\h"* M5 SPRING WASHER M5 2 

61 5560 26 233 h"-fh" GUIDE 2 

62 9650020514 711,T5DV)" M2X5 SCREW M2X5 4 

63 9670051208 9”Fik"10- M5X12 SOCKET BOLT M5X12 8 

64 5640 26 207 KEY 2 

65 5560 26 215 r\A"\"114"t- BEVEL GEAR 2 

66 5560 26 216 Do WHEEL -2 

es.rtrne, ”InAnn2,.. “ rtrintivnir 0 



SECTION NUMBER I OU I 

SECTION 
*c.onisact*a-c-tt /54 L. "C`   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

SIDE LAY 

NO. SET NO. / PART NO. gsa,m/*"4'.  PART NAME COMPONENT PARTS NO. 
Ma 
CYty 

68 5290 29 311 #"h"* WASHER 2 

69 90602 CE-9D9" CE-10 CE-RING CE-10 2 

70 5560 26 235 rnD1,- WASHER 2 

71 9684060608 F EJ" M6X6 SET SCREW M6X6 7 

72 5560 26 232 hli CAM 2 

73 5640 26 214 1itC1,9"- CAM HOLDER 2 

75 5560 26 212 YNYNWI,- BEVEL GEAR 2 

76 90882 7"VD2 MB1810DU BUSHING MB1810DU 2 

77 9670051408 Vh'VhitiNDF M5X14 SOCKET BOLT M5X14 4 

78 5560 26 213 WO"- HOLDER 2 

79 5560 26 214 t5#"/3" WASHER . 2 

80 9722180008 C-Up9" C-18 C-RING C-18 2 

81 5522 26 152 Y-G ARM 1 

82 9411503200 T-i\°-L°  ) 5X32 TAPER PIN 5X32 1 

83 5640 04 201 )t 9lb BUSHING 3 

85 5522 26 151 t+A"[JD"9 SHAFT 1 

86 90879 011
.
7"VD2 MB2010DU BUSHING MB2010DU 2 

87 5560 26 286 AN` SPRING 1 

88 5522 26 153 A7°9)9`"),' BRACKET 1 

89 9670061008 VVI-VJDF M6X10 SOCKET BOLT M6X10 3 

90 5522 26 1 64 -fDT"V9A INDEX 1 

91 5522 26 1 63 17" KNOB 1 

92 9670082508 VVF7ti"11)F M8X25 SOCKET BOLT M8X25 2 

93 5522 26 1 61 7"55-')F BRACKET 1 

94 5522 26 1 62 D"9 SHAFT 1 

95 5522 26 154 oV9AINDF BOLT 1 

96 5640 26 232 il" ( AVE-Z) SPRING (THIN PAPER) 2 

97 5640 26 233 A"* (7)D) SPRING (STANDARD PAPER) 2 

98 5640 26 234 )1" SPRING 2 

7VVE. THICK PAPER 

99 5522 26 271 70 if _F PLATE 1 
1 00 5560 26 292 ',D" SCREW 1 
1 01 5560 26 273 A9Vh" STUD 

1 02 90245 7"VD/ MB1215DU BUSHING MB1215DU 1 
1 03 9672061814 oV)j9V0 M6X18 HEXAGON BOLT M6X18 1 
1 04 90703 UtVh M6 U-NUT M6 



SECTION NUMBER I  
SECTION SWING 



A-fp9" 

SWING  

SECTION NUMBER 5522Z 270 

SECTION 
011-13allt*ATC1 L ift-W-C-;±3Z L TT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. flw.feR/4"#-- PART NAME COMPONENT PARTS NO. 
MR 
Crty 

5522 27 320-1 A1fD9" 7"55'VF ASSY SWING BRACKET ASSY 3 

11.12,14 

5523 27 320 V)(795D"9 ASSY SHAFT ASSY 1 

29-31 

1 5430 51 127 h5- COLLAR 1 
2 9684050608 1-)t*D" M5X6 SET SCREW M5X6 1 
3 5522 27 331 LY)(D"9 SHAFT 1 
4 9660100014 1-')F M10 NUT M10 

5 9710100008 A"*/"h"* M10 SPRING WASHER M10 1 
6 5522 27 335 F 105 DA"— LEVER 1 
7 90470 hL71-07— FCRS22 CAM FOLLOWER FCRS22 1 
8 9670062008 M6X20 SOCKET BOLT M6X20 4 

9 9672050814 oVh9*"11,F M5X8 HEXAGON BOLT M5X8 6 

1 0 5522 27 322 D-114/I-19 PLATE 6 

11 91663 4-MD-11, 0S18264 OIL SEAL 0S18264 6 

12 5522 27 321-1 7"”Vt- BRACKET 3 

13 9670083508 Vh:VF$"11,1- M8X35 SOCKET BOLT M8X35 3 

1 4 91678 L--h"11/1"79D9"NK18/20R NEEDLE BEARING NK18/20R 3 

15 5522 27 333 V)t GRIPPER 8 

16 9670051608 M5X16 SOCKET BOLT M5X16 1 0 

1 7 5522 27 332 *JO"— HOLDER 8 

1 8 5522 27 336 h).*D" M5X10 SET SCREW M5X10 8 

1 9 5522 27 334 A"* SPRING 8 

20 5640 55 133 13 ‘‘ WASHER 1 
21 91489 9"9—A:V7°Ili A—PT 1/8 GREESE NIPPLE A—PT 1/8 3 

22 9721080008 E- 1))9" E-8 E—RING E-8 8 

23 5522 27 342 to D  PIN 4 

24 5522 27 341 DA"— LEVER 2 

25 9670082508 V ht"114- M8X25 SOCKET BOLT M8X25 2 

26 5522 27 343 *D" SCREW 4 

27 5522 27 344 A70 9)9" SPRING 2 

28 5522 27 345 77c"JD9`")5.  ARM 2 

29 5522 27 324 V;t9"-1 GRIPPER BASE 8 

30 5523 27 321 V)t795:7)"9 SHAFT 1 
31 9670051508 VVF7Ii"11,F M5X15 SOCKET BOLT M5X15 8 

32 9670061608 V5. Fiti"11,F M6X16 SOCKET BOLT M6X16 3 



   

5523Z 280 AID2'9F"') 

SWING DRIVING 

 

SECTION NUMBER 
SECTION 

  



-t 
5523Z 280 1 SECTION NUMBER 1   

SECTION 
-t  F 

Note: When ordering items marked *,indicate the set number because they are available only as a set 

SWING DRIVING 

NO. SET NO. / PART NO. mgAn PART NAME / COMPONENT PARTS NO. 
%ft 
07,Vty 

5522 27 120 A-1)9"7-L ASSY SWING ARM ASSY 1 

5-7 

5522 27 1 30-1 A9VF" ASSY STUD ASSY 

1,3,4,11,12,20 

5522 27 1 40 A -17,9"c0F" ASSY SWING ROD ASSY 1 

21,23 

5522 27 150-1 A -(7/9 "1iA" - ASSY SWING SUB LEVER SUB ASSY 1 

6,57,58,67,90 

5522 27 1 60 A9VF" ASSY STUD ASSY 1 

4,63,65 

5522 27 170 77°05")h ASSY SPROCKET ASSY 

45,46 

5522 27 1 80-1 A9Vh" ASSY STUD ASSY 1 

42-44 

5522 27 1 90 ;; °'J:)9':7 ASSY PLATE ASSY 1 

22,56,59 

5522 27 220 7 -r)9" 11, ASSY SWING METAL ASSY 1 

81,83,88 

5522 27 230 A-fp9 5:yVI- ASSY SWING BRACKET ASSY 1 

81 -83 

5522 27 360 A7° 97)9" ASSY SPRING ASSY 1 

60-62 

5522 27 429 UD9t°) ASSY LINK PIN ASSY 1 

69,70 

5523 27 410-1 *JO"- ASSY HOLDER ASSY 1 

77-79 

1 5522 27 131-1 A9'.9F" STUD 1 

2 9670125008 '.) 7Vh7li"lbh M12X50 SOCKET BOLT M12X50 3 

3 5522 27 132 SPACER 1 

4 91733 I-01D IR35X40X20 INNER RACE IR35X40X20 4 

5 5522 27 122 SPACER 1 

6 91723 Z-1-'11/1'7 11)9" NK40/20 NEEDLE BEARING NK40/20R 4 

7 5522 27 121 A -1)9 -1,DDA"— LEVER 1 

8 9680060808 M6X8 SET SCREW M6X8 2 

9 5522 27 123 SPACER 2 

1 0 5640 1 2 142 A" SPRING 3 

11 91160 7'59" PA-4 PLUG PA-4 8 

1 2 91161 AU-7' PB-4 SLEEVE PB-4 8 

13 90507001 nali" PH-4(M8P-1) ELBOW PH-4(M8P-1) 1 



5523Z 280 SECTION NUMBER 
SECTION 

*cOMAII*ATUt5ALTI1d- A.01% -t7FW4---C LTTL,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Af)9"91"g, 

SWING DRIVING 

Fit*/A5AIM Na SET NO. / PART NO. 411
011#PONENT PARTS NO. 

PART NAME 

14 91162 IV7°11) PD-4 NIPPLE PD-4 5 

15 5522 27 133 PIN 1 

16 91735 o-574- (37 NAST2OZZUU ROLLER FOLLOWER NAST2OZZUU 2 

17 5522 27 134 to p  PIN 1 

1 8 9680061008 FiD" M6X10 SET SCREW M6X10 2 

19 5640 12 1 41 A" SPRING 1 

20 91203 IIWN" PHD-4 ELBOW PHD-4 3 

21 5522 27 1 41 A-(D9`NoVF" SWING ROD 1 

22 90237 /-01) IR15X19X20 INNER RACE IR15X19X20 4 

23 90262 =-1'4/ 7 11 )9" NK19/20 NEEDLE BEARING NK19/20 2 

24 9660120014 tVF M12 NUT M12 5 

25 9710120008 AIN VPh1N M12 SPRING WASHER M12 3 

26 5522 27 242 7AF STUD 2 

27 5522 27 241-2 7D-1, FRAME 1 

28 9670082508 M8X25 SOCKET BOLT M8X25 6 

29 91647 A5A1"T)D1'- A585110 THRUST WASHER AS85110 2 

30 5522 29 320-1 V't- ASSY GEAR ASSY 

31 5522 29 323 V‘1,- GEAR 1 

32 5522 29 632 4/1-0 PLATE 1 

33 9670051208 9V1-t"ll'h M5X12 SOCKET BOLT M5X12 3 

34 91646 A5A1'T9D1'- AS6085 THRUST WASHER A56085 4 

35 91640 7571"1"7 11 )9'NTB6085 THRUST BEARING NTB6085 2 

36 9670082008 V 1-71i Nlih M8X20 SOCKET BOLT M8X20 1 

37 5522 27 1 44 JOINT 1 

38 5522 27 142 A-(2)9"DV- LEVER 1 

39 5522 27 1 43 t°) PIN 

40 9710060008 A"VPh"* M6 SPRING WASHER M6 8 

41 9670061608 9h- Ft"0 M6X16 SOCKET BOLT M6X16 4 

42 5522 27 181-1 A9') F" STUD 1 

43 5522 27 1 82 A ,N 0_41_ SPACER 1 

44 91690 I-01D IR17X22X23 INNER RACE IR17X22X23 1 

45 91686 7.-1-"W\"79)9" RNA6903 NEEDLE BEARING RNA6903 1 

46 5522 27 1 71 A7°oh.Vh SPROCKET 1 

47 5522 27 1 83 ArN0_41_ SPACER 1 

48 9722170008 C-'J 9" C-17 C-RING C-17 1 

49 5522 27 1 45 SPACER 1 

50 91636 iti"-WM)9"6007ZZC2P BALL BEARING 6007ZZC2P5 1 

51 5522 29 353 SPACER 1 

52 90762 c099VD1'- AW07 LOCK WASHER AW07 1 



SWING DRIVING 

:,*24 
SECTION NUMBER  5523Z 280 I 

SECTION 
*cogsau*AT(5ALTMicam-t.yhW4TA5cLTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

k 

k 

k 

NO. 
-t•yh*- %,?.# 
SET NO. / PART NO. g5 ,1t/*"* PART NAME COMPONENT PARTS NO 

gift 
Q'ty 

53 90761 oT9J-'9F ANO7 LOCK NUT ANO7 1 

54 5522 27 167 CHAIN 

55 9722150008 C- 11)9" C-15 C—RING C-15 1 

56 90368 7N5AFT9DI, A51102 THRUST WASHER AS1102 2 

57 90324017 1-1-"V\"7 11:0" HMK1919 NEEDLE BEARING HMK1919L 2 

58 5522 27 151-1 A-fp9",7"W— SWING SUB LEVER 1 

59 5522 27 1 91 A7°9D9" PLATE 1 

60 5522 27 164 SCREW 1 
61 5522 27 1 66-1 A7° 11)9" SPRING 1 

62 5522 27 165 SCREW 

63 5522 27 161 W—IFD"9 STUD 1 

64 9670102508 991-t"IlJh M10X25 SOCKET BOLT M10X25 3 

65 5522 27 162 SPACER 

66 5522 27 153 t o p  PIN 1 

67 5522 27 152 SPACER 1 
68 9722350008 C—qp9" C-35 C—RING C-35 1 

69 5522 27 423 9D9t°D LINK PIN 1 

70 90233 1-(9) IR 8X12X12.5 INNER RACE IR 8X12X12.5 

71 9710080008 W`VP\h" M8 SPRING WASHER M8 1 
72 9660080014 V)I- M8 NUT M8 1 
73 5522 27 412 SPACER 1 
74 9680081008 t- D" M8X10 SET SCREW M8X10 2 

75 9672062508 cV9h9Vlbh M6X25 HEXAGON HEADED BOLT M6X25 4 

76 5522 27 413 hL CAM 1 

77 90427 :—F"11,11"79)9" HK1212 NEEDLE BEARING HK1212 1 

78 5523 27 411-1 $10"— HOLDER 1 

79 91684 =—F`4,'N"79D9"NK50/35R NEEDLE BEARING NK50/35R 1 

81 91662 4-111JD-11, AB2847G0 OIL SEAL AB2847G0 2 

82 5522 27 231 7-fD9"$911) SWING METAL 1 

83 91683 =—F"V\"7 11)9"NK50/25R NEEDLE BEARING NK50/25R 4 

84 9670081508 M8X15 SOCKET BOLT M8X15 3 

85 90734 J-Th AN10 NUT AN10 

86 90769 
,
P\h" AW10 WASHER AW10 1 

87 5522 27 223 X5A1-9r) t/I PLATE 

88 5522 27 221 A-f)9"$911) SWING METAL 1 

89 5522 27 211-1 A-(D9"D"9 SWING SHAFT 1 

90 90531003 9" 11—Al'97°11) B—M6F GREASE NIPPLE B—M6F 



7zYT.Wit/I 

FRONT LAY 

.',#-g• 
I   SECTION NUMBER  5523Z 290  

SECTION 

0 
t4t4  

• 

• 
.) 
0 

0 0 

0 

82 

0 

00 

0 

m
e  

0 
060° 

me Ifs  

00  
0 
0 0 

0 

0 0 

• • .0 0 

o
o 

*01° 

*AO 



FRONT LAY 
SECTION NUMBER 5523Z 290 

SECTION 
ongict*e.--c-ct ti-5s F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
. .y NO. SET NO. / PART NO. gligAft/4"#'4 PART NAME COMPONENT PARTS NO. 

SR 
Qty 

5522 29 110 7—L ASSY ARM ASSY 1 

67.69.72.76 

5522 29 120-1 —L ASSY ARM ASSY 1 

67.69,76,94 

5522 29 1 40-1 A9VF" ASSY STUD ASSY 2 

67,88 

5522 29 440 AhVA°— ASSY STOPPER ASSY 2 

81.82 

5523 29 160 oVF" ASSY ROD ASSY 1 

55.56 

1 9670064508 95.Vh7fiN1iF M6X45 SOCKET BOLT M6X45 4 
2 5522 26 351 7"”VF BRACKET 2 
3 9670062008 95. t"JIiF M6X20 SOCKET BOLT M6X20 2 
4 5522 26 352 AT— STAY 1 
5 9648031214 #5 E" M3X12 SCREW M3X12 2 
6 9670051008 M5X10 SOCKET BOLT M5X10 2 
7 5640 21 402 70 D _F PLATE 1 
8 97828 LIGHT PROJECTOR 

9 5522 26 353-1 7"”TF BRACKET 1 
10 5522 26 361 *10"— HOLDER 6 

11 5522 26 362 UT—t— (th"-f,')A-0 RETAINER (LONG. THIN) 4 
12 9710040008 /1" h"* M4 SPRING WASHER M4 1 7 

1 3 9642040614 J- Y`DE)" M4X6 SCREW M4X6 12 

1 4 5522 26 363 UT—t— (1)3"1.7V-1) RETAINER (LONG, THICK) 2 
1 5 9670083508 95.VhiNNDF M8X35 SOCKET BOLT M8X35 4 
1 6 9670061608 95.VFiti"lbh M6X16 SOCKET BOLT M6X16 5 
1 7 9672040814 oVh94iNDF M4X8 HEXAGON BOLT M4X8 5 
1 8 5522 26 334 h"fh" GUIDE 2 
1 9 5522 26 335 h"-fh" GUIDE 1 

20 9670052008 95)FAINIJF M5X20 SOCKET BOLT M5X20 4 
21 5640 21 502 COVER 1 
22 5522 26 311-2 ”f9 PLATE 1 
23 5522 26 312-1 7"5h- Vh BRACKET 2 
24 91165 A 0 17°A"DF" PZ-14 PIPE BAND PZ-14 4 

25 9710050008 )\" ",3" M5 SPRING WASHER M5 6 

26 9642050614 t1"DD" M5X6 SCREW M5X6 6 

27 9670031208 95.Vh$NDF M3X12 SOCKET BOLT M3X12 6 

28 97823 tD1,- SENSOR 2 
29 5522 26 "i14 7%%9Pruits PPArlePT 



717.5-./3:2-*/I 

FRONT LAY SECTION 
* --10)3a5A(tAighTitii4 1-th.0)T,  T # 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t 9 
SECTION NUMBER 

 

5523Z 290 1  

-t•YFS-q/A5A* NO. SET NO. / PART NO. 
PART NAME '/ COMPONENT COMPONENT PARTS NO. 

gift 
Q'ty 

30 5522 26 315 7"n9 BLOCK 2 

31 5327 33 342 COVER 2 

32 5522 26 316 70 1)_F PLATE 2 

33 97835 LIGHT RECEIVER 1 

34 9670050608 Vh.Vh$N1JF M5X6 SOCKET BOLT M5X6 2 

35 5522 26 313-1 7"”VF BRACKET 1 

36 91180 /1°-17°A"Dh" PZ-16 PIPE BAND PZ-16 2 

37 90703 LA- VI- M6 U-NUT M6 4 

38 9414161600 9qt°D 1.6X16 SPLIT PIN 1.6X16 4 

39 5522 29 222 tV1- NUT 4 

40 90301 V-11,1"7 11)9" 604ZZ BALL BEARING 604ZZ 4 

41 9721040008 E-92/9" E-4 E-RING E-4 8 

42 5522 29 215-2 717T FRONT LAY 4 

43 5522 29 223 AhVA°- STOPPER 4 

44 5522 29 216 rOD PIN 4 

45 5523 29 221 Dt7F SHAFT 1 

46 5430 34 324 t5,"h" PLAIN WASHER 4 

47 5522 29 221 7104/1- BOLT 4 

49 5430 22 124 A70 9)9" SPRING 1 

50 5430 52 326 70011 )9" SPRING 2 

51 5522 29 173 A9'.9F" STUD 3 

52 9660080014 ”F M8 NUT M8 4 

53 9710080008 W`*#"h" M8 SPRING WASHER M8 2 

54 5430 33 122 41‘%)]%%* WASHER 3 

55 90589 1"79)9" SARI-10 BEARING SARI-10 1 

56 5523 29 1 65 ral)F" ROD 1 

57 5523 29 175 A9Vh" STUD 

58 5523 29 1 81 'JqD9t0) LINK PIN 1 

59 5523 29 171 ARM 1 

60 9670063008 V Fit"IliF M6X30 SOCKET BOLT M6X30 8 

61 5522 29 1 44 7"”VF BRACKET 2 

62 5522 29 1 43 D"9 SHAFT 2 

63 5522 29 134-1 tO:.)  PIN 1 

64 91743 D"3-fDF JOINT 2 

65 9722120008 C-9)9" C-12 C-RING C-12 2 

66 9670082508 Vh.V1-$"11,1- M8X25 SOCKET BOLT M8X25 2 

67 90889 7"VD2 MB1015DU BUSHING MB1015DU 4 

68 9684083508 F f)%% M8X35 SET SCREW M8X35 2 

nnr, 



1 

 FRONT LAY 

SECTION NUMBER [ 5523Z 290] 

SECTION 
*7_ oif ttlikA -c-115/1 I h L TT • Ls,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

% -N- 
NO. SET SET NO. /PART NO. 3ef' 5" :1z/41IttiAtPiONENT PARTS NO. PART NAME crty 

70 5522 29 113 1-)t :D' SET SCREW 2 

71 5430 26 422 til"h PLAIN WASHER 1 

72 5522 29 111 7-L ARM 1 

73 5522 29 131-1 t'D PIN 1 

74 9716080014 n/"V* M8 PLAIN WASHER M8 2 

75 5522 29 122 A9'.9F" STUD 2 

76 5522 29 112 7"VD2 BUSHING 2 

77 5640 55 133 /"h" WASHER 2 

78 9721150008 E-97)9" E-15 E-RING E-15 2 

79 5522 29 172 A9'.9h" STUD 2 

80 9721120008 E-9)9" E-12 E-RING E-12 2 

81 5486 53 129 hi- COLLAR 2 

82 9410401608 77°9)9"t°) 4X16 SPRING PIN 4X16 2 

83 5522 29 133 ',1-L t-f-11, WORM WHEEL 2 

84 9684050608 I' V)" M5X6 SET SCREW M5X6 8 

85 5522 29 142 ',1-L WORM 2 

86 9684040608 h.,( D" M4X6 SET SCREW M4X6 2 

87 5522 29 132-1 VW' BOLT 1 

88 5522 29 1 41-2 A9')F' STUD 2 

89 9721080008 E.-9)9" E-8 E-RING E-8 2 

90 5522 29 153 Ailb9"- HOLDER 2 

91 5522 29 1 51 TarYt.f D"9 SHAFT 2 

92 9680060608 F D" M6X6 SET SCREW M6X6 2 

93 5522 29 1 52 iIq INDICATOR 2 

94 5522 29 121-1 7-L ARM 1 

95 5522 29 135-1 VW BOLT 1 

96 5522 26 364 95-t- ( ZD'h-f, .-)A-1) RETAINER (SHORT. THIN) 2 

97 5522 26 365 IJ T-t- (.7--D'h-f. 7')-() RETAINER (SHORT. THICK) 2 

98 9670081608 V5. 1.11"ild- M8X16 SOCKET BOLT M8X16 2 

99 5523 29 222 WT.  FRONT LAY 1 

1 00 9684030408 F *D" M3X4 SET SCREW M3X4 4 



411'791'9 
SECTION NUMBER  5523Z 295  

FRONT LAY DRIVE SECTION 



FRONT LAY DRIVE 

-t > 
SECTION NUMBER 5523Z 295 

SECTION 
*L0g5AU*ATUI5AL -CMAXYC, -t7Fit-g-Tit50—TTL,

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7F#-g7nAiit-k' 
SET NO. / PART NO. Affaft/4"** PART NAME / COMPONENT PARTS NO. City 

5522 27 430 DA"- ASSY LEVER ASSY 1 

43.53.69 

5522 27 440 ASSY SCREW ASSY 2 

46,57 

5522 29 1 60 DA"- ASSY LEVER ASSY 1 

43.44.53 

5522 29 410-3 AP)A°- ASSY STOPPER ASSY 1 

87,90 

5522 29 420-1 AFVA°- ASSY STOPPER ASSY 1 

87,88 

5523 29 150 -.) " ASSY SCREW ASSY 2 

45,46 

5523 29 1 90 IJD9t°) ASSY PIN ASSY 1 

47,48 

5523 29 370 7"51- ASSY BRACKET ASSY 

1 0,82 

5523 29 390 A9.VF" ASSY STUD ASSY 1 

50.70.71.110 

1 5522 29 334 7AF MAST 1 

2 9723350008 C-9)9" C-35 C-RING C-35 2 

3 5522 25 1 81 7o_u_ PULLEY 1 

4 90315 i4"-IlA"797)9" 6003ZZ BALL BEARING 6003ZZ 2 

5 5522 25 1 82 h5- COLLAR 1 
6 5522 25 1 91 )35- COLLAR 

7 5522 29 333 9F" STUD 1 
8 5522 29 331-1 7"”VF BRACKET 1 

9 9670082508 V5- VF74"11/1- M8X25 SOCKET BOLT M8X25 1 

1 0 91637 43"-J1,1"7 11 )9"6005ZZC2P BALL BEARING 6005ZZC2P5 2 

11 9670081508 M8X15 SOCKET BOLT M8X15 2 

1 2 5522 29 346 70 -9-*10"- HOLDER 

1 3 5522 29 345 70 -9- PULLEY 1 
1 4 5430 25 234 )35- COLLAR 3 

1 5 9670082008 Vh- VF7N"IliF M8X20 SOCKET BOLT M8X20 5 

1 6 5522 29 348 SPACER 1 

17 9672082014 oVh9*"0 M8X20 HEXAGON BOLT M8X20 1 
1 8 5522 29 332 A9VF" STUD 

1 9 5522 29 382 hL CAM 

20 5523 29 361 hL*I0"- HOLDER 

21 9680060608 F D" M6X6 SET SCREW M6X6 



7177-9F” 

FRONT LAY DRIVE  SECTION 
*ZOARAU*ATUtiVILTMAJDT-,-t UTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

SECTION NUMBER 

 

55232 295  

NO. / n - 
SET NO. / PART NO. PART NAME 413" T PARTS NO. 

Aft 
Crty 

22 5522 29 383 hl, CAM 1 

23 9672062514 oVh9$"14F M6X25 HEXAGON BOLT M6X25 6 

24 9710060008 A h" M6 SPRING WASHER M6 6 

25 9716060014 t5 h" M6 PLAIN WASHER M6 6 

26 5523 29 341 hLD"9 SHAFT 1 

27 5522 29 343 t- KEY 2 

28 5522 29 342 t- KEY 1 

29 91636 t"-$11"79)9"6007ZZC2P BALL BEARING 600722C2P5 1 

30 5522 29 381-1 '\"?qp9"1- /I BEARING HOLDER 1 

31 9670061208 Vh.V1-*"11,1- M6X12 SOCKET BOLT M6X12 1 

33 5522 29 352-1 t"I,- GEAR 1 

34 5522 29 351-1 bL$11,9"- CAM HOLDER 1 

35 9670081608 Vh'Vhiti"lbh M8X16 
.
SOCKET BOLT M8X16 6 

36 5522 29 384 hI3 CAM 1 

37 9716080014 t5/"h"* M8 PLAIN WASHER M8 4 

38 9710080008 A"Vf"h" M8 SPRING WASHER M8 7 

39 9670083008 Vh"Ali"IliF M8X30 SOCKET BOLT M8X30 4 

40 90762 oV9rnEr1,- AW07 LOCK WASHER AW07 1 

41 90761 .  oV9J- Vh ANO7 LOCK NUT ANO7 1 

42 9662080014 t'A- M8 NUT M8 1 

43 90427 =-F"11)1"79)9" HK1212 NEEDLE BEARING HK1212 2 

44 5522 29 1 61 DA"- LEVER 1 

45 5523 29 1 51 D`N SCREW 2 

46 90446 7"')D2 MB1212DU BUSHING MB1212DU 4 

47 90231 t'017) IRT 812 INNER RACE IRT 812 1 

48 5523 29 1 91 IWt°,-.) PIN 1 

49 9722200008 C- 11 )9" C-20 C-RING C-20 1 

50 90389 AiAh9VD1, A52035 THRUST WASHER AS2035 2 

51 9660100014 tVF M10 NUT M10 1 

52 9710100008 A h" M10 SPRING WASHER M10 1 

53 91677 =-1-"V\"79)9"RLM2525 NEEDLE BEARING RLM2525 2 

54 5522 29 1 80 bL71-07- CAMFOLLOWER 1 

55 9722120008 C- 1) )9" C-12 C-RING C-12 1 

56 5480 56 138 rnErt,  WASHER 1 

57 5522 27 441 EJ" SCREW 2 

58 5523 27 444 t°) PIN 1 

59 5522 27 443 1:0 D PIN I. 

60 5522 27 442-1 AT'Up9" SPRING 1 

Al SS22 27 Lcn IlL7A-n -P- rAmpnlinwpp 1 



SECTION NUMBER 5523Z 295 

SECTION 
* * L F *-4--c-;±3c 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3' 5:9  

1 
FRONT LAY DRIVE 

NO. o' l'**  
SET NO. / PART NO. naAn/4"4)4' %ft PART NAME COMPONENT PARTS NO. Qty 

62 5523 27 422 oVh" ROD 

63 5523 27 424 qp9t°) LINK PIN 

64 9660080014 VYF M8 NUT M8 

65 9710120008 13"* M12 SPRING WASHER M12 

66 9660120014 tVF M12 NUT M12 

67 5523 29 394 SPACER 

68 9684060808 F)(*D" M6X8 SET SCREW M6X8 

69 5522 27 431 LEVER 

70 5523 29 392 SPACER 

71 5523 29 391 A9'JF" STUD 

72 9670083508 Vh•VI-A-04)F M8X35 SOCKET BOLT M8X35 

73 91162 =V7°11, PD-4 NIPPLE PD-4 

74 91161 AU-7" PB-4 SLEEVE PB-4 

75 91160 7°59" PA-4 PLUG PA-4 

76 9722250008 C—Up9" C-25 C—RING C-25 

77 9670051008 M5X10 SOCKET BOLT M5X10 

78 5640 57 124 il"./3"* WASHER 

79 5523 29 192 to)  PIN 

80 9721100008 E7,17,9" E-10 E—RING E-10 

81 5523 29 164-1 A70 97/9" SPRING 

82 5523 29 371 7"5)'VF BRACKET 

83 5523 29 372 7Ah MAST 

84 5430 26 422 t5#"h"* PLAIN WASHER 

85 5522 29 413 A"* SPRING 

86 9721030008 E—Up9" E-3 E—RING E-3 

87 90878 DU7"W)/ MB1615DU BUSHING MB1615DU 

88 5522 29 421-1 AFVA°— STOPPER 

89 5522 29 412 to)  PIN 

90 5522 29 411-3 STOPPER 

91 5523 29 422 A9' )F" STUD 

92 5430 24 412 ip\ 13 xx, WASHER 

93 9670081208 Vh- Vh$"11/1- M8X12 SOCKET BOLT M8X12 

94 5522 29 433 to)  PIN 

95 5522 29 437 SPACER 

96 5522 29 430 9)9 ASSY LINK ASSY 

98 5300 59 565-1 ;7° 'J)9" SPRING 

99 5523 29 434 to)  PIN 

1 00 9670041208 V)'Vh$"0 M4X12 SOCKET BOLT M4X12 

101 97646 VD)-rh" AS-05N 200V SOUFNOrn As-ncrq 2nnu 



5523Z 295 qiYT-9F`") 
FRONT LAY DRIVE 

SECTION NUMBER 
SECTION 

L -Cit5c L. "C -Ft.,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t7Filt-g- /ne.#"4- 
NO. SET NO. / PART NO. nigAft/4"** PART NAME 

/ COMPONENT PARTS NO. Q'ty 

102 5523 29 438 T`”VF BRACKET 1 

1 03 9660040014 J-Vb M4 NUT M4 4 

1 04 9710040008 M4 SPRING WASHER M4 4 

1 05 5522 29 436 AFVA°— STOPPER 1 

1 06 9672040614 oVh9tNDF M4X6 HEXAGON BOLT M4X6 2 

1 07 5486 38 1 43-1 t°) PIN 1 

108 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 

1 09 9648061214 #5D.D" M6X12 SCREW M6X12 3 

110 90330007 J-01) LM2525*B.' INNER RACE LM2525*B 2 

111 5430 35 314 SPACER 1 





  

-t :', a :,#-%• 
SECTION NUMBER 

 

71-9"-71,-1. 

FEEDER FRAME 

 

5523Z 310 
SECTION 

  



JtA,IILANI NUMUtH  

SECTION 
* OAR (1*a-tit t5 1 "CA T k. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER FRAME 

-t.y1-4 /45,F.** NO. SET Na / PART Na /411i Itl‘tPrONENT PARTS NO. PART NAME Crty 

5523 31 1 30 'D-L ASSY FRAME ASSY 1 

13.16 

5523 31 1 40 AT- ASSY STAY ASSY 

40-43 

1 9670052508 V7'.9F$14,1. M5X25 SOCKET BOLT M5X25 2 

2 9410052008 A7° 11)9"t°) 5X20 SPRING PIN 5X20 4 

3 9670083508 V F1k"lbh M8X35 SOCKET BOLT M8X35 6 

4 9670083008 V FiliNIJF M8X30 SOCKET BOLT M8X30 1 8 

5 5523 31 112-1 7D-L (NOPS) FRAME (NOPS) 1 

6 9670081208 V h7fiNDF M8X12 SOCKET BOLT M8X12 4 

7 5522 31 152  BRACKET 4 

8 5522 31 151 AT- STAY 2 

9 9670063008 M6X30 SOCKET BOLT M6X30 4 

1 0 9670081608 9 ht"11,F M8X16 SOCKET BOLT M8X16 4 

11 9670082508 VVF7104,F M8X25 SOCKET BOLT M8X25 16 

12 9670122008 Vh"Vht4Jh M12X20 SOCKET BOLT M12X20 4 

13 5523 31 131 .71A-L FRAME 1 

14 5523 31 119 STAY 

15 9672123514  9672123514 WY/39104JF M12X35 HEXAGON BOLT M12X35 2 

16 5300 32 568 7"VD2 BUSHING 8 

17 5522 31 126 STAY 1 

1 8 9670062508  9670062508 Vh'VhiNNIJF M6X25 SOCKET BOLT M6X25 4 

19 9716120014 t5,"1j" M12 PLAIN WASHER M12 7 

20 9672122514 oVh9V1DF M12X25 HEXAGON BOLT M12X25 1 

21 5486 31 1 38 SPACER 4 

22 9410602008 A7°9)9"t°) 6X20 SPRING PIN 6X20 4 

23 5523 31 117 SPACER 

24 5523 31 116-1 75- STAY 1 

25 9670123508 V FitiNDF M12X35 SOCKET BOLT M12X35 2 

26 9670124508 VVF7ti"11/F M12X45 SOCKET BOLT M12X45 4 

27 5560 11 114 t o p  PIN 2 

28 5522 31 117-5 7L'-L. FRAME 1 

29 5522 31 119 STAY 

30 9670122508  9670122508 Vh'VhfiNliF M12X25 SOCKET BOLT M12X25 2 

31 9670125008 V FAINDF M12X50 SOCKET BOLT M12X50 1 0 

32 9710120008 M12 SPRING WASHER M12 6 

33 5522 31 136 AT- STAY 2 

34 5523 31 114 7D-G FRAME 1 

35 5522 31 1 91 E)"1, VIDF JACK BOLT 2 



SECTION NUMBER 
SECTION 

0)11,Bailtiitacr(t ISA -d-A-Orr, 1- *-"C":; L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I 

FEEDER FRAME 

JJGJL -71U 

-tvF**/MA** NO. SET NO. / PART NO. na-lpt/ PART NAME COMPONENT PARTS NO. 
MR 
Crty 

36 9662160014 tVF M16 NUT M16 2 

37 5523 31 115 AT— STAY 1 
38 5430 11 411 D"I'Vt5"-1 FOOT BASE 2 

39 5523 31 1 60 AT- STAY 2 

40 90730 11°—h—t"2') 1.6X5 RIVET 1.6X5 4 

41 5522 31 125 SCALE 1 

42 5522 31 124 SCALE 1 

43 5523 31 1 41 AT— STAY 1 

44 5523 31 126 PLATE 2 

45 5486 31 1 44 SPACER 12 

46 5523 31 122 AT— STAY 2 

47 5523 31 125 AT- STAY 1 

48 5523 31 113 7b—L FRAME 1 
49 5523 38 328 7"c09 BLOCK 1 

50 9660120014 J- Vh M12 NUT M12 1 
51 5522 38 324-1 A9')F" STUD 

52 5523 31 121 71)—G FRAME 1 
53 5486 31 1 41-1 STAY 

54 5523 31 124 AT— STAY 1 

55 9670050808 V7VFVO M5X8 SOCKET BOLT M5X8 8 

56 9710050008 VVPh'* M5 SPRING WASHER M5 9 

57 9716050014 t5/"h" M5 PLAIN WASHER M5 8 
58 97318 A1C.95 AZ8112 SWITCH AZ8112 2 

59 9642061214 t1"D*D" M6X12 SCREW M6X12 3 

60 9710060008 A"* h"* M6 SPRING WASHER M6 5 

61 5522 31 115 7".”Vh BRACKET 

62 98341001 A'f” WD1124 SWITCH WD1124 1 
63 5640 74 306 70 1) — F  PLATE 1 
64 5523 31 111-1 7b—L (OPS) FRAME (OPS) 1 

65 9670053008 V7VF*NDF M5X30 SOCKET BOLT M5X30 2 

66 5523 31 123 AT— STAY 1 
67 5522 31 133 hj— COLLAR 2 

68 9716060014 L .5-4Ph" M6 PLAIN WASHER M6 4 

69 9670060808 Vh.VI-Vlbh M6X8 . SOCKET BOLT M6X8 2 

70 91180 A°17°A"DF" PZ-1 6 PIPE BAND PZ-16 1 
71 5522 31 118 7"i'Vh BRACKET 1 
72 9642050814 t1"DD" M5X8 SCREW M5X8 1 

73 9670126008 M12X60 SOCKET BOLT M12X60 4 

74 95211 5)7° 
VL-18—PH LAMP VL-18—PH 1 



SECTION NUMBER 5523Z 310 

SECTION 
*z oft,sa, ct*a. -c-u 154 L L'o 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET Na / PART Na MA.V0F/4"** PART NAME / COMPONENT PARTS NO. 
Mft 
Q'ty 

75 5290 61 1 51-2 7"55.VF BRACKET 1 

76 9670051208 M5X12 SOCKET BOLT M5X12 2 

77 5523 74 121 51"I1) (100V-120V) LABEL (100V-120V) 

77 5523 74 122 514) (200V-240V) LABEL (200V-240V) 1 

78 5523 72 221 7`N5h.VF BRACKET 1 

79 99985 1"11, ST-18C 220V BELL ST-18C 220V 1 
80 9642042014 M4X20 SCREW M4X20 4 

81 9716040014 t5 /J' M4 PLAIN WASHER M4 4 

82 9710040008 A'Vh" M4 SPRING WASHER M4 4 

83 9660040014 tVF M4 NUT M4 4 

84 9670061208 95.VhitiNbh M6X12 SOCKET BOLT M6X12 2 

85 95513001 5)7° RM100V 60W LAMP RM100V 60W 1 

85 95513002 5)7° RM220V 60W LAMP RM220V 60W 1 

7-f-9"-71)—L 

FEEDER FRAME 



71-51%`-91-1") 
FEEDER DRIVE SECTION 

SECTION NUMBER 

 

5523Z 320  1 

  

      

 

      



 

SECTION NUMBER  

  

EEDER DRIVE SECTION 
*011041t1AilactIllAt L 1 •Y L,

0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

* 

* 

0. 
-tvF*-g-/Mait 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

11111* 
t y 

5522 32 120-2 ”D-4 -IVD4 BRAKE ASSY 1 
4,5,8,10-13,110 

5522 32 130-1 7°1i-F ASSY PLATE ASSY 

71,72 

5523 32 110 TP`71J-L, ASSY SUB FRAME ASSY 1 
56,58 

5523 32 120-1 95”5"-(A9 ASSY CLUTCH DISK ASSY 1 
26-30 

5560 32 1 20 t)9-)35- SUB ASSY COLLAR SUB ASSY 2 

37,38 

5560 32 1 60-1 fiNlih SUB ASSY BOLT SUB ASSY 1 
1 00-102 

5560 32 210 7"5rVh. ASSY BRACKET ASSY 1 
56,81 

5640 32 540 95:.)9 ASSY CRANK ASSY 1  
49,50 

5640 32 550 7V.9 ASSY HOOK ASSY 1 
42,43 

1 5522 32.124 719'.9F" STUD 3 

2 5522 32 1 23 70 U-F PLATE 1 

3 9670082008 V5.')FelDh M8X20 SOCKET BOLT M8X20 5 

4 5522 32 1 21 CO"- HOLDER 1 

5 9684050608 F)t-D" M5X6 SET SCREW M5X6 1 
8 91015-1 7°D-F PLATE 1 

9 9670062008 V5- VF$Nlih M6X20 SOCKET BOLT M6X20 4 

1 0 91012 7o D _F PLATE 1 
11 91013 #7A" FLAT SPRING 1 
12 91014 9VD1'- WASHER 1 
13 91016 tVh NUT 1 
1 4 9684050508 FiD" M5X5 SET SCREW M5X5 1 
15 5523 32 133 v7a KNOB 1 

16 5523 32 129 VW- BOLT 3 

17 5430 23 123 t5#"h" WASHER 3 

18 5523 32 125 7o-q- PULLEY 1 
19 5523 32 135-1 70 1)-F PLATE 1 
20 5523 32 134-1 7°1)-F PLATE 1 
21 5523 32 126 77° 97)9" SPRING 1 
22 5523 32 124 t'D PIN 1 

- -Anna V - VhitiNt/F M5X10 SOCKET BOLT M5X10 4 



5523Z 320 SECTION NUMBER 
SECTION 

ONS.:71.(1*A-CCI L 3Z L TT vs°  Note: When ordering items marked*,indicate the set number because they are available only as a se 

FEEDER DRIVE 

NO. SET NO. / PART NO. na.tft/111"  PART NAME COMPONENT PARTS NO. 1141* 
Qty 

24 5523 32 131 HANDLE 1 

25 9670061208 .M6X12 SOCKET BOLT M6X12 1 

26 5523 32 121-1 95” 5(A9 CLUTCH DISK 1 

27 5523 32 122 COLLAR 1 
28 90299 40N-W79)” 6905ZZ BALL BEARING 6905ZZ 2 

29 5523 32 123 SPACER 1 

30 9723420008 C-9)” C-42 C-RING C-42 

31 5522 32 514 h5- COLLAR 1 

32 5523 32 112 Dt7h SHAFT 1 

33 5522 36 134-1 SPROCKET 1 

34 9684061008 M6X10 SET SCREW M6X10 2 

35 9642061214 3 P% M6X12 SCREW M6X12 2 

36 9716060014 t5#'13 M6 PLAIN WASHER M6 5 

37 90317 40%-W79)9'N 60051Z BALL BEARING 6005ZZ 2 

38 5560 32 121 COLLAR 2 

39 9684060608 F$*DN% M6X6 SET SCREW M6X6 11 

40 5560 32 124 ht CAM 

41 9672065514 oVh9V0 M6X55 HEXAGON BOLT M6X55 1 

42 5640 32 551 7V9 HOOK 1 
43 5640 32 552-1 7"VD2 BUSHING 1 

44 5640 32 557 A7°9)9" SPRING 1 

45 5640 32 553 7"c09 BLOCK 1 

46 5640 32 556 t°) PIN 1 

47 90703 Ut191- M6 U -NUT M6 1 

435640 32 555 7\0 _+J_ SPACER 1 

49 5640 32 542 7w- VD2 BUSHING 1 

50 5640 32 541 95)9 CRANK 1 

51 5640 32 558 11" SPRING 1 

52 9716050014 t5/"1" M5 PLAIN WASHER M5 9 

53 9670102508 M10X25 SOCKET BOLT M10X25 1 

34 5560 32 125-1 1fl"- LEVER 1 
i5 9670064008 Vh-91-4iNbh M6X40 SOCKET BOLT M6X40 2 

6 90887 7"VD2 MB2512DU BUSHING MB2512DU 2 

7 9672122014 oVh9V10- M12X20 HEXAGON BOLT M12X20 1 

8 5523 32 111 71i FRAME 1 

9 9670051608 M5X16 SOCKET BOLT M5X16 1 

) 9670052008 M5X20 SOCKET BOLT M5X20 2 

9670122508 V5.191-$"10
.. ,M12X25 SOCKET BOLT M12X25 5 

5523 32 114 A9V STUD 



SECTION NUMBER 5523Z 320 
SECTION 

*z 01ga t3511 .1. -&&09T, F a-k—C1-15CL. --CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER DRIVE 

NO. 1- **/40Ailt* 
SET NO. /PART NO. PART NAME "I 

/

COMPONENT COMPONENT PARTS NO. 
Ma 
Q't y 

63 5560 32 155 1)5— COLLAR 2 

64 5560 32 116 7° Li—F PLATE 1 
65 90699 lit'A M5 U—NUT M5 9 

66 9670053508 Vh")FitiNIJF M5X35 SOCKET BOLT M5X35 2 

67 5640 61 1 63 7o D _ F  PLATE 1 
68 9710050008 A"V/"h" M5 SPRING WASHER M5 6 

69 5523 32 113 A9')F" STAY 1 

70 9670051808 95.19hifiNDF M5X18 SOCKET BOLT M5X18 2 

71 5522 32 117-2 7°D—F PLATE 1 

72 92118001 Ah)t 3.3X2.0X3.5 PIN 3.3X2.0X3.5 1 

73 5486 32 113 A7°9)9" SPRING 1 

74 97621 VD) -fF'AS-20NJ708-328 SOLENOID AS-20N J708-328 1 

75 5640 32 575 t o p  PIN 1 

76 5640 32 572 '”t— CATCHER 1 

77 5640 32 576 A ,No_l_ SPACER 1 

78 9670063008 V”Fili"10- M6X30 SOCKET BOLT M6X30 1 

79 90084 9 -1.ED9'1"11)F750H100 A" TIMING BELT 750H100 1 

80 5523 32 1 40 7—L ARM 1 

81 5560 32 1 73 7"55.VF BRACKET 1 

82 5522 32 152 5-- )D2DA9VF" TENSION STUD 1 

83 9642050814 t M=.)' M5X8 SCREW M5X8 8 

84 5522 32 151 20_9— PULLEY 1 

85 90206 t"—WM)9" 6201ZZ BALL BEARING 6201ZZ 2 

86 5522 32 1 56 9VDt— WASHER 1 

87 9715120014 t5/"1)" M12 PLAIN WASHER M12 1 

88 90707 Ut')F M12 U—NUT M12 1 

89 9721080008 E—qp9" E-8 E—RING E-8 4 

90 5522 32 154 TD D .... F PLATE 2 

91 9670050808 Vh- VI-t'ad- M5X8 SOCKET BOLT M5X8 1 

92 5560 32 153 A1°-1— SPACER 1 

93 5522 32 1 41 0-5— ROLLER 1 

94 5522 32 1 44 Vad- BOLT 1 

95 5522 32 1 42-1 9VD1'— WASHER 2 

96 90204 $"—W7g)2" 6001ZZ BALL BEARING 6001ZZ 2 

97 5522 32 1 43 TDD2) 7—L TENSION ARM 1 

98 9710120008 A"V/"h" M12 SPRING WASHER M12 1 

99 9660120014 J"A- M12 NUT M12 1 

100 5640 36 1 52 Aph'11) HANDLE 1 

1 01 9410402508 A7° 11)9"t°) 4X25 SPRING PIN 4X25 1 



5523Z 320 7-1-9"-9F'") 

FEEDER DRIVE 

SECTION NUMBER 
SECTION 

* zonact*a-Nt t3;gru- F L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. Ftt*pasait* 
SET NO. / PART NO. 11U4I'A-VilgIllitPINENT PARTS NO. 

PART NAME Q' t y 

102 5560 32 161-1 VW- BOLT 1 

103 5486 31 138 SPACER 1 

104 5522 32 180 -iDD3D rih.VF TENSION BRACKET 1 

105 9670122008 'MV1104,1- M12X20 SOCKET BOLT M12X20 2 

106 5640 35 554 A" SPRING 1 

107 5522 32 145 70 PLATE 1 

108 9670081608 V”Fili"10. M8X16 SOCKET BOLT M8X16 2 

110 9684050808 1-)14D" M5X8 SET SCREW M5X8 2 





SECTION NUMBER I ..... 
FEEDER SPEED CONTROL SECTION 



, 7
-f-9"-'1DV9 SECTION NUMBER 5523Z 325 

FEEDER SPEED CONTROL SECTION 
*conzu*ta-cuti-4 l, -"C -t 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t9F4-g-/A5a** 
SET NO. / PART Na g5iP. n/4"#  PART NAME / COMPONENT PARTS NO. 

At& 
(Xty 

5523 32 330 1"YUD9" bA"- ASSY BEARING COVER ASSY 1 

29-31 

5523 32 340 -L ASSY ARM ASSY 

3.4.14.15 

5523 32 350 A9!)F" ASSY STUD ASSY 1 

1 6-19 

5523 36 110 N`1,-- ASSY GEAR ASSY 1 

47.65.66 

5523 36 120 `N1,- ASSY GEAR ASSY 1 

47.66.77 

5523 36 1 40-1 9F")D"9 ASSY SHAFT ASSY 1 

72.78.79.87.88.90 

5523 36 150 TDD2D ASSY TENSION ASSY 1 

79.101.102 

5523 36 1 60 TDDB) 0-5- ASSY TENSION ROLLER ASSY 

53-56 

1 9721100008 E-10 E-RING E-10 

2 5480 51 343 ti'Ph"* PLAIN WASHER 1 
3 91705 :-F"11,1"79)9" HK1612 NEEDLE BEARING HK1612 2 

4 5523 32 341 Y-L ARM 1 
5 90250 -1-'4,Y`79)9"TLA1212Z NEEDLE BEARING TLA1212Z 

6 5523 32 344 A7° 11 )9"/3"-fh" SPRING GUIDE 1 
7 90231 IRT 812 INNER RACE IRT 812 1 
8 5523 32 343 t 0 PIN 1 
9 9642032014 1-\"],7" M3X20 SCREW M3X20 2 

1 0 9710030008 A"VIN`h"* M3 SPRING WASHER M3 2 

11 97812 A-f” TL-Q3 SWITCH TL-Q3 1 
1 2 9670061208 VVFAINDF M6X12 SOCKET BOLT M6X12 8 

13 5523 32 334 7"55-VF BRACKET 1 

14 5523 32 342 to)  PIN 1 
1 5 90582 t"-W7g)9" 6200ZZ BALL BEARING 6200ZZ 1 

1 6 91296 
-
1Y7°11, A -6MF NIPPLE A-6MF 1 

1 7 90951 J-1(9) IR12X16X14D INNER WHEEL IR12X16X14D ' 1 
1 8 90329003 t-OJD IR12X16X12 INNER RACE IR12X16X12 1 

1 9 5523 32 351 A9VF" STUD 1 
20 90700 lit')F M8 U-NUT M8 1 
21 9716080014 ti/"V* M8 PLAIN WASHER M8 2 

22 5640 57 452 A"* SPRING 1 

23 5523 32 345 7"c09 BLOCK 1 



5523Z 325 SECTION NUMBER 
SECTION 

*2-10g5a(t*acrlt 5•;/1 L I - h,a)-C, F ±5c -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7-1-9"-"\D99 
FEEDER SPEED CONTROL 

-tvF44g-/UAliP* NO. SET NO. / PART NO. '345411"(111::MPONENT PART NAME PARTS NO. Q'ty 

24 9670082008 sMI)FtiNlih M8X20 SOCKET BOLT M8X20 4 

25 9684060608 h)( D" M6X6 SET SCREW M6X6 11 

26 9670062008 V7')FV`IDF M6X20 SOCKET BOLT M6X20 6 

27 5640 33 656 DDD INDICATOR 1 

28 5523 32 337 hi- COLLAR 1 

29 9723400008 C-9)9" C-40 C-RING C-40 1 

30 90319 V-11)1"7Up9" 6203ZZ BALL BEARING 6203ZZ 2 

31 5523 32 331 1'7q)9"hA"- BEARING COVER 1 

32 9642040814 t1"DV)' M4X8 SCREW M4X8 3 

33 9716040014 t5/"1j" M4 PLAIN WASHER M4 3 

34 5640 23 202 $19V) SCALE 1 

35 5523 32 336 7 ,3 1) ... t, PLATE 1 

36 9670122008 V AINDF M12X20 SOCKET BOLT M12X20 3 

37 5523 32 335 W,D")9" HOUSING 1 

38 5523 32 114 A9V1" STUD 3 

39 5523 32 333 hi, CAM 1 

40 5523 32 332 13L CAM 1 

41 5522 36 1 34-1 A7°05. V1- SPROCKET 1 

42 9684061008 h)( D" M6X10 SET SCREW M6X10 2 

43 5523 36 135 I-*.) CHAIN 1 

44 9710080008 W`VP`h" M8 SPRING WASHER M8 2 

45 9660080014 tVh M8 NUT M8 2 

46 5523 36 114 A9VF" STUD 2 

47 90312 ti"-11)1"YqD9" 6002ZZ BALL BEARING 6002ZZ 6 

48 9722150008 C-9)9" C-15 C-RING C-15 4 

49 5523 36 133 "P"(F" GUIDE 1 

50 5523 36 134 A”F" STUD 1 

51 5523 36 131 A9VI" STUD 5 

52 5523 36 132 h"-rh' GUIDE 1 

53 90308001 41"-W79)9" 697ZZ BALL BEARING 697ZZ 2 

54 5523 36 1 61 0-5- ROLLER 1 

55 5523 36 1 62 A,vp_il_ SPACER 1 

56 9723170008 C-qp9" C-17 C-RING C-17 2 

57 5522 36 112-1 77°O . Vh SPROCKET 1 

58 5523 36 117 A5-fh" D"9 SHAFT 1 

59 9660060014 tVF M6 NUT M6 2 

60 9710060008 A"VP\h" M6 SPRING WASHER M6 3 

61 5523 36 116 to D  PIN 1 

Lj nn/nn i n.r.r7411 TIIII r nAr r I nI-C71ri 



SECTION NUMBER 5523Z 325 

SECTION 
lir zOnalt*N.T1113ALTI -d.h.OT, -t .yh#*T;±3cLTToo  
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

7-f-9"-1)V9 

FEEDER SPEED CONTROL 

NO. 
-tvlAlt-g- ina#% 
SET NO./ PART NO. PART NAME COMPONENT PARTS NO. 

AM 
GIty 

63 5523 36 125 CLUTCH 1 

64 5523 36 124 A'N"Ut- KEY 1 
65 5523 36 112 t‘‘1'- GEAR 1 
66 9723320008 C-J7" C-32 C-RING C-32 2 

67 5523 36 123 h5- COLLAR 

68 9721060008 E-IJD9" E-6 E-RING E-6 1 

69 5523 36 1 64 SPACER 1 

70 5523 36 1 65 1 CHAIN 1 
71 5523 36 1 63 to D  PIN 1 
72 5522 36 122-1 A7°(:0-Vh SPROCKET 2 

73 9670051408 95*')Fiti"11,h M5X14 SOCKET BOLT M5X14 1 

74 5523 36 115 t/I-19 PLATE 1 

75 5523 36 126 /35- COLLAR 1 

76 5523 36 153 400"- HOLDER 1 

77 5523 36 1 22 t"t- GEAR 1 

78 5523 36 1 41 D1'71- SHAFT 1 

79 90214 t".-W797/2" 6000ZZ BALL BEARING 6000ZZ 3 

80 5523 36 1 48 /7" KNOB 1 

81 91343001 7°5)D"1,- PBF-6 PLUNGER PBF-6 1 

82 5290 54 339 V7F-. KNOB 1 

83 5430 35 314 A1°-/- SPACER 1 

84 9642061014 1-1"3*D" M6X10 SCREW M6X10 1 

85 9716060014 t5 h" M6 PLAIN WASHER M6 3 

86 5523 36 113 71J-L, FRAME 1 

87 5523 36 1 42 `N17- GEAR 1 

88 9410402508 A7°Up9"t°D 4X25 SPRING PIN 4X25 3 

90 5523 36 1 43 +"1,- GEAR 1 

91 9670084008 '.1 5".9Ft"IDF M8X40 SOCKET BOLT M8X40 2 

92 5523 36 1 45 itill,9"- HOLDER 1 

93 5523 36 1 44 A9')F" STUD 2 

94 5523 36 1 46 D1'7F SHAFT 1 

95 5430 34 453 "35- COLLAR 2 

96 9684050608 F D" M5X6 SET SCREW M5X6 2 

97 5523 36 1 47 A70117/9" SPRING 2 

98 5523 36 118 t10"- HOLDER 1 

99 9721080008 E-Up9" E-8 E-RING E-8 1 

100 5430 53 225 t5,"h" WASHER 1 

101 9723260008 C-9D9" C-26 C-RING C-26 2 

102 5523 36 151 5--)D3) TENSION 1 



AR 
Qty PART NAME NO. SET NO. / PART NO. gfiaft/4"#*  / COMPONENT PARTS NO. 

PIN 1 1 03 5523 36 152 

7-(-9"-1D99 

FEEDER SPEED CONTROL 

SECTION NUMBER 
SECTION 

*zorm.3attAtib -cut3itt -- 1-d- A-0) -C., iY F #14-r"5 .± L TT 1..%0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5523Z 325 





0 
fro 

0 

0 

0 

0 

0 

0 

0

*, 
• 

ire 

4 e 

00  

0 • - )6, 0 
trik 

0 

09 

0 

• • 

o0 

0 

0 

5e7,  

0 0*  

0 0 

0 0 

0. 
0
0  

• 
    

17—/1"11,7" 

AIR VALVE 

 

SECTION NUMBER 
55231 330 

SECTION 

  

A 

0,10 



SECTION NUMBER 5523Z 330 

SECTION 
* z anit,34-.(tAirrn-cli L 1 F "CA L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

I7-A"10" 

AIR VALVE 

NO. SET NO. / PART NO. "* PART NAME 'I COMPONENT COMPONENT PARTS NO. 
MO 
Qty 

5523 33 110 7"0V9 ASSY BLOCK ASSY 1 

69.75 

5523 33 120 7L -L3 ASSY FRAME ASSY 1 

56,60-62 

5523 33 1 30-1 )0D")9" ASSY HOUSING ASSY 1 

22.29.32.38.79 

5523 33 1 40 A')D")9" ASSY HOUSING ASSY 1 

22.35 

5523 33 150 7"oV9 ASSY BLOCK ASSY 1 

44.50.59 

5523 33 1 60 1 p9-7°D-F ASSY PLATE ASSY 1 

46.47 

5523 33 170 7"oV9 ASSY BLOCK ASSY 1 

43,44.58 

5523 33 180 11" 2-1, 7"c09 ASSY BLOCK ASSY 1 

31-33 

1 90913006 Iti7A9 11 V7° 30(1A) HOSE CLIP 30(1A) 4 

2 5523 33 197 $-A HOSE 2 

4 9648061614 4/5D D" M6X16 SCREW M6X16 2 

5 5523 33 1 81-1 7" ."55'VF BRACKET 1 

6 9670081208 Vh.VFiti"11,h M8X12 SOCKET BOLT M8X12 4 

7 9650051514 711,/52 D" M5X15 SCREW M5X15 1 

8 5300 12 224 70 D-F  PLATE 1 

9 5310 52 121 DA"- (9o) LEVER (BLACK) 1 

1 0 5523 33 186 70 D-F PLATE 1 

11 5640 11 222-1 NIPPLE 6 

12 5523 33 1 84 11"I47" 7"0V9 VALVE BLOCK 1 
13 5430 1 4 115 NIPPLE 

1 4 91193 A"F" 26 BAND 26 2 

1 5 5523 33 1 94 7"07-$-A HOSE 1 

1 6 5523 33 1 85 A"110" VALVE 1 

17 90515 0 1J )9" P-24 0-RING P-24 2 

1 8 9723300008 C- 11)9" C-30 C-RING C-30 1 

1 9 9410402008 A7°1J )9"t°) 4X20 SPRING PIN 4X20 3 

20 9410403508 A7°U)9"t°) 4X35 SPRING PIN 4X35 1 

21 9670052001 Vh.Vh*"11,1- M5X20 SOCKET BOLT M5X20 4 

22 5523 33 134 A0.00 PIPE 2 

23 5523 33 143 9 13V70  CLIP 2 

24 91217 t-AF)tht9" 1 7 CIAMP 1 7 



IT-ANL/7" 

AIR VALVE 

SECTION NUMBER 5523Z 330 

SECTION 
* onenuiiia Tit 1-34 T tAøTS "C";±  T T # o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nalmq
*51#* 

PART NAME 
COMPONENT PARTS NO. 

Mft 
Q'ty 

25 5523 33 1 96 A"+/-L VACUUM HOSE 2 

26 5640 33 691 FILTER BODY 1 

27 5640 32 353 7-1'IL/9- FILTER 1 

28 5640 33 692 7-110--fpt- FILTER INNER 1 

29 5523 33 132 ro D  PIN 1 

30 5523 33 195 /Vh-71i-A SUCKER HOSE 2 

31 5523 33 183 A0.00 PIPE 2 

32 5640 33 603 110 1.70 PIPE 2 

33 5523 33 1 82 7"c09 BLOCK 1 

34 9670068001 Vh-Vh$NI/F M6X80 SOCKET BOLT M6X80 2 

35 5523 33 1 41 A')D"D9" HOUSING 1 

36 5523 33 1 42 A 2.-L 7°U-F VACUUM PLATE 1 

37 9648040614 /5DD" M4X6 SCREW M4X6 8 

38 5523 33 131 W,D")9" HOUSING 1 

39 9672081614 oV1971iNbh M8X16 HEXAGON BOLT M8X16 1 

40 5523 33 1 45 9VDt- WASHER 1 

41 5523 33 1 63 A"+/-G T"1I79 VACUUM DISC 1 

42 5523 33 1 64 A"* LEAF SPRING 1 

43 5523 33 171 to D  PIN 1 

44 5523 33 151 7"oT9 BLOCK 2 

45 9670053008 Vh'VhtiNL/F M5X30 SOCKET BOLT M5X30 2 

46 5523 33 1 61 tD9-7°U-F PLATE 1 

47 5523 33 1 62 7N)Di BUSHING 1 

48 5523 33 155 tp9- T"1'79 DISC 1 

49 5523 33 156 SEAL 2 

50 5523 33 152 to p  PIN 1 

51 5523 33 154 7"o7- 5-"-(A9 DISC 1 

52 5523 33 122 7"o7- 7°U-F PLATE 1 

53 5523 33 124 to)  PIN 1 

54 9660100014 tVF M10 NUT M10 1 

55 5523 33 123 ifi"ll/h BOLT 1 

56 90324007 =-1-"11/1"7,17,9"TLAM1616 NEEDLE BEARING TLAM1616 1 

57 90357003 4-f11/D-11, 0S16223 OIL SEAL 0S16223 1 

58 5523 33 172 t°) PIN 1 

59 5523 33 153 to D  PIN 1 

60 5523 33 121 7D-L FRAME 1 

61 90324006 1-1-"W7 11D9" BK1015 NEEDLE BEARING BK1015 1 

62 90357002 4-(11)D-11, 0S10143 OIL SEAL 0S10143 

APS, I -1-SS 



SECTION NUMBER 5523Z 330 

SECTION 
* a-Arseptt*a-c-tt a L. "- 1 A-0)T, -t *-g--Cit3 L. "r 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1t7F *Pga# 
SET NO. / PART NO. g5A$tli/4"*  COMPONENT PARTS NO. PART NAME Q'ty 

64 9648050814 /53*D" M5X8 SCREW M5X8 2 

65 5523 33 116 *NH' BOLT 2 

66 5290 36 355-1 A7oUp9" SPRING 2 

67 5523 33 115 7"o7- SCALE 2 

68 5523 33 113 7"o7- KNOB 

69 5523 33 111 7"0V9 BLOCK 1 
70 5523 33 114 7"o7- KNOB 1 

71 5523 33 1 93 7"o7- A01,70 PIPE 1 

72 9670065501 V5- 91-*"11/1- M6X55 SOCKET BOLT M6X55 4 

73 5523 33 1 91 7"o7- *-A HOSE 1 

74 5523 33 1 92 7"o7- *-A HOSE 1 

75 5523 33 112 Ao.00 PIPE 3 

76 90904006 T"),D""1") 20A-02C VALVE ADK11-20A-02C AC200V 1 

77 90904005 ”DE,""\") 20AX836 VALVE ADK11-20AX836 AC200V 1 

78 9716060014 t5/"h" M6 PLAIN WASHER M6 2 

79 5523 33 1 35 D-11/ SEAL 1 

AIR VALVE 



    

s\u,
,
,FuDE) t% 

 

SECTION NUMBER NUMBER 
5523Z 340 

BED SUPPORTING SECTION 

  



-t 9 

SECTION NUMBER 5523Z 340 

SECTION 
* --:opf.fienuitia-citt554L - 1-&A-0-C, 4it - -C;t5C TT # 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

YA"DD" 

HEAD SUPPORTING 

* 

* 

* 

* 

NO. 
-t7F*14.' /UAIV4 
SET NO. / PART NO. itratA-111114241 % PART NAME COMPONENT PARTS NO 

MM 
Crty 

5486 34 160 D1'7F SUB ASSY SHAFT SUB ASSY 1 

1,2,11 

5523 31 150-1 AT— ASSY STAY ASSY 1 
5,49 

5523 34 170 IDF"7°D—F ASSY PLATE ASSY 2 

4,5 

5523 34 180 AT— ASSY STAY ASSY 

21,29 

5523 34 1 90 AT— ASSY STAY ASSY 1 

25,27-29 

5523 34 230 ADF"JD ASSY HANDLE ASSY 1 
40-42 

5523 34 266 ADFND ASSY HANDLE ASSY 2 

8-10 

1 5640 34 571 GEAR 2 

2 9410301808 A7°9)9"t°) 3X18 SPRING PIN 3X18 2 

3 5523 34 172-1 70 1,_ F  PLATE 2 

4 5523 34 171 IDF"70 1)—F PLATE 2 

5 90446 7"W)/ MB1212DU BUSHING MB1212DU 4 

6 9670062001 Vh"VIA3NDF M6X20 SOCKET BOLT M6X20 4 

7 5523 34 263 SPACER 2 

8 5523 34 261 Aph"11) HANDLE 2 

9 9410302008 A7° 11)9"t°) 3X20 SPRING PIN 3X20 2 

1 0 5523 34 262 SCREW 2 

11 5486 34 161 DV7F SHAFT 1 
12 5486 34 162 9 %\ Ip9 70 GRIP 1 
13 9684060608 h F)" M6X6 SET SCREW M6X6 1 
1 4 5523 34 264 7"0V9 BLOCK 2 

15 5640 27 408 SPACER 2 

16 9721060008 E—Up9" E-6 E—RING E-6 2 

17 5486 34 213 to p  PIN 2 

1 8 5523 34 1 84 7-13 ARM 1 
19 5523 34 183 5'99 RACK 1 

20 9648051614 /5-D*D" M5X16 SCREW M5X16 8 

21 5523 34 181 AT— STAY 1 
22 9410502008 A7° 11)9"t°) 5X20 SPRING PIN 5X20 4 

23 9670061601 M6X16 SOCKET BOLT M6X16 4 

24 5523 34 194 Y ARM 1 

25 5523 34 191 AT— STAY 1 



5523Z 340 

HEAD SUPPORTING 

-t, :,#* 

SECTION NUMBER 

SECTION 
*z0144,341(t*A -Clt L -CT Lso  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7 F**/nAilt* 
SET Na / PART Na gOaleF/4$14*J4 PART NAME 

COMPONENT PARTS NO. 
11111k 
O'ty 

26 5523 34 193 5T9 RACK 1 

27 90730 A9-1j—t"3'). 1.6X5 RIVET 1.6X5 2 

28 5523 34 1 95 71 — it.' SCALE 1 

29 5523 34 182 to p  PIN 2 

30 5523 34 212 11)9 LINK 2 

31 5523 34 211 L 0) PIN 2 

32 5523 34 213 to)  PIN 1 

33 5523 34 216 1DD.Dt°) PIN 1 

34 9684050508 l' f)" M5X5 SET SCREW M5X5 4 

35 96701 03001 V h7li"Ilds M10X30 SOCKET BOLT M10X30 6 

36 9662120014 J- VF M12 NUT M12 2 

37 5523 31 152-1 A5— STAY 1 

38 9670124001 M12X40 SOCKET BOLT M12X40 2 

39 5523 34 210 A5— STAY 1 

* 40 5523 34 231 ADFND HANDLE 

41 9410402508 A7° 11 )9"t°) 4X25 SPRING PIN 4X25 

* 42 5523 34 232 t"10- BOLT 1 

43 5430 38 412 t5/"h" PLAIN WASHER 1 

46 5523 34 215 7"c09 BLOCK 

47 91503001 U—tVh M12 U—NUT M12 1 

48 5523 34 214 7"cP)9 BLOCK 

49 5523 31 151-1 STAY 1 

50 5523 74 127 1, PLATE 1 

51 91382 D" .G7D C-30—RK-20 RUBBER FOOT C-30—RK-20 2 

52 9642041214 1- '1"D.D" M4X12 SCREW M4X12 2 

53 9670083501 M8X35 SOCKET BOLT M8X35 4 

54 5523 31 1 53 7"0” BLOCK 2 





V 

0 
0 

-ore 

ef) €1)  

0 

0 

00  

*10' 
Is**- 

00  

10 

0 

00  

0 

0 

4D00  
ocs%,  

,sl• )
1
\ \ 

0 

0 r. °  
kk1v, 

es° 

    

71-51"—')Vh" 

FEEDER HEAD 

 

SECTION NUMBER 
5523Z 350. 

SECTION 

  



7-(-9"-iNVF" 

FEEDER HEAD 

-Iz f,  :,#-g• 
SECTION NUMBER 5523Z 350 

SECTION 
*.1014-5ACIICZT11 VA T 1 lit-'4-"C;± -C T t..s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t'Y FAV4L /nA#* 
SET NO. / PART NO. PART NAME 03,;3 q!afPONENT PARTS NO. Q'ty 

5523 35 210 2:A"-/ILD"2-1'pF ASSY UNIVERSAL JOINT ASSY 1 

6-8.21 

5523 35 220 71) ASSY FRAME ASSY 1 

88-90 

5523 35 230 7L'-L. ASSY FRAME ASSY 1 

32.33,39 

5523 35 240-1 #V1J-Up9 ASSY SUCKER LINK ASSY 1 

61,70,75,76,83,102 

5523 35 250 'P.M- 9)9 ASSY LINK ASSY 1 

55-57,61,73,75,76,85,86 

5523 35 260 /Vh- 9)9 ASSY LINK ASSY 1 

55-58 

5523 35 270-1 4P)/3-7"55VF ASSY BRACKET ASSY 1 

54,60-62,67 

5523 35 280 /Vh- 1"-A ASSY BASE ASSY 

44-53 

5523 35 290 1"-A ASSY BASE ASSY 1 

44-51,53,65 

5523 35 310-1 Up2 ASSY LINK ASSY 1 

28,81,83,102 

5523 35 320 /Vb-Up9 ASSY LINK ASSY 1 

55-57,63 

5523 35 330 '1 )9 ASSY LINK ASSY 1 

28,29 

1 9670061201 V Ft"IliF M6X12 SOCKET BOLT M6X12 1 3 

2 9684050608 F D" M5X6 SET SCREW M5X6 4 

3 5523 35 222 7D-G FRAME 1 
4 5523 35 217 FRAME 1 
5 5523 35 223 4.”70  CAP 7 

6 5523 35 211 21/1"-/H,D"3-fpF UNIVERSAL JOINT 1 
7 9410503208 A7°U)9"t°) 5X32 SPRING PIN 5X32 2 

8 5523 35 213 Dt7F SHAFT 

9 5523 35 411 hA"- COVER 1 
1 0 9670050808 V F;N"IliF M5X8 SOCKET BOLT M5X8 8 

11 5523 35 413 to p  PIN 2 

12 5523 35 412 7"”VF BRACKET 4 

1 3 9716060014 t5/"W M6 PLAIN WASHER M6 4 

1 4 9414161514 9Ut°D 1.6X15 SPLIT PIN 1.6X15 4 

15 5523 35 414 COVER 



5523Z 350 711-9'-1VF" 

FEEDER HEAD 

SECTION NUMBER 
SECTION 

lir zOnAU*ATU15-ALTMA.OT, -t•yh4t4IT115cLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•Y1-41V* P10A1*-g-
SET NO. /PART NO. 

PART NAME 
COMPONENT PARTS NO. 

MR 
Qty 

1 6 5523 35 415 /VI"— COVER 1 

1 7 5523 35 416 t9) PIN 2 

1 8 5523 35 418 COVER 1 

1 9 90316 iti"—W79D9" 6004ZZ BALL BEARING 6004ZZ 1 

20 9721150008 E-9D9" E-15 E—RING E-15 1 

21 5523 35 212 91-'");)"9 SHAFT 1 

22 5523 35 214 hL CAM 1 

23 9684060608 h)( D" M6X6 SET SCREW M6X6 6 

24 5523 35 215 hL3 CAM 1 

25 5523 35 216 CAM 1 

26 90319 ti"-11)1"7 11)9" 6203ZZ BALL BEARING 6203ZZ 1 

27 5523 35 332 to p  PIN 1 

28 90420 —1•"11/1'79)9" HK1015 ,NEEDLE BEARING HK1015 3 

29 5523 35 331 IJ D9 LINK 1 

30 9670052208 9 Ft"IliF M5X22 SOCKET BOLT M5X22 1 

31 5523 35 333 97)9 LINK 1 

32 5523 35 232 7o D _F PLATE 1 

,33 90730 11°-1j—t"3') 1.6X5 RIVET 1.6X5 2 

34 5523 35 335 tVF NUT 1 

35 90697 1.")7° UtVF M6 CAP U—NUT M6 1 

36 5523 35 233 hA"— COVER 1 

37 9648050814 #53D" M5X8 SCREW M5X8 2 

38 5523 35 234 h"--(F" GUIDE 1 

39 5523 35 231 7D—L FRAME 1 

40 9670061001 9 F$NDF M6X10 SOCKET BOLT M6X10 1 

41 5523 35 336 DD.) INDICATOR 1 

42 5523 35 334 to p  PIN 1 

43 5523 35 218 7D—L FRAME 1 

44 9642030614 t1"DV)" M3X6 SCREW M3X6 8 

45 9710030008 A"Vi"h" M3 SPRING WASHER M3 8 

46 5522 35 1 36 /Vh-7°D—F SUCKER PLATE 2 

47 90509 0q)2"
. 
P-18 0—RING P-18 2 

48 5523 35 283 9VD2:-) CUSHION 2 

49 5640 35 532 t°Ahp PISTON 2 

50 5640 35 533 A" SPRING 2 

51 9670061808 M6X18 SOCKET BOLT M6X18 2 

52 5523 35 281 —A BASE 1 

53 5640 35 531-1 /Vh— SUCKER 2 



"t f,9 
SECTION NUMBER 5523Z 350 

SECTION 
*.logoAu*ATIlt5AUT- 1±A,OT, -t.y1-*-4--C;t5cUTT.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7-1-9"—'VVF" 

FEEDER HEAD 

NO. SET NO. /PART NO. PART NAME i?I'3il /gIOIPONENT PARTS NO. 
Mft 
Grty 

55 90357001 11)9" 6200JV RING JV 6 

56 9723300008 C—UD9" C-30 C—RING C-30 6 

57 90310001 1"Yqp9" 1200 BEARING 1200 3 

58 5523 35 261 11)9 LINK 1 

59 5523 35 275 9VDt— WASHER 2 

60 5523 35 273 t o D  PIN 1 

61 9410402008 A7°97)9"t°) 4X20 SPRING PIN 4X20 6 

62 5523 35 271 7"55*” BRACKET 1 

63 5523 35 321 qD9 LINK 1 

64 9722100008 C-99" C-10 C—RING C-10 3 

65 5523 35 291 "0`.-A BASE 1 

66 9670061608 ',/ 1-7ti"lbh M6X16 SOCKET BOLT M6X16 3 

67 5523 35 272 t o p  PIN 1 

68 5523 35 245 TYDV— WASHER 1 

69 5523 35 241 D"9 SHAFT 1 

70 5523 35 243-1 9)9 LINK 1 

71 9670082208 9 F*"11Jh M8X22 SOCKET BOLT M8X22 1 

72 9670052508 Yh'')F74"11/F M5X25 SOCKET BOLT M5X25 1 

73 5523 35 251 Up9 LINK 1 

74 9523 35 254 t o p  PIN 1 

75 90582 1t"— W7U7,9" 6200ZZ BALL BEARING 6200ZZ 2 

76 5523 35 244 top PIN 2 

77 5523 35 258 '1 )9 LINK 1 

78 9670082008 Vh"Vh*Nbi, M8X20 SOCKET BOLT M8X20 1 

79 5523 35 313 top PIN 1 

80 5290 29 312 TVD1,— WASHER 1 

81 5523 35 311-1 Up9 LINK 1 

82 5523 35 312 t o p  PIN 1 

83 90352 t"—V079)9" 698ZZ BALL BEARING 698ZZ 4 

84 5523 35 242 to D  PIN 2 

85 91726 =—F"11/1"79)9" HK1614L NEEDLE BEARING HK1614L 2 

86 5523 35 252 A,N 0....11 — SPACER 1 

87 5523 35 256 A ,N 0-1_. SPACER 1 

88 90324004 1"Y97/9" HK1616LL NEEDLE BEARING HK1616LL 1 

89 90324005 1"7 11)9" HMK1014LL NEEDLE BEARING HMK1014LL 1 

90 5523 35 221 'Li—L3 FRAME 1 

91 5523 35 257 A „N o_ l _ SPACER 1 

92 9670061208 Vh- Vh*Nlih M6X12 SOCKET BOLT M6X12 1 

93 5523 35 314 to p  PIN 1 



SECTION NUMBER 
SECTION 

* rnit13 AgLai Tit /3 igt L 1 -d- A-OYC's  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-
try / %** NO. SET NO. / PART NO. naft/41"# PART NAME / COMPONENT PARTS NO. 

gift 
Grty 

94 5523 35 219 AT-- STAY 1 

95 9673083001 Vh.VI-Vlbh M8X30 SOCKET BOLT M8X30 8 

96 9670063001 V F7V11,1- M6X30 SOCKET BOLT M6X30 4 

97 91165 A°-0°VDF" PZ-14 PIPE BAND PZ-14 2 

98 9710050008 A"VP\h" M5 SPRING WASHER M5 2 

99 9642051014 J-1"7::)" M5X10 SCREW M5X10 2 

1 00 5523 35 255 A7° 1))9" SPRING 1 

1 01 5560 35 166-1 1')h— SUCKER 2 

1 02 9723190008 C- 11)9" C-19 C—RING C-19 4 

1 03 5523 74 126 -70 1)—F PLATE 1 

1 04 5290 74 083 5'\"11) LABEL 1 

71(-9"—Y)F" 

FEEDER HEAD 

5523Z 350 . 1 





  

-t .:>a 
SECTION NUMBER NUMBER 

 

 

5523Z 355 

FEEDER HEAD GUIDE 
SECTION 

  



-t, 
SECTION NUMBER 5523Z 355 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7-f-9"-'1V1-"1j"-fh`l . 

FEEDER HEAD GUIDE 

NO. - .y j.  
SET NO. /PART NO. uaA411""#* PART NAME COMPONENT PARTS NO. 

Mft 
Q'ty 

5523 35 1 40 7N`137- ASSY BLOWER ASSY 1 

89,94.95,98,102 

5523 35 1 50 7"o7 - ASSY BLOWER ASSY 1 

89,94,96,98,102 

5523 35 1 60 ,t-fp7"07- ASSY MAIN BLOWER ASSY 1 

65,82 

5523 35 1 80-1 tA°I.-9- ASSY SEPARATOR ASSY 4 

69,87,104-107 

5523 35 340 7VH)D9 ASSY FOOT LINK ASSY 1 

6-8,12-14 

5523 35 350-1 7') F7"”- '91' ASSY FOOT BRACKET ASSY 1 

1 7,19,101 

5523 35 370-1 V1-A1"M-G ASSY LIMIT SWITCH ARM ASSY 1 

21-26 

1 5521 47 114 /35- COLLAR 

2 9684060608 F E)NN M6X6 SET SCREW M6X6 2 

3 5523 35 341 7V.Fq7,9 D"9 SHAFT 1 

4 5523 35 342 ”FUD9 LINK 

5 9670051408 Vh.Vh*Nbh M5X14 SOCKET BOLT M5X14 2 

6 90247 7"VD2 MB1010DU BUSHING MB1010DU 2 

7 9410401608 A7°I)D9"t°) 4X16 SPRING PIN 4X16 2 

8 5523 35 344 7:91- 13 D9 FOOT LINK 1 

9 5523 35 347 115- 4/1 PLATE 1 

1 0 9670052208 '.1 Fiti"11Jh M5X22 SOCKET BOLT M5X22 2 

11 9670062008 M6X20 SOCKET BOLT M6X20 

1 2 5523 35 345 YN7IJD9"t°D PIN 2 

13 90214 V-11/1"7 11 )9" 6000ZZ BALL BEARING 6000ZZ 

1 4 5523 35 346 7VF 1J D7 3o ROLLER 1 

15 9721060008 E- 1J )9" E-6 E-RING E-6 

1 6 5430 44 154 t -5,"b"* PLAIN WASHER 1 

1 7 90352 V-11,1\"7 1) )9" 698ZZ BALL BEARING 698ZZ 4 

1 8 9414161014 9
1) t 0 D 1.6X10 SPLIT PIN 1.6X10 1 

1 9 5523 35 351-1 T9F7"5h-A- FOOT BRACKET 1 

20 5487 51 722 0 PIN 1 

21 5523 35 372 tO) PIN 1 

22 5523 35 371-1 ARM 1 

23 9410402008 A7°Iip9"t°D 4X20 SPRING PIN 4X20 1 

24 5640 27 359-1 7NNWY9 BLOCK 1 

25 90266 .7-1-"W7 11 )9" HK1012 NEEDLE BEARING HK1012 2 



5523Z 355  1 71•—T`-1Vh"V -fh" 

FEEDER HEAD GUIDE 

SECTION NUMBER 
SECTION 

*zon5AU*A -CUI5AUTI -d. A.OT F **T;t1cUTT0. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvh*J4/UAJP4 Na SET NO. / PART NO. gsaft./"1" PART NAME COMPONENT PARTS NO. 
%ft 
Crty 

26 5523 35 377 SPACER 

27 553 35 373 1 D1— 7— LD` 9 SHAFT 

28 5523 35 374 tp/—AT- STAY 1 

29 5523 35 383 J-TF NUT 1 

30 5430 34 453 137- COLLAR 1 

31 9684050608 M5X6 SET SCREW M5X6 4 

32 5523 35 361 BOLT 1 

33 5523 35 358 FOOT 1 

34 9672053014 oV1j9itiNliF M5X30 HEXAGON BOLT M5X30 1 

35 5523 35 352 to p  PIN 1 

36 5523 35 353  SPRING 1 

37 5523 35 355  SPRING 

38 5523 35 354 to p  PIN 

39 5523 35 376  BRACKET 1 

40 5523 35 359 770 9)9" SPRING 1 

41 5523 35 357 7"c09 BLOCK 

42 9670052501 M5X25 SOCKET BOLT M5X25 2 

43 9660060014 tVF M6 NUT M6 1 

44 5523 35 356-1 t°) PIN 1 

45 9648062014 /53 `N M6X20 SCREW M6X20 1 

46 90626 G- 11 )9" G-8 G—RING G-8 2 

47 9716040014 t.54PNWN* M4 PLAIN WASHER M4 2 

48 95117 9pD1JA"— AP—B TERMINAL COVER AP—B 1 

49 95119 A-fr) Z-15GS—B SWITCH Z-15GS-
,B 1 

50 5523 35 375-1 7"5r'9F BRACKET 1 

51 9642043014 t1"DV)" M4X30 SCREW M4X30 2 

52 9642051014 t1NN3 7,)" M5X10 SCREW M5X10 2 

55 5430 35 314 SPACER 2 

56 5290 32 141 KNOB 2 

57 5640 22 203 h5— COLLAR 1 

58 91705001 WW-6 WAVE WASHER WW6 1 

59 5523 35 382 7"57Vh BRACKET 1 

60 5523 35 384 -19A`N SPRING 1 

61 5523 35 381 SCREW 

62 9670061201 97VhtNIJ M6X12 SOCKET BOLT M6X12 2 

63 5523 35 115 STAY 2 

64 5523 35 113 7"c09 BLOCK 1 

65 5523 35 1 61 /AND NOZZLE 1 

66 9670041201 Vh''91-t"JDF M4X12 SOCKET BOLT M4X12 6 



:, • 
SECTION NUMBER 5523Z 355 

SECTION 
*zoilitAllitiAt11135S -t c L TT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7-1-9"-1VF"h"-fh" . 
FEEDER HEAD GUIDE 

NO. SET NO. / PART NO. nalf,n/*"* PART NAME COMPONENT PARTS NO. 
ill 
Q'ty 

67 5523 35 1 45-1 /7" KNOB 2 

68 5523 35 1 46 7"c09 BLOCK 1 
69 9670051201 95.VFt"I1Jh M5X12 SOCKET BOLT M5X12 12 

70 5523 35 152 7"o” BLOCK 1 

71 5523 35 114 7"13V2 BLOCK 1 

75 5523 35 130-1 AN"99/3"1h" ASSY BACK GUIDE ASSY 1 

76 5523 35 120-1 A"'”h"-fh" ASSY BACK GUIDE ASSY 1 

77 9670053501 9 Fiti"11J1- M5X35 SOCKET BOLT M5X35 4 

78 5523 35 112 A9VF" STUD 2 

79 5560 35 117 /1" SPRING 2 

80 5640 35 528 tA°L,-9-7"5D SEPARATOR BRUSH 2 

81 5640 35 527 7"5D95:-/7° BRUSH CLAMP 1 

82 5523 35 1 65 110.00 PIPE 1 

83 5523 35 111 7*- STAY 1 

84 5523 35 116 9VD1,- WASHER 2 

85 9648061414 /5]*" M6X14 SCREW M6X14 2 

86 5523 35 162 t1"Li-9- SEPARATOR 1 

87 9716050014 t5/"h" M5 PLAIN WASHER M5 9 

88 9670050801 Vhiti"10. M5X8 SOCKET BOLT M5X8 4 

89 5523 35 144 to p  PIN 2 

90 5523 35 1 64 tA°D-9- SEPARATOR 1 

91 5523 35 163 tA°D-9- SEPARATOR 2 

92 5640 35 526 7"5D95)7° BRUSH CLAMP 1 

93 5523 35 147 7"rY99 BLOCK 2 

94 5523 35 142 JAND NOZZLE 2 

95 5523 35 141 7"55- ')F BRACKET 1 

96 5523 35 151 7"55.VF BRACKET 1 

97 9670051008 95.')FAINDF M5X10 SOCKET BOLT M5X10 1 

98 5523 35 143 110.00 PIPE 2 

99 5523 35 348 110.00 PIPE 1 

1 00 9672062014 oV1j9t"ild- M6X20 HEXAGON BOLT M6X20 1 

1 01 9723190008 C-9)9" C-19 C-RING C-19 4 

1 02 9410201408 70° 11D9"t°D 2X14 SPRING PIN 2X14 2 

1 03 90508 0UD9" P-10 0-RING P-10 2 

1 04 9642030514 t1"DD" M3X5 SCREW M3X5 8 

1 05 5523 35 168 9VD1'- WASHER 4 

1 06 5523 35 166 13A°D-9- SEPARATOR 12 

1 07 5523 35 167 7"W” BLOCK 4 



7-1-F"o-5- 

FEED ROLLER 

 

SECTION NUMBER 
5523Z 360 

SECTION 

  



2
-f-F"o-5- 
FEED ROLLER 

SECTION NUMBER 5523Z 360 
SECTION 

* z Onalt*A-C(It-34 ""C 1 L "C" Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. naft/
4m4 PART NAME COMPONENT PARTS NO. 

Aft 
Q't y 

5486 36 250 7o)F7IDA ASSY TRAY SUB ASSY 2 

69,70 

5522 36 150 oVh" ASSY ROD ASSY 1 

89,90 

5522 36 170-1 Y-L ASSY ARM ASSY 1 

84,85 

5523 36 310 7-f-h"o-5- ASSY FEED ROLLER ASSY 

37-46,48,49 

5523 36 320 7-r-h"o-5- ASSY FEED ROLLER ASSY 1 

37-47,49 

5523 36 350 11-1-11) ASSY WHEEL ASSY 2 

45,46 

5640 36 270-1 AL-/-95)7° ASSY SMOOTHER CLAMP ASSY 4 

50,53,54 

1 9670086001 Vh- Vh*"11/1- M8X60 SOCKET BOLT M8X60 2 

2 5640 36 212 70 D-F PLATE 1 
3 5640 36 213 w_41_ SPACER 2 

4 5640 36 218 /7" KNOB 1 
5 5640 36 211 ,1 " -( BODY 1 
6 5640 36 214 BODY 1 
7 9660060014 tVF M6 NUT M6 1 
8 9710060008 n"*I"h" M6 SPRING WASHER M6 1 

9 9670061201 M6X12 SOCKET BOLT M6X12 1 

10 9716040014 L5 b' M4 PLAIN WASHER M4 2 

11 9710040008 n"V,"h" M4 SPRING WASHER M4 2 

12 9642043014 t'N"DE)" M4X30 SCREW M4X30 2 

13 9670053501 Vh.Vht"11/1- M5X35 SOCKET BOLT M5X35 1 
14 9716050014 t -5/"h" M5 PLAIN WASHER M5 3 

15 5640 36 224 NUT 1 

16 9682082508 1..)1 V)" M8X25 SET SCREW M8X25 1 

17 9716080014 t51"h" M8 PLAIN WASHER M8 1 

18 9670061601 V Ft"lbF M6X16 SOCKET BOLT M6X16 2 

19 5640 36 217-1 70 1)-F PLATE 1 

20 97321 A -CVf Z-15H2-B SWITCH Z-15H2-B 1 

21 95117 9.7)DhA"- AP-B TERMINAL COVER AP-B 1 

22 5640 36 215 A9'VF" STUD 1 

23 5640 36 216 SPRING 1 

24 5640 36 223 ANN SPRING 1 

25 5640 36 219 AIN 0 SPACER 1 



5523Z 360 ,  

FEED ROLLER 

SECTION NUMBER 
SECTION 

*.10g5AU*ATUt3AUTI -t/60T, -ti.vF#*Tal...T . 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t•y NO. Filt*/g5A#* 
SET Na / PART NO. 

se PART NAME COMPONENT PARTS NO. 
fOR 
Qty 

26 9660050014 tV1- M5. NUT M5 4 

27 5486 36 1 90 70 u— F  PLATE 1 

28 9672052014 c0h9V11)F M5X20 HEXAGON BOLT M5X20 1 

29 9710050008 A"V/".h" M5 SPRING WASHER M5 3 

30 9670103001 V F;13"11)1- M10X30 SOCKET BOLT M10X30 1 

31 9670051001 V5")h*"11,1- M5X10 SOCKET BOLT M5X10 2 

32 5523 36 211 h"-th" GUIDE 1 

33 9660100014 tVF M10 NUT M10 1 

34 9710100008 A"Vf"/P` M10 SPRING WASHER M10 1 

35 9716100014 t5/"h" M10 PLAIN WASHER M10 2 

36 90292 li. "-1t"\"7
11 D9" 6300LLU BALL BEARING 6300LLU 1 

37 5523 36 312 17" KNOB 2 

38 5640 37 208 ”1- NUT 2 

39 5640 37 209-1 ijkkip% WASHER 4 

40 9721040008 E-q)9" E-4 E-RING E-4 5 

41 5523 36 311 7"”'As BRACKET 2 

42 5560 36 235 A70,1)9" SPRING 2 

43 9716040014 t5'Ph" M4 PLAIN WASHER M4 4 

44 9686061508 F)t D" M6X15 SET SCREW M6X15 2 

*45 5523 36 351 13 -1-11) WHEEL 2 

46 5523 36 352 11, BUSHING 2 

47 5523 36 340 LEVER 1 

48 5523 36 330 LEVER 1 

49 9414161014 99t°) 1.6X10 SPLIT PIN 1.6X10 2 

50 5640 36 272 95)7° CLAMP 4 

51 5486 36 243 AL-1— SMOOTHER 2 

52 5486 36 242 AG-1- SMOOTHER 2 

53 5640 36 271 95D70 71-1"T"-f- CLAMP BODY 4 

54 9678062514 3 10- M6X25 WING BOLT M6X25 4 

55 5523 36 225 V-11" GUIDE 4 

56 9648061214 /5D.D" M6X12 SCREW M6X12 8 

57 5523 36 226 KNOB 2 

59 90699 UtVF M5 U-NUT M5 4 

60 5523 36 223 h"-IF" GUIDE 1 

61 5523 36 222 7".”.VF BRACKET 1 

62 9670051201 Vh*V1-71-1 4/1- M5X12 SOCKET BOLT M5X12 4 

63 9670085001 M8X50 SOCKET BOLT M8X50 2 

64 5523 36 221 7"5J.VF BRACKET 

.zr rrn -2 "I L '1'71 aNTnr 



5523Z 360 7-1-F"o-5- 

FEED ROLLER 

SECTION NUMBER 
SECTION 

*ZOgriAa*AT(tt5AUTI-d-A.0-C,-t'yF#TaLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. naAf511/4"** PART NAME 
/ COMPONENT PARTS NO. 

U 
Qty 

66 9716060014 t5V`h" M6 PLAIN WASHER M6 1 

67 9642061214 1-1"MD" M6X12 SCREW M6X12 

68 9670063508 V Fiti"lifF M6X35 SOCKET BOLT M6X35 6 

69 5486 36 251 95)9 CRANK 2 

70 90596 7").D2 MB0707DU BUSHING MB0707DU 2 

71 9722150008 C-Up9" C-15 C-RING C-15 

72 90312 1t"-1V\"797,9" 6002ZZ BALL BEARING 6002ZZ 

73 5523 36 111-1 7-1-F"o-5- FEED ROLLER 1 

74 5486 36 180-1 7IDA ASSY FENCE ASSY 1 

75 5486 36 141-1 7"oV9 BLOCK 1 

76 9684050508 h)t D" M5X5 SET SCREW M5X5 2 

77 5486 34 133 A9 ')F" STUD 1 

78 5560 36 185 A" SPRING 1 

79 5640 36 255 o-5- ROLLER 1 

80 9660080014 tVF M8 NUT M8 1 

81 5640 27 408 SPACER 

82 90352 *".-W7 11 -2,9" 698ZZ BALL BEARING 698ZZ 1 

83 5523 36 172 A9 ')F" STUD 1 

84 5522 36 171-1 7-L ARM 

85 90294 V-11/1"7 11)9" 6300ZZ BALL BEARING 6300ZZ 

86 5522 36 182-1 A9Th" STUD 

87 5486 36 1 62 tp9-D"9 CENTER BEARING 

88 5486 36 142-1 to p  PIN 2 

89 90597 7".9D2 MB0806DU BUSHING MB0806DU 2 

90 5522 36 151 o')F" ROD 1 

91 9684060608 F E" M6X6 SET SCREW M6X6 1 



ojult." )  

FEEDER BOARD (GUIDE) 

 

SECTION NUMBER 5523Z 370 

SECTION 

  



SECTION NUMBER 5523Z 370 

SECTION 
*-7-0,1113gtakii.11-c-a154 L lAt-,%'-"C-3±3Z L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

7-1-9A-t"-F" (h"11-"> 

FEEDER BOARD (GUIDE) 

NO. Fit-4-/MA** 
SET NO. / PART NO. m *4 ax/#-'4  COMPONENT PARTS NO. PART NAME MIA 

City 

5522 37 250 7""5E) ASSY BRUSH ASSY 1 

1,2,4,5,10-13,15,16,18 

5522 37 270 7"5D ASSY BRUSH ASSY 1 

1-5,10-15 

5522 37 290 (*V-1) BRUSH WHEEL (THIN) 1 

1,2,4-6,8-12,16 

5522 37 310 7"5D (tV-f) BRUSH WHEEL (THIN) 

1-5,7-12 

5522 37 370 7"5E4-1-11, C7F-f) BRUSH WHEEL (THICK) 1 

1,2,4-6,9-12,16,41 

5522 37 390 7'5D41-1-11, (71-0 BRUSH WHEEL (THICK) 1 

1-5,7,9-12,41 

5523 36 350 71i -f-14 ASSY WHEEL ASSY 10 

1 9,37 

5523 37 210 ASSY (OPS) WHEEL ASSY (OPS) 1 

5,44-53 

5523 37 220 t-r-11) ASSY (NOPS) WHEEL ASSY (NOPS) 1 

5,44-51,53,54 

5523 37 230 5Dt- $-(-11, ASSY RUNNER WHEEL ASSY 

1 -5,10-12,17,19,37 

5523 37 240 5Dt- t-1-11) ASSY RUNNER WHEEL ASSY 5 

1,2,4,5,10-12,16,19,20,37 

5523 37 500 71,-1., ASSY FRAME ASSY 1 

21,23,28,30-32,38,39,42,43 

1 9721040008 E- 11)9" E-4 E-RING E-4 26 

2 5640 37 209-1 /"JJ' WASHER 26 

3 5486 37 242 7"o” BLOCK 8 

4 5640 37 215 /1" SPRING 16 

5 90787 /7"*"IIJF M6X25 KNOB BOLT M6X25 18 

6 5522 37 340 7-L ARM 2 

7 5522 37 320 7-L ARM 2 

8 5560 37 382 7"5EA-f-11, (9"1,-) BRUSH WHEEL (GRAY) 2 

9 5560 37 383 to)  PIN 4 

1 0 5640 37 208 tVF NUT 1 6 

11 5560 37 294 /7"(A) KNOB (A) 1 6 

12 5640 23 136 AP)A°- STOPPER 1 6 

13 5640 37 222 7"5-D BRUSH 2 

1 4 5522 37 280 7-1, ARM 1 

15 9684050508 h)( f9" M5X5 SET SCREW M5X5 2 



5523Z 370 , 7-1-9"-V-F" ())"-(1.-") 
FEEDER BOARD (GUIDE) 

SECTION NUMBER 
SECTION 

* f9,3  ttiiia -Nt $34 L. A-a) F L TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

* 

-t.:./F*J*/g5,7.*-k' NO. SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. 
MR 
Gr ty 

1 6 5486 37 241 7"o” BLOCK 8 

17 5522 37 240 7-L ARM 5 

1 8 5522 37 260 7-L, ARM 1 

1 9 5523 36 351 1t -(-11, WHEEL 1 0 

20 5522 37 220 7-L ARM 5 

21 5522 37 528 to p  PIN 2 

22 5523 37 514 A"- BAR 2 

23 5522 37 523 AT- STAY 2 

24 5522 37 512 t10"- HOLDER 8 

25 9680060608 h)(*D" M6X6 SET SCREW M6X6 24 

26 90445 7"')D2 MB1208DU BUSHING MB1208DU 2 

27 5522 37 115 70 D _F PLATE 2 

28 9670061201 V5'IA-$"11)F M6X12 .SOCKET BOLT M6X12 4 

29 9648061614 /53*D" M6X16 SCREW M6X16 4 

30 91928 MDF"lb A-1042-C-5 HANDLE A-1042-C-5 1 

31 5522 37 526 A9')F" STUD 4 

32 5523 37 523 top  PIN 2 

33 5523 37 513 A"- BAR 2 

34 5523 37 515 h" -(F" A"- GUIDE BAR 4 

35 5523 37 124-1 t"-b" BOARD 1 

36 9648051014 /53*D" M5X10 SCREW M5X10 20 

37 5523 36 352 ;(911, BUSHING 1 0 

38 91927 D"LV+$NDF M4 BOLT M4 4 

39 9660040014 ,Vh M4 NUT M4 4 

40 5523 37 135 t"-h" BOARD 1 

41 5560 37 384-1 7"5Dt1-11/(9"-99"D-) BRUSH WHEEL (DARK GRAY) 2 

42 5523 37 521 AT- STAY 1 

43 5523 37 522 AT- STAY 1 

44 90699 UJ")F M5 U-NUT M5 4 

45 5523 37 212 7"c09 BLOCK 2 

46 91609 t"-11)11"7 112)9" 6900ZZ BALL BEARING 6900ZZ 2 

47 5523 37 215 to D  PIN 2 

48 9410302008 77°9D9"t°) 3X20 SPRING PIN 3X20 2 

49 5523 37 213 hi- COLLAR 2 

50 5523 37 214 gD9 LINK 2 

51 9716050014 t5/"h"* M5 PLAIN WASHER M5 2 

52 5523 37 211 A7° 11)9" SPRING 1 

53 9672054514 n1j9$"11/1- M5X45 HEXAGON BOLT M5X45 2 

- ri L-4rn -7 n nn4 nnen”...n‘x rmmTiar 4 





    

FEEDER BOARD 

 

SECTION NUMBER 5523Z 375 • 

SECTION 

  



-t,> 
7-1-9"-*"-F" SECTION NUMBER 5523Z 375 

FEEDER BOARD SECTION 
otit.3aat*A-c-ut-sigt L -d-A..0)T, 1.• 4V-4T`A T 

Note: When ordering items marked ir,indicate the set number because they are available only as a set. 

NO. -t.yhit-q/g5A*-%- 
SET NO. /PART NO. 

ne. ft/411** PART NAME COMPONENT PARTS NO. 
MR 
Qty 

5522 37 1 30 0-5- ASSY ROLLER ASSY 6 

97198 

5522 37 1 40-1 5-7°0-5- ASSY TAPE ROLLER ASSY 1 

15,16 

5523 37 110 / -fh"AT- ASSY SIDE STAY ASSY 1 

12,18,33,47 

5523 37 120 /-fh"T- ASSY SIDE STAY ASSY 

17,18,33,47 

5523 37 150 UD9 ASSY LINK ASSY 1 

47,115 

5523 37 1 60 UD9 ASSY LINK ASSY 1 

47,49 

5523 37 170 7°D-4 ASSY PLATE ASSY 1 

71,112 

5523 37 1 80 7°D-F ASSY PLATE ASSY 1 

59,112 

5640 37 1 60 b-5- ASSY ROLLER ASSY 6 

85,86 

1 9672124514 0 $"$1- M12X45 HEXAGON BOLT M12X45 2 

2 9660120014 V.91- M12 NUT M12 2 

3 5522 37 193 Dt7h SHAFT 2 

4 9670082008 "Vh4iNlrh M8X20 SOCKET BOLT M8X20 6 

5 5522 37 1 94 t$9"- HOLDER 2 

6 9684060608 l' E)" M6X6 SET SCREW M6X6 17 

7 5522 37 1 43 ,No_no_ifN I.p% PAPER GUIDE 4 

8 9670051201 V Ili"IliF M5X12 SOCKET BOLT M5X12 2 

9 5523 37 127 top PIN 1 

1 0 9648062014 /5D*D" M6X20 SCREW M6X20 14 

11 9648061614 15]D" M6X16 SCREW M6X16 12 

12 5523 37 111 /-fF"AT- SIDE STAY 1 

1 3 5522 37 165-1 *10"- HOLDER 2 

1 4 5522 37 1 52-1 t0) PIN 2 

15 90352 V-W7U)9" 698ZZ BALL BEARING 698ZZ 2 

1 6 5522 37 144-1 0-5- ROLLER 1 

17 5523 37 121 /-fh"AT- SIDE STAY 1 

1 8 90597 7N 2 MB0806DU BUSHING MB0806DU 2 

1 9 5523 37 116 9VEr1'- WASHER 2 

20 9721100008 E-IJD9`N E-10 E-RING E-10 6 

21 5522 37 137 AF!YA°- STOPPER 2 



71(-9"-V-h" 

FEEDER BOARD SECTION 
1  L. ""C Ls°  

Note: When ordering items marked *ondicate the set number because they are available only as a set. 

f, 
SECTION NUMBER 

 

5523Z 375 

NO. -t7Fit-g-/g5A#'4 
SET NO. / PART NO. PART NAME 345414M°5/441121rPONENT PARTS NO. 

Mfg( 
(ny 

22 9670082501 95.ThitiNDF M8X25 SOCKET BOLT M8X25 4 

23 9670081601 9VhiN"lbh M8X16 SOCKET BOLT M8X16 6 

24 5523 37 172 A9')F" STUD 2 

25 5523 37 122 DA"- LEVER 1 

26 5523 37 125 WASHER 2 

27 9721060008 E-9)9" E-6 E-RING E-6 4 

28 5522 37 192 9VD.3) CUSHION 2 

29 5522 37 191 7" 0') BLOCK 2 

31 90703 UtVh M6 U-NUT 116 4 

32 5523 37 113 AT- STAY 2 

33 90599 ',NN W)/ MB1206DU BUSHING MB1206DU 2 

35 5523 37 112 DA"- LEVER 1 

36 9652061203 F5AMD" M6X12 SCREW M6X12 1 

37 5430 24 131 h" WASHER 1 

38 5523 37 117 9"P)70  GRIP 

39 5523 37 126-2 25” CLUTCH 1 

40 5522 37 154 Dt7F SHAFT 1 

41 5522 37 155-2 95” CLUTCH 1 

42 5522 37 136 to p  PIN 4 

43 9717100008 talPh"* M10 WAVE WASHER M10 4 

44 91909 9VDt- WASHER 4 

45 5522 37 127-2 7"oV9 (NOPS) BLOCK (NOPS) 

46 9648041014 /5DV)" M4X10 SCREW M4X10 1 

47 90412 1- -P`W79)9" HK121 0 NEEDLE BEARING HK1210 6 

48 5480 56 138 WASHER 4 

49 5523 37 161 UD9 LINK 1 

50 5523 37 118 7"5”1- BRACKET 2 

51 9670061201 95.VF7V11)1- M6X12 SOCKET BOLT 116X12 4 

52 5523 37 1 53 DV7h SHAFT 1 

53 5523 37 114 AT- STAY 1 

54 9660080014 tVh M8 NUT M8 4 

55 9710080008 A"V/"h" M8 SPRING WASHER M8 4 

56 5523 37 123 TNoV9 BLOCK 2 

57 9670062001 M6X20. SOCKET BOLT M6X20 2 

58 5523 37 1 41 STAY 1 

59 5523 37 1 81 70 D-F PLATE 1 

60 9660100014 tVF M10 NUT 1110 2 

61 9710100008 1110 SPRING WASHER 1110 2 

SS'27 77 ig'D 1-0 —, T ij 2 



SECTION NUMBER 5523Z 375 

SECTION 
og-13iMtitta 15.4 A, -C, tyl• -C';±5L L -CF s.  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

F" 

FEEDER BOARD 

NO. 
-t ,yh#4 /10e.#-g-

SET NO. /PART NO. PART NAME %''' 'I' /Ig/fPONENT PARTS NO. Qty 

63 5523 37 156 Dt7F SHAFT 

64 5523 37 115 Dt7h SHAFT 

65 5522 37 126-2 7"[09 (OPS) BLOCK (OPS) 1 

66 5523 37 134 AT- STAY 1 

67 9642060814 t1"D*D" M6X8 SCREW M6X8 4 

68 5523 37 119 70 1)-1, PLATE 2 

69 5523 37 154 A"- BAR 1 

70 5523 37 158 D-h SHEET 1 

71 5523 37 171 70 D-1. PLATE 1 

72 5523 37 131 AT- STAY 1 

73 9716060014 t5 13" M6 PLAIN WASHER M6 1 

74 9642061214 1-'1"3 D" M6X12 SCREW M6X12 1 

75 5523 37 155 AT- STAY 1 

76 5523 37 157 AT- STAY 1 

77 9716050014 ti/"/J" M5 PLAIN WASHER M5 3 

78 9710050008 A"*/"h" M5 SPRING WASHER M5 3 

79 9642051214 t'\"DD" M5X12 SCREW M5X12 3 

80 9670061208 V1-7V`nd- M6X12 SOCKET BOLT M6X12 8 

81 5522 37 147 70 D_F PLATE 6 

82 5522 37 174 7-L ARM 6 

83 5640 37 162 D'9 SHAFT 6 

84 5640 37 209-1 /"b"* WASHER 12 

85 5640 36 202 7"'JD2 BUSHING 12 

86 5640 37 161 0-5- ROLLER 6 

87 9721050008 E-U)9" E-5 E-RING E-5 6 

88 9722150008 C- 11 )9" C-15 C-RING C-15 1 

89 90312 t"-W7 11,7)9" 6002ZZ BALL BEARING 6002ZZ 1 

90 5523 36 121-1 5-70 0-5- TAPE ROLLER 1 

91 5523 37 1 42 T,_ 70 TAPE 1 

92 9721150008 E-qp9" E-15 E-RING E-15 12 

93 5522 37 133 TDD3DD"9 TENSION SHAFT 1 

94 90514 OUD9" P-12 0-RING P-12 1 2 

95 5522 37 145 TYDV- WASHER •12 

96 5522 37 141-1 A°117° PIPE 6 

97 5522 37 131 0-5- ROLLER 6 

98 5522 37 132 7"VD2 BUSHING 6 

99 92314001 ,%% Dno_ DAMPER 2 

1 00 5522 37 146-1 D1'7h SHAFT 1 

102 5640 35 579 A" SPRING 6 



5523Z 375  

FEEDER BOARD  

-t,:i 
SECTION NUMBER 

SECTION 
* * L AQYt •y F 'CA  "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t.ylAt-g- /ABA** 
SET NO. / PART NO. Asen ft/4"4-11' PART NAME 

COMPONENT PARTS NO. 
gin 
Q'ty 

1 03 5522 37 1 48 7'”VF BRACKET 1 

1 04 5522 37 1 35 ifillJ9"- HOLDER 1 

1 05 9670062508 Vh-!91-71iNliF M6X25 SOCKET BOLT M6X25 8 

1 06 5522 37 134 AT- STAY 1 

1 07 9670063508 Vh.VFiliNDF M6X35 SOCKET BOLT M6X35 2 

1 08 5522 37 138-1 A5.-11)A") SCALE PLATE 1 

1 09 5310 33 538 v7E-1 (90) KNOB (BLACK) 1 

110 5523 37 132 AT- STAY 1 

111 5523 37 133 AT- STAY 1 

112 90266 =-F'W7 11 D9" HK1012 NEEDLE BEARING HK1012 2 

113 5520 37 158 /75- COLLAR 2 

114 9684050608 1- Ei" M5X6 SET SCREW M5X6 2 

115 5523 37 151 9)9 LINK 1 

116 9648061414 4/57D" M6X14 SCREW M6X14 4 

117 5520 74 114 511"/D LABEL 1 





  

9 :,#• 
SECTION NUMBER 

 

tlr,D51"19F", 

FEEDER TABLE DRIVE 

 

5523Z 380 

SECTION 

  



FEEDER TABLE DRIVE 

SECTION NUMBER 5523Z 380 

SECTION 
*cOnAlt*ATUI5AUTI -d-A.0 -rs-t.y1-**TA3ZUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

k 

k 

NO. 
-t -yh#4g- ine.#'4 
SET NO. / PART NO. ng.zA14" PART NAME COMPONENT PARTS NO. 

Aft 
Grty 

5486 38 410 77°EO'VF SUB ASSY SPROCKET SUB ASSY 2 

4,6 

5486 38 420 0-5- ASSY ROLLER ASSY 4 

9.10 

5522 38 210-1 A7°05.VF D1,71- ASSY SPROCKET SHAFT ASSY 1 

12.13.17-19 

5522 38 430 0-5- ASSY ROLLER ASSY 

9.38 

1 9660120014 tVh M12 NUT M12 7 

2 9710120008 V*I'V* M12 SPRING WASHER M12 7 

3 5522 38 416 A9VF" STUD 2 

4 5486 38 411 A7°c0- V1.. SPROCKET 2 

5 5522 38 415 I-7) CHAIN 2 

6 90295 V-W7 11)9`N 6900 BALL BEARING 6900 4 

8 9721080008 E- 11)9" E-8 E-RING E-8 2 

9 90447 7N`VD2 MB1612DU BUSHING MB1612DU 7 

1 0 5486 38 421 0-5- ROLLER 4 

11 5522 38 412 A9VF' STUD 2 

12 5522 38 212-1 A7'0VF SPROCKET 1 

1 3 9411605000 T--A°-t°) 6X50 TAPER PIN 6X50 1 

14 9642061214 J-\"3V)N` M6X12 SCREW M6X12 4 

1 5 9716060014 t5/"h' M6 PLAIN WASHER M6 4 

16 90316 t"-W7IJD9'N 6004ZZ BALL BEARING 6004ZZ 2 

1 7 5430 37 712 A7°07h SPROCKET 2 

1 8 9411603200 5---11°-t°) 6X32 TAPER PIN 6X32 2 

1 9 5522 38 213-1 D1,7F SHAFT 1 

20 5523 38 212 A9VFN' STUD 1 

21 5523 38 123 A9Vh" STUD 2 

22 5522 38 111 A7°05.Vh SPROCKET 1 

23 5523 38 122 A3Vh" STUD 2 

24 9716120014 t5/"/3" M12 PLAIN WASHER M12 5 

25 5523 38 121 -. 9-r\NN-7 MOTOR BASE 1 

26 5523 38 211 E--3 i-.' MOTOR CHAIN 1 

27 5522 38 413 A9Vh' STUD 2 

28 5522 38 112 - KEY 1 

29 97062 1-9- GM-EJFB2-R 0.1K MOTOR GM-EJB2-R 0.1KW 1 

30 9670082508 t Il M8X25 SOCKET BOLT M8X25 8 

31 5522 38 414-1 A9Vh' STUD 2 

32 5480 51 343 t5V`h"* PLAIN WASHER 5 



:,#-`4 
SECTION NUMBER 

SECTION 
*c.ott134=6U*Ecrctti.4  (- TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. F W4/A-5A* 
SET NO. /PART NO. llfsaft

/451W4 
COMPONENT PARTS NO. 

PART NAME Alt 
Qty 

33 9721120008 E- 11 )9" E-12 E-RING E-12 5 

34 9670083008 V7Vh41"11,h M8X30 SOCKET BOLT M8X30 4 

35 5522 38 432 7"oV9 BLOCK 2 

36 9660080014 t')F M8 NUT M8 2 

37 9672086514 c0h94-1"11Jh M8X65 HEXAGON BOLT M8X65 2 

38 5522 38 431 0-5- ROLLER 3 

41 5522 38 417 7°D-1- PLATE 2 

42 9410504508 7° 11.-)9"t°7/ 5X45 SPRING PIN 5X45 2 

+2',D9"-(917"') 

FEEDER TABLE DRIVE 

5523Z 380 





41')D9`%1 

FEEDER TABLE 

.'" 
  

SECTION NUMBER  
5523Z 390 *i 

SECTION 



:' - 
SECTION NUMBER 5523Z 390 

SECTION 
one. tt*a t5;11 L. 1 -t  F T t..so  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER TABLE 

NO. / * 
SET NO. / PART NO. PART NAME 

I COMPONENT PARTS NO. 
fINV1 
Q'ty 

5522 38 240 0-5— ASSY ROLLER ASSY 8 

28,29 

5522 38 280-1 2',D 9"1( ASSY PAPER FEED TABLE ASSY 2 

3.5-8 

5522 38 340 1-9 11*D' ASSY SCREW ASSY 1 

61,71,72 

5522 38 350 49 1)*D" ASSY SCREW ASSY 1 

60,71,72 

5522 38 380 9F",D"9 ASSY SHAFT ASSY 2 

71.72.75.76 

1 5640 38 230 PAPER SUPPORT 4 

2 5486 38 29171 7o D _F PLATE 2 

3 5522 38 289 V—F" BOARD 2 

4 9648061614 4/5DE)" M6X16 SCREW M6X16 6 

5 5522 38 281-1 7o D _F PLATE 4 

6 5480 72 137 SPACER 8 

7 9670061408 Vh.VF43"11)F M6X14 SOCKET BOLT M6X14 8 

8 90777 I9D" 5.1X20 WOOD SCREW 5.1X20 1 6 

9 5486 38 292-1 h"--(F" GUIDE 2 

10 5640 26 234 A" SPRING 2 

11 9716080014 t51"h" M8 PLAIN WASHER M8 2 

1 2 9670083508 9 1-iti"11,h M8X35 SOCKET BOLT M8X35 1 0 

1 3 9670061001 'MV1-*"10- M6X10 SOCKET BOLT M6X10 8 

1 4 5523 38 256-1 7o D _F PLATE 1 
1 5 5486 38 262 PIN 4 

1 6 9721060008 E—gD9" E-6 E—RING E-6 4 

17 5486 38 261 7"c09 BLOCK 4 

1 8 9684050508 F D" M5X5 SET SCREW M5X5 1 6 

1 9 5640 38 194 Dt7F SHAFT 4 

20 5640 38 214 7"”VF BRACKET 4 

21 5486 38 310 5-ft-"ADFNI, SUB ASSY HANDLE SUB ASSY 2 

22 5640 23 136 AFVA°- STOPPER 4 

23 9670082508 Vh.VFAINIJF M8X25 SOCKET BOLT M8X25 8 

24 9660080014 tVF M8 NUT M8 12 

25 9710080008 A"V,"h"* M8 SPRING WASHER M8 8 

26 5522 38 241 70 D_F PLATE 2 

27 5522 38 252 7"57VF BRACKET 2 

28 5430 44 123 7"VD.7. BUSHING 8 

29 5522 38 246 0-5— ROLLER 8 



5523Z 390 

FEEDER TABLE 

SECTION NUMBER 

SECTION 
*LI onAusacelt t551 L TT 1.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. Aflal"'4111:0NENT PARTS NO. PART NAME 111/$4 
Q'ty 

30 5522 38 245-1 1DDD t'D PIN 4 

31 5522 38 243 ”0V9 BLOCK 4 

32 5522 38 244-1 NUT 4 

33 9670081608 Vh".9F7r1"10- M8X16 SOCKET BOLT M8X16 4 

34 5486 38 263 SHAFT 2 

35 5522 38 253 AT— STAY 

36 9670062508 V5.71-$NDF M6X25 SOCKET BOLT M6X25 12 

37 5522 38 254 AT- STAY 1 

38 5522 38 242 PIN 4 

39 5522 38 251 7"”Vh BRACKET 1 

40 90703 UtVh M6 U-NUT M6 2 

41 90699 UtVF M5 U-NUT M5 4 

42 5523 38 324 1- 9Vh.-(9 •PLATE 2 

43 5523 38 326 h"-(h" GUIDE 

44 9670051201 Vh. 91-71iNbh M5X12 SOCKET BOLT M5X12 4 

45 5486 38 333 70 u_ F  PLATE 1 

47 5523 38 327 DDD INDICATOR 2 

48 5523 38 321 h"-ft." GUIDE 1 

49 9648061214 /53D" M6X12 SCREW M6X12 4 

50 9648051214 /5DD" M5X12 SCREW M5X12 2 

51 5522 38 322-1 AT— STAY 1 

52 9648082514 /53VJ'I M8X25 SCREW M8X25 3 

53 5486 38 334 70 1)—F PLATE 1 

54 5523 38 325 h"IF" GUIDE 

55 5523 38 322 1]" 1'  GUIDE 

56 9670051208 Vh'VF74"11,1- M5X12 SOCKET BOLT M5X12 12 

57 5486 38 391-1 $10"- HOLDER 4 

59 5523 38 323-1 7"”Vh BRACKET 4 

60 5522 38 351 *99D" SCREW 2 

61 5522 38 341 499*D" SCREW 2 

62 9652041014 hiAMD`N M4X10 SCREW M4X10 8 

63 9684050608 1-$E)" M5X6 SET SCREW M5X6 4 

64 5430 34 453 COLLAR 4 

65 5522 38 392 CHAIN 2 

66 5522 38 342 ArcO.V1- SPROCKET 4 

67 5522 38 325 70 D— F  PLATE 2 

68 9716060014 ti,"h" M6 PLAIN WASHER M6 4 

69 9710060008 ANN VP`WN M6 SPRING WASHER M6 4 

70 9670061208 V591-710`10. M6X12 SOCKET BOLT M6X12 8 



SECTION NUMBER 5523Z 390 
SECTION 

*confialt*ATU134 1-d-A.OT, -t7FiV-4.T;t3ZUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER TABLE 

. NO /
filtA#  

SET NO. /PART NO. grf3.0. # PART NAME COMPONENT PARTS NO. 
ill 
Q'ty 

71 9410301608 A7°9)9"t°D 3X16 SPRING PIN 3X16 4 

72 5300 32 574 V`-h- GEAR 4 

73 5300 32 568 7"VD2 BUSHING 4 

74 5522 38 323 T`57VF BRACKET 4 

75 9410301808 A7 ° U)9"t °) 3X18 SPRIRG PIN 3X18 2 

76 5522 38 381 Dt7h SHAFT 2 

77 5310 12 220 ADFND (9o) HANDLE (BLACK) 2 

78 5310 12 223 9"PY7° (9o) GRIP (BLACK) 2 

79 5300 12 224 70 1) ... i, PLATE 2 

80 9650052014 q11),5D D" M5X20 SCREW M5X20 2 

81 9670060801 Vh'Vf-t"lbh M6X8 SOCKET BOLT M6X8 2 

82 5522 38 283 t o p  PIN 4 

83 5523 38 282 70 Lj _ t, PLATE 2 

84 5522 38 284 40`11Jh BOLT 4 

85 9684060608 h)t*D" M6X6 SET SCREW M6X6 4 

86 5523 38 281 AT- STAY 1 

87 5523 38 283 AT.- STAY 1 

88 5523 38 284 A9VF" STUD 2 



    

F" 

CHAIN GUIDE 

 

SECTION NUMBER 5523Z 410 

SECTION 

  



>V - 

SECTION NUMBER 5523Z 410 

SECTION 
*zonau*a-cutiaLTI -t-A.0T,-t7F-g-c5t5cLTTL.s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

[ 

CHAIN GUIDE 

NO. 
-t•yhit*/Mailit 
SET NO. / PART NO. gsaf,1, /4°1* PART NAME COMPONENT PARTS NO. Q'ty 

1 5523 41 326-1 A9VF" STUD 29 

2 5523 41 315-2 b"-IF" GUIDE 2 

3 5523 41 317-2 b"-(F" GUIDE 1 
4 5523 41 341-1 h"-fh" GUIDE 2 

5 9670062008 Vh'Vh*"11/F M6X20 SOCKET BOLT M6X20 27 

6 5523 41 322-1 h" -fF" GUIDE 1 
7 5523 41 342-1 h"-1F" GUIDE 2 

8 5523 41 319-1 GUIDE 1 
9 9642052014 J-1"3E)" M5X20 SCREW M5X20 4 

1 0 9710050008 A"*/"b" M5 SPRING WASHER M5 4 

1 1 9716050014 t5/"/3" M5 PLAIN WASHER M5 4 

1 2 5340 87 461 7"5D BRUSH 2 

1 3 91203 PHD-4 ELBOW PHD-4 2 

1 4 91161 AU-7" PB-4 SLEEVE PB-4 2 

1 5 91160 7°59" PA-4 PLUG PA-4 2 

1 6 9670063008 9 1•7ti"JI/F M6X30 SOCKET BOLT M6X30 2 

1 7 9670083008 95.VFAINDF M8X30 SOCKET BOLT M8X30 6 

1 8 5523 41 327-1 A9VF" STUD 6 

19 5523 41 314-1 h"-IF" GUIDE 1 
20 5523 41 312-2 /3"-IF" GUIDE 1 
21 5523 41 328-1 A9Vh" STUD 1 
22 5523 41 324-2 h"-11-" GUIDE 

23 9670061208 M6X12 SOCKET BOLT M6X12 4 

24 9716060014 t5/"h"* M6 PLAIN WASHER M6 4 

25 5523 41 334 PLATE 2 

26 5523 41 340 77"5r)h' ASSY OIL TRAY ASSY 1 
27 9670050808 Vh")Fik"11/1- M5X8 SOCKET BOLT M5X8 6 

28 5523 41 333 A9VF" STUD 6 

29 9648051214 /5D*)" M5X12 SCREW M5X12 1 
30 5523 41 316-2 h" -fh" GUIDE 1 
31 5523 41 321-1 h"-fF" GUIDE 1 
32 5523 41 318-2 h"-(F" GUIDE 1 
33 5523 41 330 y7"5y ASSY OIL TRAY ASSY 

34 5523 41 311-2 h" -fh" GUIDE 1 
35 5523 41 313-1 h"-fh" GUIDE 

36 5523 41 323-2 h"-(F" GUIDE 

37 90912015 t-(0)*-A 6X8X565 NYLON HOSE 6X8X565 2 



    

11"V9V1I'' 

BACK GUIDE 

 

SECTION NUMBER 
5523Z 420 

SECTION 

  



OCk...11UN NUIVIMCK 

SECTION 
*Z0g5,11(t*ATUbALT A..0-C, -t7F*TTt5CLTTL,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

BACK GUIDE 

NO. SET NO. / PART NO. 
PART NAME iIi3 l'ig:P-ONENT PARTS NO. 

Ma 
Qty 

5523 42 1 50 73°1:0'VF ASSY SPROCKET ASSY 1 

81,82 

5523 42 170 Dt7h ASSY SHAFT ASSY 1 

30,31,39 

5523 42 1 80 Dt71- ASSY SHAFT ASSY 1 

29-31 

5523 42 1 90 7"0” ASSY BLOCK ASSY 

25,26 

5523 42 310 *11,9'— ASSY HOLDER ASSY 1 

74,75 

5523 42 320 Dt7F ASSY SHAFT ASSY 1 

30,71,72 

5523 42 340 D1'7h ASSY SHAFT ASSY 1 

30,31,66,70 

5523 42 350 7"591- ASSY BRACKET ASSY 2 

68,69 

1 5523 42 121 Dt:7F SHAFT 1 

2 5523 42 211 9"9F DUCT 1 

3 9670063508 V,Vhili'lbh M6X35 SOCKET BOLT M6X35 2 

4 90316 iti "— W79)2" 6004ZZ BALL BEARING 6004ZZ 2 

5 9722200008 C-9)2" C-20 C—RING C-20 2 

6 9680050508 I..)( D' M5X5 SET SCREW M5X5 4 

7 5523 42 231 A"+/—L iti-(-11, VACUUM WHEEL 2 

8 9670031608 Vh'Vhiti'lbh M3X16 SOCKET BOLT M3X16 2 

9 5523 42 250 iii-f—lb WHEEL 2 

1 0 5523 42 132 +— KEY 3 

11 5523 42 221 9"9F DUCT 1 

1 3 5523 42 131-1 7°- 11 — PULLEY 1 

1 4 5290 37 314 I"h"* WASHER 1 

15 9721100008 E- 11 )2" E-10 E—RING E-10 1 

1 6 5523 42 213 70 D -1, PLATE 2 

1 7 9670051208 VVhitiNIJI.. M5X12 SOCKET BOLT M5X12 6 

1 8 5523 42 212 1- V7°R, NIPPLE 2 

1 9 91217 li-7hh12" 1 7 CLAMP 17 2 

20 5523 11 242 iti —A HOSE 2 

21 5523 42 1 42 w_il_ SPACER 1 

22 9684050508 F E)" M5X5 SET SCREW M5X5 2 

23 5523 42 1 41 AT-- STAY 1 

24 9670083508 V F;ti"Ild- M8X35 SOCKET BOLT M8X35 8 



SL I IUN NUMBER I ..... U 

SECTION 
*COntlAll*A""CII/3541.- 1-A..0T's F  -̀4-"C"A5C L 'CT Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

BACK GUIDE 

NO. SET NO. / PART NO. 

25 5523 42 191 

26 90337001 

27 9670082508 

28 5523 42 272 

29 5523 42 181 

30 9411404000 

31 5640 42 1 42 

32 5290 83 351 

33 5523 11 241 

34 9670062501 

35 9648051214 

36 5523 42 263 

37 5523 42 261-1 

38 5523 42 271 

39 5523 42 171 

40 9684050608 

41 5430 23 214 

42 90204 

43 5523 42 111-1 

44 9684050808 

45 9684040508 

46 9670051008 

47 5522 42 1 74 

48 5522 42 173 

49 5523 42 113 

50 5523 42 240 

51 5523 42 114 

52 5523 42 112 

53 91193 

54 5522 11 254-1 

55 9648061614 

56 5523 42 332 

57 9670081208 

58 5640 55 524 

59 90315 

60 5640 42 1 47 

61 9684080808 

62 5523 42 333 

63 5523 42 331 

BLOCK 4 

DU-BUSHING MB1216DU 4 

SOCKET BOLT M8X25 4 

NUT 1 

SCREW 1 

TAPER PIN 4X40 5 

BEVEL GEAR 3 

CONNECTOR 1 

HOSE 1 

SOCKET BOLT M6X25 2 

SCREW M5X12 8 

GUIDE 4 

.STAY 1 

NUT 1 

SCREW 1 

SET SCREW M5X6 1 

COLLAR 1 

BALL BEARING 6001ZZ 2 

FRAME 1 

SET SCREW M5X8 2 

SET SCREW M4X5 8 

SOCKET BOLT M5X10 8 

PLATE 2 

BAR 2 

STAY 2 

WHEEL 20 

STAY 2 

NIPPLE 1 

BAND 26 2 

HOSE 1 

SCREW M6X16 3 

PLATE 1 

SOCKET BOLT M8X12 1 

WASHER 1 

BALL BEARING 6003ZZ 2 

BEVEL GEAR 2 

SET SCREW M8X8 4 

SPROCKET 1 

SHAFT 1 

naz./
411" COMPONENT PARTS NO. 

PART NAME Q'ty 

7"0” 
DU 7"')D1 MB1216DU 

95- Vht"IDF M8X25 

”F 

*D" 

T-A°-t°) 4X40 

'1"1"W1'- 

3*99-  

t-A 

9 Fili"10- M6X25 

/5DD" M5X12 

h"-11-" 

AT- 

tVF 
.i" 

h)(*D" M5X6 

1 5- 

t"-W79)9" 6001ZZ 

7U-L  

1')( D" M5X8 

h)t V)" M4X5 

Vh'')FtNIJF M5X10 

70 b_F 

A"- 

AT- 

7N-f-11) 

AT- 

=_V7°11J  

A"Dh" 26 

71i -A  

/53*D" M6X16 
70 D _ F  

VV1'7N"Ilih M8X12 

/"/3" 

1t"-WY9)9" 6003ZZ 

1"1"114"1'- 

F)( V)" M8X8 

A7°01- 

Dt7h 



' - 

SECTION NUMBER 5523Z 420 

SECTION 
* a It *A t5 -t  F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

W")9V-fh" 

BACK GUIDE 

-t7Filt*/mailt* /*a** NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME Aft 
Qty 

64 5640 44 524 *NDF 

65 5640 42 150 ADFNE, 

66 5640 44 514 95 

67 9670085008 V5- Vh$NDF M8X50 

68 5523 42 351 7"5rVh 

69 90337002 DU 7N`VD/ MB1622DU 

70 5523 42 341 D1'7F 

71 5523 42 322 '\"1"W1'— 

72 5523 42 321 DV7h 

73 9670061608 Vh'VF*Nbh M6X16 

74 90312 ill"-11,1"79)9" 60022Z 

75 5523 42 311 1tJb9"— 

76 5523 42 324 II—) 

77 5523 42 323 A7°05.Vh 

78 90329001 1-01) IR10X14X20 

79 5523 42 1 63 9VD1,— 

80 90106002 9-1.E..)9"1"Ilds 1 00XL037 

81 5523 42 1 60 AT'oh*VF 

82 90324001 '\"797)9" HK1416LL 

83 5640 07 1 02 tilPh"* 

84 9721080008 E—qp9" E-8 

85 5562 42 316 3 99— 

86 97056 IJ D9"7"o7— VFC106A 

87 5523 42 262 1j ..11" 

88 5523 42 264 /3" -fF 1` 

89 5523 43 531-1 A"V9h"*" 

BOLT 

HANDLE 

CLUTCH 

SOCKET BOLT M8X50 4 

BRACKET 2 

DU—BUSHING MB1622DU 2 

SHAFT 1 

GEAR 1 

SHAFT 1 

SOCKET BOLT M6X16 3 

BALL BEARING 6002ZZ 2 

HOLDER 1 

CHAIN 1 

SPROCKET 1 

INNER RACE IR10X14X20 1 

WASHER 1 

TIMING BELT 100XL037 1 

SPROCKET 1 

NEEDLE BEARING HK1416LL 1 

WASHER 1 

E—RING E-8 1 

CONNECTOR 1 

RING BLOWER VFC106A 1 

GUIDE 2 

GUIDE 3 

BACK GUIDE 1 



    

FRONT.SIDE GUIDE 

 

SECTION NUMBER 5523Z 430 

SECTION 

  



5523Z  430  I SECTION NUMBER I   
SECTION 

*r_ona(1.14ca-c-ctt5isi.   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t-y1, 41)4-/g5A*41 NO. SET NO. / PART NO. nan/4/441* PART NAME COMPONENT PARTS NO. 

5522 43 130 Y-L ASSY ARM ASSY 

3.4.7 

5522 43 230 t°:4-) ASSY PINION ASSY 

58,59,64 

5522 43 240 *NH- ASSY BOLT ASSY 

58-60 

5522 43 270 /fF"h" -fh" ASSY SIDE GUIDE ASSY 

67.68,75 

5522 43 280 /fF"h"-fh" ASSY SIDE GUIDE ASSY 

67,71,75 

5523 61 171 tplf- SENSOR 

72,87 

1 9410606008 A7°9)2"t°) 6X60 SPRING PIN 6X60 

2 5522 43 134 A9 1.91.." STUD 

3 5522 43 132 ARM 

4 9410603208 A7°11)2"t°) 6X32 SPRING PIN 6X32 

5 90243 7".
19D2 MB1625DU BUSHING MB1625DU 

6 9684060608 I- D" M6X6 SET SCREW M6X6 

7 5522 43 131 D"9 SHAFT 

8 9670062501 Vh•Tht"11/1- M6X25 SOCKET BOLT M6X25 

9 5522 43 137 7o)hh"-fh" FRONT GUIDE 

10 5560 43 113 GEAR 

11 9684050508 M5X5 SET SCREW M5X5 

1 2 5430 52 326  SPRING 

1 3 5522 43 133 A9')F" STUD 

14 9670062008 VfiVh*NUF M6X20 SOCKET BOLT M6X20 

15 90302 it"-$1"7 11)9" 626ZZ BALL BEARING 626ZZ 

1 6 5522 43 138 COLLAR 

1 7 9710060008
. 

 A "1J" M6 SPRING WASHER M6 

18 9660060014 TVN M6 NUT M6 

19 5640 47 123 hi- COLLAR 

20 9721060008 E-9)7" E-6 E -RING E-6 

21 90217 iti"-I1,1"7 11 )9" 688ZZ BALL BEARING 688ZZ 

22 5640 43 123 1)" SPRING 

23 5522 43 123 hi- COLLAR 

24 5523 43 121-2 D1'7+ SHAFT 

25 9642051014 t'\"3*D" M5X10 SCREW M5X10 

26 9710050008 A"*/"h" M5 SPRING WASHER M5 

27 5523 43 122 PLATE 

Q'ty 

1 

2 

2 

1 

1 

2 

1 

1 

1 

1 

2 

3 

1 

4 

4 

4 

11 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

5 

3 

3 

7oDh./fh"h"lh" 

FRONT.SIDE GUIDE 



5523Z 430 SECTION NUMBER 1   

FRONT.SIDE GUIDE SECTION 
*c.0115,11(10,11-Clt *siff L T F *.-4.—t;t5c L. -CT L ,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t•JF4 NO. V4Vg5Ailt* 
SET NO. / PART NO. naft/

4"#* PART NAME 
COMPONENT PARTS NO. 

gia 
Q'ty 

28 5640 43 125 bA"— COVER 1 

29 9670050808 V Fli"lbh M5X8 SOCKET BOLT M5X8 3 

30 5522 43 125 135— COLLAR 1 

31 5300 59 1 34 F)035— LOCK COLLAR 1 

32 9670044008 V7VFAINDF M4X40 SOCKET BOLT M4X40 2 

33 9670084508 Vh.Vh*"11/1- M8X45 SOCKET BOLT M8X45 4 

34 5522 43 111-1 h"-N-"At-- GUIDE STAY 1 

35 9410301208 A7 o lj p,‘‘to p 3X1 2 SPRING PIN 3X12 1 

36 5522 43 124-2 Y-13 ARM 1 
37 9410506508 A7° ,17)9"t°D 5X65 SPRING PIN 5X65 1 
38 5522 43 128-2 7"”VF BRACKET 

39 9716060014 t5,"/3"* M6 PLAIN WASHER M6 4 

40 9670061608 V5*V1-$"0 M6X16 SOCKET BOLT M6X16 3 

41 95117 9pDhA"— AP—B TERMINAL COVER AP—B 1 
42 97324 A -('” Z-15HW24B SWITCH Z-15HW24B 1 
43 9716040014 t5/"/3" M4 PLAIN WASHER M4 2 

44 9642042514 M4X25 SCREW M4X25 2 

45 9670063508 VV1-7ti"JIJ M6X35 SOCKET BOLT M6X35 3 

46 5522 43 212-1 KEY 1 
47.5522 43 211 BUSHING 1 
48 5522 43 214 A" SPRING 

49 9648041014 /7],f)" M4X10 SCREW M4X10 8 

50 5522 43 113-2 h"-(1-" GUIDE 1 

51 5522 43 112-1 h" -fh" GUIDE 2 

52 5522 43 114-1 h"-0." GUIDE 1 
53 5560 43 118 SHAFT 2 

54 5560 43 117-1 7" -5 F BRACKET 2 

55 9670051601 V 1-7k"lbh M5X16 SOCKET BOLT M5X16 4 

56 5560 43 119 DA"— LEVER 2 

57 9670061201 ”I)Fli"11)1- M6X12 SOCKET BOLT M6X12 2 

58 9410201608 70°U)9"L'D 2X16 SPRING PIN 2X16 4 

59 5560 43 243-1 KNOB 4 

60 5522 43 241 *NH- BOLT 2 

61 5560 43 235 1)5— COLLAR 1 

62 90582 ,1i "—J1J1"7q)9" 6200ZZ BALL BEARING 6200ZZ 1 

63 5290 44 242 70 79.. PLUG 2 

64 5522 43 231 t°=*) PINION 2 

65 9722130008 C-9)9" C-13 C—RING C-13 4 

66 9410504508 A7"17)9"t ° 7 5X45 SPRING PIN 5X45 4 



SECTION NUMBER 5523Z 430 

SECTION 
* t ( -%'- L TT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

fl 

FRONT.SIDE GUIDE 

NO. 
-t•y1,44@-/glIA*-q. 
SET NO. / PART NO. gsaft/41"41' PART NAME COMPONENT PARTS NO. 

MR 
City 

67 9410401608 A7° 11D9"t°) 4X16 SPRING PIN 4X16 2 

68 5522 43 250-1 /11-"h"IF" ASSY SIDE GUIDE ASSY 1 
69 9648040614 /53D" M4X6 SCREW M4X6 4 

70 9648031814 /5M)" M3X18 SCREW M3X18 4 

71 5522 43 260-1 /-11-"h"-1'F" ASSY SIDE GUIDE ASSY 1 

72 96613-1 A-f” E2K—F7MC1-10 SWITCH E2K—F7MC1-10 2 

73 9710030008 A"V,"13" M3 SPRING WASHER M3 4 

74 9660030014 fVF M3 NUT M3 4 

75 5522 43 215 D"9 SHAFT 2 

76 5522 43 213 7'57VF BRACKET 1 

77 5560 43 233 h"fh"7°D—F GUIDE PLATE 2 

78 9670051208 V7'A-71i'llits M5X12 SOCKET BOLT M5X12 4 

79 5522 43 252-1 /fh"h"fh" SIDE GUIDE 1 

80 5522 43 262-1 ,-(F"h"-rh" SIDE GUIDE 1 

81 5522 43 221 7".”-')h BRACKET 1 

84 5523 43 523 7"”Vh BRACKET 1 

86 98912001 1A:2
°97I RECEPTACLE 1 

87 98911001 7'52" R03—PB3M PLUG R03—PB3M 2 

89 5523 43.124 7°D-1- PLATE 1 

90 5523 43 521 /-11-'1]" -fh" (OPS) SIDE GUIDE (OPS) 1 

91 5523 43 522 /..-(1-"h" -0." (NOPS) SIDE GUIDE (NOPS) 1 



    

9"17”9F” 

 

SECTION NUMBER 
5523Z 440 

DELIVERY TABLE LIFTING SECTION 
  



-t a 
SECTION NUMBER 5523Z 440 

SECTION 
ona clAiaccit 164 L -t Z 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(7 T"9h"r) 

DELIVERY TABLE LIFTING 

Na 
-t ..'/ F #*/g5A, 

a a SET N / PART NO.  
,5Anpid** 

C PART NAME PARTS NO. 
AM 
Qty 

5522 43 310 7—L ASSY ARM ASSY 1 

29.51 

5522 43 320 7—L ASSY ARM ASSY 1 

62.63 

5522 43 540 9)9 ASSY LINK ASSY 1 

63.65 

5522 44 220-1 D1'7F ASSY SHAFT ASSY 

4.16-19.44 

5522 44 230 7"5'Vh ASSY BRACKET ASSY 1 

8.11.15 

5522 44 310 D17F ASSY SHAFT 1 

34.41.42.59 

5522 44 320 7"57Vh ASSY BRACKET ASSY 1 

37.40 

5522 44 330 7—L ASSY ARM ASSY 1 

36-38 

5522 46 159-2 7".5 - Vh ASSY BRACKET ASSY 1 

8.10 

5523 44 240 D17h ASSY SHAFT ASSY 1 

4.5.9.12.13 

5523 44 530 9D9 ASSY LINK ASSY 1 

57.58 

5560 44 230 1"79)9"71illi9'— ASSY BEARING HOLDER ASSY 1 

11.20 

1 5640 44 524 itiNDF BOLT 1 
2 5640 74 205 51"I1) LABEL 1 
3 5522 44 260 ADFNI, ASSY HANDLE ASSY 1 
4 9411403000 .7- -11°—t'D 4X30 TAPER PIN 4X30 2 
5 5640 44 514 95Vf CLUTCH 1 
6 9721120008 E-9)9" E-12 E—RING E-12 2 
7 5480 51 343 ti/"h" PLAIN WASHER 2 
8 90447 7"VD1 MB1612DU BUSHING MB1612DU 2 
9 5523 44 241 Dt71- SHAFT 1 

1 0 5522 46 154-3 7"5rVF BRACKET 1 

11 90214 iti "-11/1"792)9" 6000ZZ BALL BEARING 6000ZZ 2 
1 2 9410403208 A7° 112,9"t°) 4X32 SPRING PIN 4X32 1 
1 3 5522 44 242 +"1'— GEAR 1 

1 4 9670089008 9 1- $Nlih M8X90 SOCKET BOLT M8X90 4 

15 5522 44 231 7"55Th RRACKFT 1 



5523Z 440 1 SECTION NUMBER 
SECTION 

*c.anizaaiiia -cut-34 1 Ts -t h ± -"C"F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"1'”"91.") 

DELIVERY TABLE LIFTING 

NO. - .y F * 
NO. / PART NO. PART NAME COMPONENT PARTS NO. 

{MR 
Qty 

16 9411403500 T-A° -L°D 4X35 TAPER PIN 4X35 2 

1 7 5560 44 223 V`V- GEAR 1 

1 8 5522 44 221-1 Ert,71- SHAFT 1 

1 9 5560 44 224 WORM 1 

20 5560 44 231 itOWN- HOLDER 1 

21 9721060008 E-'17,9N` E-6 E-RING E-6 4 

22 5640 44 550 RATCHET 1 

23 5640 44 553 A" SPRING 1 

24 5640 44 546 0 PIN 1 

25 5640 07 082 /"h" WASHER 2 

26 5522 43 313 A9'9F" STUD 1 

27 9722120008 C- 11)9" C-12 C-RING C-12 1 

28 5480 56 138 TyDt,  WASHER 1 

29 5522 43 311 7-13 ARM 1 

30 9710080008 11"*I`N1J" M8 SPRING WASHER M8 6 

31 9660080014 ”F M8 NUT M8 7 

32 9710120008 A "h" M12 SPRING WASHER M12 1 

33 9660120014 ”1- M12 NUT M12 1 

34 5640 44 541-1 53:IVFiti-1-11) RACHET WHEEL 

35 5522 44 313 h5- COLLAR 1 

36 9723420008 C-IW`N C-42 C-RING C-42 1 

37 90316 iti"-WY97,9" 6004ZZ BALL BEARING 6004ZZ 3 

38 5522 44 331 7-L ARM 1 

39 9670082508 Vh*VFW`Ilih M8X25 SOCKET BOLT M8X25 4 

40 5522 44 321 7"”VF BRACKET 1 

41 9411404000 T _ Ao_to p  4X40 TAPER PIN 4X40 2 

42 5522 44 311 Dt7F SHAFT 1 

43 5640 04 1 61 7")Di BUSHING 1 

44 5560 44 222 GEAR 1 

45 9670085008 VVF*"11,F M8X50 SOCKET BOLT M8X50 2 

46 5522 43 322 A9')F" STUD 1 

47 90450 oVFIDF" POS 8 ROD END POS8 

48 5522 43 323 9-DA"V911, TURN BUCKLE 1 

49 90685 oVh2tVF M8 3E1 t9" 11 HEXAGON NUT M8 3TYPES LEFT 1 

50 90668 oVh"ID1."SMR1-8 ROD END SMR1-8 1 

51 5640 04 122 ;k 911) BUSHING 1 

52 5522 43 312 A9VFN` STUD 1 

53 9710060008 A"VP`h" Mb SPRING WASHER M6 2 
dr• A 1 EL. I • •••.. a• 



SECTION NUMBER 5523Z 440 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-9"-175-"9F"') 

DELIVERY TABLE LIFTING 

NO. 
-t.yl- W4-/A5A4* 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

flifi ft 
Qty 

55 5522 44 312 hi- COLLAR 1 
56 5522 44 332 t())  PIN 1 
57 5430 23 119 7"VD2 BUSHING 2 

58 5523 44 531 1JD2 LINK 1 

59 5560 44 312 N`12- GEAR 1 

60 9670082008 V7Vh*NDF M8X20 SOCKET BOLT M8X20 2 

61 5560 43 324 7"55- VF BRACKET 1 

62 5522 43 321 7-13 ARM 1 
63 5640 04 1 00 7"VD2 BUSHING 3 

64 5640 43 544 VW- BOLT 3 

65 5522 43 541 U7,9 LINK 1 
66 5486 39 808 A7o9D9" SPRING 1 
67 5522 44 564 A"hh.  STUD 1 
68 5640 44 581-1 qp2 LINK 1 

69 9670041608 V5.Vh4i"0 M4X16 SOCKET BOLT M4X16 4 

70 5640 44 583-2 t 0 PIN 1 
71 5522 44 562 t 07 PIN 1 
72 5522 44 570 Y-L ARM 

73 5522 44 573 STUD 1 
74 5522 44 561 11" ' STUD 1 
75 90628 7tV7°t°) SSP-4 SNAP PIN SSP-4 1 
76 9716040014 t5/"/3" M4 PLAIN WASHER M4 1 
77 97622 Vlii-fF" AS-10N 200V SOLENOID AS-10--N 200V 1 
78 5640 44 574-3 AhVA 0 - STOPPER 1 
79 9670051008 M5X10 SOCKET BOLT M5X10 1 
80 5523 1 4 112 7"57Vh • BRACKET 1 
81 5522 44 575 70 1.).4  PLATE 1 
82 9710040008 A"V/"b" M4 SPRING WASHER M4 4 

83 9660040014 tVh M4 NUT M4 4 

84 9670081608 M8X16 SOCKET BOLT M8X16 2 

85 9716080014 ni,"h" M8 PLAIN WASHER M8 2 

86 90703 UtVh M6 U-NUT M6 1 
87 9684060608 F$*D" M6X6 SET SCREW M6X6 



    

-1" 9 /1" 11-D"9 SECTION NUMBER 

 

5523Z 450 '1 

DELIVERY SHAFT SECTION 

  



5"IJA"9-2)"9 SECTION NUMBER 5523Z 450 
DELIVERY SHAFT SECTION 

*,ayessattiiien-c-Lts,s 't -c"a3z 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO . -t, 1-**/malivg- 
SET NO. / PART NO. goat'F/4"-'4' PART NAME COMPONENT PARTS NO. 

'NW 
Q'ty 

5523 46 110-2 D1'7F ASSY SHAFT ASSY 

22,23,32,33 

5523 46 120-1 itilb9"- ASSY HOLDER ASSY 1 

26,27 

5523 46 1 70 EJ" ASSY SCREW ASSY 1 

6,8,10 

1 5522 46 151-2 Dt7h SHAFT 2 
2 5430 34 453 h5- COLLAR 2 
3 9684050608 F .f.i" M5X6 SET SCREW M5X6 2 
4 9670063008 VVF*NliF M6X30 SOCKET BOLT M6X30 12 
5 5522 46 1 43 7o D _ F  PLATE 3 
6 9410301208 70° 9)9'

.
t°) 3X12 SPRING PIN 3X12 1 

7 9670082508 95"Vh$NDF M8X25 SOCKET BOLT M8X25 . 4 
8 5522 46 312 tVh NUT 1 
9 5523 46 1 72 7"55.Vh BRACKET 2 

10 5523 46 1 71 *D" SCREW 1 
11 5523 46 174 tVt NUT 1 
1 2 5522 43 136 hG CAM 1 
1 3 9670061008 95.19Fiti"10. M6X10 SOCKET BOLT M6X10 1 
1 4 9670082008 Vh.VFli"IliF M8X20 SOCKET BOLT M8X20 8 
1 5 5523 46 1 41 5- -7k CASE 2 
1 6 90722 OV9tVF ANO6 LOCK NUT ANO6 1 
1 7 90723 oV99VD1,  AW06 LOCK WASHER AW06 1 
1 8 5522 46 243-1 A1°-/- SPACER 1 
1 9 91737 t"-11/1"79D9"6306ZZ BALL BEARING 6306ZZ 1 
20 5522 46 145 h5- COLLAR 1 
21 5523 46 151 1"79D9" 5- -A BEARING CASE 1 

r 22 5523 46 112-1 A7°CO'VF SPROCKET 1 
23 90957 -t-A ° -t°) 1 0X80 TAPER PIN 10X80 2 
24 5523 46 123 Tnt- WASHER 2 
25 5523 46 122-1 ilL CAM 1 
26 5523 46 121-1 *J1)9"- HOLDER 1 
27 90322002 '1"79)9" RNA49/32UU NEEDLE BEARING RNA49/32UU 1 
28 90330001 1-01) IR35X40X20.5 INNER RACE IR35X40X20.5 1 
29 5523 46 114 9VD1,- WASHER 1 

30 5522 46 123 hi- COLLAR 1 

31 9684060808 FiEJ" M6X8 SET SCREW M6X8 2_ 

r 32 5523 46 111 Dt7F SHAFT 

r 33 5523 46 113-2 AroVF SPROCKET 



5523Z 450 7-"IJA"g—D"9 

DELIVERY SHAFT 

SECTION NUMBER 
SECTION 

*COfflall*ATUt5ALTI -d'A,OT,-t.yh#'-4.T;t3ZUTTt.•,.. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

incilvf j4- NO. SET NO. / PART NO. nalSn/M51* PART NAME 
COMPONENT PARTS NO. Q'ty 

34 5523 46 1 61 11"79.7)9”"—A BEARING CASE 1 

35 5522 46 155-2 7\.\7T')1- BRACKET 1 

36 90336 t"-11/1"7 11D7" 6207ZZ BALL BEARING 6207ZZ 

37 9670085008 Vtli"11)F M8X50 SOCKET BOLT M8150 2 

38 5523 46 173 9)9 LINK 1 

39 5640 07 082 WASHER 1 

40 9721060008 E—Up9" E-6 E—RING E-6 1 

41 90700 UtVF M8 U—NUT M8 2 

42 90531002 9"1—A=V7°11) A—M6X0.75 GREASE NIPPLE A—M6X0.75 

43 9670051608 M5X16 SOCKET BOLT M5X16 2 

44 5522 46 1 44 7o D_F PLATE 1 

45 9670064508 M6X45 SOCKET BOLT M6X45 4 

46 5523 46 175 A9')P\ ,STUD 1 

47 9684060608 F)( D" M6X6 SET SCREW M6X6 1 





    

)11D9"1 

DELIVERY TABLE 

 

SECTION NUMBER 5523Z 460 

SECTION 

  



5523Z 460 I SECTION NUMBER I 
SECTION 

lir c.Offlalt*aTittiALTMA.OT, -t7F* 50-TToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1 A-(D9"-( 

DELIVERY TABLE 

k 

k 

NO. 
-t.y1-4k-g- /A5A*-k' 
SET NO. / PART NO. agAlt/"1"-'4 PART NAME COMPONENT PARTS NO. city 

5522 44 1 40 WfD9"-f ASSY DELIVERY TABLE ASSY 2 

37-40.43-46 

5522 44 210-1 DV7F ASSY SHAFT ASSY 1 

1.2.5.10 

1 5560 44 213-1 ‘M-Liti-f-11) WORM WHEEL 1 
2 9411603500 T-A°-L°) 6X35 TAPER PIN 6X35 2 

3 9670061008 Vh*VhitiNIJF M6X10 SOCKET BOLT M6X10 7 
4 5522 44 213 1,V70  CAP 1 
5 5522 44 212 A7c)oh.VF SPROCKET 1 
6 90355 -W\7 11)9" 6304LLU BALL BEARING 6304LLU 2 

7 5560 44 212 A7°cO.Vh SPROCKET 2 

8 5560 44 114-1 v.rp‘to D  GUIDE PIN 4 

9 9411604000 6X40 TAPER PIN 6X40 2 

1 0 5522 44 211-1 D1,7F SHAFT 1 
11 5523 44 112-1 II-) CHAIN 2 

1 2 90858 D"21()FU)9 RS40 JOINT LINK R540 4 

1 3 5300 33 562 /357 COLLAR 2 

1 4 5640 44 112 r)i-fh WEIGHT 2 

1 5 9721080008 E- 11)9" E-8 E-RING E-8 2 

16 5430 31 242 Up9 LINK 2 

17 5522 44 112-1 7`%”.'9F BRACKET 1 

18 5522 44 116 h"-W% GUIDE 2 

1 9 9710080008 VVI"h" M8 SPRING WASHER M8 6 

20 9660080014 J"91' M8 NUT M8 6 

21 5522 44 122-1 7"55.VF BRACKET 1 

22 9670051208 95.VF*NDF M5X12 SOCKET BOLT M5X12 6 

23 9642041014 J D*D" M4X10 SCREW M4X10 2 

24 5523 44 135 Vh- KICKER 1 

25 5522 44 120-1 7°D-F ASSY PLATE ASSY 1 
26 5640 44 105 Do WFIEEL 4 

27 9722120008 C-U)9" C-12 C-RING C-12 4 

28 5640 44 104 t°) PIN 2 

29 9670081808 95. F$NDF M8X18 SOCKET BOLT M8X18 4 

30 5522 44 110-1 7°D-F ASSY PLATE ASSY 1 
31 9670081608 97VFAINDF M8X16 SOCKET BOLT M8X16 2 

32 5522 44 115 STAY 

33 5480 51 712 SPACER 20 

34 9670085508 N5.VF*"11/F M8X55 SOCKET BOLT M8X55 20 

35 5523 44 131-1 GUIDE RAIL 3 



5523Z 460  

DELIVERY TABLE 

SECTION NUMBER 
SECTION 

*zonau*act(t1-3;11-TI-d- A,o)-c-,  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. hit* N ina* 
SET NO. / PART NO. g5A14,,174/11"-gr PART NAME 

/ COMPONENT PARTS NO. 
Aft 
Q'ty 

36 5523 44 132-1 h"-f F"1.)-11J GUIDE RAIL 1 

37 5522 44 1 42 70 D _F PLATE 4 

38 9648061614 /5DD" M6X16 SCREW M6X16 32 

39 91350 +1'A9- 420G-N-75 CASTER 420G-N-75 8 

40 5522 44 1 41 WfD9"-f DELIVERY TABLE 2 

41 9670051608 Vh")FiNNDF M5X16 SOCKET BOLT M5X16 2 

42 5522 44 1 36-1 STOPPER 2 

43 9716060014 t5","/3" M6 PLAIN WASHER M6 32 

44 9710060008 A"Vf"h" M6 SPRING WASHER M6 32 

45 9660060014 tVF M6 NUT M6 32 

46 90777 19*D" 5.1X20 WOOD SCREW 5.1X20 24 

47 95117 9pDhA"- AP-B TERMINAL COVER AP-B 1 

48 95111 A-r” Z-15GW22B SWITCH Z-15GW22B 1 

49 9642043014 1-1"3D" M4X30 SCREW M4X30 2 

50 9710040008 A"*/"h" M4 SPRING WASHER M4 2 

51 5523 44 1 34 7"5-h- VF BRACKET 1 

52 5523 44 133 iVF NUT 

53 9642061614 t'\"DD" M6X16 SCREW M6X16 4 





    

9"10,10 

 

SECTION NUMBER 5523Z 470 

GRIPPER SECTION 

  



GRIPPER 

SECTION NUMBER I 77C3L 4(U I 

SECTION 
*COM1361(t*A-NtS5;11 L 11ff A.,(7) rt,  L 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. ne.$41F/4"-'4  PART NAME COMPONENT PARTS NO. City 

5523 47 110-1 9" 11.)A°- ASSY GRIPPER ASSY 3 

1 -6,9-24,27-36 

1 9670061608 95.')F7 F M6X16 SOCKET BOLT M6X16 18 

2 5523 47 120 V)(9"-f GRIPPER BASE 3 

3 90324004 1"7 11)9" HK1616LL NEEDLE BEARING HK1616LL 6 

4 5523 47 116 Vb9"- HOLDER 6 

5 5523 47 119 Ahl)A°- STOPPER 6 

6 5430 42 313 hi- COLLAR 3 

7 9684050608 1- $E)" M5X6 SET SCREW M5X6 9 

9 90473 h/OtoY- KRV16LL CAM FOLLOWER KRV16LL 6 

10 91705 7-F"W\"79)9" HK1612 NEEDLE BEARING HK1612 6 

11 5523 23 524 VW- BOLT 3 

12 5523 23 525 iN"-11, BALL 3 

1 3 5640 27 408 A,\ 0 _ SPACER 3 

1 4 90353001 o-5-74-o7- RNAST 5R ROLLER FOLLOWER RNAST 5R 12 

15 5523 47 125 1-01) INNER RACE 12 

1 6 90471 1)474-o7- KRV19LL CAM FOLLOWER KRV19LL 3 

1 7 9710080008 A"*,"/3" M8 SPRING WASHER M8 3 

18 9662080014 tV1- M8 NUT M8 3 

19 5640 27 359-1 7"c09 BLOCK 27 

20 5523 47 122 V$ GRIPPER 27 

21 5522 47 125 h"-h" GUARD 27 

22 9652050803 F573D" M5X8 SCREW M5X8 27 

23 5522 27 336 h$D" M5X10 SET SCREW M5X10 27 

24 5523 47 114-1 EA'7F SHAFT 3 

27 5523 47 115 7-L ARM 3 

28 9670062008 9Vh7ti"JDF M6X20 SOCKET BOLT M6X20 3 

29 5523 47 121 71110"- HOLDER 27 

30 5523 47 124 A7°9)9" SPRING 27 

31 5523 47 123 *JO"- HOLDER 27 

32 9670051808 95.Vhti"0 M5X18 SOCKET BOLT M5X18 27 

33 5523 47 117 A7° 9D9" SPRING 12 

34 5523 47 118 1j5- COLLAR -12 

35 9680060808 1- E.J" M6X8 SET SCREW M6X8 24 

36 9722050008 C-'J 9" C-5 C-RING C-5 12 

37 5523 47 131-1 11-D (NOPS) CHAIN (NOPS) 1 

38 9670083508 %.1 ht"lbh M8X35 SOCKET BOLT M8X35 2 

39 5523 47 152 7"oV9 BLOCK 1 

40 5523 47 151 hG CAM 1 



GRIPPER 
SECTION NUMBER I DDL)L. 4(U 

SECTION 
anze.(tiiia-c-ct vs s F  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. nenft/4"#*  / COMPONENT PARTS NO. 
PART NAME Aft 

Q'ty 

41 9716080014 t-5 b" M8 PLAIN WASHER M8 2 

42 9670082508 Vh.VhiliNDF M8X25 SOCKET BOLT M8X25 2 

43 90862 D"3-WIJD9 RS50 JOINT LINK RS50 12 

44 5523 47 1 32 (OPS) CHAIN (OPS) 1 





    

”"3E:." 0-5- 

DISTRIBUTOR ROLLER 

 

SECTION NUMBER 5522Z  510 

SECTION 

  



-t,> 4 %#'-4'• 

SECTION NUMBER 5522Z 510 

SECTION 
*zogsau*aTuti-aLTi-u-Axyr,-tyhit*TAJ(LTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

DISTRIBUTOR ROLLER 

NO. 
-tvF#4i. inailt* 
SET NO. / PART NO. gsam,/""#%' PART NAME COMPONENT PARTS NO. 

Ma 
Qty 

5522 51 110 0-5- ASSY ROLLER ASSY 8 

5.6 

5522 51 120 0-5- ASSY ROLLER ASSY 2 

5.16 

5522 51 130 0-5- ASSY ROLLER ASSY 4 

5.10 

5522 51 1 40 0-5- ASSY ROLLER ASSY 

5.21 

5522 51 150 o-5- ASSY ROLLER ASSY 2 

5,26 

1 5522 51 113-1 7"5rVh BRACKET 8 

2 9670051408 Vh.‘A- VIDF M5X14 SOCKET BOLT M5X14 48 

3 5480 53 391-1 95)7° CLAMP 8 

4 9670061608 VhtiNlit- M6X16 SOCKET BOLT M6X16 48 

5 90214 V-11)1"7 11D9" 6000ZZ BALL BEARING 6000ZZ 36 

6 5522 51 111 0-5- ROLLER 8 

7 5522 51 119 1.-7" (9"-(1 2=Vh) TUBE (FOR 1 ST UNIT) 9 

8 5522 51 114-1 7"55.Vh BRACKET 8 

9 5522 51 133-1 7"55. '91,  BRACKET 2 

1 0 5522 51 131 0-5- ROLLER 4 

11 5522 51 1 34-1 7"55. 91- BRACKET 2 

12 5522 51 135-2 7"55- TF BRACKET 2 

1 3 5522 51 136-2 7"55.'” BRACKET 2 

1 4 5522 51 123-2 755.Vh BRACKET 2 

1 5 9670062008 V5- '91-404,1' M6X20 SOCKET BOLT M6X20 8 

1 6 5522 51 121 o-5- ROLLER 2 

17 5522 51 124-2 7"5J- VF BRACKET 2 

1 8 5522 51 145 A9')F" STUD 8 

1 9 5522 51 143-1 7" 75 1- BRACKET 2 

20 9670081608 V5.VFVIL/F M8X16 SOCKET BOLT M8X16 8 

21 5522 51 1 41 o-5- ROLLER 2 

22 5522 51 1 44-1 7"5iVh BRACKET 2 

23 5522 51 155-1 A9Vh" STUD 4 

24 5522 51 154-1 7"5591' (NOPS) BRACKET (NOPS) 2 

26 5522 51 151 o-5- ROLLER 2 

27 5522 51 117 70 1,i _ F  PLATE 1 6 

28 9660050014 tVh M5 NUT M5 1 6 
'29 5522 51 153-1 7"55.VF (OPS) BRACKET (OPS) 2 



  

a 
SECTION NUMBER 

 

9"1'3t”3-110-3- 

3RD DISTRIBUTOR ROLLER 

 

5523Z 510 

SECTION 
  



SECTION NUMBER 5523Z 510 
SECTION 

*:::0DgFiAlt*A -C11/34L "C'it. -C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 1 

 "1'3th'"Do-5-  . 

3RD DISTRIBUTOR ROLLER 

NO . - t7F4t-4-/A5A# 
SET NO., PART NO. nan. 004W-4' PART NAME /COMPONENT PARTS NO. 

11411A 
Q'ty 

5522 51 110 0-5- ASSY ROLLER ASSY 2 
5.6 

5523 51 120 ”"Dao-5- DISTRIBUTOR ROLLER 2 
5.19 

5523 51 1 40 DISTRIBUTOR ROLLER 1 
5.13 

1 9670051408 9h'‘A-40N11)1- M5X14 SOCKET BOLT M5X14 2 
2 5480 53 391-1 95)7° CLAMP 2 
3 5523 51 116-1 7"5iVh BRACKET 2 
4 9670061608 9VhiliNDF M6X16 SOCKET BOLT M6X16 20 
5 90214 iti"-11)1"797)9" 6000ZZ BALL BEARING 6000ZZ 10 
6 5522 51 111 o-57 ROLLER 2 
7 5523 51 1 31 2.-7" (9"-f3 21- Vh) TUBE (FOR 3RD UNIT) 5 
8 9670051608 9h''AliNlit. M5X16 SOCKET BOLT M5X16 12 
9 9660050014 V9F M5 NUT M5 6 

1 0 5523 51 1 24 to p  PIN 6 
11 5523 51 125 //.1-0 CLAMP 6 
12 5523 51 1 22-1 7"55- '9F BRACKET 2 
13 5523 51 1 41 o-5- ROLLER 1 
1 4 5523 51 123-1 7"57Vh BRACKET 2 
15 5523 51 114-1 7"55'')F BRACKET 1 
16 5523 51 127-1 7"5VF BRACKET 1 
1 7 5523 51 115-1 7"5”1- BRACKET 1 
1 8 5523 51 126-1 7"57Vh BRACKET 1 
19 5523 51 121 o-5- ROLLER 2 



    

-
(7) 9"99-0-5- 

 

SECTION NUMBER 5522G 52E1 

INK DUCTOR ROLLER SECTION 

  



SECTION NUMBER 5522G 520 

Q'ty PART NAME 
1- 4V4'/A5A*-F+  natn/ NO. SET NO. / PART NO. COMPONENT PARTS NO. 

5522 52 130-1 7°D—F ASSY PLATE ASSY 2 

5522 52 270 0-5— ASSY ROLLER ASSY 2 

5522 52 350 t°D ASSY PIN ASSY 2 

5522 52 410 7—L ASSY ARM ASSY 1 

SECTION 
*.:. <mita ttifiga-r-tt big/ L. -- I T;t5C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5522 52 210-1 Y—L ASSY ARM ASSY 2 

'1 )9 ASSY LINK ASSY 5522 52 230 

5522 52 250 7—L ASSY ARM ASSY 2 

5522 52 260 7—L ASSY ARM ASSY 2 

5522 52 420-1 95V5.7—L ASSY CLUTCH ARM ASSY 2 

5522 52 850 Y—L ASSY ARM ASSY 1 

1  5522 52 415 SPACER 1 

9"-f1 2fVF 1 ST UNIT 

3 9710051008 A" h" M5 SPRING WASHER M5 2 

4 9642051214 J-1"DV)" M5X12 SCREW M5X12 2 

7 5300 33 562 /35— COLLAR 

8 5522 52 864-1 t°) PIN 

4 

2 

9 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 

1 7.18 

9"111 21Vh 1ST UNIT 

1 0 97644 91)2-fh" AS-03A 200V SOLENOID AS-03A 200V 2 

71.73,87.95.96 

51.56 

37.38 

37.88 

5522 52 120 91(F.D9"7°- 11—  ASSY TIMING PULLEY ASSY 2 

26.76.79-81 

63.67 

60.62 

51.52 

-(Dt9"99-0-5— 

INK DUCTOR ROLLER 



5522G 520  f  SECTION NUMBER 
SECTION 

-C T # Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-1:49"99-0-5- 

INK DUCTOR ROLLER 

1t .y1- 4*/3A15Alt-g- 
NO. SET NO. PART NO. AsaAn/*"-'4. 

PART NAME COMPONENT PARTS NO. Q'ty 

11 9716040014 t5IPV M4 PLAIN WASHER M4 4 

9"-(1 TIVF 1ST UNIT 

12 9710040008 A"V,"b" M4 SPRING WASHER M4 8 

13 9710060008 A"V,"h" M6 SPRING WASHER M6 8 

14 9660060014 tVF M6 NUT M6 8 

15 5480 51 286 1DDDt°) ECCENTRIC PIN 2 

16 5522 52 413 A9VP` STUD 2 

17 5522 52 431-1 95 Y-L3 CLUTCH ARM 2 

18 5522 52 412 71`VD/ BUSHING 4 

19 9642040814 J-1"3.D" M4X8 SCREW M4X8 4 

9"-(1 =Vh 1ST UNIT 

20 5480 51 144 ASVF" STUD 2 

21 5480 53 382 A7°,17)9" SPRING 2 

22 5522 52 411 -Li ARM 1 

9"-f1 =Vh 1ST UNIT 

22 5522 52 851 -L, ARM 1 

9"-(2 1Y1' 2ND UNIT 

23 9721040008 E-U)9" E-4 E-RING E-4 2 

24 5522 52 414 i\DDD h5- ECCENTRIC COLLAR 2 

25 5430 51 274 t5IPV* PLAIN WASHER 2 

26 9670061208 M6X12 SOCKET BOLT M6X12 8 

27 9670051008 ') 1- *"11)1- M5X10 SOCKET BOLT M5X10 4 

28 9660050014 1- Vt. M5 NUT M5 2 

29 9672053014 oV1j9Vad- M5X30 HEXAGON BOLT M5X30 2 

30 5560 38 118 h5- COLLAR 8 

31 9684060608 1- DNI M6X6 SET SCREW M6X6 24 

32 5522 53 112 ”VD2 BUSHING 4 

34 5522 52 242 5" LATCH 2 

35 9670082508 M8X25 SOCKET BOLT M8X25 8 

36 5480 51 287 7° 'J 2" SPRING 2 

37 90214 V-11/1"79)9" 6000ZZ BALL BEARING 6000ZZ 6 

38 5522 52 271 0-5- ROLLER 2 

39 5522 51 119 (9"f1 =)I-) TUBE (FOR 1ST UNIT) 1 

40 5522 52 246 0 PIN 2 

41 9684050608 1-)(*D" M5X6 SET SCREW M5X6 2 

42 5522 52 245-2 7-L ARM 2 

43 9670083008 M8X30 SOCKET BOLT M8X30 4 

44 9682050608 h E)" . M5X6 - 
SET SCREW M5X6 4 

Zg gc,, =IX% crorm I- 



INK DUCTOR ROLLER 

7>  %#-g- 

SECTION NUMBER 
SECTION 

°Dna:. tt*A -cli t3;11, 1 *-%1"-C' ;±.5C L t..,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5522G 520 

NO. 
-t7FIV4ineniV* 
SET NO. / PART NO. nalml:/4"*-'4 

PART NAME COMPONENT PARTS NO. crty 

46 9660080014 tV1- M8 NUT M8 8 

47 5522 52 254 7"oT9 BLOCK 4 

48 9670065508 95-V1-$NDF M6X55 SOCKET BOLT M6X55 8 

49 5430 38 316 VNb" WASHER 4 

50 5480 51 733-2 aAN`7*-Go--5-3 7° 11 )9" SPRING 4 

51 9410501608 A7° 117/9"t°) 5X16 SPRING PIN 5X16 4 

52 5522 52 251 7-L ARM 2 

53 5480 53 391-1 95)7° CLAMP 4 

54 90899 oh9YI'V VIDF M5X14 HEXAGON SOCKET HEAD BOLT M5X14 4 

55 5522 52 241-1 D1,7F SHAFT 2 

56 5522 52 261 7-13 ARM 2 

57 5522 52 244-1 7-1.3 ARM 4 

58 5522 52 247 *NH- BOLT 4 

59 9670083508 M8X35 SOCKET BOLT M8X35 2 

60 5522 53 262 7"VD2 BUSHING 4 

61 5522 53 264 7104A- BOLT 2 

62 5522 52 231 11)9 LINK 2 

63 5522 52 211-1 7-L ARM 2 

64 9710080008 A"t"/j" M8 SPRING WASHER M8 4 

65 9721120008 E-qp9" E-12 E-RING E-12 2 

66 5480 51 343 t5"/"V* PLAIN WASHER 2 

67 5486 29 647 )011, BUSHING 2 

68 9670062008 Vh")hiti"W- M6X20 SOCKET BOLT M6X20 6 

69 5522 52 221 A9'.91-" STUD 2 

70 9721080008 E-UD9N` E-8 E-RING E-8 2 

71 91645 A5AFT)Df- AS1024 THRUST WASHER A51024 4 

71 91645 A5AFT)D1,- A51024 THRUST WASHER A51024 2 

522PFH 522PFH 

72 5522 52 1 43 WASHER 1 
73 5522 55 212 I-01D METAL 4 

74 9670081208 M8X12 SOCKET BOLT M8X12 2 

75 5480 55 313 I: 5/"h" PLAIN WASHER 2 

76 5522 52 121 9-( 9" 7°- 11- TIMING PULLEY 2 

79 9723470008 C- 11)9" C-47 C-RING C-47 2 

80 90317 11/1"7 11)9" 6005ZZ BALL BEARING 6005ZZ 4 

81 5522 52 122 BOSS 2 

82 5522 52 123 bL3 CAM 2 

83 5522 52 124-1 )3[3 CAM 2 

84 5522 52 111 A9'.9h" STUD 2 



SECTION NUMBER 
SECTION 

*.z011,5AU*.rflcrtt lilt L. F L. TT t..so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tvh*, 45a# 
SET NO. / PART NO. nA4M4t/4"** PART NAME 

/ COMPONENT PARTS NO. 
gi ft 
Q'ty 

85 9672062514 oVh9V10. M6X25 HEXAGON BOLT M6X25 6 

86 9716060014 ti ))" M6 PLAIN WASHER M6 6 

87 5522 52 140-1 70 D _F PLATE 2 

88 5522 52 351 to p  PIN 2 

89 9660040014 tVh M4 NUT M4 4 

9"-12 2=VF 2ND UNIT 

90 5522 52 852 70 D _ F  PLATE 1 

9"-(2 2ND UNIT 

91 9670061608 VTF$"11,1' M6X16' SOCKET BOLT M6X16 2 

9"-r2 2ZVF 2ND UNIT 

92 9642041014 t"1"3,D" M4X10 SCREW M4X10 4 

9"12 2ND UNIT 

94 90074 91fap9" 11"10. 270H075 TIMING BELT 270H075 2 

95 5522 52 1 44 w_I_ SPACER 2 

96 91296 =V7°11, A-6MF NIPPLE A-6MF- 2 

97 5524 52 143 h5- COLLAR 2 

522PFH 522PFH 

-1)+9"99-0-5- 

INK DUCTOR ROLLER 

5522G 520  





  

.‘/#* 
SECTION NUMBER 

 

9"'f31D49"99-13-5- 

3RD INK DUCTOR ROLLER 

 

5523G 5211! 

SECTION 

  



 

NUMMtll 

 

  

3RD INK DUCTOR ROLLER SECTION 
* Attliten-cit tiAt LT' 1   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME ??I'3"14 /4=PINENT PARTS NO. 
Mft 
Q'ty 

5522 52 1 20 9-fa--.)91̀ 7°-9— ASSY TIMING PULLEY ASSY 1 

55-59 

5522 52 410 7—L ASSY ARM ASSY 1 

77.86 

5522 52 440-1 95”7-43 ASSY CLUTCH ARM ASSY 1 

76.77 

5523 52 210 7—G ASSY ARM ASSY 

39.43 

5523 52 220 Up9 ASSY LINK ASSY 1 

34.36 

5523 55 250-1 70 D—F ASSY PLATE ASSY 1 

46,48.52.92.93 

5523 55 280 7°D—F ASSY (522PFH) PLATE ASSY (522PFH) 1 

48.52.92.93 

1 90214 $"— W7 11)9" 6000ZZ BALL BEARING 6000ZZ 3 

2 5523 52 411 o-5— ROLLER 1 

3 5523 51 1 31 2.-7" (9"13 2=)1-> TUBE (FOR 3RD UNIT) 1 

4 5523 52 236 Y—t ARM 1 

5 9660060014 1")1- M6 NUT M6 3 

6 5480 51 665 D)07404)h BOLT 2 

7 5523 52 237 7—L ARM 1 

8 5480 53 391-1 957)7° CLAMP 2 

9 90899 c:Oh9M1"Ilit- M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 

1 0 9684060608 I- )t D" M6X6 SET SCREW M6X6 8 

11 5560 38 118 )35— COLLAR 2 

1 2 5523 52 239 7—L ARM 1 

1 3 5523 52 238 7—L ARM 1 

1 4 5523 52 231 DI,71- SHAFT 1 

1 5 5522 53 112 71"YD2 BUSHING 2 

1 6 5523 52 232 95 /3L CLUTCH CAM 1 

17 9670082508 V7')FTINL/F M8X25 SOCKET BOLT M8X25 6 

1 8 5640 52 315 to p  PIN 2 

19 9721060008 E-99" E-6 E—RING E-6 2 

20 5640 52 314 A"*DVF" ROD 2 

21 5560 52 127 - A7°9)9" SPRING 2 

22 5560 52 1 28-1 T)DV— WASHER 2 

23 5523 52 241 A9')1°` STUD 2 

24 5562 53 333 t'JF NUT 2 

25 5562 53 332 3g)t-010`11A- ADJUSTMENT BOLT 2 



SECTION NUMBER I DDL.Sta 7LU 

SECTION 
go u*en  /of F*-'41-C;t3t 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3RD INK DUCTOR ROLLER 

NO. SET NO. / PART Na natt'F/4" PART NAME COMPONENT PARTS NO. 
SIR 
Q'ty 

26 9660120014 IAA- M12. NUT M12 3 

27 9710120008 vvp‘13,‘ M12 SPRING WASHER M12 3 

28 5523 52 233 7—L ARM 1 

29 9710080008 M8 SPRING WASHER M8 2 

30 9660080014 1- VI- M8 NUT M8 2 

31 9670063508 Vh'') WIDF M6X35 SOCKET BOLT M6X35 1 

32 5523 52 234 SPACER 1 

34 5522 53 262 7"W)/ BUSHING 2 

35 5522 53 265 Ai" BOLT 2 

36 5523 52 221 9::)7 LINK 1 

37 9721120008 E- 11.7)9" E-12 E—RING E-12 1 

38 5480 51 343 t5/" h" PLAIN WASHER 

39 5523 52 211 7—L ARM 1 

40 9684050608 M5X6 SET SCREW M5X6 1 

41 5290 29 312 WASHER 1 

42 5523 52 213 to p  PIN 1 
43 5430 51 312 7"W)/ BUSHING 

44 5523 52 212 '_j F" STUD 

45 9721080008 E—Up9" E-8 E—RING E-8 

46 91645 A5A1,9W)t— AS1024 THRUST WASHER AS1024 2 

46 91645 A5AF9W)t— A51024 THRUST WASHER A51024 1 

522PFH 522PFH 

47 5522 52 1 43 WASHER 

48 5522 55 212 METAL 2 

49 9672062514 oV1j9i1iNDF M6X25 HEXAGON BOLT M6X25 3 

50 9710060008 )1" /"h" M6 SPRING WASHER M6 4 

51 9716060014 1:5.4,"1" M6 PLAIN WASHER M6 3 

52 5523 55 240-1 7°U—F ASSY PLATE ASSY 1 

53 9670081208 M8X12 SOCKET BOLT M8X12 1 

54 5480 55 313 t5/"h"* PLAIN WASHER 1 

55 5522 52 121 91C:1)9" 7°—q— TIMING PULLEY 1 
56 9723470008 C-97,9" C-47 C—RING C-47 1 
57 90317 $"—IL/1"7 11 )9" 6005ZZ BALL BEARING 6005ZZ 2 

58 5522 52 122 41"A BOSS 1 

59 9670061208 VV1,$"11,F M6X12 SOCKET BOLT M6X12 4 

60 5523 52 111-1 CAM 

61 5523 52 112-1 hG CAM 1 
62 5522 52 111 A9TF" STUD 1 

63 9642041014 ti\"Th')" M4X10 SCREW M4X10 4 



SECTION NUMBER 5523G 520 

SECTION 
*cong:,(1*A -CUVALTI1±hx/Y-C,-t-y1-# TALTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

H9"-f3-fp+9"99—o-5—. 

3RD INK DUCTOR ROLLER 

-t.y1-4t ral3A* NO. SET NO. / PART NO. g5a$17414a*  PART NAME / COMPONENT PARTS NO. 
112118z 
Q'ty 

64 5523 52 423-1 hAN`— COVER 1 
65 5480 53 385 7"5Vh BRACKET 1 
66 97623 V1,2-W` AS-03—A 200V SOLENOID AS-03—A 200V 1 

67 9716040014 t5,`N1j" M4 PLAIN WASHER £14 4 

68 9710040008 ) "1 M4 SPRING WASHER M4 4 

69 9660040014 tVF M4 NUT £14 4 

70 5522 52 864-1 t°) PIN 1 

71 90628 7”7°t°) SSP-4 SNAP PIN SSP-4 1 

72 9716050014 t5/"1J" M5 PLAIN WASHER M5 2 

73 9710050008 A" h" M5 SPRING WASHER £15 2 

74 9642051214 t1"D*D" M5X12 SCREW M5X12 2 

75 5522 52 413 A5')F" STUD 1 

76 5522 52 451 95V3Y—L, CLUTCH ARM 1 

77 5522 52 412 7"VD/ BUSHING 2 

78 5300 33 562 /35— COLLAR 2 

79 5480 51 287 7,7°U)9" SPRING 1 

80 9670053008 V ili"W. M5X30 SOCKET BOLT M5X30 1 

81 9660050014 ”h M5 NUT M5 1 

82 9670051008 Vh'VF$"11Jh M5X10 SOCKET BOLT M5X10 2 

83 5480 51 286 1DDDt°) ECCENTRIC PIN 1 

84 5480 53 383 to:, PIN 1 

85 5523 52 421 gD2 LINK 1 

86 5522 52 411 Y-1, ARM 1 

87 9721040008 E- 11)9" E-4 E—RING E-4 1 

88 5522 52 414 1DDD h5— ECCENTRIC COLLAR 1 

89 5430 51 274 t5/"V* PLAIN WASHER 1 

90 5480 53 382 A7°U)9" SPRING 1 

91 5480 51 144 A”h" STUD 1 

92 91296 1"J7°11) A-6MF NIPPLE A-6MF 1 

93 5522 52 1 44 Ar\°—/— SPACER 1 

94 5524 52 143 135— COLLAR 1 
522PFH 522PFH 



  

-t a:/#'4' 
SECTION NUMBER 

  

9"-(1 4-)T-D.9"99- (522PF) 

1ST WATER FOUNTAIN.DUCTOR 
(522PF) 

  

5522Z 530J 

SECTION 

   

     



SECTION NUMBER 5522Z 530 

SECTION 
Ofii3enlINLATIt till I— L. "C T Ls°  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1 9" -(1 :-ZA"71D5-).9'29- (522PF) 

[ 1ST WATER FOUNTAIN.DUCTOR 
(522PF) 

NO. naft/41411*  SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
Mft 
Crty 

5522 52 320 7-L ASSY ARM ASSY 1 

1 4.17 

5522 52 330 7-L ASSY ARM ASSY 1 

1 7,28 

5522 52 340 o-5- ASSY ROLLER ASSY 1 

1,2 

5522 52 410 Y-L ASSY ARM ASSY 

44,48 

5522 52 440-1 95'”7-L ASSY CLUTCH ARM ASSY 1 

43,44 

5522 53 110 $11,9"- ASSY HOLDER ASSY 1 

93-95 

5522 53 120-1 t11,9"- ASSY HOLDER ASSY 1 

88,91 

5522 53 130-1 '7"591' ASSY BRACKET ASSY 1 

78,79,84,85 

5522 53 140 r)A-7-Lai-(-11) ASSY WORM WHEEL ASSY 1 

86,87,134,135 

5522 53 150-2 7-L ASSY ARM ASSY 

73,75 

5522 53 170-1 7,9Vh" ASSY STUD ASSY 1 

59,62,63,136 

5522 53 180-1 9)9 ASSY LINK ASSY 1 

60,61 

5522 53 760-1 7-G ASSY ARM ASSY 

66,68 

1 91638 t"-W7 11)9"SS60002RS BALL BEARING SS60002RS 2 

2 5522 52 341 o-5- ROLLER 1 

3 5522 51 119 2-7" ( 9"-(1 2=Vh) TUBE (FOR 1ST UNIT) 1 

4 9660080014 t!9F M8 NUT M8 5 

5 9710080008 A"VPh" M8 SPRING WASHER M8 1 

6 5522 52 312-3 7-L ARM 1 

8 90214 t"-11,1"7 11)9" 6000ZZ BALL BEARING 6000ZZ 1 

9 5523 52 213 to D  PIN 1 

1 0 9670082508 V5- Vht"11/F M8X25 SOCKET BOLT M8X25 3 

11 5522 53 112 T")D2 BUSHING 4 

1 2 5560 38 118 h5- COLLAR 4 

1 3 9684060608 F :7) " M6X6 SET SCREW M6X6 14 

1 4 5522 52 321 7-L ARM 1 



9\"f1 A-DTD.9"99- (522PF) SECTION NUMBER 5522Z 530 

1ST WATER FOUNTAIN.DUCTOR SECTION 
(522PF) *-7.6DP.13.1%li*A -CII1341- I F*24---C-5±5c L. -CT Ls, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tv F1P4ine.** 
SET NO. / PART NO. g5Aft//"#J4.  PART NAME COMPONENT PARTS NO. 

gift 
Q'ty 

15 5480 53 391-1 95D7° CLAMP 2 

1 6 
_ 

90899 oVh971 /1- M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 

17 9410501608 A7° 11D9"t
0

D 5X16 SPRING PIN 5X16 2 

1 8 5480 51 733-2 EA"7t-Go-5-3',A7° 9)9" SPRING 2 

1 9 5430 38 316 /"/3" WASHER 2 

20 5522 52 322 7"c09 BLOCK 2 

21 9670064508 9Vhifi"II)F M6X45 SOCKET BOLT M6X45 4 

22 5522 52 253-1 SCREW 2 

24 5480 56 1 48 itiNDF BOLT 2 

25 9660060014 J- Vh M6 NUT M6 3 

26 5522 52 313-1 Y-G ARM 2 

27 5522 52 311-1 Dt71' SHAFT 1 

28 5522 52 331 7-L ARM 1 

30 5522 52 242 5” LATCH 1 

31 9710060008 ANNVP\h" M6 SPRING WASHER M6 1 

32 5480 51 286 '\DD,Dt ° D ECCENTRIC PIN 1 

33 9642040814 tY'DD' M4X8 SCREW M4X8 4 

34 9710040008 A"V/"h" M4 SPRING WASHER M4 4 

35 9716040014 t5/"h" M4 PLAIN WASHER M4 4 

36 97644 91))-fF' AS-03A 200V SOLENOID AS-03A 200V 1 

37 5480 53 385 7"55.191- BRACKET 1 

38 5522 52 864-1 1:0) PIN 1 

39 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 

40 9642051214 J-1\\D D" M5X12 SCREW M5X12 4 

41 9710050008 A"VJ"h" M5 SPRING WASHER M5 2 

42 5522 52 413 A9Vh" STUD 1 

43 5522 52 451 95V3Y-G CLUTCH ARM 1 

44 5522 52 412 7"VD/ BUSHING 2 

45 5480 53 383 1:0 D PIN 1 

46 5480 51 1 44 A9Vh" STUD 1 

47 5480 53 382 A7°11 D9 \\  SPRING 1 

48 5522 52 411 7-L ARM 1 

49 9721040008 E.-AD9" E-4 E-RING E-4 1 

50 5480 53 384 117/9 LINK 1 

51 5300 33 562 1j5- COLLAR 2 

52 5480 51 287 A7°UD9" SPRING 1 

53 9672053014 oW397tINDF M5X30 HEXAGON BOLT M5X30 1 

54 9670051008 9h.V1-$"11Jh M5X10 SOCKET BOLT M5X10 2 
rr rrnn rn /A/ 

\\DD


I I 

1-  1ST WATER FOUNTAIN.DUCTOR 
(522PF)  

SECTION NUMBER I DDLL 7DU I 

SECTION 
*zonenctAia-cut5;11,-C' 1-d'A,CDT, "t 4P-4' "C`5"1 1... -C -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1t.y1- 4P4L/115A1V4 
SET NO. / PART NO. 

m - / W PART NAME PARTS NO. Q'ty 

56 5430 51 274 t5/"h"* PLAIN WASHER 

57 9670061208 V FiN"11/1- M6X12 SOCKET BOLT M6X12 1 
58 9721080008 E- 117,9" E-8 E—RING E-8 1 
59 91645 A5AFT)D1,— AS1024 THRUST WASHER AS1024 2 

60 5522 53 1 81-1 UD9 LINK 1 

61 90960 =—F"11,1"7 11D9" HK1412 NEEDLE BEARING HK1412 2 

62 5522 55 212 t-Olp METAL 

63 5522 53 171-1 A9')F" STUD 1 
64 9721150008 E-9)9" E-15 E—RING E-15 

65 5522 53 1 62 9WA7- WASHER 

66 5522 53 761-1 7—L ARM 

68 91685 .-. 1-4)1"79)9NA4903LL NEEDLE BEARING NA4903LL 

69 5522 53 152-1 Dt7h SHAFT 

70 5522 53 153 A7oUp9" SPRING 

71 5522 53 154 A9'As" STUD 

72 5522 53 1 55-1 h5— COLLAR 

73 5522 53 151-1 Y-4 ARM 

75 90355002 9Dr71-.05 FCB-20 ONE WAY CLUTCH FCB-20 

76 5522 53 143-1 $11,9"— HOLDER 

77 9670062508 M6X25 SOCKET BOLT M6X25 

78 5522 53 1 31-1 7"55''YF BRACKET 

79 5522 53 133 SHAFT 

80 9684050608 F D" M5X6 SET SCREW M5X6 

82 5522 53 134 V7F, KNOB 

83 5522 53 1 35 -fDT"V9A INDEX 

84 5522 53 132 WORM 

85 9410301608 717°9)9"t°) 3X16 SPRING PIN 3X16 

86 5522 53 1 41 (M—Gfi-f-11, WORM WHEEL 

87 5522 53 142 71")D2 BUSHING 

88 5522 53 121 $10"— HOLDER 

89 5480 51 256-1 LEVER 

90 90799 _—_+" 10"q 25 BALL GRIP 25 

91 90355004 9.1w)I-05 FCB30 ONE WAY CLUTCH FCB30 

93 90289 1-0JD IR17X20X30 5 INNER RACE IR17X20X30.5 

94 90586 1-017) IR25X30X32 INNER RACES IR25X30X32 

95 5522 53 111 $11,9"- HOLDER 1 
96 5522 53 114-1 71-DTDo-5— FOUNTAIN ROLLER 1 
97 9670062501 V Fiti"lbh M6X25 SOCKET BOLT M6X25 2 

98 5522 53 113 iN11,9"— HOLDER 1 



tDccrri SECTION NUMBER p ..... 

1ST WATER FOUNTAIN.DUCTOR 
(522PF) 

SECTION 
*zanitia,u*A -c-ct:5-itt L TT Lso 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME fliAl igrONENT PARTS NO. 
an 
Q'ty 

99 5522 53 122 7"1/- 135- BREAK COLLAR 1 

1 00 5640 55 561 A9V1-%% STUD 2 

1 01 9648050814 4/53D" M5X8 SCREW M5X8 2 

1 02 5480 53 125 7"1)-+D2- BRAKE SHOE 1 

1 03 5480 53 128 70 1,-F  PLATE 1 

1 04 5522 53 1 91 7"l).- A" BREAK SPRING 2 

1 05 9716080014 t5,"13" M8 PLAIN WASHER M8 2 

1 06 9642050814 J-1"DD" M5X8 SCREW M5X8 4 

1 07 5522 53 444 +1,”1,- CATCHER 2 

1 08 5522 53 443-1 aA"r)”"i WATER SAUCER 1 

1 09 90699 Ut'9F M5 U-NUT M5 6 

110 5522 53 217 70 1)- 1., PLATE 8 

111 5430 53 617 ,1
r 110- WIPER 8 

112 5522 53 215-1 7"5TVF BRACKET 1 

113 9670061201 V7Vh$NDF M6X12 SOCKET BOLT M6X12 6 

114 9670051001 V FitiNDF M5X10 SOCKET BOLT M5X10 2 

115 5522 53 213-2 7"55.Vh BRACKET 8 

116 9710030008 V*,"h" M3 SPRING WASHER M3 1 6 

117 9642031014 t1"D*D" M3X10 SCREW M3X10 1 6 

118 91316001 h'D3').D" M5X12 SCREW M5X12 8 

119 5522 53 211 AT- STAY 1 

120 9716060014 t5/"13" M6 PLAIN WASHER M6 2 

121 5522 53 117-1 )1°1'7°  PIPE 1 

122 5522 53 118 3i-A HOSE 1 

123 5522 53 115-2 17-.A%`7" WATER FOUNTAIN 1 

124 90507 09D9%% P-14 0-RING P-14 1 

1 25 5522 53 116-3 +1,197° CAP 1 

126 5522 53 216-1 71`5iVh BRACKET 1 

127 5522 52 343 :1--11)(520,522)3) NEWMOL(DAMPENING ROLLER COVER) 1 

128 9670083008 V5.VI-VIDF M8X30 SOCKET BOLT M8X30 1 

129 5430 35 314 A,N0_#_ SPACER 1 

1 30 9684061008 F F.)" M6X10 SET SCREW M6X10 1 

1 31 9660040014 tVF M4 NUT M4 4 

1 32 5522 53 445 *JO"- HOLDER 2 

1 33 9660050014 tVF M5 NUT M5 1 

1 34 9410502008 77
0
9D9"t

0
) 5X20 SPRING PIN 5X20 2 

135 9410302008 A7° 11 )9"t°) 3X20 SPRING PIN 3X20 2 

136 91296 7:97°11, A-6MF NIPPLE A-6MF 1 





51"f2EA"7tDTD.9"951- (522PF) 

2ND WATER FOUNTAIN.DUCTOR 
(522PF) 

 

SECTION NUMBER 

 

5523Z 53GJ 

  

SECTION 

   

     



1 9" -f2 " .929— (522PF) 

2ND WATER FOUNTAIN.DUCTOR 
(522PF) 

SECTION NUMBER 5523Z 530 
SECTION 

Ofgt It *A -NI t55/1  "C -t &COT, 't  h it-Wr;±3:C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•ylAt-g- ina#* 
SET NO. / PART NO. gO,P. ft/ PART NAME COMPONENT PARTS NO. 

AV( 
Qty 

5522 52 340 0-5— ASSY ROLLER ASSY 1 

1.2 

5522 52 440-1 95)3Y—L ASSY CLUTCH ARM ASSY 1 

36.37 

5522 52 820 7—L ASSY ARM ASSY 1 

1 0.25 

5522 52 830 7—L ASSY ARM ASSY 1 

1 8.25 

5522 52 860 7—L ASSY ARM ASSY 1 

32.37 

5522 53 110 *JO"— ASSY HOLDER ASSY 

94-96 

5522 53 120-1 CO"— ASSY HOLDER ASSY 1 

65.81 

5522 53 150-2 7—L ASSY ARM ASSY 1 

55,56 

5522 53 170-1 A9')F" ASSY STUD ASSY 1 

48.51,52,132 

5522 53 730 7"55Vh ASSY BRACKET ASSY 1 

59-61,91 

5522 53 740 g)t—Lli-1-11) ASSY WORM WHEEL ASSY 1 

62-64,129 

5522 53 760-1 7—L ASSY ARM ASSY 1 

53,84 

5522 53 780 11 )9 ASSY LINK ASSY 

49,50 

1 91638 li"—WY9)9"5S60002RS BALL BEARING SS60002RS 2 

2 5522 52 341 0-5— ROLLER 1 

3 5522 52 343 12-1-11,(520,522D3r)) NEWMOL(DAMPENING ROLLER COVER) 1 

4 9660080014 tVh M8 NUT M8 5 

5 9710080008 A"*/"h" M8 SPRING WASHER M8 1 

6 5522 52 312-3 7-13 ARM 1 

8 90214 $"-11,1"7 ,1 )9" 6000ZZ BALL BEARING 6000ZZ 1 

9 5523 52 213 to p  PIN 1 

1 0 5522 52 821 Y-13 ARM 1 

11 5480 53 391-1 95D7° CLAMP 2 

12 90899 oVh97tVitiNbh M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 

1 3 9670082508 Vh*Vh7tiNlih M8X25 SOCKET BOLT M8X25 3 

1 4 5522 52 313-1 7—L ARM 2 



9'"(2":EA"74-)TD.9"99- (522PF) 

2ND WATER FOUNTAIN.DUCTOR 
(522PF)  

SECTION 
Ong; lt *A-CU L #-4--Cit3Z L TT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t 9 f,  
SECTION NUMBER 

 

5523Z   

NO. -tvhtt-g-/MA*4 N ' 
SET Na / PART NO. na$*:/4"#41 PART NAME COMPONENT PARTS NO. Q'ty 

1 5 5522 52 311-1 D1'7h SHAFT 1 

1 6 5560 38 118 COLLAR COLLAR 4 

1 7 9684060608 F)( D" M6X6 SET SCREW M6X6 1 4 

1 8 5522 52 831 7-L ARM 1 

1 9 5522 53 112 7"VD/ BUSHING 4 

20 5522 52 242 5'91 LATCH 1 

21 9670083008 95- VhiliN1,F M8X30 SOCKET BOLT M8X30 1 

22 5430 38 316 /"h" WASHER 2 

23 5522 52 254 7"c09 BLOCK 2 

24 5522 52 253-1 *DNN SCREW 2 

25 9410501608 77°,1 )9"t° D 5X16 SPRING PIN 5X16 2 

26 5480 51 733-2 F_ANN7t-Lo-5-3',A7°97)9" SPRING 2 

27 9670064508 VVhiti"11,1- M6X45 SOCKET BOLT M6X45 4 

28 5480 56 1 48 BOLT 2 

29 9660060014 J- Vh M6 NUT M6 4 

30 9710060008 M6 SPRING WASHER M6 2 

31 5480 51 286 ECCENTRIC PIN 

32 5522 52 861 7-L ARM 

33 9672053014 c0h9VIDF M5X30 HEXAGON BOLT M5X30 1 

34 9670051008 V,V1-$"11)F M5X10 SOCKET BOLT M5X10 2 

35 5522 52 413 A9Vh" STUD 1 

36 5522 52 451 95V”-L CLUTCH ARM 1 

37 5522 52 412 7"W)2 BUSHING 2 

38 5480 51 1 44 A9')F" STUD 1 

39 5522 52 866 A7°9)2" SPRING 1 

40 5480 51 287 A7 °11 )9" SPRING 1 

41 9721040008 E-UD9" E-4 E-RING E-4 

42 5522 52 862 117,9 LINK 

43 5480 53 383 t°) PIN 1 

44 5522 52 414 17,D) h7- ECCENTRIC COLLAR 1 

45 5430 51 274 tiI"h" PLAIN WASHER 1 

46 9670061208 Vh.V1-$"11,1- M6X12 SOCKET BOLT M6X12 5 

47 9721080008 E-8 E-RING E-8 1 

48 91645 A57F9VD1- A51024 THRUST WASHER A51024 2 

49 5522 53 781 9)9 LINK 1 

50 90960 =-FNI/41"7 11719" HK1412 NEEDLE BEARING HK1412 2 

51 5522 55 212 METAL 1 

52 5522 53 1 71-1 A9VF" STUD 1 

53 5527 53 761-1 ARM 



I SECTION NUMBER 1 5523Z 530  

SECTION 
*---0"Arightt*ATItt-354 L T 1-*-'4"C;t3Z L 'CT t.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

2 *DTD.9"99— (522PF) 

2ND WATER FOUNTAIN.DUCTOR 
(522PF) 

NO. 
-t'YFW-4/g0a*-1?-
SET NO. / PART NO. naft/

4"*'-4 
PART NAME COMPONENT PARTS NO. 

MR 
Qty 

54 5522 53 155-1 135— COLLAR 1 

55 5522 53 151-1 ?—L ARM 1 

56 90355002 9:P)1195 FCB-20 ONE WAY CLUTCH FCB-20 1 

57 5522 53 143-1 *JO"— HOLDER 1 

58 9670062508 95'')F4i1lit- M6X25 SOCKET BOLT M6X25 2 

59 5522 53 731 7"5-5-Vh BRACKET 1 

60 5522 53 132 —.Li WORM 1 

61 9410301608 A7° 112,9"t°) 3X16 SPRING PIN 3X16 1 

62 5522 53 741 r)t—L, *-1-11) WORM WHEEL 1 

63 9410502008 A7° 11 )2"t°7) 5X20 SPRING PIN 5X20 2 

64 5522 53 142 7"')D2 BUSHING 1 

65 5522 53 121 $11,9"— HOLDER 1 

66 5480 51 256-1 LiA"— LEVER.  1 

67 90799 1- "q9"7 25 BALL GRIP 25 1 

68 5300 33 562 1j5— COLLAR 2 

69 90628 A1V7°t°D SSP-4 SNAP PIN SSP-4 1 

70 5522 52 864-1 t°7) PIN 1 

71 5522 52 865 hi"— COVER 1 

72 9642040814 t'\"3,D" M4X8 SCREW M4X8 4 

73 9710040008 A"Vf"h" M4 SPRING WASHER M4 4 

74 9716040014 t5/"V* M4 PLAIN WASHER M4 4 

75 97644 Vi)i-IF" AS-03A 200V SOLENOID AS-03A 200V 1 

76 9670053008 Vh'')FliNtih M5X30 SOCKET BOLT M5X30 2 

77 5480 51 297 7"ih")F BRACKET 1 

78 5522 52 863 7"c02 BLOCK 1 

79 9660040014 1"As M4 NUT M4 1 

81 90355004 9)',11'95V5 FCB30 ONE WAY CLUTCH FCB30 1 

82 9721150008 E- 11)9" E-15 E—RING E-15 1 

83 5522 53 162 9VD1'— WASHER 1 

84 91685 :—F"W\"7 11)9"NA4903LL NEEDLE BEARING NA4903LL 1 

85 5522 53 1 52-1 Dfi7F SHAFT 1 

86 5522 53 153 A7°U)9" SPRING 1 

87 5430 38 324 A9')F" STUD 1 

88 5522 53 754 A9VF" STUD 1 

89 9684061008 h)( E)" M6X10 SET SCREW M6X10 1 

90 5430 35 314 SPACER 1 

91 5522 53 732 Dt7F SHAFT 1 

92 5522 53 134 KNOB 1 

93 5522 53 1 35 -f)-”V27I INDEX 1 



2aA"71-)51).9"99- (522PF) 

2ND WATER FOUNTAIN.DUCTOR 
(522PF) 

I SECTION NUMBER  5523Z 530  

SECTION 
On lt -Wiacr t3ift L. C /1.0 -"C's L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

N O. -t.yFit* PABAlitt. 
SET NO. / PART NO. gsawF/ PART NAME 

COMPONENT PARTS NO. Qty 

94 90289 1-11 1J ) IR17X20X30 .5 INNER RACE IR17X20X30.5 1 

95 90586 tIUD IR25X30X32 INNER RACES IR25X30X32 1 

96 5522 53 111 440"- HOLDER 

97 5522 53 114-1 FOUNTAIN ROLLER 

98 9670062501 V F;ti"IliF M6X25 SOCKET BOLT M6X25 2 

99 9670061608 9VhifiNtiF M6X16 SOCKET BOLT M6X16 2 

100 5522 53 113 400"- HOLDER 1 

1 01 5522 53 122 h5- BREAK COLLAR 1 

102 5640 55 561 A9TP' STUD 2 

1 03 5480 53 125 7"D-4D2- BRAKE SHOE 

104 5480 53 128 PLATE 1 

1 05 5522 53 191 /1" BREAK SPRING 2 

1 06 9716080014 ti/"h" M8 PLAIN WASHER M8 2 

107 9648050814 /53D" M5X8 SCREW M5X8 2 

1 08 5522 53 212-1 7"”Vh BRACKET 1 

109  5522 53 213-2 7"5h- VF BRACKET 8 

110 91316001 5.:7)3 E)" M5X12 SCREW M5X12 8 

111 5522 53 211 A5- STAY 1 

112 5522 53 214 7"5J'VF BRACKET 1 

113 9670061201 9J'VFAINDF M6X12 SOCKET BOLT M6X12 6 

114 9670051001 9h'VfliN1'F M5X10 SOCKET BOLT M5X10 3 

115 5430 53 617 WIPER 8 

116 5522 53 217 PLATE 8 

117 9710030008 WA, M3 SPRING WASHER M3 1 6 

118 9642031014 tr\"3D" M3X10 SCREW M3X10 1 6 

119 9716060014 t5/"/3" M6 PLAIN WASHER M6 2 

120 5522 53 715-2 ZA"7"* WATER FOUNTAIN 1 

121 9670054508 ‘MVF$"11Jh M5X45 SOCKET BOLT M5X45 4 

122 5522 53 716 7"
.
55'VF BRACKET 2 

123 5522 53 116-3 CAP 1 

124 90507 OUD2" P-14 0-RING P-14 1 

125 9710050008 il"Vf"h" M5 SPRING WASHER M5 1 

126 5640 42 1 31 li-AA"DF" HOSE BAND 2 

127 5486 76 517 A9TI" STUD 1 

128 5522 53 723 HOSE BAND 4 

129 9410302008 A7°9)”t ° ) 3X20 SPRING PIN 3X20 2 

1 30 9684050608 h)t*D" M5X6 SET SCREW M5X6 1 

131 9660050014 ”F M5 NUT M5 1 

1 32 91296 =V7°11/ A-6MF NIPPLE A-6MF 1 



i 



9"-r3 "7tD”.51"951- (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF> 

SECTION NUMBER 
SECTION 

5523Z 5311 



SECTION NUMBER 5523Z 531 

SECTION 
*:_ogoactYfigh-cut5.4 -t  --c -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(3E.A"7*DT-D.9"99- (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF) 

NO. SET NO./ PART NO. nalmt PART NAME COMPONENT PARTS NO. Qty 

5522 52 410 Y-G ASSY ARM ASSY 1 

128,140 

5522 52 440-1 95”7-L ASSY CLUTCH ARM ASSY 1 

133.140 

5522 55 190 L/A"- ASSY LEVER ASSY 1 

81,179 

5523 52 310 7-G ASSY ARM ASSY 1 

36.37 

5523 52 320 9)9 ASSY LINK ASSY 1 

1 7,18 

5523 52 330 Dt7F ASSY SHAFT ASSY 1 

109-111 

5523 52 350 Up9 ASSY LINK ASSY 1 

17,113 

5523 52 360 D1,7h ASSY SHAFT ASSY 1 

111,114,115 

5523 52 380 WATER DUCTOR ROLLER 1 

13-15 

5523 53 110 A7°oh.Vh ASSY SPROCKET ASSY 1 

105-107 

5523 53 120-1 $110"- ASSY HOLDER ASSY 1 

91-93 

5523 53 1 30 t)t-Lt-f-ID ASSY WORM WHEEL ASSY 1 

102-104,174 

5523 53 1 40 7-L ASSY ARM ASSY 

52,177 

5523 53 150-2 7-L ASSY ARM ASSY 1 

46,47 

5523 53 160 7"5Vh ASSY BRACKET ASSY 1 

60,100,101 

5523 53 170 9D9 ASSY LINK ASSY 1 

41.42 

5523 53 1 80-1 ATpoh.VF ASSY SPROCKET ASSY 1 

76,77 

5523 53 1 90 7"55.V
.
F. ASSY BRACKET ASSY 1 

62,64 

5523 53 230-1 A9Vh" ASSY STUD ASSY 1 

43-45,178 

1 9670063508 V7VhitiNDF M6X35 SOCKET BOLT M6X35 1 



9"-f3aA"74-DTD.9"99- (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF) 

SECTION 
011-13All*ATII tiAt L et-  L o  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

t,f, %#14' 

SECTION NUMBER 

 

5523Z 531H 

Na -t7F**/45.11** 
SET NO. / PART NO. naft/

4"*-
PART NAME COMPONENT PARTS NO. 

Mft 
(Xty 

2 5523 52 332 Y-L ARM 1 

3 5522 53 112 7”Di BUSHING 5 

4 5523 52 333 SPACER 1 

5 5523 52 334 7-L ARM 2 

6 9660060014 tVF MO NUT M6 3 

7 5480 51 665 D$”*"11)F BOLT 2 

8 90899 oVh97t 1)+VIDF M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 

9 5480 53 391-1 757° CLAMP 2 

1 0 5523 52 335 T-L ARM 

11 9684060608 F$*D" M6X6 SET SCREW M6X6 1 0 

12 5560 38 118 h5- COLLAR 2 

1 3 91638 40`-11P1"7 1JD9"SS60002RS BALL BEARING SS60002R5 2 

14 5523 52 381 0-5- ROLLER 1 

15 5523 51 131 ”_-7" (9"-I3 2:Vh) TUBE (FOR 3RD UNIT) 1 

16 5522 53 265 BOLT 2 

1 7 5522 53 262 7"VD2 BUSHING 4 

18 5523 52 321 97)9 LINK 1 

19 9721120008 E- 1W" E-12 E-RING E-12 1 

20 5480 51 343 t5"/"13" PLAIN WASHER 

21 9710080008 /1"*/"h" M8 SPRING WASHER M8 5 

22 9660080014 J"A- M8 NUT M8 5 

23 9684050608 F D" M5X6 SET SCREW M5X6 1 

24 5290 29 312 WASHER 1 

25 90214 t"-lb1"79D9' 6000ZZ BALL BEARING 6000ZZ 1 

26 5523 52 213 1:0 :)  PIN 

27 9670082508 Vh.Vh*Nlit. M8X25 SOCKET BOLT M8X25 3 

28 5640 52 315 t o D  PIN 2 

29 9721060008 E-UD9" E-6 E-RING E-6 2 

30 5640 52 314 A"ciVF" ROD 2 

31 5560 52 1 27 A7 0 9)9' SPRING 2 

32 5560 52 128-1 rr)D1,- WASHER 2 

33 5523 52 337 A9Vh" STUD 1 

34 5640 52 319 NUT 2 

35 5560 52 129-1 3f)t1rik"11)F ADJUSTMENT BOLT 2 

36 5523 52 311 7-L ARM 1 

37 5430 51 312 7"VD2 BUSHING 1 

38 5523 52 312 A9'.91-" STUD 1 

39 9710120008 V*/"V* M12 SPRING WASHER M12 3 

jn oAAni,nniA -1- "11, M17 MHT m12 



SECTION NUMBER 5523Z 531 

SECTION 
*C.OgriAlft* US:34 L. TT Lso  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(3 " .9"99- (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF) 

NO. SET NO. / PART NO. gi3A$k14"** PART NAME COMPONENT PARTS NO. City 

41 5523 53 171 9)9 LINK 1 

42 90960 =-1-"11,1"7 11 )9" HK1412 NEEDLE BEARING HK1412 2 

43 5522 55 212 J-( 11) METAL 1 

44 91645 A5AFTYD1,- A51024 THRUST WASHER A51024 2 

45 5523 53 231-1 A9Vh" STUD 1 

46 5523 53 151-2 7-L ARM 1 

47 5523 53 152 T"):7)2 BUSHING 2 

48 9721080008 E-99" E-8 E-RING E-8 3 

49 9721150008 E- 11)9" E-15 E-RING E-15 1 

50 5430 42 527 I 5 /"h" PLAIN WASHER 1 

51 5523 53 1 42 top  PIN 1 

52 5523 53 141 7-L ARM 1 

55 5522 53 143-1 - HOLDER 1 

56 5640 43 533 SPRING 1 

57 5523 53 143 A9 1.9 F" STUD 1 

58 9670062508 95'Vh4i"W- M6X25 SOCKET BOLT M6X25 3 

59 5430 35 314 SPACER 1 

60 5522 53 131-1 7".”Vh BRACKET 1 

61 5523 53 161 Dt7h SHAFT 1 

62 90242 7"!9D2 MB1210DU BUSHING MB1210DU 2 

63 9670062008 V5.1.91-1iNDF M6X20 SOCKET BOLT M6X20 4 

64 5523 53 162 7"5 F BRACKET 1 

65 5560 55 174 KNOB 

66 5522 53 135 -1)5.'")9A INDEX 

67 5523 53 185 70 D _ F  PLATE 1 

68 9716060014 t5,"b"* M6 PLAIN WASHER M6 4 

69 9710060008 M6 SPRING WASHER M6 3 

70 9670061208 VV1-710NIDF M6X12 SOCKET BOLT M6X12 7 

71 5523 53 183 CHAIN 1 

72 5523 53 184 1:15- COLLAR 1 

73 9670082008 V Fih"11/F M8X20 SOCKET BOLT M8X20 1 

74 5523 53 182 A9Vh" STUD 

75 90584 /-1 11) IR12X16X16 INNER RACES IR12X16X16 2 

76 5523 53 181-1 AT'o h SPROCKET 1 

77 91704 =-1"11)1'7 11 )9" HK1616 NEEDLE BEARING HK1616 2 

78 9410805008 77
0
)9"t

0
) 8X50 SPRING PIN 8X50 2 

79 5430 26 214 if" h" WASHER 

80 9721100008 E- 11 )9" E-10 E-RING E-10 

81 5522 55 143-1 DA"- LEVER 1 



9N"f3 7A-D5.D.9"99— (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF) 

SECTION 
GDgfa, Cl*N, "TI113 DI L. A,0 tl-g- -"C"a3Z T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1Z '9 %#-=4 

SECTION NUMBER 

 

5523Z 5314 

/5Sen* NO. SET NO. / PART NO. PART NAME 3 2.4 /411t:MPONENT PARTS NO. 
%ft 
City 

82 91217 li—AF$ht9" 17 CLAMP 17 6 

83 5522 53 722 iti7A (L2800) HOSE (L2800) 1 

84 5522 53 126 4i-7 (L3800) HOSE (L3800) 1 

85 5523 53 445 $—A HOSE 1 

86 91923 7-(10— FILTER 1 

87 5522 53 721 $—A (L2800) HOSE (L2800) 1 

88 5522 53 125 $—A (L3800) HOSE (L3800) 1 

89 5523 53 444 71i —A HOSE 1 

90 91192 A"DF" 23 BAND 23 5 

91 90289 1-01) IR17X20X30.5 INNER RACE IR17X20X30.5 1 

92 90586 I-IUD IR25X30X32 INNER RACES IR25X30X32 1 

93 5523 53 121-1 *JO"— HOLDER 1 

94 9670062208 Vh'Vhtl`10- M6X22 SOCKET BOLT M6X22 1 

95 5522 53 114-1 74—Y5-Do-5— FOUNTAIN ROLLER 1 

96 5522 53 113 $11,9"— HOLDER 1 

97 5522 53 1 22 7"D-1, /35— BREAK COLLAR 1 

- 98 91193 fl" " 26 BAND 26 1 

1 00 9410301608 A7° 11 )9`Nt°) 3X16 SPRING PIN 3X16 1 

101 5522 - 53 1 32 ')1*—L WORM 1 

1 02 5523 53 131 —LiN-f—JD WORM WHEEL 1 

1 03 9410502008 A7° 11 )9`Nt°) 5X20 SPRING PIN 5X20 4 

1 04 5522 53 1 42 7"VD2 BUSHING 1 

1 05 5523 53 111 A7°05- Vh SPROCKET 1 

1 06 90434 rWI-.195 HF3020 ONE WAY CLUTCH HF3020 1 

1 07 90410 =-1"11,1"7 1))9NN HK3012 NEEDLE BEARING HK3012 1 

1 08 5523 52 336 Y—L ARM 1 

*109 5523 52 331 D1,71- SHAFT 1 

*110 5523 52 340 Y—L ARM 1 

111 9411504000 T--A°—t°) 5X40 TAPER PIN 5X40 2 

112 5430 33 122 i.p,h.. WASHER 2 

113 5523 52 351 Up9 • LINK 1 

*114 5523 52 370 Y—L ARM 1 

*115 5523 52 361 D1,71- SHAFT 1 

116 5523 52 232 95')I1jt CLUTCH CAM 1 

117 5523 52 241 A9VF" STUD 1 

118 5522 52 864-1 Lc') PIN 1 

119 90628 7t')7°t°:) SSP-4 SNAP PIN SSP-4 1 

120 5480 53 385 7"5VF BRACKET 1 

1.21 96Ann4nn14 ti91, m4 NUT M4 4 



9' -13 -21A"71-DTD.9'99- (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF) 

:,#2=4 
SECTION NUMBER 5523Z 531 

SECTION 
OfifiA(141A -C`l /5V11  "C"  1-q- A.ODT, 't  l'#)=4--t";±.3Z Ls„ 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
-t7F*- nalit* NO. SET Na / PART NO. gsaliF/4 * PART NAME COMPONENT PARTS NO. Q'ty 

122 9710040008 1J"1 M4 SPRING WASHER M4 4 

.123 9716040014 t5/"V* M4 PLAIN WASHER M4 4 

124 95184 9Dilh" AS-03 200V SOLENOID AS-03 200V 1 

.125 9716050014 ti,"h" M5 PLAIN WASHER M5 2 

126 9710050008 A'VPV* M5 SPRING WASHER M5 6 

.127 9642051214 t1'DD" M5X12 SCREW M5X12 2 

128 5522 52 411 Y-L ARM 1 

.129 9670053008 9 F1N1IJI. M5X30 SOCKET BOLT M5X30 1 

1 30 9660050014 tVF M5 NUT M5 5 

131 9670051008 95")Ft'lliF M5X10 SOCKET BOLT M5X10 4 

132 5522 52 413 A9'9h" STUD 1 

1 33 5522 52 451 95V3Y-L CLUTCH ARM 1 

134 5480 51 296 hA"- COVER 1 

135 9642040814 tY,'D*D" M4X8 SCREW M4X8 4 
136 5300 33 562 h5- COLLAR 2 
1 37 5523 52 422 11 )9 LINK 1 
139 5480 51 286 l\DFDt° 7) ECCENTRIC PIN 1 

1 40 5522 52 412 7'VD2 BUSHING 2 

141 5480 53 383 t o p  PIN 1 

1 42 5480 51 287 A7°11 )9" SPRING 1 
1 43 9721040008 E.-9)9" E-4 E-RING E-4 1 
1 44 5522 52 414 1DDD /77- ECCENTRIC COLLAR 1 

1 45 5430 51 274 til,"h' PLAIN WASHER 1 

1 46 5480 51 1 44 A9')F" STUD 1 

1 47 5480 53 382 A7° 11 )9" SPRING 1 

1 48 5523 53 441-2 "7"1 WATER FOUNTAIN 1 
1 49 9670054008 95')F7NNIJF M5X40 SOCKET BOLT M5X40 4 

150 5523 53 442 7"55- VF BRACKET 2 
1 51 9670051001 95.Vh1iNIJ M5X10 SOCKET BOLT M5X10 2 
152 5522 53 217 7o D _ F  PLATE 8 

1 53 5430 53 617 ,..r no_ WIPER 8 
1 54 9642031014 t1"D*D' M3X10 SCREW M3X10 16 

1 55 9710030008 A"V/"V* M3 SPRING WASHER M3 16 

1 60 5522 53 215 7"55'VF BRACKET 1 

1 61 9670061201 ThiliNDF M6X12 SOCKET BOLT M6X12 4 

1 62 91316001 ,'D91)*D" M5X12 SCREW M5X12 8 

1 63 5522 53 213-2 7"55"Vh BliACKET 8 

164 5522 53 211 A5- STAY 1 

1 65 5522 53 216 7'5- F BRACKET 1 



- - 
SECTION NUMBER 9"-(3E.A"7*D5D.9"99- (522PF) 

3RD WATER FOUNTAIN.DUCTOR 
(522PF) 

SECTION 
* 0)f,',13 A1/*A -CU t-34 "r t..N 0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na -t'y 
SET Na / PART Na nA$WF/41"*J4- PART NAME / COMPONENT PARTS NO. crty 

166 5523 53 456  STUD 1 

167 5523 53 457-1 7N.N55.VF BRACKET 1 

1 68 5523 53 454 A9'.9h" STUD 1 

1 69 5523 53 451-1 TD D_F PLATE 1 

170 5523 53 453 A9Vh" STUD 1 

171 5523 53 452 A7°9)9" SPRING 2 

172 91111001 ZA'D"2":417)9 WATER CIRCULATION DEVICE 1 

173 5523 53 455 A9Vh" STUD 1 

174 9410302008 A7"Jp9"t°) 3X20 SPRING PIN 3X20 2 

175 90507 0 112)9" P-14 0-RING P-14 1 

176 5522 53 116-3 CAP 1 

177 90355002 9:-F,11(95” FCB-20 ONE WAY CLUTCH FCB-20 1 

178 91296 L- V70 11J A-6MF .  NIPPLE A-6MF 1 

179 92303001 9"9V7° PG8ON GRIP PG8ON 1 

5523Z 531  ] 





SECTION 

>. 
SECTION NUMBER aA"M-On (522PFH) 

WATER CIRCULATOR (522PFH) 

5523G 532 



SECTION NUMBER 5523G 532 

SECTION 
*c. ogrirTRuiria-Nti5Vit I- **TA 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

A'Ori (522PFH) 
WATER CIRCULATOR (522PFH) 

NO.  -tvh**ina#* 
SET NO. / PART NO. nan/""**  COMPONENT PARTS NO. PART NAME Q'ty 

5523 53 910 ZA"Alh) ASSY WATER CIRCULATOR ASSY 1 
1 0,15,16 

5524 61 981 EA'Irft9D"/DhD9',1 WATER COOLING/CIRCULATION DEV. 1 

24-34 

5524 61 982 ..-3. A"Li -f t9D"/Dhp'P)f WATER COOLING/CIRCULATION DEV. 1 

7)(9h.ht9" FOR U.S.A.,CANADA 

24-34 

1 9670082008 9 F*Nbh M8X20 SOCKET BOLT M8X20 4 

2 5524 53 821 BRACKET 1 

3 5523 53 843 7"o” BLOCK 1 

4 91101018 ANION` 6X1/8 VALVE 6X1/8 3 

5 91211 F" 1 6 HOSE BAND 1 6 8 

6 5523 53 921 *—A (L=3200) HOSE (L=3200) 1 

7 5523 53 922 *—A (L=3500) HOSE (L=3500) 1 

8 5523 53 923 *—A (L=1000) HOSE (L=1000) 1 

9 5523 53 924 *—A (L=450) HOSE (L=450) 1 

1 0 91101017 12.7X3/8 HOSE NIPPLE 12.7X3/8 9 

11 9670063008 M6X30 SOCKET BOLT M6X30 2 

13 91212 *—AA"Dh" 25 HOSE CLAMP 25 1 0 

14 5523 53 925 *—A (L=450) HOSE (L=450) 2 

15 90911019 7N)D7)9" R1/2XR3/8 BUSHING R1/2XR3/8 4 

1 6 5523 53 911 7"DA°-fhp DISTRIBUTIVE PIPE 1 

1 7 5523 53 926 $—A (L=3500) HOSE (L=3500) 1 

1 8 90904017 ANNIO" VALVE AB41-03-8—p AC200V 2 

1 9 90911030. .=. 197°11, R3/8X6 NIPPLE R3/8X6 2 

20 5523 53 927 *—A (L=100) HOSE (L=100) 1 

21 5523 53 928 *—A (L=2800) HOSE (L=2800) 1 

22 5640 34 515 SPACER 2 

23 9670061208 95- ')F*"10- M6X12 SOCKET BOLT M6X12 3 

24 5R 3030 71'11)9-5.--A FILTER CASE 1 

25 5R 3037 7$3-1, 7D1"D1jp ALCOHOL SAFETY CAN 1 

26 5R 3161 CENSING CAP 1 

27 5R 3162 LE;"25- -f HYDROMETER 1 

28 5R 3278 h9 / 7)A°'9F DIFFUSER PAD 1 

29 5R 3280 7-f10-5-ft— FILTER LINER 1 
30 5R 5282 A-f-ft-f "2h) LEVEL CONTROL TUBE 1 
31 5R 3801 $DN`39)9 AUXILIARY TANK 1 
32 5R 3832 7"5-5-  BRACKET 1 
33 5R 4468 AFTA°— STOPPFP 



# -=4 
SECTION NUMBER 

SECTION 
11- -.L OgRAUAIATIttiALT A-0 -r, -t.yh#44.'"CA.5CLTTt.,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a sei 

Na SET NO. / PART NO. 
,San/4"#44: PART NAME / COMPONENT PARTS NO. Qty 

34 5R 9001 itio D7o PUMP 1 

35 5522 53 723 lirAA"Dh" HOSE BAND 5 

36 9670081608 ') hiti"JDF M8X16 SOCKET BOLT M8X16 2 

37 5523 53 861 7"5h"9h BRACKET 1 

38 9670050808 Vh.V1-*"10- M5X8 SOCKET BOLT M5X8 4 

39 9716080014 ti/"1j" M8 PLAIN WASHER M8 2 

40 9710080008 A" h" M8 SPRING WASHER M8 2 

41 9660080014 tVh M8 NUT M8 2 

A-rhp (522PFH) 

WATER CIRCULATOR (522PFH) 

5523G 532. 





SECTION 
SECTION NUMBER  55222 533I 1 

"-.(1 .1.1 "7A-
DTDo-5- (522PFH) 

1 ST WATER FOUNTAIN ROLLER 
(522PFH) 

- 



1111 fa 
Q'ty 

PART NAME g,safel,/*" COMPONENT PARTS NO. 

Z I SECTION NUMBER  5522 533I 
SECTION 

*ZOINACt*A -CIt155111L It- A.gres  L "CT Lso 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•y /45A4-k.' NO. SET NO/PART NO. 

5520 53 530 

5524 53 130 

5524 53 160 

5524 53 190 

5524 53 210 

5524 53 240 

5524 53 250 

5524 53 270 

5524 53 280 

1 9723350008 

2 90315 

3 5524 53 112 

7 5524 53 1 42 

8 9721150008 

9 5524 53 174-1 

1 0 9684051008 

11 5524 53 1 71-1 

12 5524 53 173-1 

13 9710120008 

1 4 9660120014 

15 9670051608 

1 6 95115004 

17 9721080008 

1 8 5430 33 1 22 

1 9 5524 53 181 

20 9684060608 

21 5522 51 117 

22 9660050014 

23 5524 53 1 92 

24 9716080014 

LINK ASSY 1 

ARM ASSY 1 

ARM ASSY 1 

PIN ASSY 2 

ROLLER ASSY 1 

SHAFT ASSY 1 

ARM ASSY 1 

HOLDER ASSY 1 

BOLT ASSY 2 

C—RING C-35 6 

BALL BEARING 6003ZZ 6 

SPACER 2 

WASHER 2 

E—RING E-15 2 

JOINT 1 

SET SCREW M5X10 2 

BRACKET 1 

STUD 2 

SPRING WASHER M12 4 

NUT M12 4 

SOCKET BOLT M5X16 3 

MOTOR R88M—H10030—GTS1 1 

E—RING E-8 9 

WASHER 8 

BRACKET 1 

SET SCREW M6X6 3 

PLATE 2 

NUT M5 1 0 

PIN 2 

PLAIN WASHER M8 4 

9D9 ASSY 

73,74 

Y—L ASSY 

1,2,41 

Y—L ASSY 

1,2,55 

be") ASSY 

30,31 

0-7— ASSY 

15,36-38 

Dt7F ASSY 

66167,70 

—L ASSY 

78,79 

itilb9"— ASSY 

80,81 

AiNlih ASSY 

64,65 

C-99" C-35 

1i"-11/1"Yqp2" 6003ZZ 

9VDt— 

E-9D9" E-15 

[-)WD M5X10 

7'”Vh 

A9Vh' 

il" Vf"h" M12 

tVF M12 

M5X16 

R88M—H10030 

E-9)9" E-8 

7"”Vh 

F D" M6X6 
7o D _ F  

tVt. M5 
to p  

t5 h"* M8 

9"-I1 aA"74-7/5D0-7  (522PFH) 

1 ST WATER FOUNTAIN ROLLER 
(522PFH) 



 

LI " 
5522Z 533 SECTION NUMBER I   

SECTION 
* ofs t35ift 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(1 EA"7*DTDo-5-.(522PFH) 

1 ST WATER FOUNTAIN ROLLER 
(522PFH) 

 

NO. -t•Yhillt*/g5a#'4' 
SET NO. / PART NO. naft/

H"# 
PART NAME COMPONENT PARTS NO. 

25 90696 UtTh M8(t9"q) U-NUT M8 (L) 

26 5522 53 1 91 ?NJ-4 )1" BREAK SPRING 

27 5524 53 1 93 oVF" ROD 

28 5560 53 392 A1°-,- SPACER 

29 5430 27 117 h5- COLLAR 

30 5524 53 1 91 to.)  PIN 

31 90336001 DU 7"VD2 MB0812DU DU BUSHING MB0812DU 

32 9684050608 M5X6 SET SCREW M5X6 

33 5524 53 1 94 KNOB 

34 5486 35 1 35 SPRING 

35 9670040508 Vh".9hi1iNDF M4X5 SOCKET BOLT M4X5 

36 90214 V-11,1u7IJD9' 6000ZZ BALL BEARING 6000ZZ 

37 5524 53 211 o-5- ROLLER 

38 5524 53 213 V1 V- GEAR 

39 5524 53 1 82 7"-”VF BRACKET 

41 5524 53 1 31 7-L ARM 

42 90700 Ut'A' M8 U-NUT M8 

43 5524 53 1 63 ° PIN 

44 5524 53 168 AT"qp9" SPRING 

45 9660080014 tVF M8 NUT M8 

46 9710080008 M8 SPRING WASHER M8 

47 5524 53 1 66 A9VF" STUD 

48 5524 53 1 67 W.91" ROD 

49 5524 53 1 83 t°D PIN 

50 5524 53 141 HOLDER 

51 9670052008 V5.VhitINDF M5X20 SOCKET BOLT M5X20 

52 5524 53 121 0-5- ROLLER 

53 5524 53 122 +"1,- GEAR 

54 5524 53 1 62-1 t11/9"- HOLDER 

55 5524 53 161 7-L ARM 

56 5524 53 1 64 A9VF" STUD 

57 9670084008 Vh.Vh7INDF M8X40 SOCKET BOLT M8X40 

58 9672061214 oVh9,1iNDF M6X12 HEXAGON BOLT M6X12 

59 9716060014 t51/"W`* M6 PLAIN WASHER M6 

60 5524 53 220 7..z A"7" ASSY WATER FOUNTAIN ASSY 

61 9670054008 V FiNNI/F M5X40 SOCKET BOLT M5X40 

62 5524 53 222 7"55.VF BRACKET 

63 5522 57 332 7"VD2 BUSHING 

64 5524 53 281 F BOLT 

111 ISE 
Q'ty 

2 

2 

2 

2 

2 

2 

2 

6 

2 

2 

3 

2 

1 

1 

1 

1 

2 

2 

2 

3 

3 

1 

2 

2 

1 

2 

1 

1 

1 

1 

2 

2 

1 

4 

2 

2 

2 



:)  

SECTION NUMBER NUMBER 
SECTION 

ogIUMt*en-c-it 15-4 L A-orr,  y *-C-Aic -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3"-I1 F.A"7*DTDo-5- (522PFH) 

1 ST WATER FOUNTAIN ROLLER 
(522PFH) 

5522Z 533 

k 

NO. -t.y 
SET NO. / PART NO. PART NAME q!g/trONENT PARTS NO. Crty 

65 90312 $"—W\"7 11)9" 6002ZZ BALL BEARING 6002ZZ 2 

66 5524 53 242 Y—t ARM 2 

67 5524 53 241 SHAFT 1 
68 5524 53 244 7—L ARM 1 
69 9670083508 Vh- VhihNl/h M8X35 SOCKET BOLT M8X35 1 

70 9411604000 6X40 TAPER PIN 6X40 2 

71 5522 52 246 0 PIN 4 

72 9684050508 M5X5 SET SCREW M5X5 4 

73 90442 7"VD2 MB1008DU BUSHING MB1008DU 2 

74 5520 53 531 LINK 1 
75 5480 51 343 t5 1/"V PLAIN WASHER 

76 9721120008 E- 11D9" E-12 E—RING E-12 1 
77 5524 53 252 A9Vh" STUD 

78 5487 51 322 7" ) 2. BUSHING 2 

79 5524 53 251 7—t ARM 

80 90247 7NNVD2 MB1010DU BUSHING MB1010DU 1 
81 5524 53 271 MO"— HOLDER 1 
82 90953 t')F M10X1.25 NUT M10X1.25 

83 94001 DUD9"— CMK2—CC-32-25 CYLINDER CMK2—CC-32-25 1 
84 5524 53 253 A9Vl" STUD 1 
85 9670051003 Vh- VhiliNbF M5X10 SOCKET BOLT M5X12 2 

86 5524 53 1 23 COVER 1 
87 5524 53 1 25 A9')F" STUD 2 

88 5522 51 119 2.77" (9"-(1 21VF) TUBE (FOR 1 ST UNIT) 1 
89 9710050008 )\" V,"h" M5 SPRING WASHER M5 8 
90 5524 53 223 70 1).. 1, PLATE 

91 5522 53 444 CATCHER 4 

92 9642050814 J-1"DE)" M5X8 SCREW M5X8 8 

93 5522 53 116- 3 )7° CAP 1 

94 90507 09D9" P-14 0—RING P-14 1 

95 5524 53 1 75 135— (9"-I1 2L- Vh) COLLAR (1ST UNIT) 

97 9686061008 f- E)" M6X10 SET SCREW M6X10 2 

98 9670066008 V”FtiNDF M6X60 SOCKET BOLT M6X60 4 



SECTION 
SECTION NUMBER 9N"f2 :i1A"MTDo

-7-  ,(522PFH) 

2ND WATER FOUNTAIN ROLLER 
(522PTH) 

5523Z ,j  



"1.93 '11 /411:N?P-0NENT PARTS NO. NO. SET NO. /PART NO. City PART NAME 

1 9)9 ASSY 

73.74 

LINK ASSY 

—t ASSY ARM ASSY 1 

t°,-.)  ASSY PIN ASSY 2 

0-5— ASSY ROLLER ASSY 1 

5520 53 530 

5520 53 540 

5524 53 1 90 

5524 53 210 

5524 53 280 

5524 53 330 

5524 53 340 

5524 53 380 

5524 53 390 

15.36-38 

— VIDF ASSY BOLT ASSY 2 

64.65 

—L ASSY ARM ASSY 1 

1 .2.41 

ASSY ARM ASSY 1 

1.2.55 

—L ASSY ARM ASSY 1 

66.67.70 

*W— ASSY HOLDER ASSY 1 

80.81 

78.79 

30.31 

6 

6 

2 

2 

2 

1 

2 

1 

2 

3 

3 

3 

1 

9 

8 

1 
3 

2 

4 

2 

4 

_ 

SECTION NUMBER I 
5523Z 533 I 

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

!9"-f2 F.A"74DTDo-5—. (522PFH) 

2ND WATER FOUNTAIN ROLLER 
(522PFH) 

1 9723350008 

2 90315 

3 5524 53 112 

7 5524 53 142 

8 9721150008 

9 5524 53 174-1 

1 0 9684051008 

11 5523 53 871 

1 2 5524 53 173-1 

1 3 9710120008 

1 4 9660120014 

15 9670051608 

1 6 95115004 

1 7 9721080008 

1 8 5430 33 122 

1 9 5524 53 351 

20 9684060608 

21 5522 51 117 

22 9660050014 

23 5524 53 192 

24 9716080014 

C—RING C-35 

BALL BEARING 6003ZZ 

SPACER 

WASHER 

E—RING E-15 

JOINT 

SET SCREW M5X10 

BRACKET 

STUD 

SPRING WASHER M12 

NUT M12 

SOCKET BOLT M5X16 

MOTOR R88M—H10030—GTS1 

E—RING E-8 

WASHER 

BRACKET 

SET SCREW M6X6 

PLATE 

NUT M5 

PIN 

PLAIN WASHER M8 

C—qp9"  C-35 

li"—V\"7 11)9" 6003ZZ 

T9Dt— 

E-9)9" E-15 

D"3-fpl- 

h)( 7:)" M5X10 

7"75h''Yh 

A9'9F" 

il"*/"h" M12 

tVls M12 

V5")F4iNlih M5X16 

R88M—H10030 

E-99" E-8 

1/"h" 

7"5-7'9F 

1-)14D" M6X6 

70 D- 1, 

tVh M5 

0 

ti/N'h"  M8 



9"-(2 F.A"74. o-5- .(522PFH) 

2ND WATER FOUNTAIN ROLLER 
(522PFH) 

_ 
I 5523Z - SECTION NUMBER 533  

SECTION 
4C-110g5AU*AT1115ALT 1th.OT,-ft'yh#*TI LTTo0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

Na --tvF4t /g5A#'-4- 
SET NO/PART NO. PART NAME 1113 5̀ 41:MPONENT PARTS NO. 

25 90696 UtVh M8(t9"U) U-NUT M8 (L) 

26 5522 53 1 91 7"L)- /1" BREAK SPRING 

27 5524 53 353 oVh" ROD 

28 9670062008 Vh'VF$"11/F M6X20 SOCKET BOLT M6X20 

29 5430 27 117 /35- COLLAR 

30 5524 53 191 to p  PIN 

31 90336001 DU 7"VD2 MB0812DU DU BUSHING MB0812DU 

32 9684050608 1- D" M5X6 SET SCREW M5X6 

33 5524 53 1 94 /7" KNOB 

34 5486 35 135 il" SPRING 

35 9670040508 Vh.Vhiti"Ilih M4X5 SOCKET BOLT M4X5 

36 90214 it"-11,1"79)9" 6000ZZ BALL BEARING 6000ZZ 

37 5524 53 211 o-5- ROLLER 

38 5524 53 213 `11, -. GEAR 

39 5524 53 352 7"”Vh BRACKET 

41 5524 53 331 7-13 ARM 

42 90700 UtVh M8 U-NUT M8 

.43 5524 53 1 63 to p  PIN 

44 5524 53 1 68 A7°9D9" SPRING 

45 9660080014 tVF M8 NUT M8 

46 9710080008 A"V,"/J" M8 SPRING WASHER M8 

47 5524 53 1 64 A9Vh" STUD 

48 5524 53 1 65 oVF" ROD 

49 5524 53 1 83 to p  PIN 

50 5524 53 141 $11,9"- HOLDER 

51 9670052008 Vh.Vht"lbh M5X20 SOCKET BOLT M5X20 

52 5524 53 121 o-5- ROLLER 

53 5524 53 122 1"1,- GEAR 

54 5524 53 1 62-1 $11/9"- HOLDER 

55 5524 53 341 7-L, ARM 

56 5524 53 391 79VF" STUD 

57 9670084008 V7VFli"Ilih M8X40 SOCKET BOLT M8X40 

58 9672061214 GO/J9$"11/1- M6X12 HEXAGON BOLT M6X12 

59 9716060014 t5,"/3"* M6 PLAIN WASHER M6 

60 5524 53 370 aA"7" WATER FOUNTAIN 

61 9670054008 Vh.')Fiti"lbh M5X40 SOCKET BOLT M5X40 

62 5524 53 222 7"5T')F BRACKET 

63 5522 57 332 7"W.)/ BUSHING 

- 64 5524 53 281 t"0 BOLT 

%a 
crty 

2 

2 

2 

3 

2 

2 

2 

8 

2 

2 

2 

2 

1 

1 

1 

1 

2 

2 

2 

2 

2 

2 

2 

2 

1 

2 

1 

1 

1 

1 

1 

2 

2 

2 

1 

4 

2 

2 

2 



,9"12 ZA"t o-5—. (522PFH) 

2ND WATER FOUNTAIN ROLLER 
(522PFH) 

SECTION NUMBER  
SECTION 

*c.on.!fmt*ATus5AL -c- 1±A-co-c-, 4t.y uTTo. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tvFlt*inA** NO. SET NO. / PART NO. nen ni
f4"* PART NAME 
COMPONENT PARTS NO. Crty 

65 90312 *"—W\"79)9" 6002ZZ BALL BEARING 6002ZZ 2 

66 5524 53 242 7—L ARM 2 

67 5524 53 381 D1,71- SHAFT 1 

68 5520 53 522-1 7—L, ARM 1 

69 9670083508 s) h*"11,1- M8X35 SOCKET BOLT M8X35 1 

70 9411604000 5--1\°—t°) 6X40 TAPER PIN 6X40 2 

71 5522 52 246 to D  PIN 1 

72 5522 57 853 PIN 1 

73 90442 7‘"9D2 MB1008DU BUSHING mB1008DU 2 

74 5520 53 531 UD9 LINK 1 

75 5480 51 343 t5/"W`* PLAIN WASHER 1 

76 9721120008 E—qD9" E-12 E—RING E-12 1 

77 90381 75AF9VDt FTRA1629 THRUST WASHER FTRA1629 1 

78 5430 51 316 7")D/ BUSHING 2 

79 5520 53 541 7—L ARM 1 

80 90247 "P")D2 MB1010DU BUSHING MB1010DU 1 

81 5524 53 393 *W— HOLDER 1 

82 90953 /"9h M10X1.25 NUT M10X1.25 1 

83 94001 D9D3"— CMK2—CC-32-25 CYLINDER CMK2—CC-32-25 1 

84 5524 53 392 A9'9h" STUD 1 

85 9652051203 h57M)" M5X12 SCREW M5X12 2 

86 5524 53 124 V`VhM"— COVER 1 

87 5524 53 126 A3')h" STUD 2 

89 5522 53 116-3 ,V7° CAP 1 

90 5524 53 373-1 n
0
17

0 
 PIPE 1 

91 5524 53 372 *—A HOSE 1 

92 90507 0 11D9‘‘ P-14 0—RING P-14 1 

93 5524 53 374-1 A°1(7° PIPE 1 

97 9686061008 t- $:7)" M6X10 SET SCREW M6X10 2 

98 9670066008 V1-40`11)1- M6X60 SOCKET BOLT M6X60 4 



SECTION NUMBER 5523Z 534',., 3RD WATER FOUNTAIN ROLLER 

(522PFH) 

0".  

SECTION 



-t :- 

SECTION NUMBER 5523Z 534 

SECTION 
*c.ongut4ien-c"cttia L"- 't 1- #.-4-"C'acLTTL,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

E:: A"7IDTD0-57(522PTH) 

3RD WATER FOUNTAIN ROLLER 
(522PFH) 

NO. SET NO. / PART NO. mialt./44m" PART NAME 
COMPONENT PARTS NO. Q'ty 

5523 53 630 77L3 ASSY ARM ASSY 1 

84.85 

5523 53 760 7-L ASSY ARM ASSY 1 

32.33.35 

5523 53 770 7-t ASSY ARM ASSY 

32.33.49 

5523 53 790 D1'7h ASSY SHAFT ASSY 1 

75-77 

5523 53 810 t”ll, ASSY KNUCKLE ASSY 1 

88.91 

5523 53 830 9D9 ASSY LINK ASSY 1 

92.93 

5524 53 210 0-5- ASSY ROLLER ASSY 1 

7.9,15,16 

5524 53 280 t4,1- ASSY BOLT ASSY 2 

70,71 

1 5523 53 751 0- -.5-7"55-  BRACKET 1 

2 9670061208 Vh-')Ft"10- M6X12 SOCKET BOLT M6X12 4 

3 9716060014 t5,"h" M6 PLAIN WASHER M6 4 

4 9684050608 1- EP M5X6 SET SCREW M5X6 3 

5 5480 53 391-1 95)7° CLAMP 2 

6 9670051408 'JF7ti"lbh M5X14 SOCKET BOLT M5X14 2 

7 90214 V-11J1"7 11)9" 6000ZZ BALL BEARING 6000ZZ 2 

8 5523 51 131 2.-7" (9"-r3 2 ) TUBE (FOR 3RD UNIT) 1 

9 5524 53 211 0-5- ROLLER 1 

1 0 5290 37 433 A7°IlD9'A9 1JF" SPRING STUD 2 

11 5521 22 1 23 A7°,1 )9" SPRING 2 

12 5523 53 753 A9VF" STUD 2 

13 9660080014 I")h M8 NUT M8 4 

1 4 5523 53 754 A9Vh' STUD 2 

1 5 5524 53 213 +"t- GEAR 1 

1 6 9670051608 Vh$"11A- M5X16 SOCKET BOLT M5X16 1 

1 7 5523 53 752 0-5-7"55.VF BRACKET 1 

1 8 9684080808 F)t*D" M8X8 SET SCREW M8X8 3 

1 9 5487 95 158 A9Vh" STUD 1 

20 5523 53 815 hil"- COVER 1 

21 9670051008 s) 1-74'114- M5X10 SOCKET BOLT M5X10 1 

22 9670082508 'l Ft"11/1 M8X25 SOCKET BOLT M8X25 2 

23 95115007 /-t".-9- MOTOR PRRM-W1111111-a1cmc1 1 



9"1'3 F.X"7/7)5D0-5— .(52213FH) 

3RD WATER FOUNTAIN ROLLER 
(522PFH) 

SECTION 
L 1 F T T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t 9 f, 
SECTION NUMBER 

 

5523Z 534 

-t.yFit*/115A** NO. SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. 
AO 
Q'ty 

24 5523 53 814 GEAR 1 

25 5523 53 813 7””1. BRACKET 1 

26 9670051808 V7Vh$"10. M5X18 SOCKET BOLT M5X18 4 

27 9670050808 M5X8 SOCKET BOLT M5X8 2 

28 5523 53 842 hA"— COVER 1 

29 5486 76 515 A9Vh" STUD 2 

30 9721150008 E-9)9" E-15 E—RING E-15 1 

31 5524 53 1 42 WASHER 1 

32 9723350008 C—Up7" C-35 C—RING C-35 6 

33 90315 V-11)1"79:;9" 6003ZZ BALL BEARING 6003ZZ 6 

34 5524 53 112 SPACER 2 

35 5523 53 761 7-1 ARM 1 

36 5523 53 733 t°) PIN 2 

37 91645 A3AFT)Dt— AS1024 THRUST WASHER AS1024 2 

38 90701 Ut'YF M10 U—NUT M10 2 

39 9721100008 E-9:)9" E-10 E—RING E-10 2 

40 5480 56 138 9VDt WASHER 2 

,41 5523 53 767 to)  PIN 1 

42 5524 53 1 41 *11,9"— HOLDER 1 

43 5524 53 121 0-5— ROLLER 1 

44 9670052008 M5X20 SOCKET BOLT M5X20 2 

45 9684060608 1.->t*D" M6X6 SET SCREW M6X6 3 

46 5524 53 122 v‘t_ GEAR 1 

47• 5523 53 781 SHAFT 

48 5523 5523 53 763 to)  PIN 

49 5523 53 771 7—L ARM 

50 5523 53 783 1 5- COLLAR 

51 5523 53 782 GEAR 1 

52 91343004 A7° 11)9"7°.5)D"17 — SPRING PLUNGER SPS-6L 2 

53 5523 53 766 7"5 h BRACKET 1 

54 9670051508 Vh"JhVIIJF M5X15 SOCKET BOLT M5X15 4 

55 5523 53 764 7"57Vh BRACKET 1 

56 5523 53 758 to )  PIN 2 

57 5523 53 768 A7°U)9" SPRING 2 

58 9716080014 iph‘‘ PLAIN WASHER M8 2 

59 5523 53 765 7"0V9 BLOCK 2 

60 9670064008 M6X40 SOCKET BOLT M6X40 4 

61 5523 53 759 to )  PIN 2 

'3 



k 

•. 9"1(3  ZA"74-D51)0-5—. (522PFH) SECTION NUMBER 5523Z 534 

3RD WATER FOUNTAIN ROLLER 
(522PFH) 

SECTION 
*c.onisAct*a-cut5;111....- s •y F *- -c-a3z L -CT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. rt ,yh*- A0P.* 
SET NO. / PART NO. naf,t/4-1"14v4 PART NAME COMPONENT PARTS NO. city 

63 5524 53 373-1 Ac)17°  PIPE 1 

64 5523 53 840 ----7. A'7" WATER FOUNTAIN 

65 5524 53 372 *—A HOSE 

66 90507 OUD9" P-14 0—RING P-14 1 
67 5522 53 116-3 *1,1)7' CAP 1 

68 9670054008 Vh.'9ht"lbh M5X40 SOCKET BOLT M5X40 4 

69 5524 53 222 7"-57')F BRACKET 2 

70 5524 53 281 *Nbh BOLT 2 

71 90312 1"—WYUD9" 6002ZZ BALL BEARING 6002ZZ 2 

72 9710080008 A"VP/3" M8 SPRING WASHER M8 2 

73 9670083008 V7Vh*NIA- M8X30 SOCKET BOLT M8X30 1 

74 5522 57 332 7"Wi/ BUSHING 2 

75 5524 53 242 7-1, ARM 2 

76 92109003 7—A°—t°) 6X40 INTERNAL THREAD TAPER PIN 6X40 2 

77 5523 53 791 fil'7h SHAFT 1 

78 5520 57 514 7—L ARM 1 

79 5522 52 246 to )  PIN 1 

80 9660120014 tVF M12 NUT M12 2 

81 9710120008 A"*/"/3'* M12 SPRING WASHER M12 2 

82 5523 53 793 A9VF" STUD 1 

83 5522 57 853 to)  PIN 1 

84 5523 53 631 7—L, ARM 1 

85 5430 51 316 7"VD2 BUSHING 2 

86 5480 51 343 t5-#"h"* PLAIN WASHER 1 

87 9721120008 E-9:/9" E-12 E—RING E-12 1 

88 5523 53 811 t')911J KNUCKLE 1 

89 90953 tVF M10X1.25 NUT M10X1.25 1 

90 90902005 DUD9"— CMK—CC-32-15 AIR CYLINDER CMK—CC-32-15 1 

91 90247 7"')D2 MB1010DU BUSHING MB1010DU 1 

92 5523 53 831 Up9 LINK 1 

93 90442 7"'9D2 MB1008DU BUSHING MB1008DU 2 

94 5523 53 812 A9')F" STUD 1 

95 9721080008 E-97,9" E-8 E—RING E-8 • 1 

96 9721070008 E- 11)9" E-7 E—RING E-7 4 

97 5640 07 082 WASHER 4 



    

7 71--to-5- (522PF) 

WATER FORM ROLLER (522PF) 

 

SECTION NUMBER 5522G 535  j 
SECTION 

  



SECTION NUMBER i -"c" JJJ  I 
SECTION 

* Of{,3a,lt*actit if L. 1 -ft /t.dp-C. -t k "C":; C 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

c eepf) 

WATER FORM ROLLER (522PF) 

* 

NO. 
-t.YFIt4r* P15Alit-g-  
SET NO. /PART NO. 

/4M5jk*-'4' PART NAME nafts/  COMPONENT PARTS NO. Q'ty 

5522 53 310-1 1\ D9" ASSY HOUSING ASSY 2 

35.42 

5522 53 320-1 1\)77)" 9" ASSY HOUSING ASSY 2 

42.43 

5522 53 340-2 7—L ASSY ARM ASSY 2 

27.28.50 

5522 53 350-2 7—L ASSY ARM ASSY 2 

27.28.33 

5522 53 360-1 7—L ASSY ARM ASSY 2 

27.28.48 

5522 53 370-1 7-1, ASSY ARM ASSY 2 

27.28.30 

5522 53 380 t°) ASSY PIN ASSY 8 

27.28 

5522 53 390-2 79'91-." ASSY STUD ASSY 8 

1.5.14 

5522 53 430-2 o-5— ASSY ROLLER ASSY 2 

6.7 

5522 53 440-2 o-5— ASSY ROLLER ASSY 2 

6.15 

5522 53 620-1 9" °=)9"A9-7"o-5— DAMPENING SLEEVE ROLLER 2 

6,7 

5522 53 630-1 9")7°.7)9"7q-7"o-5— DAMPENING SLEEVE ROLLER 2 

6.15 

5522 57 230-1 A9Vh" ASSY STUD ASSY 2 

5.14.21 

5523 53 430 79Vh" ASSY STUD ASSY 6 

5.14.32 

1 5522 53 391-2 79VF" STUD 8 

2 5522 53 394 CIO"— HOLDER 7 

2 5522 53 395 itilb9"— HOLDER 1 

9N"f2 2=Vh 2ND UNIT 

3 9670051208 V7VFiti"10. M5X12 SOCKET BOLT M5X12 23 

4 5522 53 392 tVF NUT 12 

5 9660080014 J")1- M8 NUT M8 24 

6 91638 V—Il/1"79)9"SS60002RS BALL BEARING SS60002RS 8 

7 5522 53 431-2 o-5— ROLLER 2 

7 5522 53 621-1 9"2/2°=/9"AU-7"o-5— DAMPENING SLEEVE ROLLER 2 

8 5522 51 119 2-7" (9"-(1 2. )h) TUBE (FOR 1ST UNIT) 2 



WATER FORM ROLLER (522PF) 

I 5522G  SECTION NUMBER 535  
SECTION 

*Loyafia,(t*aTutiALTI-t-Axm-t.y1-#T-a3u.TTL.,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

Na SET Na / PART Na 05aft/4"-'4' PART NAME 
COMPONENT PARTS NO. 

MIA 
aty 

9 9721100008 E-9)9" E-10 E-RING E-10 8 

11 5522 53 384-2 75i.VF BRACKET 2 

12 5522 53 388-1 *JO"- HOLDER 4 

13 9670051408 Vh.V1-tiNlih M5X14 SOCKET BOLT M5X14 8 

1 4 9410301208 A7' ,JD9"t° ) 3X12 SPRING PIN 3X12 1 6 

1 5 5522 53 441-2 o-5- ROLLER 2 

15 5522 53 631-1 9")7°:.)9"79-7"o-5- DAMPENING SLEEVE ROLLER 2 

1 6 5522 53 386-1 2"55-1h BRACKET 2 

18 5522 53 387 ;MO"- HOLDER 4 

21 5522 57 231-1 A9Vh" STUD 2 

22 5522 53 393 135- COLLAR 8 

23 5522 57 232 tVF NUT 2 

24 5522 53 323-1 o-5- ROLLER 2 

25 90677 77-(DtVh FUO8SS U-NUT FUO8SS 4 

26 90229 A5Ah9VDt- AS1108 THRUST WASHER AS1108 12 

27 5522 53 381 top PIN 8 

28 90214 ION-11/1"79D9" 6000ZZ BALL BEARING 6000ZZ 8 

29 9684050608 F)(*D" M5X6 SET SCREW M5X6 8 

30 5522 53 371-1 7-L ARM 2 

31 5522 53 362-1 t°) B PIN B 4 

32 5523 53 431 A9VF" STUD 6 

33 5522 53 351-2 7-L ARM 2 

34 5522 53 342-1 t°D PIN 4 

35 5522 53 311 W,D"D9" HOUSING 2 

36 9410501608 A7°U)9"t°) 5X16 SPRING PIN 5X16 8 

37 5480 51 733-2 aA"74--Lo-5-2A7° 11 )2" SPRING 8 

38 5430 38 316 /"h" WASHER 8 

39 9670063508 Vh.Vh*"11/F M6X35 SOCKET BOLT M6X35 16 

40 5522 53 343 T'oV2 BLOCK 8 

41 5522 52 253-1 :.)" SCREW 8 

42 91664 4-111)D-Ili D522304 OIL SEAL D522304 4 

43 5522 53 321 Ar)DI`D9NN HOUSING 2 

44 9670062008 VVFiliNDF M6X20 SOCKET BOLT M6X20 12 

45 5640 56 531 h"-fh" GUIDE 4 

46 5522 56 242 w_l_ SPACER 2 

47 90702 UtVh M16 U-NUT M16 2 

48 5522 53 361-1 7-L ARM 2 

49 5522 53 385-1 7"5h.Vh BRACKET 2 

50 5522 53 341-2 7-L ARM 2 



XJGLI- 1- / SECTION NUMBER I   

WATER FORM ROLLER (522PF) SECTION 
*C0g5A*ATUti

-AUT OT, -t7F*T-3 CL -CTI.,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
PART NAME 

/ COMPONENT PARTS NO. Crty 

51 5522 53 383-2 7"5rVh BRACKET 2 

52 5522 53 324 GEAR 2 

53 5522 53 433 520,5229"-f) NEWMOL(DAMPENING ROLLER COVER) 4 

53 91537 3M AU-7" 3M SLEEVE 4 

54 90698 UV)h M16 t9" 11 U-NUT M16 (L) 2 

55 5480 56 138 'Mt WASHER 8 

56 9670040808 M4X8 SOCKET BOLT M4X8 8 

57 9716040014 t5/"h" M4 PLAIN WASHER M4 8 

58 5522 53 396 h5- COLLAR 8 

59 5522 53 397 NUT 2 



3RD WATER FORM ROLLER (522PF) 
SECTION NUMBER  

SECTION 



-t,:> 

SECTION NUMBER 5523G 535 

SECTION 
*cOnAlliitacrlItsift 1-d- A,Ore, -t ,y T;t5c L t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"13ZA"71--Lo-5- (522PFH) 

3RD WATER FORM ROLLER (522PF) 

NO. SET NO. / PART NO. naln PART NAME COMPONENT PARTS NO. 
411114 
City 

5522 53 390-2 A9VF" ASSY STUD ASSY 2 

1 0,11,36 

5522 53 430-2 0-5- ASSY ROLLER ASSY 1 

2,15 

5522 53 440-2 0-5- ASSY ROLLER ASSY 1 

2,3 

5522 53 620-1 9")7°=7)9"Aq-7"o-5- DAMPENING SLEEVE ROLLER 1 

2,3 

5522 53 630-1 9")7°.=)9"7ll-7"o-5- DAMPENING SLEEVE ROLLER 1 

2,15 

5522 56 510 7-W`114"/,- ASSY GEAR ASSY 1 

39-42 

5523 53 210 W)D").9" ASSY HOUSING ASSY 1 

45,53 

5523 53 220 Ar)D")9" ASSY HOUSING ASSY 1 

45,46 

5523 53 320 7.71, ASSY ARM ASSY 1 

21,22,24,54 

5523 53 330 7-13 ASSY ARM ASSY 1 

21,22,24,25 

5523 53 340 T`c09 ASSY BLOCK ASSY 2 

34,35 

5523 53 350-1 A9'.91-." ASSY STUD ASSY 2 

6,10,11 

5523 53 360 A9Vh" ASSY STUD ASSY 2 

1 0,11,19 

5523 53 390 7-G ASSY ARM ASSY 1 

21,22,24,56 

5523 53 420 Y-L ASSY ARM ASSY 1 

21-24 

5523 53 430 A9VF" ASSY STUD ASSY 2 

1 0,11,17 

1 5522 53 433 12-1-11/(520,5229"-f) NEWMOL(DAMPENING ROLLER COVER) 2 

1 91537 3M A9-7" 3M SLEEVE 2 

2 91638 V-WM9"SS60002RS BALL BEARING SS60002RS 4 

3 5522 53 441-2 o-5- ROLLER 1 

3 5522 53 621-1 9".)7°=D9"7U-7"(3-5- DAMPENING SLEEVE ROLLER 1 

4 5523 51 131 f2-7" (9"-f3 2:VF) TUBE (FOR 3RD UNIT) 2 

5 5523 53 312-2 7"55. 1' BRACKET 1 



5523G 535 • SECTION NUMBER 
SECTION 

*.:20)fliiif.(tAiifliTlIt-34 1  "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

9"-f3a7"7*-Go-5- (522PF) 

3RD WATER FORM ROLLER (522PF) 

* 

* 

* 

NO. SET Na / PART Na g5a.1.A14"* PART NAME COMPONENT PARTS NO. 
gift 
Q'ty 

6 5523 53 351-1 A9')F" STUD 2 

7 5522 53 394 ;WO"- HOLDER 4 

8 9670051208 V FitiNNIDF M5X12 SOCKET BOLT M5X12 12 

9 5522 53 392 tVh NUT 8 

10 9410301208 A7° 11 )9"t°) 3X12 SPRING PIN 3X12 8 

11 9660080014 VYF M8 NUT M8 8 

12 9721100008 E-9)9" E-10 E-RING E-10 4 

1 3 5480 56 138 9VErt,  WASHER 4 

1 4 5480 53 391-1 95)7° CLAMP 2 

15 5522 53 431-2 o-5- ROLLER 1 

15 5522 53 631-1 9")70=)9"7 11-7"0-5- DAMPENING SLEEVE ROLLER 1 

1 6 5523 53 372-1 7"55-)F BRACKET 1 

17 5523 53 431 A9Vh" .
STUD 2 

1 8 5522 53 393 135- COLLAR 2 

1 9 5523 53 361 A9191-" STUD 2 

20 5523 53 362 w_11_ SPACER 2 

21 5522 53 381 to)  PIN 4 

22 90214 li"-11,1"7 11)9" 6000ZZ BALL BEARING 6000ZZ 4 

23 5523-53 410 7-L, ARM 1 

24 9684060608 h)( D" M6X6 SET SCREW M6X6 4 

25 5523 53 331 7-L, ARM 1  

26 5523 53 322 to)  PIN 4 

27 90229 A5AF9VD1'- AS1108 THRUST WASHER AS1108 6 

28 5523 53 461 0-5- ROLLER 1 

29 90677 77-1)I-Vh FUO8SS U-NUT FUO8SS 2 

30 5487 51 713 A7° 11 )9" SPRING 2 

31 5523 53 383 A9Vh" STUD 2 

32 9670062508 Vh.191-$"11)F M6X25 SOCKET BOLT M6X25 4 

33 5480 51 733-2 aA"7*-Go-5-2r)A7°11 )9" SPRING 2 

34 9410603508 A7° 11 )9"t°) 6X35 SPRING PIN 6X35 2 

35 5523 53 341 7"c09 BLOCK 2 

36 5522 53 391-2 A9Vh" STUD 2 

37 9721120008 E- 11 )9" E-12 E-RING E-12 1 

38 5522 56 513 9TD/,- WASHER 1 

39 9723320008 C- 11)9" C-32 C-RING C-32 2 

40 552
,
2 56 511 7-IF"Wt- GEAR 1 

41 90314 1t"-11/1"79)9" 6002LLU BALL BEARING 6002LLU 2 

42 5522 56 512 135- COLLAR 1 

L. oA7nnA1ArIR 9h t"b1.. MAY16 ROCKFT ROIT m6Y16 3 



>•- 
SECTION NUMBER 5523G 535 

SECTION 
* c.0n.fMtAir% "CU L -t  F *- -c--;t --c -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

:9"
-
(3EA"71-Go-5- (522PF) 

3RD WATER FORM ROLLER (522PF) 

NO. 
-t -Y1-4 /10A4t-g- 

SET NO. /PART NO. PART NAME 
COMPONENT PARTS NO. Q'ty 

44 5523 56 513 A9Vh" GEAR STUD 1 

45 91664 4-(11)D-11, D522304 OIL SEAL D522304 2 

46 5523 53 221 HOUSING 1 

47 9670062008 Vh'VFAINIA,  M6X20 SOCKET BOLT M6X20 6 

48 5640 56 531 W".(  h" GUIDE 2 

49 5522 56 242 SPACER 1 

50 90698 UtTh M16 t9"U U-NUT M16 (L) 1 

51 90702 UM- M16 U-NUT M16 

52 5522 53 324 +"t- GEAR 1 

53 5523 53 211 HOUSING 1 

54 5523 53 321 7-L ARM 

55 5523 53 311-2 55.  BRACKET 1 

56 5523 53 380 7-G ARM 

57 5523 53 371-1 7"5-5"9h BRACKET 

58 9670051408 V”HtiNDF M5X14 SOCKET BOLT M5X14 4 

59 5523 53 514 h5- COLLAR 2 

60 5523 53 515 h5- COLLAR 2 

61 9716040014 t5,"V* M4 PLAIN WASHER M4 4 

62 9670040808 VVF4iNDF M4X8 SOCKET BOLT M4X8 4 

63 5522 53 388-1 HOLDER 2 



    

aA"74—Go-5-(522PFH) 

WATER FORM ROLLER(522PFH) 

 

SECTION NUMBER 5522Z 537J 

SECTION 

  



VW-4 
SECTION NUMBER 5522Z 537 

SECTION 
0Yel.3  (± liten 'CU L. 1 lit-g-TA5C LN0  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F.A%%7A--L0-5—(522PFH) 

WATER FORM ROLLER(522P-FH) 

NO. 
-t7Fitt./MAit-g- 
SET NO. / PART NO. gsafcl,/""*"9- PART NAME COMPONENT PARTS NO. 

Aft 
Q'ty 

5522 53 310-1 W,D":)9" ASSY HOUSING ASSY 2 

6,51 

5522 53 320-1 1i)D")9" ASSY HOUSING ASSY 2 

5,6 

5524 53 560 E.ANN7I—Lo-5— ASSY FORM ROLLER ASSY 2 

40,42 

5524 53 630 99D o-5— ASSY BRIDGE ROLLER ASSY 2 

40,41 

1 90702 Ul")F M16 U—NUT M16 2 

2 5640 56 531 /3"-fh" GUIDE 4 

3 5522 56 242 7,,N0_,#_ SPACER 2 

4 9670062008 95.VhitiNDF M6X20 SOCKET BOLT M6X20 12 

5 5522 53 321 W,D")9" HOUSING 2 

6 91664 1-MD-11, D522304 OIL SEAL DS22304 4 

7 90229 A5AFT9D1'— AS1108 THRUST WASHER AS1108 8 

8 9721080008 E—'J:)9" E-8 E—RING E-8 1 6 

9 5430 33 122 /"h" WASHER 1 6 

10 5524 53 472 7—L ARM 2 

11 90677 77-fDtV1 FUO8SS U—NUT FUO8SS 4 

12 9660080014 tVF M8 NUT M8 14 

13 9710080008 A"VP`h" M8 SPRING WASHER M8 1 0 

1 4 9686083008 h)(*D`N M8X30 SET SCREW M8X30 4 

15 5524 53 536 A9')1" STUD 4 

16 5524 53 482 7—G ARM 2 

17 9684060608 h :7)" M6X6 SET SCREW M6X6 20 

1 8 5524 53 532 to:, PIN 4 

1 9 5524 53 534 [OF" ROD 4 

20 5524 53 483 A`N SPRING 4 

21 5524 53 533 79V1" STUD 4 

22 9716080014 t5dP1j" M8 PLAIN WASHER M8 12 

23 90700 UtVF M8 U—NUT M8 12 

24 5524 53 538 A9Vh" STUD 2 

9"-f2 2:')F 2ND UNIT 

24 5524 53 539 A9')I-N` STUD 2 

9"-f1 1 ST UNIT 

25 5640 57 156-1 il".* SPRING 4 

26 5524 53 537 oVF" ROD 8 

27 5524 53 535 t°) PIN 4 

28 5524 53 545 to)  PIN 4 



E" 1*—Lo-5— (522PFH) 
WATER FORM ROLLER(522PFH) SECTION 

OThrSentl*ATIt VA It- -r;t5C L. "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t > a >V4- 
SECTION NUMBER 

 

5522Z 537 

NO. SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. (Xty 

29 5524 53 566 70°U)9" SPRING 4 

30 5524 53 564 A9VF" STUD 2 

31 9670084008 V5'VF*"11,1- M8X40 SOCKET BOLT M8X40 2 

32 9670051608 Vh.VhifiNI/F M5X16 SOCKET BOLT M5X16 16 

33 9660050014 ”F M5 NUT M5 4 

34 5524 53 544 o-5 t/I PLATE 4 

35 9716050014 t5/"h" M5 PLAIN WASHER M5 4 

36 5524 53 127 70 1)—F PLATE 4 

37 5524 53 542 7"55.'.') F BRACKET 2 

38 5524 53 543 h5— COLLAR 4 

39 9670082008 VVhili"Ild- M8X20 SOCKET BOLT M8X20 4 

40 90214 t"—W7U)9" 6000ZZ BALL BEARING 6000ZZ 8 

41 5524 53 631 99D 0-5— BRIDGE ROLLER 2 

42 5524 53 561 EA" 74—Go-5— FORM ROLLER 2 

43 5524 53 531 t°) PIN 4 

44 91645 A5AF9VD1'— A51024 THRUST WASHER A51024 4 

45 90701 UtVh M10 U—NUT M10 4 

46 5524 53 481 7—L ARM 2 

47 5524 53 541 7"55")F BRACKET 2 

48 5524 53 565 A9Vh" STUD 2 

49 90698 UtVF M16 t9"9 U—NUT M16 (L) 2 

50 5522 53 324 1"1,— GEAR 2 

51 5522 53 311 W,D"D9" HOUSING 2 

52 5524 53 471 7—G ARM 2 

53 5524 53 411 o-5— ROLLER 2 

54 5522 51 119 2-7" (9"-I1 22VF) TUBE (FOR 1 51 UNIT) 1 





kV 00  

G 

0 

0 
* 1 0  

0 ' 
,.. ) 

0 031  
0 , % 4, 

0 

0 

0 

0 
0 

0 

oT,  
0 

0 
'A 

0 

0 

0 

te. 
 

0 

0 

0 
0 

"mu 

0 

m fl)  

0„ 

4$4  

00  

t<CD  

r 

0 
0 

0 

0 

9\"(3 E7\\71
--Lo-5-(522PFH) 

3RD WATER FORM ROLLER(522PFH) SECTION 
SECTION NUMBER I 5523Z 537  . 

   

   

\\71--Lo-5-
\\71--Lo-5-


SECTION NUMBER 5523Z 537 

SECTION 
*.lorY,M,3a(t*A-C11:3iiit 1-t-A-Ort's 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-f3 F.A"7*-Go-5-(522PFH) 

3RD WATER FORM ROLLER(522RFH) 

Na 1- 4t /A6A** 
SET NO. / PART NO. gRalt/411"#-4.  PART NAME COMPONENT PARTS NO. Q'ty 

5522 56 520 7-0."114"17- ASSY GEAR ASSY 1 

49-52 

5522 57 360 400"- ASSY HOLDER ASSY 1 

69,70 

5523 53 210 1 'E"9" ASSY HOUSING ASSY 1 

27,29 

5523 53 220 W,D":)9" ASSY HOUSING ASSY 1 

29,35 

5523 53 630 7-L ASSY ARM ASSY 1 

78,79 

5523 53 710 D177h ASSY SHAFT ASSY 1 

64-66 

5523 53 720 IJ D9 ASSY LINK ASSY 1 

67,68 

5523 53 850 th'"3ao-5- ASSY ROLLER ASSY 1 

6,7 

5524 53 280 VW- ASSY BOLT ASSY 2 

57,58 

5524 53 560 aA"7*-Lo-5- ASSY FORM ROLLER ASSY 1 

6,12 

1 9721080008 E-q)9NN E-8 E-RING E-8 8 

2 91645 A5A1-9Wi1'- AS1024 THRUST WASHER AS1024 4 

3 5523 53 731 o-5-7"” BRACKET 1 

4 9684050608 h)t D" M5X6 SET SCREW M5X6 5 

5 5523 53 853 ;MO"- HOLDER 1 

6 90214 t"-11)1"7,17,9" 6000ZZ BALL BEARING 6000ZZ 4 

7 5523 53 851 o-5- ROLLER 1 

8 5523 51 131 f2-7" (9"-(3 2:Vh) TUBE (FOR 3RD UNIT) 1 

9 5523 53 854 $11/9"- HOLDER 1 

1 0 5522 53 388-1 t10"- HOLDER 2 

11 9670051408 %)h-A-t"Il)h M5X14 SOCKET BOLT M5X14 2 

12 5524 53 561 F.A" 7t-Lo-5- FORM ROLLER 1 

13 5523 53 734 to:, PIN 2 

1 4 5523 53 735 c01-" ROD 2 

15 5430 33 122 +ph‘‘* WASHER 6 

1 6 9660060014 t)1-- M6 NUT M6 2 

17 5523 53 855 t"IliF BOLT 2 

1 8 5523 53 736 7°117,9" SPRING 2 

19 5523 53 743 A9')1-" STUD 



5523Z 537 • I  9"13 -.-ZA"71-G0-5-(522PFH) 

3RD WATER FORM ROLLER(522PFH) 

SECTION NUMBER 

SECTION 
*L'OgliAll*ATUI5ALTMA,OT, -t.yFiV4'Z'AUTToo 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NIC) SET NO. / PART NO. gurAft/4"*J4 PART NAME 
COMPONENT PARTS NO. 

gin 
Q'ty 

20 9716080014 M8 PLAIN WASHER M8 4 

21 90700 UtVh M8 U-NUT M8 4 

22 5523 53 732 0-5-7"57Vh BRACKET 1 

23 5523 53 733 to p  PIN 2 

24 90701 UtVh M10 U-NUT M10 2 

25 90698 UtVh M16 t9"9 U-NUT M16 (L) 1 

26 5522 53 324 GEAR 1 

27 5523 53 211 Ar)D"D” HOUSING 1 

28 9670062008 V5-'91-*"11,h M6X20 SOCKET BOLT M6X20 1 0 

29 91664 4-01/D-11) DS22304 OIL SEAL D522304 2 

30 90229 A5AFT)D1'- AS1108 THRUST WASHER AS1108 4 

31 5523 53 741 ARM 

32 9684060608 F D" M6X6 SET SCREW M6X6 3 

33 5524 53 535 t°D PIN 2 

34 5523 53 742 7-L ARM 

35 5523 53 221 HOUSING 1 

36 5640 56 531 GUIDE 2 

37 5522 56 242 A sNo._#_ SPACER 1 

38 90702 UM. M16 U-NUT M16 1 

39 5523 53 744 c0F" ROD 2 

40 5524 53 566 A" SPRING 2 

41 9721100008 E-10 E-RING E-10 3 

42 5640 07 1 22 WASHER 2 

43 5523 53 745 9')F" STUD 2 

44 5523 53 746 7"n9 BLOCK 2 

45 9660080014 tVh M8 NUT M8 4 

46 9686083008 1- D" M8X30 SET SCREW M8X30 2 

47 9721120008 E-9)9" E-12 E-RING E-12 2 

48 5522 56 513 WASHER 1 

49 9723320008 C-qp9" C-32 C-RING C-32 2 

50 5522 56 521 7-fh"W1'- GEAR 1 

51 90314 it"-W79)9" 6002LLU BALL BEARING 6002LLU 2 

52 5522 56 512 h5- COLLAR 1 

53 9670061608 97VFVO M6X16 SOCKET BOLT M6X16 3 

54 5522 56 514 +"t- A9Vh" STUD 1 

55 90677 77-f)tVF FUO8SS U-NUT FUO8SS 2 

56 5524 53 411 0-5- ROLLER 1 

57 5524 53 281 BOLT 2 

rn MAII mrAnTmr Lnno77 



SECTION NUMBER I 5523Z 531  I 
SECTION 

*41,-citt6.4 -t  F 4V4-C-A3( 1. 
Note: When ordering items marked*,indicate the set number because they are available only as a set 

3RD WATER FORM ROLLER(522PFH) 

Or 

Or 

NO. 
-
t.y1-4-'4/A5A4-g- 
SET NO. / PART NO. 

pitA4 PART NAME COMPONENT PARTS NO. 
MO 
Q'ty 

59 9710080008 M8 SPRING WASHER M8 2 

60 9670083008 97')F*"114- M8X30 SOCKET BOLT M8X30 1 

61 5523 57 534 7-L ARM 1 

62 5522 52 246 to )  PIN 1 

63 5522 57 332 7"TD2 BUSHING 2 

64 5524 53 242 7-L ARM 2 

65 92109003 T__ A o....to- J 6X40 INTERNAL THREAD TAPER PIN 6X40 2 

66 5523 53 711 D177F SHAFT 1 

67 90442 7"VD/ MB1008DU BUSHING MB1008DU 2 

68 5523 53 721 IJ D9 LINK 1 
69 5522 57 361 $10"- HOLDER 1 
70 90247 7"VD/ MB1010DU BUSHING MB1010DU 1 
71 90953 tVF M10X1.25 NUT M10X1.25 

72 94002 D9D9'.- CMK2-CC-40-25 CYLINDER CMK2-CC 40-25 
73 5523 53 723 A9VF" STUD 1 
74 9670082508 9h- Vh1iNDF M8X25 SOCKET BOLT M8X25 2 

75 5523 53 722 70
1..
„_ F  PLATE 1 

76 5480 51 343 til"h"* PLAIN WASHER 1 
77 5522 57 853 to)  PIN 1 
78 5430 51 316 7"VD/ BUSHING 2 

79 5523 53 631 7-L ARM 

80 5523 53 724 A9VF" STUD 1 
81 9710120008 A"*/"h"* M12 SPRING WASHER M12 

82 9660120014 tV1.- M12 NUT M12 



/1)1•") 

PLATE CYLINDER 

SECTION NUMBER I  
 

SECTION 



SECTION NUMBER I  
SECTION 

*coPsactioz,-cutiAt F L -c-F Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PLATE CYLINDER 

JJGLL J.-IU I 

NO. 
-t7Filt-g'/A0a/Vg.  
SET NO. / PART NO. g.saloF/4$1" PART NAME COMPONENT PARTS NO. city 

1 5560 75 1 02 A9')F" STUD 4 

2 5522 54 251 hA"- COVER 2 

3 5640 75 243-1 A9VF" STUD 4 

4 5640 75 244 AT3 q)9" SPRING 4 

5 9670063008 VVI-43"11/F M6X30 SOCKET BOLT M6X30 24 

6 5522 54 229 7"c09 BLOCK 24 

6 5522 54 541 Vfi7"oV2 ( KR) BLOCK (KR) 24 

7 5522 54 216-4 95)70  CLAMP 2 

7 5522 54 535-2 95)7' (KR) CLAMP (KR) 2 

9 5522 54 217-4 95)70  CLAMP 2 

9 5522 54 536-2 75)7° (KR) CLAMP (KR) 2 

1 0 9710060008 A"*/"h" M6 SPRING WASHER M6 8 

11 9660060014 tVF M6 NUT M6 8 

1 2 9670041008 V Fiti"Il/F M4X10 SOCKET BOLT M4X10 24 

13 5340 54 635 70 D _F PLATE 12 

14 5522 54 212-4 70 D—F (991D"9) PLATE (TAIL EDGE) 2 

1 4 5522 54 532-1 701,_F (KR) PLATE (KR) 2 

1 7 5640 54 123 70-5,‘N PLUG 24 

1 8 9684060608 1- )(*D" M6X6 SET SCREW M6X6 24 

1 9 5522 54 231-1 *Nlit- BOLT 1 2 

21 5522 54 250-2 957)7°A"- ASSY CLAMP BAR ASSY 4 

24 5640 54 116 SPRING 16 

25 5522 54 232 $"11/1- BOLT 8 

26 5522 54 214-4 95)70  CLAMP 2 

26 5522 54 533-2 95)7° (KR) CLAMP (KR) 2 

27 5522 54 215-4 95)7°  CLAMP 2 

27 5522 54 534-2 95)7° (KR) CLAMP (KR) 2 

28 5522 54 211-4 7°D-F (991) PLATE (LEADING EDGE) 2 

28 5522 54 531-1 7°D-F (KR) PLATE (KR) 2 

29 9670061208 M6X12 SOCKET BOLT M6X12 32 

30 5522 54 225 7"1:09 BLOCK 8 

31 5522 54 226 7"0V9 BLOCK 8 

32 9642040614 D*D" M4X6 SCREW M4X6 16 

33 5522 54 224-1 A5.-11) B SCALE B 4 

34 9670082008 V Fti"11,[. M8X20 SOCKET BOLT M8X20 4 

35 5560 54 213 SPRING 4 

36 5522 54 218 $10"- HOLDER 4 

37 5522 54 412 +- KEY 2 

38 5522 54 110-1 ADF"i, PLATE CYLINDER 2 



PLATE CYLINDER 

SECTION NUMBER L )D L )4U 

SECTION 
* c u F *-C-113Z1.- "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. t'YfAit i%enit* 
SET NO. /PART NO. 

4/101# PART NAME 1151 ,TeF /COMPONENT PARTS NO. 
al a 
Qty 

38 5522 54 510 ADF'") (KR-15) PLATE CYLINDER (KR-15) 2 

38 5522 54 520 ADF"') ( KR-25) PLATE CYLINDER (KR-25) 2 

39 5522 54 219 7op_ t, PLATE 4 

40 5522 54 223-1 Ah.-11, A SCALE A 4 

41 5640 54 104 to:, PIN 8 

42 5430 54 684 to:, PIN 4 

42 5522 54 542 t°) (KR) PIN (KR) 4 

44 5522 54 213 AFT0— STOPPER 8 

45 5290 17 115 A7°9)9" SPRING 12 





I   SECTION NUMBER  5523Z 541J, 

3RD PLATE CYLINDER SECTION 



SECTION NUMBER I '""1- j."J  

SECTION 
*ZOPSAU*41Tal5ALTMA.0T'.,-t..7F TA5LUTTL.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3nD1-",) 

3RD PLATE CYLINDER 

NO. . .y h *  
SET NO. / PART NO. naAft/4"'" PART NAME COMPONENT PARTS NO. 

Ma 
Q'ty 

1 5560 75 1 02 STUD 2 

2 5522 54 251 hA"- COVER 1 

3 5640 75 243-1 A9TF" STUD 2 

4 5640 75 244 A7' 9D9' SPRING 2 

5 9670063008 M6X30 SOCKET BOLT M6X30 12 

6 5522 54 229 7`toiJ9 BLOCK 12 

6 5522 54 541 V/17"W99 (KR) BLOCK (KR) 1 2 

7 5522 54 215-4 95)7°  CLAMP 

7 5522 54 534-2 252)7' (KR) CLAMP ( KR) 1 
8 5522 54 214-4 95)7' CLAMP 1 

8 5522 54 533-2 95)7° (KR) CLAMP (KR) 

9 9710060008 A"VP'h" M6 SPRING WASHER M6 4 

1 0 9660060014 tVF m6 NUT M6 4 

11 9670041008 M4X10 SOCKET BOLT M4X10 12 

12 5340 54 635 70 D—F PLATE 6 

1 3 5522 54 211-4 7o D _ F (991) PLATE (LEADING EDGE) 1 

13 5522 54 531-1 70p—F (KR) PLATE (KR) 

1 6 5522 54 232 71"1 " lb F BOLT 4 

1 9 5522 54 250-2 95:17° A"— ASSY CLAMP BAR ASSY 2 

20 5640 54 104 t'D PIN 4 

21 5430 54 684 top  PIN 2 

21 5522 54 542 t0) (KR) PIN (KR) 2 

22 5640 54 116 A" SPRING 8 

23 5640 54 123 70 5,\\ PLUG 12 

24 9684060608 F)t D" M6X6 SET SCREW M6X6 12 

25 5290 17 115 A70,17,9" SPRING 6 

26 5522 54 231-1 304/h BOLT 6 

27 5522 54 217-4 95)70  CLAMP 1 

27 5522 54 536-2 95)7° (KR) CLAMP (KR) 1 

28 5522 54 216-4 95)7°  CLAMP 

28 5522 54 535-2 95)7° (KR) CLAMP (KR) 

29 5522 54 212-4 (971D" 9) PLATE (TAIL EDGE) 1 

29 5522 54 532-1 7c. F (KR) PLATE (KR) 

30 9670061208 V hifiNDF M6X12 SOCKET BOLT M6X12 1 6 

31 5522 54 225 7"0'.99 BLOCK 4 

32 5522 54 226 T`W.99 BLOCK 4 

33 9642040614 t"\"DD" M4X6 SCREW M4X6 8 

34 5522 54 223-1 Ab-11) A SCALE A 2 

35 9670082008 Vh.')Ft"11,h M8X20 SOCKET BOLT M8X20 2 



5523Z 540  , SECTION NUMBER 
SECTION 

*ZOMAU*ATUt54Lrl-d-A.0-C.-t:Y1-#*Ta3ZUTT00  
Note: When ordering items Marked*,indicate the set number because they are available only as a set. 

NO. 
-t:y1.1t /Senit-g-  
SET NO., PART NO. 

 inia#* 
g5AWE COMPONENT PARTS NO. PART NAME City 

36 5560 54 213 A"* SPRING 2 

37 5522 54 218 $19``- HOLDER 2 

38 5522 54 219 70
1.
,_F PLATE 2 

39 5522 54 510 npF",) (KR-15) PLATE CYLINDER (KR-15) 1 

39 5522 54 520 ADF"') (KR-25) PLATE CYLINDER (KR-25) 1 

39 5523 54 110-1 ) DF") PLATE CYLINDER 1 

40 5522 54 412 +- KEY 1 

41 5522 54 224-1 A-11, B SCALE B 2 

ApnJr -v 

3RD PLATE CYLINDER 



. 



    

ADh'Dhr) 3r,11 

PLATE REGISTER 

 

SECTION NUMBER 5522G 545 

SECTION 

  



F.  

 

SECTION NUMBER I  
I 

PLATE REGISTER SECTION 
Iczonalt*aTUI3ALT A,OTs -t71-4Ta3ZUTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.yFit-g./Malt* 
SET NO. /PART NO. 

/401)14* PART NAME i 11584Vt COMPONENT PARTS NO. (Tty 

5522 54 310 W,D"D9" ASSY HOUSING ASSY 1 
9'11 2.3'91- 1 ST UNIT 

33,38,64-66 

5522 54 320 Ar)D"D9" ASSY HOUSING ASSY 1 

9'(1 23')1 1 ST UNIT 

37,38 

5522 54 330 W,D"D9" ASSY HOUSING ASSY 1 

9'12 21")[. 2ND UNIT 

33,38,64-66 

5522 54 340 1 ,D"D9" ASSY HOUSING ASSY 1 

9"-.C2 23Vh 2ND UNIT 

37,38 

5522 54 350 1"7 117)9"t/I ASSY BEARING COVER ASSY 2 

33,34 

5522 54 450 7D"1'7FA9q2— (OPS) SCREW ASSY (OPS) 2 

76,80 

5522 54 460 7D"tAFA9U2— (NOPS) SCREW ASSY (NOPS) 2 

1 4,60 

1 5522 54 421-1 9-f.:ZD9"7°-9— PULLEY 4 

2 91754 1—F"W\"7 1JD9" AZK1730 NEEDLE BEARING AZK17303.5 8 

3 5522 54 423 75DD" FLANGE 4 

4 90766 0'999!9D1'— AW03 LOCK WASHER AW03 4 

5 90765 W.99”F ANO3 LOCK NUT ANO3 4 

6 9670084008 V Fiti"arh M8X40 SOCKET BOLT M8X40 18 

7 5522 54 425-1 A9Vh" STUD 12 

8 5522 54 483 7D—L FRAME 1 

9"-(1 2:19h 1 ST UNIT 

8 5522 54 484 71)—L FRAME 1 

9"-12 2='!JF 2ND UNIT 

9 5522 54 485 hA"— COVER 2 

1 0 9648061214 /53*D" M6X12 SCREW M6X12 6 

11 5522 54 434 ;MO"— HOLDER 2 

1 2 90392 A5AFT)D1' A53047 THRUST WASHER AS3047 16 

13 90494 A5A1"\"TUD9" NTB3047 THRUST BEARING NTB3047 8 

1 4 5522 54 436-1 *D" SCREW 2 

1 5 5430 51 274 t5/"h"* PLAIN WASHER 4 

1 6 9670061608 M6X16 SOCKET BOLT M6X16 1 0 

17 5522 54 441-1 $10"— HOLDER 4 



IL" .;••' 
SECTION NUMBER I 7 66‘3   

SECTION 
03,1-1341(1-14iaTitt3VIt L 1 it-g.T;±5C L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Td9E1 

PLATE REGISTER 

Na SET NO. /PART NO. goafeF/4"#4" PART NAME COMPONENT PARTS NO. Q'ty 

17 5522 54 441-1 $11)9%%- HOLDER 2 

522PFH 522PFH 

1 8 5640 22 314-1 7o52%x PLUG 4 

19 9684060608 F D" M6X6 SET SCREW M6X6 4 

20 5522 54 442 -r9A 1  SPRING 4 

21 9670050501 V5MiNDF M5X5 SOCKET BOLT M5X5 4 

22 5522 54 443-2 V7.7z KNOB 4 

23 5522 54 446 VIDF BOLT 4 

24 5522 54 445 -17)7."V9A INDEX 2 

30 9716080014 t5I"h" M8 PLAIN WASHER M8 4 

31 9710080008 A"Vf"/P% M8 SPRING WASHER M8 4 

32 9670083008 97VF*NDF M8X30 SOCKET BOLT M8X30 4 

33 91666 *-01/D—ID 0S68857 OIL SEAL 0S68857 4 

34 5522 54 351 1'N`7 117,9't/I BEARING COVER 2 
37 5522 54 321 HOUSING 1 

9"-f1 2=Vh 1ST UNIT 

37 5522 54 341 HOUSING 1 
9"-(2 2=VF 2ND UNIT 

38 91671 .7—F"W7 11D9"80RNAO NEEDLE BEARING 8QRNAO 4 

40 5522 54 471-1 GEAR 2 

41 5522 54 472 GEAR 2 

42 5522 54 473 GUIDE 2 

43 9670085008 M8X50 SOCKET BOLT M8X50 6 

44 9721080008 E-9)9" E-8 E—RING E-8 2 

45 5430 33 122 .9.\\ h.% WASHER 2 

46 5560 54 1 39 v‘. GEAR 2 

47 5560 54 1 38 KEY 2 

48 5562 54 1 37 to p  PIN 2 

49 5522 54 475-1 SCALE 2 

50 9642040514 t'1"DEJ" M4X5 SCREW M4X5 4 

51 5522 54 482-1 
-
(DD”-97 INDICATOR 2 

52 9710050008 A"V,"h" M5 SPRING WASHER M5 2 

53 9642050814 t'1"DE)" M5X8. SCREW M5X8 2 

54 5522 54 422 KEY 4 

55 90387 A5AF9Wit G51730 THRUST WASHER GS1730 8 

56 5522 54 474-1 GEAR 2 

57 5640 59 117 iv‘v WASHER 6 

58 5562 54 136 404JF BOLT 6 

59 5522 54 432 KEY 4 



SECTION NUMBER 5522G 545 I 
SECTION 

t3gIf L I— -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PLATE REGISTER 

k 

k 

NO. 
-t-y1-**/110Alt-g-
SET NO. / PART NO. g5Aft/4441"- PART NAME COMPONENT PARTS NO. 

MR 
(Xty 

*60 5522 54 431 T9r)1 h (NOPS) ADJUSTING BOLT (NOPS) 2 

61 5522 54 481-2 - HOLDER 2 

62 9648061014 1-53D" M6X10 SCREW M6X10 6 

63 5522 54 312 1"79)9"1"/I BEARING COVER 2 

64 5522 54 311 HOUSING 

9"-f1 2 -1')F 1 ST UNIT 

64 5522 54 331 HOUSING 1 

9"-f2 2=Vh 2ND UNIT 

65 5522 21 262 SPACER 2 

66 9723850008 C-Up9" C-85 C-RING C-85 2 

67 5522 54 433 *10"- HOLDER 2 

68 5522 54 424 7D-G (9"-(1 2=VF) FRAME (151 UNIT) 1 

68 5522 54 426 71.1-13 (9".(2 =VI') FRAME (2ND UNIT) 1 

69 9670083508 VV1-404,1- M8X35 SOCKET BOLT M8X35 6 

70 9670061008 Vh.'9h VIL/F M6X10 SOCKET BOLT M6X10 6 

71 5522 54 414-1 VA BOSS 2 

72 9670081608 95'VFVI1,F M8X16 SOCKET BOLT M8X16 6 

73 5522 54 413 40)9"- HOLDER 2 

74 5522 54 411 GEAR 2 

75 5522 54 444 -fDT"V9A INDEX 2 

76 5522 54 435-2 *D" SCREW 2 

80 5522 54 437 (OPS) ADJUSTING BOLT (OPS) 2 

81 90386 A5AF9VD1, W51730 THRUST WASHER W51730 8 

82 9716040014 t5/"h" M4 PLAIN WASHER M4 4 

83 5522 54 447 RATCHET 4 

84 9670051208 M5X12 SOCKET BOLT M5X12 1 6 

85 9670062208 •9 FiriNtd- M6X22 SOCKET BOLT M6X22 6 

86 5522 54 476 hi- COLLAR 2 

87 5522 54 412 KEY 2 

88 5522 54 449 HOLDER 2 

522PFH 522PFH 



9"13MD7:A-9  3911 

3RD PLATE REGISTER 

-tgf,a% SECTION NUMBER  I ""L  )41- 

SECTION 



* 

.9"f3AD7Dr9 td9E1. 

3RD PLATE REGISTER 

SECTION NUMBER I   

SECTION 
*Z-0A-5,11(t*AT(t/351L 1 #4?--elt3Z L. -C' T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

F ** NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. Q'ty 

5522 54 350 7 11D9"4-/I ASSY BEARING COVER ASSY 1 
40,41 

5522 54 450 YD"1'7FA9 112- (OPS) SCREW ASSY (OPS) 1 
80,95 

5522 54 460 7D"1'AFA9 112- (NOPS) SCREW ASSY ( NOPS) 1 
26,69 

5523 54 210 W)9" ASSY HOUSING ASSY 1 
40,47,74-76 

5523 54 230 V`t- ASSY GEAR ASSY 1 
89,92 

5523 54 310 A',7:P`D9" ASSY. HOUSING ASSY 1 
42,47 

1 5522 54 441-1 *11,9"- HOLDER 2 

2 5640 22 314-1 PLUG 2 

3 9684060608 1-.)( *D‘` M6X6 SET SCREW M6X6 4 

4 5522 54 442  SPRING 2 

5 9670050501 M5X5 SOCKET BOLT M5X5 2 

6 9670051208 Vh*VFV`Ilih M5X12 SOCKET BOLT M5X12 5 

7 5522 54 447 53V9F RATCHET 2 

8 5522 54 443-2 'J Til KNOB 2 

9 5522 54 446 VIDF BOLT 2 

1 0 5522 54 445  INDEX 1 
11 5522 54 422 KEY 3 

1 2 5522 54 421-1 9-(a)9"7°-9- PULLEY 2 

1 3 90387 A5Ahr)VDt GS1730 THRUST WASHER G51730 4 

1 4 91754 =-1-"11,1"7 11)9" AZK1730 NEEDLE BEARING AZK17303.5 4 

15 90386 A5AFT)D1' W51730 THRUST WASHER WS1730 4 

1 6 5522 54 423 75)D" FLANGE 2 

17 90766 oV99VD1'- AW03 LOCK WASHER AW03 2 

1 8 90765 c091-91- ANO3 LOCK NUT ANO3 2 

1 9 9670083508 V Fiti"10- M8X35 SOCKET BOLT M8X35 6 

20 5523 54 422 A9Vh" STUD 3 

21 5523 54 421 /7`%7D-L FRAME 1 

22 9670084008 V hihNl'h M8X40 SOCKET BOLT M8X40 6 

23 5522 54 434 CO"- HOLDER 1 
24 90392 A5AFTVD1,  A53047 THRUST WASHER A53047 8 

25 90494 A5AF1"7 1JD9" NTB3047 THRUST BEARING NTB3047 4 

26 5522 54 436-1 f)" SCREW 1 

27 5430 51 274  PLAIN WASHER 2 



SECTION NUMBER 1 5523Z 545  

SECTION 
-cit L 1 A..OrYt, 47 *44- T t. 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

I.-1, L. I 

3RD PLATE REGISTER 

Q -t.y1AP4L/11 N 6Ait 
SET NO. / PART NO. Menft/ PART NAME COMPONENT PARTS NO. 

Ma 
Q'ty 

28 9670061608 9”1-71-MIJF M6X16 SOCKET BOLT M6X16 5 

40 91666 0S68857 OIL SEAL 0S68857 2 

41 5522 54 351 1"7UD9"4- /I BEARING COVER 1 

42 5523 54 311 HOUSING 1 

43 9716080014 ti h" M8 PLAIN WASHER M8 4 

44 9710080008 A"”"h" M8 SPRING WASHER M8 4 

45 9670083008 9h. ')F7ti"lbh M8X30 SOCKET BOLT M8X30 4 

47 91671 =-F4,1"7 ,17)9"8QRNAO NEEDLE BEARING 8QRNAO 2 

48 5522 54 471-1 t%%1,_ GEAR 1 

49 5522 54 476 )35- COLLAR 1 

50 9670062208 V Fiti"11,F M6X22 SOCKET BOLT M6X22 3 

51 5522 54 472 GEAR 1 

52 5522 54 473 h "*"  •GUIDE 1 

53 5523 54 411 GEAR 1 

54 9721080008 E-Up9" E-8 E-RING E-8 1 

55 5290 29 312 9VDt- WASHER 1 

56 5560 54 139 GEAR 1 

57 5560 54 138 KEY 1 

58 5562 54 137 PIN 

59 5523 54 412 Ah. -11) SCALE 1 

60 9716040014 t5/"V* M4 PLAIN WASHER M4 2 

61 9642040514 O D" M4X5 SCREW M4X5 2 

62 5522 54 482-1 INDICATOR 1 

63 9716050014 t5/"b" M5 PLAIN WASHER M5 1 

64 9710050008 A"VI"h"* M5 SPRING WASHER M5 

65 9642050814 J"1"D*D" M5X8 SCREW M5X8 1 

66 5640 59 117 ir% WASHER 3 

67 5562 54 136 404JF BOLT 3 

68 5522 54 432 KEY 1 

*69 5522 54 431 (NOPS) ADJUSTING BOLT (NOPS) 1 

70 5522 54 481-2 400"- HOLDER 1 

71 9670085008 Vh- VhiVIDF M8X50 SOCKET BOLT M8X50 3 

72 9648061014 /53D" M6X10 SCREW M6X10 3 

73 5522 54 312 1\"7 ,1 )9"4- /I BEARING COVER 1 

74 5523 54 211 HOUSING 1 

75 5522 21 262 SPACER 1 

76 9723850008 C-Up9" C-85 C-RING C-85 1 

78 9670061008 9”hti"Ild, M6X10 SOCKET BOLT M6X10 3 

79 5522 54 414-1 BOSS 1 



SECTION NUMBER  
SECTION 

*-7-045AU*ATUI5ALTI1U- A.OT, --t.y t5cLT -F oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

_ 9'"(311)5')Fr, 

3RD PLATE REGISTER 

NO. 
-!.y 
SET NO. / PART NO. ngAn/1"4" PART NAME 

/ COMPONENT PARTS NO. 
%IR 
CYty 

- 80 5522 54 437 3.)t-fit"11)F (OPS) ADJUSTING BOLT (OPS) 1 

81 9670082008 991.104)F M8X20 SOCKET BOLT M8X20 3 

82 5523 54 234 GEAR BOSS 1 

83 9648051014 /5D*D" M5X10 SCREW M5X10 6 

84 5523 54 232 iN"7 117,9 I BEARING COVER 2 

85 5523 54 237-1 *NO' BOLT 3 

86 5523 54 236 GEAR COVER 3 

87 9670051408 V h7VIld. M5X14 SOCKET BOLT M5X14 6 

88 5523 54 235 h'-(1" GUIDE 3 

89 5523 54 231 GEAR 1 

90 5640 57 124 /")3" WASHER 3 

91 5523 54 238 ,t" It, BOLT 3 

92 90304001 6912 BALL BEARING 6912 1 

93 5523 54 233 )35- COLLAR 1 

94 5522 54 444 -L'ff'")2A INDEX 1 

* 95 5522 54 435-2 SCREW 

96 5522 54 433 HOLDER 1 

97 5523 54 242 A9Vh" STUD 1 

98 5523 54 241 /7"71)-t FRAME 1 

99 5522 54 425-1 STUD 2 

1 00 5522 54 412 KEY 1 



SECTION NUMBER I 5522Z  550 
SECTION INK FOUNTAIN FOUNTAIN ROLLER 



INK FOUNTAIN ROLLER 
SECTION NUMBER 5522Z 550 

SECTION 
*zonzattiiia-clit5igt L T TT Ls„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

4t•yI-*J4/40A4t-g- NO. SET NO. /PART NO. naAVE/4"4-g- PART NAME / COMPONENT PARTS NO. 
Aft 
Q'ty 

5522 55 110 o-5— ASSY ROLLER ASSY 2 

39,40 

5522 55 120-1 i0D")9" ASSY HOUSING ASSY 2 

34,41,43,75 

5522 55 130-1 W,D")9" ASSY HOUSING ASSY 1 

9"-I1 2=VF 1 ST UNIT 

34,41-43 

5522 55 140-3 44,9"— ASSY HOLDER ASSY 1 

71.73 

5522 55 150 7—L ASSY ARM ASSY 2 

70,71 

5522 55 160-1 7519"— ASSY SLIDER ASSY 2 

82,83,85,87-89,103 

5522 55 170-1 751'9Nt— ASSY SLIDER ASSY 2 

87-89 

5522 55 1 80-3 11 )9 ASSY LINK ASSY 1 

85,86 

5522 55 190 DV— ASSY LEVER ASSY 4 

38,105 

5522 55 210-1 A9V1" ASSY STUD ASSY 2 

81-83,103 

5522 55 220-1 7—L ASSY ARM ASSY 1 

78,79 

5522 55 250 D1,7F ASSY SHAFT ASSY 1 

9"-11 iziAs 1 ST UNIT 

57,61,63 

5522 55 810-2 97,9 ASSY LINK ASSY 1 

85,86 

5522 55 820-1 7—L ASSY ARM ASSY 1 

78.79 

5522 55 830 D1,7F ASSY SHAFT ASSY 1 

9"-f2 2:VF 2ND UNIT 

57,61,63 

5522 55 840-2 7M9"— ASSY HOLDER ASSY 1 

71,73 

5522 55 850 W)E)')2" ASSY HOUSING ASSY 1 

9" -12 2:7:JF 2ND UNIT 

41-43 

c;72 co lin w-,±m±Nx Accv TMV riNt[mn-ATLI A ^^W 



5522Z 550  SECTION NUMBER 
SECTION 

* t *Lt b y  #-.4" T T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-1:471-)T)o-5- 
INK FOUNTAIN ROLLER 

N -t F O.  /gait*.  
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

MR 
Crty 

6,20,30 

1 5522 59 113 J7" KNOB 44 

2 9670061608 95- Vh.$"11/1- M6X16 SOCKET BOLT M6X16 4 

3 5522 59 114 A7°11)9" SPRING 2 

4 90730 A'-h-t"2') 1.6X5 RIVET 1.6X5 12 

5 5522 59 112 PLATE 2 

6 5522 59 130 7"D-F" ASSY BLADE ASSY 2 

7 9410606008 77°U)9"t°) 6X60 SPRING PIN 6X60 4 

8 9670063508 M6X35 SOCKET BOLT M6X35 8 

9 5640 59 128 17" KNOB 4 

1 0 5522 59 115 7"1:09 BLOCK 2 

11 9670083508 VVF41"11/F M8X35 SOCKET BOLT M8X35 8 

12 5522 59 133 41.0."70D-F PLATE 2 

13 9670081608 M8X16 SOCKET BOLT M8X16 4 

1 4 9710080008 il" VPh" M8 SPRING WASHER M8 6 

1 5 9716080014 t5/"h" M8 PLAIN WASHER M8 4 

16 5522 59 125 'Y F" STUD 4 

1 7 5640 59 127 ,t" lb BOLT 4 

1 8 5640 59 126 h5- COLLAR 4 

19 9721100008 E- 11 )9" E-10 E-RING E-10 4 

20 9670061408 Vh'VF7ti"11/1- M6X14 SOCKET BOLT M6X14 8 

21 9670125008 M12X50 SOCKET BOLT M12X50 4 

22 9710120008 A "h" M12 SPRING WASHER M12 2 

23 5640 59 129 AU-7" SLEEVE 4 

24 5640 59 119 hi- COLLAR 2 

25 9684080808 1- D" M8X8 SET SCREW M8X8 6 

26 5522 59 118 AT- STAY 2 

27 5640 59 123 ;7)" 11/1" TWIST SPRING 2 

28 5640 59 122 hi- COLLAR 4 

29 9670051208 .Vht"11,1- M5X12 SOCKET BOLT M5X12 6 

30 5522 59 111-1 INK FOUNTAIN 2 

31 5640 59 124 "9/1" TWIST SPRING 2 

32 5430 38 316 41 %% 13 %% WASHER 4 

33 9670051008 95'!9h "I1)F M5X1 0 SOCKET BOLT M5X1O 4 

34 9410602508 7.709)9"t0D 6X25 SPRING PIN 6X25 1 4 

35 5522 59 1 34 #11-"7°D-F PLATE 2 

36 5522 59 116 7"oV9 BLOCK 2 

37 5640 59 121 hi- COLLAR 2 



Q'ty PART NAME 
-t.y1-4V4-/A5A** NO. SET NO. / PART NO. menwF/4"4" COMPONENT PARTS NO. 

0 67 5522 55 174 

Je..t.,11U11 P4UMMGM 

SECTION 
* gs gat -cit 134 L. L "CT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

INNER RACE IR30X35X30 4 

ROLLER 2 

OIL SEAL 0S35454 4 

HOUSING 2 

NEEDLE BEARING NK35/30R 4 

ARM 2 

SET SCREW M5X6 7 

RATCHET WHEEL 2 

PIN 2 

SPRING 2 

PAWL 2 

E-RING E-4 2 

INDEX 2 

KNOB 2 

SET SCREW M6X6 3 

SOCKET BOLT M6X45 4 

E-RING E-8 6 

WASHER 2 

SPACER 2 

COLLAR 2 

PIN 1 

1ST UNIT 

PIN 1 

2ND UNIT 

LINK 

BOLT 1 

1ST UNIT 

BOLT 1 

2ND UNIT 

BRACKET 2 

SPRING PIN 3X20 2 

GUIDE 1 

1ST UNIT 

GUIDE 1 

2ND UNIT 

BRACKET 2 

BUSHING 2 

PIN 2 

C-RING C-25 2 

39 91692 t-OJD IR30X35X30 

40 5522 55 111 0-5-  

41 91665 1-(11,D-11, 0S35454 

42 5522 55 131-1 A ,,DN‘p9" 

43 91679 17-F`N W7 11 )9"NK35/30R  

44 5522 55 144 

45 9684050608 M5X6 

46 5480 51 126 53IVh*-(-11, 

47 5430 51 163 t o )  

48 5430 51 164 A7° 11 -2,9`N  

49 5430 51 140-1 V$ 

50 9721040008 E- 1 J )9" E-4 

51 5522 55 229 ,)i-fh -(DTN`V97 

52 5522 53 134 v7a 
53 9684060608 F.A V)" M6X6 

54 9670064508 V''.9ht"IlJh M6X45 

55 9721080008 E-,11 )9" E-8 

56 5640 07 102 t5,PNWN 

* 57 5340 24 563 7,,\0_,_ 

58 5430 34 453 h5-  

59 5522 55 223-1 t° D 

9N".(1 21Vh 

59 5522 55 823-1 L° D 

9‘"12 2nF 

60 5522 55 240 '1 )9 

* 61 5522 55 224-1 VIDF 

9"-(1 2:VF 

* 61 5522 55 824-1 VIDF 

9"-(2 2:Vh 

62 5522 55 231 r55- ')F 

63 9410302008 A7°U)9"t°) 3X20 

64 5522 55 225-1 1"-0"  

9"-f1 2n1- 

64 5522 55 825-2 h"fh" 

9‘"f2 2=VF 

65 5522 55 232 7NN55'')I-  

66 5522 55 173 75-1FN` 7"VD2 

68 9722250008 C-IlD9`N C-25 

1Jti4J)au-/- 

F- 
INK FOUNTAIN ROLLER 



MR 
Q'ty PART NAME 

-t•y1.11"4/Alier.*41' NO. SET NO. / PART NO. /gsal!. 1"*-'4  COMPONENT PARTS NO. 

SECTION NUMBER 1 5522Z 550  

SECTION 
44- Z0g0AU*ATUt5AUTI -th..0-Cs .t.YFIt TA3ZL -CTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

69 5522 55 152 9VDV- WASHER 2 

70 5522 55 151 77L ARM 2 

71 91738 95” FCB25 CLUTCH FCB25 4 

72 9660080014 1-Th M8 NUT M8 2 

73 5522 55 141-3 40/9"- HOLDER 2 

75 5522 55 121-1 Ar)D")9" HOUSING 2 

76 9721120008 E.- 11)9" E-12 E-RING E-12 2 

77 5480 51 343 t5,"b" PLAIN WASHER 2 

78 5640 04 1 61 7.1")D2 BUSHING 4 

79 5522 55 221-1 7-L ARM 1 

9"f1 2:VF 1ST UNIT 

79 5522 55 821-1 Y -L3 ARM 1 

9"f2 2:VF 2ND UNIT 

80 5522 55 222 A9 V1'" STUD 2 

81 5522 55 211-1 A9V1.." STUD 2 

82 91645 A5AF9VD1'- AS1024 THRUST WASHER AS1024 6 

83 5522 55 212 tf9) METAL 4 

85 90960 =-F"$1"7 11 )9" HK1412 NEEDLE BEARING HK1412 6 

86 5522 55 1 81-3 11 )9 LINK 1 

9"f1 2-1Vh 1 ST UNIT 

86 5522 55 811-2 9)9 LINK 1 

9"f2 2:VF 2ND UNIT 

87 5522 55 172-1 A9VF" STUD 2 

88 5522 55 171 Aif9"- SLIDER 2 

89 9411403500 T_ Ao_to)  4X35 TAPER PIN 4X35 2 

93 9670062008 V 1,41"10. M6X20 SOCKET BOLT M6X20 4 

94 5640 22 314-1 7057N% PLUG 2 

95 5560 54 226 AFVA°- STOPPER 2 

96 9670053008 V Fiti"114- M5X30 SOCKET BOLT M5X30 4 

100 9410501208 A7°9)9"t°) 5X12 SPRING PIN 5X12 2 

1 01 9660060014 J- Vh. m6 NUT M6 2 

102 9670061008 V5*VF,1i"1bh M6X10 SOCKET BOLT M6X10 2 

103 91296 n7°11) A-6MF NIPPLE A-6MF 4 

104 9660120014 M12 NUT M12 2 

1 05 92303001 9 11 V7° PG80N GRIP PG8ON 4 

INK FOUNTAIN ROLLER 





SECTION NUMBER I
,,,,, / 

3RD INK FOUNTAIN ROLLER SECTION 



-t7   
SECTION NUMBER 5523Z 550 

SECTION 
*c.019,3aum.a-cit t5.4 •y L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9" 1'31)+7t)5:D0-5- . 

3RD INK FOUNTAIN ROLLER 

NO. 
-t ,yhWg-/g5e.** 
SET NO. / PART NO. gRAIM'At /44*-.4- PART NAME / COMPONENT PARTS NO. Q'ty 

5522 55 210-1 79Vh" ASSY STUD ASSY 1 
5.14.15,102 

5523 55 110 o-5- ASSY ROLLER ASSY 1 
62-66 

5523 55 120 W,D"-.)9" ASSY HOUSING ASSY 1 
38-40 

5523 55 130 7-L, ASSY ARM ASSY 1 
1 8-20 

5523 55 1 40-1 75-0"- ASSY SLIDER ASSY 1 
21-23 

5523 55 150-1 75-0"- ASSY SLIDER ASSY 1 
5,7,15.21-23,102 

5523 55 170-1 /3"1'1" ASSY GUIDE ASSY 2 

29.35 

5523 55 1 80 9)9 ASSY LINK ASSY 1 
6,7 

5523 55 210 Ii 7 ASSY BOSS ASSY 1 
41-43 

5523 55 220-1 IJ D9 ASSY LINK ASSY 1 
46,56 

5523 55 230-1 7-L ASSY ARM ASSY 1 
57,58 

5523 55 260 DA"- ASSY LEVER ASSY 1 
60,103 

5523 55 270 7"55'VF ASSY BRACKET ASSY 

48,49 

1 5523 55 162 A9VF" STUD 1 
2 9670062008 VVhiP`lbh M6X20 SOCKET BOLT M6X20 8 

3 5523 55 1 61 7".”VF BRACKET 1 
4 9721080008 E-Up9" E-8 E-RING E-8 2 

5 91645 A5AF9VDI,- AS1024 THRUST WASHER AS1024 3 

6 5523 55 181 '1 )9 LINK 1 
7 90960 .-. F- "11,1"79)9" HK1412 NEEDLE BEARING HK1412 3 

8 9721120008 E-9D9" E-12 E-RING E-12 1 
9 5480 51 343 t5/"b"* PLAIN WASHER 

1 0 9660080014 J-Vh M8 NUT M8 2 

11 9710080008 A"V,"h" M8 SPRING WASHER M8 4 

1 2 5523 55 1 63-1 ARM 1 
1 3 5523 55 1 64 41"11/F BOLT 1 



5523Z 550  j . 
-t,:ia 
SECTION NUMBER 

SECTION 
*c0nAUAIATI/15ALTMA,OT, -t71.**TA5tUTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-(3-(D4:71-D5:Do-5— 

3RD INK FOUNTAIN ROLLER 

NO.  
SET NO. / PART NO. PART NAME '4'13 5̀ 41TM#PONENT PARTS NO. 

111V( 
Q'ty 

1 4 5522 55 211-1 A9')h" STUD 1 

15 5522 55 212 11(9) METAL 2 

1 6 9722250008 C—'J 9" C-25 C—RING C-25 1 

1 7 5522 55 1 52 9W)1, — WASHER 1 

1 8 5523 55 1 31 ARM 1 

1 9 90411 :1- -1- 7 11 )9"HK2520LL NEEDLE BEARING HK252OLL 1 

20 90355001 rW1-05Vf HF2520 ONE WAY CLUTCH HF2520 1 

21 5522 55 1 72-1 A9')F" STUD 1 

22 5523 55 1 41 A5-f1-"Up9 LINK 1 

23 9411403500 5:-11°—t°) 4X35 TAPER PIN 4X35 1 

24 9684060608 M6X6 SET SCREW M6X6 4 

25 9670051608 VVFVIDF M5X16 SOCKET BOLT M5X16 4 

26 5522 55 1 73 7"),D2 BUSHING 1 

27 5522 55 174 to p  PIN 1 

28 9670064508 Vh.VFV11/1- M6X45 SOCKET BOLT M6X45 4 

29 5523 55 171-1 GUIDE 2 

30 9721100008 E-9)2" E-10 E—RING E-10 4 

31 5480 56 138 9W)t WASHER 2 

32 5523 55 1 65 92)2 LINK 1 

33 5523 55 1 66 A9Vh" STUD 1 

34 5523 55 167 7"c09 BLOCK 1 

35 9410401608 A7° 11 D9"t°) 4X16 SPRING PIN 4X16 2 

36 5523 55 1 22 hi— COLLAR 1 

37 9670061608 9 - VJDF M6X16 SOCKET BOLT M6X16 9 

38 5523 55 1 21 HOUSING 1 

39 91715 :—F"Ili1"7 11 )9" NK30/20 NEEDLE BEARING NK30/20 1 

40 90358003 0S30404 OIL SEAL 0S30404 1 

41 90434 9Dr)1-195- V3 HF3020 ONE WAY CLUTCH HF3020 1 

42 90410 —[-"Ili"\"7 11 -)9" HK3012 NEEDLE BEARING HK3.012 1 

43 5523 55 211 VA BOSS 

44 5523 55 213 0 PIN 1 

45 5523 55 212 7—L ARM 1 

46 90443 7"VD2 MB1012D.0 BUSHING MB1012DU 2 

47 5523 55 1 68 DV7h SHAFT 1 

48 90242 7"VD2 MB1210DU BUSHING MB1210DU 2 

49 5523 55 271 7"”Vh BRACKET 1 

50 5523 55 1 69 KNOB 1 

51 5522 55 229 -()t- "V9A INDEX 1 

-co (144n1onnii +m k mi 0 MITT M10 '3 



SECTION NUMBER  
SECTION 

*L'OnAIt*ATUI5ALT A,OT, -tyhtt*T5tUTTI-s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3RD INK FOUNTAIN ROLLER 

1t7FWA- rafailt4i NO. SET NO. / PART NO. itsaft/*"* PART NAME COMPONENT PARTS NO. 
MR 
Crty 

53 9710120008 A"*,"h" M12 SPRING WASHER M12 2 

54 5523 55 232 AM" STUD 1 
55 5523 55 233 tO PIN 1 
56 5523 55 221-1 9)9 LINK 1 
57 5640 04 122 )t 911) BUSHING 1 
58 5523 55 231-1 7-L ARM 1 
59 5430 26 214 #"h" WASHER 1 
60 5523 55 234-1 DA"- LEVER 1 

61 5560 65 222 AM" STUD 2 

62 90330002 t-OJD 1R2.5X30X17 INNER RACE IR25X30X17 1 
63 90585 1-01) IR25X30120 INNER RACES IR25X30X20 

64 91732 t-OJD IR25X30X30 INNER RACES IR25X30X30 

65 5523 55 111 ROLLER 1 
66 91692 1-01) 1R30X35X30 INNER RACE IR30X35X30 1 
67 91665 1-fllifp-J1) 0S35454 OIL SEAL 0S35454 1 
68 5640 59 126 hi- COLLAR 2 

69 5640 59 127 *".11)F BOLT 2 

70 5640 59 128 )7" KNOB 2 

71 5523 59 117 AM" STUD 2 

72 5560 59 119 -(9A" FLAT SPRING 2 

73 9670050608 ') 1-7r1"11/h M5X6 SOCKET BOLT M5X6 2 

74 9716080014 ti#"h" M8 PLAIN WASHER M8 2 

75 9670081608 Vh- ')F1-1"11/F M8X16 SOCKET BOLT M8X16 2 

76 9670063508 Y5-)ht"ad- M6X35 SOCKET BOLT M6X35 4 

77 5523 59 115 7"55'VF BRACKET 1 
78 9670083508 %) *"11d- M8X35 SOCKET BOLT M8X35 4 

79 5523 59 133 V-0"70 D-F PLATE 1 
80 5523 59 111 -f7) 71i " INK FOUNTAIN 

81 5523 59 130 7"D-F" BLADE 1 
82 5523.59 1 34 4,-(1-"70 D-F PLATE 1 
83 5523 59 116 7"5”F BRACKET 

84 9670125008 V5'Vht"11,1.. M12X50 SOCKET BOLT M12X50 2 

85 5640 59 1 29 AU-7" SLEEVE 2 

86 5640 59 121 hi- COLLAR 1 

87 9684080808 F)t D" M8X8 SET SCREW M8X8 3 

88 5522 74 1 21 70 D- F  PLATE 1 
89 90730 A°-h-t"3r) 1.6X5 RIVET 1.6X5 6 

90 5522 59 114 A7011)9" SPRING 

91 5522 59 113 )7" KNOB 22 



 

SECTION NUMBER ( 5523Z 550  

 

3RD INK FOUNTAIN ROLLER SECTION 
*zoloact*aTut5ALT- 1-d-Axyc-, -t7F*-g-T' LTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t71-4 /813ear-4 
SET NO. / PART NO. 

/41151* PART NAME MA$ft COMPONENT PARTS NO. 
MR 
Crty 

92 5640 59 119 /35- COLLAR 1 

93 5522 59 118 A5-- STAY 1 

94 5640 59 123 V.)"IJA" TWIST SPRING 1 

95 9670051208 Vh.VF$N1Jh M5X12 SOCKET BOLT .M5X12 2 

96 5640 59 122 /35- COLLAR 2 

97 5640 59 124 *D"IJA" TWIST SPRING 1 

98 9410501208 A7°,L)9"t°) 5X12 SPRING PIN 5X12 1 

99 91679 1-FNIA"79)9"NK35/30R NEEDLE BEARING NK35/30R 1 

1 00 5430 34 453 /35- COLLAR 1 

1 01 9684050508 1-)( D" M5X5 SET SCREW M5X5 2 

102 91296 V7°11, A-6MF NIPPLE A-6MF 2 

103 92303001 9"VY7° PG8ON GRIP PG8ON 1 

1 04 5640 22 314-1 7°59" pLuG 1 

1 05 5560 54 226 AFVA°- STOPPER 1 





    

1-'5' D9 Pt') 

OSCILLATING DRIVE 

 

SECTION NUMBER 5522G 560, 
SECTION 

  



SECTION NUMBER 5522G 560 

MR 
Q'ty PART NAME /Ma** f45.91AfFA /  NO. SET NO. / PART NO. COMPONENT PARTS NO. 

5522 53 260 UD9 ASSY LINK ASSY 2 

5522 53 270 DTD VW ASSY BOLT ASSY 2 

5522 53 280 7-L ASSY ARM ASSY 2 

5522 56 140 3DoVh' ASSY CON ROD ASSY 2 

5522 56 210 7"55"111- ASSY BRACKET ASSY 4 

5522 56 220 E)- 7) ASSY BOLT ASSY 2 

5522 56 230 7-L ASSY ARM ASSY 2 

5522 56 240 t'D ASSY PIN ASSY 8 

5524 53 420 7-4 ASSY ARM ASSY 2 

5524 53 430 UD9 ASSY LINK ASSY 2 

2 1 0 5522 53 263 7-L ARM   

1 0 5524 53 422 7-L ARM   

522PFH 522PFH 

SECTION 
0343,11(t*A -clt 134 L - 1-ftA,o)-to, 't C-Ac 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

20,21 

32,56-58 

19.31 

26,34,35,39,40 

1,2.56-58 

27,56-58 

1,23 

7,8 

522PFH 522PFH 

1 9,31 

522PFH 522PFH 

20.21 

1  5640 04 201 911, BUSHING 1 0 

2 5522 56 211 7"”VF BRACKET 4 

3 9660100014 tVF M10 NUT M10 1 0 

4 9710100008 A"VI"h" M10 SPRING WASHER M10 1 0 

5 5522 56 143 7-L ARM 2  

6 5430 33 122 1"h" WASHER 8 

7 90214 t"-11/1"79)2" 6000ZZ BALL BEARING 6000ZZ 8 

8 5522 .56 241 to p PIN 8 

9 5522 56 212 Dt7h SHAFT 2 

11 9670083508 95')Ft"IliF M8X35 SOCKET BOLT M8X35 4 

12 5522 56 213 7-L ARM 2 

1 3 9670061608 95")F710'11Jh M6X16 SOCKET BOLT M6X16 1 6 

1 4 5522 56 142 co D PIN 2 

1 5 96s4n5n6m I- 4 F," McYA CPT crprw pil vA I 

OSCILLATING DRIVE 



tr)TD9F"r) SECTION NUMBER 5522G 560 

OSCILLATING DRIVE SECTION 
*L.  03,15ghlt*actlt tiAlt L T -ft A-COT, -tr yh*-4•T";t5C L 'CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tvl-it /A13114t-4. 
SET NO. / PART NO. 

mg PART NAME 
COMPONENT PARTS NO. Q'ty 

1 6 9670085508 9”Ft"10. M8X55 SOCKET BOLT M8X55 4 

17 9660080014 tVF M8 NUT M8 4 

1 8 9710080008 AN`VP/Ju M8 SPRING WASHER M8 6 

1 9 5522 53 281 7-L ARM 2 

1 9 5524 53 421 7-L ARM 2 

522PFH 522PFH 

20 5522 53 261 '1D7 LINK 2 

20 5524 53 431 117)9 LINK 2 

522PFH 522PFH 

21 5522 53 262 7"VD/ BUSHING 4 

22 5522 53 264 BOLT 2 

23 5522 56 231 ARM 2 

24 5522 56 222 7u-j- F BRACKET 2 

25 9710120008 A"VP) M12 SPRING WASHER M12 4 

26 9660120014 I'VF M12 NUT M12 6 

27 5522 56 221 DT) VW' BOLT 2 

28 90389 A5AFTYD1' AS2035 THRUST WASHER AS2035 2 

29 9670062008 V5.Vh,1i"14h M6X20 SOCKET BOLT M6X20 1 6 

30 5522 53 272 7"5-5'VF BRACKET 2 

31 5522 53 282 VD2 BUSHING 2 

32 5522 53 271 Dtp BOLT 2 

33 5522 53 265 BOLT 2 

34 90453 oVF"IDF" PHS12 ROD END PHS12 2 

35 5522 56 141 DDWWN CON ROD 2 

36 5522 56 133 DT) VW. BOLT 2 

37 9670060808 5.')F,t"It'F M6X8 SOCKET BOLT M6X8 2 

38 5290 23 113 4pNv WASHER 2 

39 9723350008 C-9)9" C-35 C-RING C-35 2 

40 90588 'Nu7 117)7" 1202 BEARING 1202 2 

41 9672082514 oVh9V0 M8X25 HEXAGON BOLT M8X25 2 

42 9716080014 t5,"13" M8 PLAIN WASHER M8 2 

43 5522 56 130-1 1),D)-19 ASSY PLATE ASSY 2 

44 90074 9-fE--,D9u1"141- 27.0H075 TIMING BELT 270H075 2 

46 5522 56 1 20 51rEiD9 NN li-1-14 ASSY TIMING WHEEL ASSY 2 

48 9648050814 /5D*Du M5X8 SCREW M5X8 6 

49 5430 24 312 1u7q)9"W- BEARING COVER 2 

50 90317 iti"-WY 11)9" 6005ZZ BALL BEARING 6005ZZ 4 

51 5522 56 124 h5- COLLAR 2 



C. L. 63  JJU I SECTION NUMBER I  
SECTION 

*z_ one. ctiiiaccu ti• xt T;t3Z L TT t..so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
/*A** PART NAME 1154'',A#F/ COMPONENT PARTS NO. 

MM 
Q'ty 

53 9670082008 V5'VFli"fta. M8X20 SOCKET BOLT M8X20 10 

54 5522 56 111 7"5TVF BRACKET 2 

54 5522 56 111 7"”Vh BRACKET 1 

9"-f1 2=Vh,522PFH 1ST UNIT,522PFH 

54 5524 56 111 ?"55'VF BRACKET 1 

9"-f2 2=VF,522PFH 2ND UNIT,522PFH 

55 5522 56 123 TYD1,- WASHER 2 

56 91160 7°59" PA-4 PLUG PA-4 8 

57 91161 7U-7" PB-4 SLEEVE PB-4-  8 

58 91162 7.V7°11, PD-4 NIPPLE PD-4 8 

59 91727 1 L7to7- KRV26LL CAM FOLLOWER KRV26LL 2 

OSCILLATING DRIVE 



J.OLJU JVUJ- SECTION NUMBER I  
SECTION 3RD OSCILLATING DRIVE 



"E".":"3-, SECTION NUMBER I ----- 
SECTION 

*zog5AUJCact11151LT-6.11±h.0-C.. -t.y1.#J4Ta5cLTTL,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5" -(3*  

3RD OSCILLATING DRIVE 

NO. F pgialt-g- 
sEr No. / PART NO. A5A1404"4* PART NAME / COMPONENT PARTS NO. Crty 

5522 56 240 t'D ASSY PIN ASSY 4 

52.53 

5523 56 120 7°-q- ASSY PULLEY ASSY 1 

14.20.21 

5523 56 1 40 3)(T.9h" ASSY CON ROD ASSY 1 

8.9.28-30 

5523 56 150 DpoVh' ASSY(522PFH) CON ROD ASSY (522PFH) 1 

8.9.28-30 

5523 56 210 7"5M- ASSY BRACKET ASSY 1 

26.27 

5523 56 220 7"55.Vh ASSY BRACKET ASSY 

26.39 

5523 56 230 -L ASSY ARM ASSY 1 

47.50 

5523 56 240 -t ASSY ARM ASSY 1 

47.58 

5523 56 250 7-6 ASSY ARM ASSY 1 

47.55 

5523 56 260 7`k5 h ASSY(522PFH) BRACKET ASSY (522PFH) 1 

39.61 

1 9670082008 M8X20 SOCKET BOLT M8X20 13 

1 9670082008 M8X20 SOCKET BOLT M8X20 11 

522PFH 522PFH 

2 5522 56 111 BRACKET 1 

3 90317 V-11,1'79)9' 6005ZZ BALL BEARING 6005ZZ 2 

4 9723470008 C- 11)9 C-47 C-RING C-47 1 

5 5522 56 123 -9A9:791' - WASHER 

6 9670060808 M6X8 SOCKET BOLT M6X8 1 

7 5290 23 113 WASHER 1 

8 9723350008 C-'J 9' C-35 C-RING C-35 

9 90588 1"Y9D9" 1202 BEARING 1202 1 

1 0 5523 54 237-1 *NO. BOLT 2 

11 5523 54 236 t"t-t/I GEAR COVER 2 

12 9670051408 1.1 ”ht"lbh M5X14 SOCKET BOLT M5X14 4 

13 5523 54 235 W"fh' GUIDE 2 

14 5523 56 121 PULLEY 1 

15 5640 57 124 WASHER 2 

16 5523 54 238 BOLT 2 

17 90074 9-1E)9"1"11/F 270H075 TIMING BELT 270H075 1 



SECTION NUMBER I 5523G 560  

SECTION 
*.103,1flaia-Wkgit"LtisAL14.1 -d-A-0 -r., -t  1- tt-g--ca5c L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

14541 4"11C0144-0NENT PARTS NO. PART NAME MI& 
Q'ty 

3RD OSCILLATING DRIVE 

Na SET NO. / PART NO. 

1 8 9670062508 Vh'VfliNIJF M6X25 

19 5523 56 130 1DDDA") 

20 9723620008 C-9)9" C-62 

21 91635 1t"-$1"7 11 )9" 6007ZZ 

22 5523 56 122 A9VF" 

23 9648050814 /53*D" M5X8 

24 5430 24 312 Y\YIJD9`‘)3A"- 

25 5522 56 124 )35- 

26 5640 04 201 )( 9R, 

26 5640 04 201 )(911) 

522PFH 

27 5523 56 211 

28 5523 56 1 41 ppoVh" 

28 5523 56 151 DpoVh" (522PFH) 

29 9660120014 tVF M12 

30 90453 oVF"Iph" PHS12 

31 91160 7°59" PA-4 

32 91161 A9-7" PB-4 

33 91162 :V7°11, PD-4 

34 9684050608 F E.)" M5X6 

35 5522 56 1 42 to)  . 

36 9670083508 V ht"lbh M8X35 

37 5523 56 1 42 ?-G 

38 5523 56 222 D"9 

38 5523 56 262 D1'7h (522PFH) 

39 5523 56 221 7`1”Vls 

39 5523 56 261 7"55"JF (522PFH) 

40 9660100014 tVF M10 

41 9710100008 ) " "h" M10 

42 5523 56 223 7-13 

42 5523 56 263 7-G (522PFH) 

43 91727 /3[04-07- KRV26LL 

44 9670084008 971A,43"0 M8X40 

45 5640 56 134 to D  

46 90368 A5AF9VDt A51102 

47 5560 56 183 7"VD2 

48 5523 56 232-1 7"5h- VF 

49 9710120008 V.VI"h" M12 

50 5523 56 231 -L 

SOCKET BOLT M6X25 3 

ECCENTRIC PLATE 1 

C-RING C-62 1 

BALL BEARING 6007ZZ 1 

STUD 1 

SCREW M5X8 3 

BEARING COVER 1 

COLLAR 1 

BUSHING 4 

BUSHING 2 

522PFH 

BRACKET 1 

CON ROD 1 

CON ROD (522PFH) 1 

NUT M12 4 

ROD END PHS12 1 

PLUG PA-4 5 

SLEEVE PB-4 5 

NIPPLE PD-4 5 

SET SCREW M5X6 2 

PIN 1 

SOCKET BOLT M8X35 2 

ARM 

SHAFT 

SHAFT (522PFH) 

BRACKET 1 

BRACKET (522PFH) 1 

NUT M10 8 

SPRING WASHER M10 8 

ARM 1 

ARM (522PFH) 1 

CAM FOLLOWER KRV26LL 4 

SOCKET BOLT M8X40 2 

PIN 2 

THRUST WASHER AS1102 3 

BUSHING 3 

BRACKET 1 

SPRING WASHER M12 3 

ARM 1 



SECTION NUMBER 5523G 560 

SECTION 
onaat*a* t L A.QYt. tcJ1.• #- -"C`;tic L. TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7Filt-4-/Ma# 
SET NO. / PART NO. 

AMAlt PART NAME gliAtti/ COMPONENT PARTS NO. 
MR 
Q'ty 

51 9670062008 Vh.VhtINDF M6X20 SOCKET BOLT M6X20 8 

52 5522 56 241 PIN 4 

53 90214 V-11)1'7 11)9" 6000ZZ BALL BEARING 6000ZZ 4 

54 5430 33 122 #"h" WASHER 4 

55 5523 56 251 7—L ARM 1 

56 5523 56 252 7"55''9F BRACKET 1 

57 5523 56 242 7"55. 1- BRACKET 1 

58 5523 56 241 I/A"— LEVER 1 

59 5523 56 233 to D  PIN 1 

60 9670064008 9 Hti"11J. M6X40 SOCKET BOLT M6X40 4 

61 5640 27 332 )( 911) BUSHING 

522PFH 522PFH 

9'134-',TD9F"', 

3RD OSCILLATING DRIVE 



    

tr)-iDo-5-.Y -fh"114"1'- 

OSCILLATING ROLLER.IDLE GEAR 

 

SECTION NUMBER 5522G 565 

SECTION 

  



5522G 565 SECTION NUMBER 

5522 56 310-1 W,D")9" ASSY HOUSING ASSY 4 

5522 56 320-1 W)D"D9" ASSY HOUSING ASSY 2 

5522 56 330-1 W)D"D2" ASSY HOUSING ASSY 2 

5522 56 340-1 1,D"D2" ASSY HOUSING ASSY 4 

5522 56 350-1 W 2" ASSY HOUSING ASSY 1 

5522 56 350-1 1l,D")9" ASSY HOUSING ASSY 2 

5522 56 360-1 1',D")9" ASSY HOUSING ASSY 1 

5522 56 510 7-fh"W1'— ASSY GEAR ASSY 8 

5522 56 520 71'-"W1'— ASSY GEAR ASSY 2 

1-551Do-5—.7-fh"W1— 

OSCILLATING ROLLER.IDLE GEAR SECTION 
*zonattigaTu LT- 11t-A.oT,-t ,y1-#,4- --u15cLTTL,. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,y1-11P4-/MAW4' NO. SET NO. / PART NO. /41144".  / COMPONENT PARTS NO. 

4,5 

5,26 

5,23 

5,7 

9"-f1 /7M- 1ST UNIT 

5,25 

9"-f2 2=VF 2ND UNIT 

5,25 

3"-(1 2191.. 1 ST UNIT 

5e22 

13,15,16,19 

13-16 
1  90698 111")h M16 t9"U U—NUT M16 (L) 8 

2 5522 56 365 +"17— GEAR 8 

3 9670062008 Vh"91'74"0 M6X20 SOCKET BOLT M6X20 48 

4 5522 56 311 W)D"D9" HOUSING 4 

5 90549 1—(11JD-11, KC28354 OIL SEAL KC28354 1 4 

6 5522 56 363 o-5— ROLLER 6 

7 5522 56 341 W,D")9" HOUSING 4 

8 5640 56 531 h"-.11-" GUIDE 16 

9 5522.56 242 7,,v3_,_ SPACER 8 

1 0 90702 UtVh M16 U—NUT M16 8 

11 9721120008 E-9)9" E-12 E—RING E-12 1 0 

12 5522 56 513 9VD1'— WASHER 10 

1 3 9723320008 C- 11)9" C-32 C—RING C-32 20 

1 4 5522 56 521 7-11-"W1'— GEAR 2  

1 5 90314 V—W79)9" 6002LLU BALL BEARING 6002LLU 20 

1 6 5522 56 512 h5— COLLAR 1 0 

1 7 9670061608 Vh'1.91-711"10- M6X16 SOCKET BOLT M6X16 30 

%ft 
crty PART NAME 

1 8 5522 56 514 4"1,— A9Vh" STUD 



1 V)7Do-5-.7-fF"11.4"1,- 
OSCILLATING ROLLER.IDLE GEAR 

SECTION NUMBER 
SECTION 

(7)?,-13  lt  -C1113 L 1 L t.,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tvF#*/gfa,* 
SET NO. / PART NO. naAWF/4144/1"" PART NAME / COMPONENT PARTS NO. 

MIA 
Q'ty 

1 9 5522 56 511 7 114"1,- GEAR 8 

20 90695 771(DUJ- Vh FUO9SS U-NUT FUO9SS 8 

21 90563 A5AFT9D1, AS1109 THRUST WASHER AS1109 24 

22 5522 56 361 Ar"D"D9" HOUSING 1 

9"-(1 1ST UNIT 

23 5522 56 331 )0D")9" HOUSING 2 

24 5522 56 515 +"1,-A3Vh" STUD 2 

25 5522 56 351 Ar)D"p9" HOUSING 1 

9"-(1 11"A- 1ST UNIT 

25 5522 56 351 Ar)D")9" HOUSING 2 

9"-(2 1.7.VF 2ND UNIT 

26 5522 56 321 W,D")9" HOUSING 2 

27 5522 56 366 o-5- ROLLER 2 

5522G 565 



- 



›-IiT9TD.7f1"114"1,- 

3RD OSCILLATING.IDLE GEAR 

:•••• 
5523Z 565 SECTION NUMBER 1 

SECTION 



-  9"-f31')TD.7/F"Wt- - 

3RD OSCILLATING.IDLE GEAR 

SECTION NUMBER I 55Z3L 707 

SECTION 
ofisenuitlacruti-JitL T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. na4SFE/4"-'4 PART NAME / COMPONENT PARTS NO. 
AR 
It-Xty 

5522 56 340-1 W,D'D9' ASSY HOUSING ASSY 1 
3,30 

5522 56 520 7-11-'Wt- ASSY GEAR ASSY 3 

15,17118,21 

5523 56 310 W,D'D9 ASSY HOUSING ASSY 1 
3,29 

5523 56 320 1\,D"D9" ASSY HOUSING ASSY 1 
3,26 

5523 56 330 W)D'-.)9" ASSY HOUSING ASSY 1 
3,23 

5523 56 340 Ar)D"D9" ASSY HOUSING ASSY 1 
3,11 

5523 56 360 W,D")9" ASSY HOUSING ASSY 1 
3,28 

5523 56 370 W)77)",-.) 9" ASSY HOUSING ASSY 1 
3,31 

5523 56 380 W),D"D9' ASSY HOUSING ASSY 1 
3,4 

5523 56 510 Y-0.'Wt- ASSY GEAR ASSY 1 
1 5-18 

1 90695 77-IDU1)i- FUO9SS U-NUT FUO9SS 4 

2 90563 A5AFT9D1' AS1109 THRUST WASHER AS1109 10 

3 90549 /-filiD-11) KC28354 OIL SEAL KC28354 8 
4 5523 56 381 HOUSING 1 
5 9670062008 M6X20 SOCKET BOLT M6X20 24 

6 5640 56 531 h"-fh" GUIDE 8 

7 5522 56 242 SPACER 4 

8 90702 Ut'91' M16 U-NUT M16 4 

9 90698 li h M16 t9"1 U-NUT M16 (L) 4 

10 5523 56 515 GEAR 2 

11 5523 56 341 Ar)D'D9" HOUSING 1 
12 5523 56 391 ROLLER 2 

13 9721120008 E-9.'9' E-12 E-RING E-12 4 

1 4 5522 56 513 9VDV- WASHER 4 

15 9723320008 C-'J 9" C-32 C-RING C-32 8 

16 5523 56 511 GEAR 1 
17 90314 V-11)1"79)9' 6002LLU BALL BEARING 6002LLU 8 

18 5522 56 512 hi- COLLAR 4 

19 9670061608 M6X16 SOCKET BOLT M6X16 12 



5523Z 565 
>#14 

SECTION NUMBER 
SECTION 

*zonaa*a -cati.ALT. 1-d-A-0T,-ft ,y1-4-'4-ca3zi.TT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

)( -1.54-9TD.7-fh"Wt- 

3RD OSCILLATING.IDLE GEAR 

NO. /gra#-g. 
SET NO., PART NO. gfia4s,*

ita* 
COMPONENT COMPONENT 

 PART NAME 
PARTS NO. 

Mft 
ra'ty 

20 5523 56 514 "1,- A9VI" GEAR STUD 1 

21 5522 56 521 7-(P44"1,- GEAR 3 

22 5523 56 513 +"1,- A9VF" GEAR STUD 1 

23 5523 56 331 W)D":;9" HOUSING 1 

24 5522 56 514 +"1,- 9Vh" STUD 2 

25 5522 56 365 +ut- GEAR 2 

26 5523 56 321 Ar)D"p9" HOUSING 1 

27 5522 56 363 o-5- ROLLER 2 

28 5523 56 361 W,D")911  HOUSING 1 

29 5523 56 311 W)D")9" HOUSING 1 

30 5522 56 341 )02P`D9" HOUSING 1 

31 5523 56 371 W)D"p91` HOUSING 1 





SECTION 
SECTION NUMBER .f7.4tDD"3.1\D)(D3"

..ihil 

ROLLER CLEANER.HICKEY PICKER 

5522Z 567 _ 



:,V-4'• 
SECTION NUMBER 

SECTION 
*.z (/*A-C(tisitt 1,  it r-41-rat L.-CT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-f.D tDD"31)+.A.D)(:)7"Zhq 

[ 

ROLLER CLEANER.HICKEY PICKER 

5522Z 567 

NO. 
-t ,yFIV4-/A5Alt-g- 
SET NO. PART NO. gW,Aft/

411Alt 
PART NAME COMPONENT PARTS NO. 

Mft 
ty 

5522 52 520 FD-f ASSY TRAY ASSY 1 

9"-(1 1 ST UNIT 

1 4,26,28,29,52 

5522 52 530-1 D1'7F ASSY SHAFT ASSY 1 

9"-(1 1 ST UNIT 

22,25,36-38 

5522 52 560-1 D1'7F ASSY SHAFT ASSY 1 

9"-f1 i=VF 1 ST UNIT 

22,36-38,43 

5522 52 920 Hr.( ASSY TRAY ASSY 1 

9"-f2 217VF 2ND UNIT 

1 4,28,29,48,52 

5522 52 930-1 1'7F ASSY SHAFT ASSY 1 

9"f2 2:1)F 2ND UNIT 

22,36-38,47 

5522 52 950-1 D1'7F ASSY SHAFT ASSY 1 

2:=Vb 2ND UNIT 

22,36-38,50 

5522 65.200 AD)t)7".F.FIPP)f-M4Z HICKY PICKER SET 1 

1-4,8-13 

5522 65 210 AT- ASSY STAY ASSY 2 

20,38 

1 9642030614 tr1"3DNN M3X6 SCREW M3X6 2 

2 9716030014 t5/NNh" M3 PLAIN WASHER M3 2 

3 5640 65 501 7N) _, Fm BLADE 1 

4 5522 65 217 1110"- HOLDER 1 

5 9670061208 Vh. VFili"11/F M6X12 SOCKET BOLT M6X12 1 6 

6 5560 65 217 7°D-F PLATE 4 

7 5522 65 216-1 7"5VF BRACKET 2 

8 5640 65 503-1 D1'7h SHAFT 1 

9 5640 65 504 ,.\,:) ....1 _ SPACER 1 

10 5640 65 505 A7 ("JD9`` SPRING 1 

11 5640 65 506 ”[. NUT • 1 

1 2 5640 65 507 ”f• NUT 1 

1 3 90799 Z$" 11 9"7 25 BALL GRIP 25 1 

1 4 9648051214 /53D" M5X12 SCREW M5X12 1 8 

15 5522 65 214-1 7"519h BRACKET 2 

1 7 5522 53 387 ;HO"- HOLDER 4 

1 9 9670051408 Vh.'jf-t"lbh M5Y14 snrk-FT pnIT McYlL A 



5522Z 567 
-t 
SECTION NUMBER 

SECTION 
*r_ one. um_e.-c-ct /3;s s -t  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-(D4t:),D"3,,4.AD)(D3"a-Jil 

ROLLER CLEANER.HICKEY PICKER 

NO. -t7Filt-g7g0A# 
SET NO. / PART NO. PART NAME 

COMPONENT PARTS NO. 
MV! 
Grty 

20 5522 65 213-1 STAY 2 

21 5522 65 215-1 7”7VF BRACKET 2 

22 5522 52 531-1 D1,71- SHAFT 4 

23 9648041014 #5M)" M4X10 SCREW M4X10 4 

24 5310 33 538 vza ( 90) KNOB (BLACK) 4 

25 5522 52 540 7-G ASSY ARM ASSY 1 

9"-(1 2:Vt. 1ST UNIT 

26 5522 52 521-1 Flrf TRAY 1 

9"-f1 /ZVI- 1ST UNIT 

27 9670062008 95*VtAiNDF M6X20 SOCKET BOLT M6X20 1 6 

28 5522 52 522-2 BLADE 2 

29 5522 52 523 70 u_ h  PLATE 2 

30 9721100008 E-qp9" E-10 E-RING E-10 4 

31 5430 37 115 t5,"h" PLAIN WASHER 4 

32 5522 52 536 7"W” BLOCK 2 

9"-r1 1 ST UNIT 

33 9410604008 A7°9)9"t°:, 6X40 SPRING PIN 6X40 8 

34 9660050014 tVF M5 NUT M5 4 

35 9670054008 V Fli."11/F M5X40 SOCKET BOLT M5X40 4 

36 9410302408 77° 117,9"t°D 3X24 SPRING PIN 3X24 4 

37 5522 52 532-1 bL - CAM 4 

38 9410301808 7°'1 9"b°D 3X18 SPRING PIN 3X1 8 8 

39 5522 52 528 70 1)- 1, PLATE 2 

40 5522 52 524-1 7"W)9 BLOCK 1 

9"-f1 2.17VF 1 51 UNIT 

41 9684050508 F)(*D" M5X5 SET SCREW M5X5 4 

42 5522 52 526 t°) PIN 4 

43 5522 52 570 7-1., ASSY ARM ASSY 

9"-f1 1 ST UNIT 

44 5522 52 525-1 7"c09 BLOCK 1 

9"-11 /zVh 1ST UNIT 

45 5522 52 527 70 1)- F  PLATE 2 

46 5522 52 936 7"c09 BLOCK 

5"-C2 2.z.V h 2ND UNIT 

47 5522 52 940 -L3 ASSY ARM ASSY 1 

9"--12 2:VF 2ND UNIT 

48 5522 52 921-1 h1)-1 TRAY 1 

9"-12 2=_VF 2ND UNIT 



SECTION NUMBER 5522Z 567 

SECTION 
*L0111.341it*er.-eltliAL A.GD-c, (- TT t.. s o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9 

ROLLER CLEANER.HICKEY PICKER 

-g" NO. SET NO. / PART NO. WIA# /4"#'4L  / COMPONENT PARTS NO. 
PART NAME Q'ty 

49 5522 52 924 7"oI.99 BLOCK 1 

9"-12 21')F 2ND UNIT 

50 5522 52 960 7-L ASSY ARM ASSY 1 

9"-(22J 2ND UNIT 

51 5522 52 925 7"c09 BLOCK 1 

2ND UNIT 

52 9670062508 M6X25 SOCKET BOLT M6X25 4 



    

9"131D4tDD"3.)t 

3RD ROLLER CLEANER 

 

SECTION NUMBER 5523G 567  

SECTION 

  



3RD ROLLER CLEANER 
SECTION NUMBER 5523G 567 

SECTION 
one. ctiiiaccit ksig F It-'4.'"C;t3t L -CT Ls°  Note: When ordering items marked *,indicate the set number because they are available only as a set. 

--tv1.4t ragalilt* NO. SET NO. / PART NO. g5a /
*" COMPONENT PARTS NO. PART NAME Aft 

Q'ty 

5523 52 500  CLEANING TRAY 1 

27-31.33.34.38 

5523 52 550 1jLD"9 ASSY SHAFT ASSY 1 

1 9-22.24.25 

5523 52 560 hLEP9 ASSY SHAFT ASSY 1 

1 9.21.22.24-26 

5523 52 570 DA"— ASSY (522PFH) LEVER ASSY (522PFH) 1 

1 9-22.24.25 

5523 52 580 DA"— ASSY (522PFH) LEVER ASSY (522PFH) 1 

1 9.21.22.24-26 

1 5523 52 542 9)9 LINK 2 

1 5523 52 544 9)9 (522PFH) LINK (522PFH) 2 

2 5523 52 534 A9VF" STUD 4 

3 5523 52 530 7—L ARM 2 

4 9684050608 h.)( D" M5X6 SET SCREW M5X6 4 

5 5523 52 533 to p  PIN 4 

6 5430 33 122 i/"IJ" WASHER 4 

7 9721080008 E-9)9" E-8 E—RING E-8 4 

8 5521 65.123 to p  PIN 2 

9 5640 22 441-1 t°) PIN 2 

1 0 5521 65 125 A7° 11 )9" SPRING 2 

11 5290 37 433 A7° 11 )9"A”h" SPRING STUD 2 

12 5486 32 113 A7° 11 )9" SPRING 2 

1 3 5290 51 822 A7° 11 )9"79Vh" SPRING STUD 2 

1 4 5640 52 306 tVF NUT 2 

15 5640 52 305 iti "Ilih BOLT 2 

1 6 5523 52 543 7—L ARM 2 

1 7 9721100008 E- 11 )9" E-10 E—RING E-10 2 

1 8 5480 56 138 9VD -h WASHER 2 

1 9 5523 .52 552 hL D"9 SHAFT 2 

20 5523 52 551 hL CAM 1 

20 5523 52 571 hL (522PFH) CAM (522PFH) 1 

21 9410302508 A7°U)9"t°) 3X25 SPRING PIN 3X25 4 

22 5522 52 540 Y—L ASSY ARM ASSY 2 

23 9410805008 A7° 11 )9"t°) 8X50 SPRING PIN 8X50 2 

24 9648041014 /5DD" M4X10 SCREW M4X10 2 

25 5310 33 538 V7E. ( 90) KNOB (BLACK) 2 

26 5523 52 561 hL CAM 1 

26 5523 52 581 hL (522PFH) CAM (522PFH) 1 



SECTION NUMBER 
SECTION 

*zoyai3actitia-cub-is I— F -CT # 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gOaft/4"#* PART NAME / COMPONENT PARTS NO. 
MR 
Q'ty 

27 9642051514 t'lu7V)u M5X15 SCREW M5X15 9 

28 9710050008 W.'*/"/J" M5 SPRING WASHER M5 9 

29 9716050014 t5/'1u M5 PLAIN WASHER M5 9 

30 5522 52 522-2 7"D-I" BLADE 1 

31 5522 52 523 7o D _ F  PLATE 1 

32 5523 52 523 A9')Fu STUD 2 

33 5523 52 522 7u7rVh BRACKET 2 

34 5523 52 521 r”-Iu5 FOUNTAIN 1 

35 5523 52 524 A9')Fu STUD 4 

36 5523 52 526-1 7°D-F PLATE 1 

37 9670061208 9h'.91.10'11)F M6X12 SOCKET BOLT M6X12 4 

38 9670050808 97'.9h*"14F M5X8 SOCKET BOLT M5X8 4 

39 5523 52 525-1 7°L'-l' PLATE 1 

40 5523 74 136 5'1"11, (IV"JA 1.3h.) LABEL (FOR U.K) 1 

9 1̀ -13-1)4.t:iDu2r)t 
3RD ROLLER CLEANER 

5523G 567  





    

1:47t-to-5- 

INK FORM ROLLER 

 

SECTION NUMBER 5522G 570, 

SECTION 

  



MR 
Qty PART NAME g.5aft/4"444' COMPONENT PARTS NO. 

t°D ASSY 

1 8,29 

PIN ASSY 16 

BRACKET ASSY 2 7"55.'” ASSY 

BRACKET ASSY 2 7"55-)F ASSY 

ARM ASSY 2 7—L ASSY 

ARM ASSY 2 7—L ASSY 

ARM ASSY 2 7—t ASSY 

ARM ASSY 2 7—L ASSY 

BRACKET ASSY 2 7"55.VF ASSY 

BRACKET ASSY 2 7"5J.V1--  ASSY 

STUD ASSY 2 Vh" ASSY 

ROLLER ASSY 2 0-5— ASSY 

ROLLER ASSY 2 0-5— ASSY 

A9Vh" ASSY 

1,8,11 

STUD ASSY 14 

INK FORM FORM ROLLER 

-t•Yhit /gOalt NO. SET NO. / PART NO. 

5522 53 380 

5522 57 110-2 

5522 57 120-2 

5522 57 1 30-1 

5522 57 140-1 

5522 57 150-1 

5522 57 160-1 

5522 57 170-2 

5522 57 1 80-2 

5522 57 230-1 

5522 57 250-1 

5522 57 260-1 

5522 57 270-1 

5522 57 280-1 

5523 53 430 

1 9660080014 

2 5522 52 253-1 

3 5430 38 316 

4 5480 51 733-2 

5 9410501608 

6 5522 57 172 

7 5640 34 515 

8 9410301208 

9 5522 53 392 

t')F M8 NUT M8 32 

" SCREW 1 6 

/"h" WASHER 1 6 

`N 71--Lo-5- 7° 117,2" SPRING 1 6 

A7°,1)9"L°D 5X16 SPRING PIN 5X16 1 6 

Vllih BOLT 4 

7\0_1 _, SPACER 4 

A7° 11)9NNt°) 3X12 SPRING PIN 3X12 16 

VA' NUT 1 4 

-C 9 
5522G 570 I SECTION NUMBER 1 

SECTION 
-itzloyessa(litia-c-ct:54L.- 1• Ir-4-Tit5C 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1 8,29,47 

1 8,29,56 

1 8,29,57 

1 8,29,38 

1 8,29,30 

1 8,29,35 

1 8,27,29 

1 8,24,29 

1 ,8,46 

1 8,49 

1 8,42 

0-5— ASSY ROLLER ASSY 

1 8,33 

0-5— ASSY ROLLER ASSY 

1 8,19 



5522G 570 1  -fp+7*-Lo-5- 

INK FORM ROLLER 

SECTION NUMBER 
SECTION 

ODfiti gat 135/1  "C` *-Isi.-CA Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. t•yFilt-g./A5Aiit,"+ 
SET NO. / PART NO. PART NAME nalF/COMPONENT PARTS NO. Q'ty 

10 5522 53 393 1 5- COLLAR 1 6 

11 5523 53 431 A9Vh" STUD 1 4 

15 5480 53 391-1 95)7° CLAMP 8 

17 9721100008 E-9)9" E-10 E-RING E-10 1 6 

1 8 90214 V-1 7 11D2" 6000ZZ BALL BEARING 6000ZZ 32 

1 9 5522 57 281-1 o-5- ROLLER 2 

20 5522 51 119 2.-7" (9"-(1 2=V1) TUBE (FOR 1 ST UNIT) 4 

21 5522 57 218-3 7"5 F BRACKET 2 

23 9684050608 F D" M5X6 SET SCREW M5X6 1 6 

24 5522 57 181-2 7"55'Vh BRACKET 2 

25 5522 57 152 VIDF BOLT 4 

26 9660060014 tVh M6 NUT M6 1 6 

27 5522 57 171-2 7"55.Vh BRACKET 2 

28 5522 57 217-3 71`559F BRACKET 2 

29 5522 53 381 top  PIN 1 6 

30 5522 57 151-1 Y-L ARM 2 

31 5522 57 215-2 7"5J.VF BRACKET 2 

32 5522 53 342-1 t°) PIN 8 

33 5522 57 271-1 o-5- ROLLER 2 

34 5522 57 216-2 T`5”1- BRACKET 2 

35 5522 57 1 61-1 7-t ARM 2 

36 5522 53 343 7"oV9 BLOCK 12 

37 9670063508 Vh- V1-1i"IF M6X35 SOCKET BOLT M6X35 24 

38 5522 57 1 41-1 7-G ARM 2 

39 5522 57 133-1 7"oV9 BLOCK 4 

40 5522 57 113 VW- BOLT 8 

41 5522 57 213-2 7"5”1- BRACKET 2 

42 5522 57 261-1 0-5- ROLLER 2 

43 5522 57 214-1 7"5”F BRACKET 2 

45 5522 57 232 tVF NUT 2 

46 5522 57 231-1 A9')1-1` STUD 2 

47 5522 57 111-2 7"55.VF BRACKET 2 

48 5522 57 211-1 7"5h.Vh BRACKET 2 

48 5524 57 211 7"5rVh BRACKET 2 

522PFH 522PFH 

49 5522 57 251-1 o-5- ROLLER 2 

50 5522 53 362-1 t°D B PIN B 8 

50 5522 53 362-1 t°) B PIN B 4 

522PFH 522PFH 



] -1)7t—Go-5— 

INK FORM ROLLER 

SECTION NUMBER 5522G 570 

SECTION 
* tt*a -c-tt /35s L 1 -t  F W4-C'it. t.. s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
-a Se-  / COMPONENT PARTS NO. 

PART NAME 
Q'ty 

51 9670051408 95.Tht"114. M5X14 SOCKET BOLT M5X14 1 6 

52 5522 53 387 HOLDER 8 

53 5522 57 112-1 71%1:09 BLOCK 4 

54 9670062508 V”hitiNDF M6X25 SOCKET BOLT M6X25 8 

55 5522 57 212-1 ?"”Vt. BRACKET 2 

55 5524 57 212 7"55'Vh BRACKET 2 

522PFH 522PFH 

56 5522 57 121-2 7"57Vh BRACKET 2 

57 5522 57 131-1 7—L ARM 2 

58 5480 56 1 38 9TD1,  WASHER 16 

59 9670064008 Vh- VFitiNDF M6X40 SOCKET BOLT M6X40 8 

60 5524 57 213 to)  PIN 4 

522PFH 522PFH 



SECTION 
SECTION NUMBER 9".f31Dt7t-Go-5- 

3RD INK FORM ROLLER 

5523Z 570 



BLOCK 4 7"c09 

.z 
SECTION NUMBER J 5523Z 570 I 

SECTION 
*c.ona,ctioatut3;11 1... -c4 -t L.: TT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Mit 
Q'ty 

PART NAME 
-tvFliM/na#-g' NO. SET NO. / PART NO. malAn/4/4" / COMPONENT PARTS NO. 

5522 53 390-2 

5523 53 340 

5523 53 360 

5523 53 430 

5523 57 110 

5523 57 120 

5523 57 1 30 

5523 57 140 

5523 57 150 

5523 57 1 60 

5523 57 1 80 

5523 57 210-1 

5523 57 220-1 

5523 57 230-1 

5523 57 240 

A9VI" ASSY STUD ASSY 2 

T`oV9 ASSY BLOCK ASSY 4 

A9VF" ASSY STUD ASSY 4 

A9')F" ASSY STUD ASSY 2 

-Y-L ASSY ARM ASSY 

Y-L ASSY ARM ASSY 1 

-L ASSY ARM ASSY 1 

-L ASSY ARM ASSY 1 

-L ASSY ARM ASSY 1 

-L ASSY ARM ASSY 

7"oV9 ASSY BLOCK ASSY 2 

-(D+9"-f17t-Lo-5- FIRST INK FORM ROLLER 1 

-17.49"-(27t-to-5- 2ND INK FORM ROLLER 1 

-.(p9"-f37*-130-5- 3RD INK FORM ROLLER 1 

A 1" ASSY STUD ASSY 4 

1.2.25 

8.9 

1 .2.21 

1.2.30 

17.23.24.34 

17.23.24.33 

17.23.24.35 

1 7.23.24.29 

12.17.23.24 

1 7.20.23.24 

8.27 

1 7.19.39 

17.19.37 

17-19 

1.2.6 
1 9660080014 

2 9410301208 

3 5522 53 392 

4 9670051208 

5 5522 53 394 

6 5523 57 241 

7 5480 51 733-2 

8 9410603508 

9 5523 53 341 

I'Vh M8 

A7°U.1)9"t°D 3X12 

t'91- 

95.VF7tiNiih M5X12 

410"- 

A”h" 

EA"71--to-5-2A-70  

A7°1J)9"t°D 6X35 

NUT M8 

SPRING PIN 3X12 

NUT 

SOCKET BOLT M5X12 

12 
12 
•12 
18 

k 

HOLDER 

STUD 

97)9" SPRING 

SPRING PIN 6X35 

5 
4 
6 
6 

3RD INK INK FORM ROLLER 



9"-f3-1D47*—Go-5- 
"e ./iff- 

5523Z 570  SECTION NUMBER I 

3RD INK FORM ROLLER SECTION 
*c.00All*ATUtiALTMA,OT%-tvFW4TLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

NO. 
4 y I f 
SET NO. / PART NO. PART NAME 113a1"-‘611:1ZONENT PARTS NO. 

AA 
Crty 

10 9670062508 95.VhAiNDF M6X25 SOCKET BOLT M6X25 8 

11 5523 53 322 to D  PIN 6 

12 5523 57 151 7—G ARM 1 

13 5480 53 391-1 95D7° CLAMP 6 

1 4 5523 57 1 75-1 7"55.'Vh BRACKET 2 

15 5480 56 1 38 9TD1,  WASHER 6 

1 6 9721100008 E—Up9" E-10 E—RING E-10 6 

17 90214 li"—$1"79D9" 6000ZZ BALL BEARING 6000ZZ 12 

1 8 5523 57 231-1 0-5— ROLLER 1 

1 9 5523 51 131 2.-7" (9"--(3 2=',F) TUBE (FOR 3RD UNIT) 3 

20 5523 57 1 61 7—t ARM 1 

21 5523 53 361 7,9Vh" STUD 4 

22 5523 53 362 A ,No_l_ SPACER 4 

23 9684060608 1- $E)" M6X6 SET SCREW M6X6 6 

24 5522 53 381 to p  PIN 6 

25 5522 53 391-2 A9VF" STUD 2 

26 9670063508 9h.Vh1"Ilit- M6X35 SOCKET BOLT M6X35 4 

27 5523 57 1 81 7"oV9 BLOCK 2 

28 5523 57 174-1 7"5TVF BRACKET 1 

29 5523 57 141 Y—L ARM 1 

30 5523 53 431 A9VF" STUD 2 

31 5522 53 393 /35— COLLAR 2 

32 5523 57 172-1 7"55.'.9 h BRACKET 1 

33 5523 57 121 7—t ARM 1 

34 5523 57 111 7—L3 ARM 1 

35 5523 57 1 31 7—L, ARM 1 

36 5523 57 173-1 7"5T!9F BRACKET 1 

37 5523 57 221-1 o-5— ROLLER 1 

38 5523 57 171-1 7"5rVF BRACKET 1 

39 5523 57 211-1 o-5— ROLLER 1 

40 5523 57 1 82 $10"— HOLDER 1 

41 9670051408 9Vh713"11,h M5X14 SOCKET BOLT M5X14 6 





SECTION 
SECTION NUMBER 1 5522G 57: 9"11 71--Lso-5-31,MV 

1ST FORM ROLLER ON/OFF 

„A 
• "A) 

0 

0 
°41)  

0 

0 
0 0 

A's 

004)D  

0 0 

0 0° 

0 0 

D0C1  ,   
0° 0 

0 

0 
0 

0 

0 

4410) 

0 
0 

0 0 
0° 

1 o
e  0 

0 

0 
0 

0 

0°  

0 

0 

0 

0 
t  4 



ler .7 

SECTION NUMBER I 5522G 575 I 
SECTION 

*conatt*a-c-atiisL-c. v itr*--c-a3c L -CT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

"-11 ?I.-to-3-11,99"V 

1 ST FORM ROLLER ON/OFF 

NO. SET NO. /PART NO. gsaft/ PART NAME 
COMPONENT PARTS NO. 

SIR 
city 

5520 57 530 taVF`k ASSY ROD ASSY 1 

44.47 

5522 53 490-1 11)9 ASSY LINK ASSY 2 

6,12 

5522 53 510-1 Di,71.. ASSY SHAFT ASSY 1 

43,51,53,54 

5522 53 530-2 9)9 ASSY LINK ASSY 1 

23,48 

5522 53 640 1M ASSY CAM ASSY 1 

3,9,19 

5522 53 650 hL ASSY CAM ASSY 1 

3,9,22 

5522 57 310-1 hL ASSY CAM ASSY 2 

2,3,17 

5522 57 320-1 7-G ASSY ARM ASSY 2 

5,6,73 

5522 57 330-1 Ert7.7h ASSY SHAFT ASSY 1 

30,32-34 

5522 57 340 97,9 ASSY LINK ASSY 1 

23,24 

5522 57 350 7-L ASSY ARM ASSY 1 

37,38 

5523 53 630 7-1) ASSY ARM ASSY 1 

69,70 

5523 53 050 CO"- ASSY HOLDER ASSY 

47,55 

5524 53 570 7-G ASSY ARM ASSY 1 

522PFH 522PFH 

3,9,19 

5524 53 580 7-L ASSY ARM ASSY 1 

522PFH 522PFH 

3,9,22 

1 5522 57 322 t°) A PIN A 4 

2 5522 57 311-1 hi, CAM 2 

3 90249 7"VD2 MB0808DU BUSHING MB0808DU 4 

4 9670051408 Vh'VhitiNlih M5X14 SOCKET BOLT M5X14 4 

5 5522 57 321-1 7-L ARM 2 

6 90597 7"VD2 MB0806DU BUSHING MB0806DU 6 

7 5430 38 214 WASHER 6 



9"-f1 74-1O-5-”99” 5522G 575i SECTION NUMBER I   

1ST FORM ROLLER ON/OFF SECTION 
*c.onsf12(141 *-, -c•';± -C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t7Fit-g-ina*44' 
SETNO./PARTNO. PART NAME fitla*IjnIMPONENT PARTS NO. 

Aft 
Q'ty 

8 9721060008 E-'J'9" E-6 E-RING E-6 6 

9 5522 53 472 7."VD2 BUSHING 2 

1 0 5430 33 122 /"h" WASHER 2 

11 9721080008 E- 11 )9" E-8 E-RING E-8 2 

12 5522 53 491-1 9D2 LINK 2 

13 5522 57 312 7"c09 BLOCK 2 

1 4 9660120014 t'Jh M12 NUT M12 4 

1 5 9710120008 A"Vf"h" M12 SPRING WASHER M12 4 

16 5522 57 313 DTDVIDF BOLT 2 

17 5522 53 262 7"VD2 BUSHING 2 

1 9 5522 53 641 hi, CAM 1 

1 9 5524 53 571 7-L ARM 1 

522PFH 522PFH 

21 5522 53 492 to p  PIN 2 

22 5522 53 651 hL CAM 1 

22 5524 53 581 7-L, ARM 1 

522PFH 522PFH 

23 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

24 5522 57 341 9)9 LINK 1 

25 9670083008 VVF4i"11/1-, M8X30 SOCKET BOLT M8X30 2 

26 9684050608 h)( F.)" M5X6 SET SCREW M5X6 4 

27 5522 57 335 Y-L, ARM 1 

28 5522 52 246 to D  PIN 4 

29 9684040508 1-$*D" M4X5 SET SCREW M4X5 2 

* 30 5522 57 333-1 7-i., ARM 1 

31 5522 57 323-1 t°D B PIN B 2 

* 32 5522 57 331 D1'7h SHAFT 1 

* 33 5522 57 334-1 7-L ARM 1 

34 90962 T-A°-t°:) 5X40 TAPER PIN 5X40 2 

35 9721120008 E-U)9" E-12 E-RING E-12 2 

36 5480 51 343 t5 h" PLAIN WASHER 2 

37 5487 51 322 7`")Di BUSHING 2 

38 5522 57 351 7-L ARM 1 

39 5522 57 352-1 A9Vh" STUD 1 

40 9662120014 tVF M12 NUT M12 1 

41 5522 53 515 7-L ARM 1 

42 5522 57 332 7"VD2 BUSHING 4 

* 43 5522 53 512-1 7-13 ARM 1 

.44 5520 57 531 oVI" ROD 1 



•9N11 71.-43o-5-11,99"V 

1 ST FORM ROLLER ON/OFF  
SECTION NUMBER 5522G 575 

SECTION 
*zonau*a-culiALTI-d-A,opT..-t7I-Av4-ca31cLTT . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. -t ,y1-#,4, /natt* 
SET NO. / PART NO. na$ft /4*1524 PART NAME / COMPONENT PARTS NO. 

%A 
City 

46 94002 DIJD9"- CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 2 

47 90247 .7"VD2 MB1010DU BUSHING MB1010DU 2 

48 5522 53 531-2 UD9 LINK 

51 90961 T-A°-t°) 5X36 TAPER PIN 5X36 2 

52 9684050508 FiV)" M5X5 SET SCREW M5X5 2 

53 5522 53 511 Dt7h SHAFT 1 

54 5522 53 514 7-G ARM 1 

55 5523 53 651 CO"- HOLDER 1 

57 5522 53 542-2 Vh" STUD 1 

58 5522 57 363-1 9'.91-." STUD 1 

63 5522 57 853 t°) PIN 1 

64 5522 53 522-3 A9VF" STUD 1 

67 9721100008 E- 11.'9" E-10 E-RING E-10 3 

69 5430 51 316 7`")Di BUSHING 2 

70 5523 53 631 Y-L ARM 1 

71 90954 tVh M12X1.5 NUT M12X1.5 2 

73 90599 7"”/ MB1206DU BUSHING MB1206DU 2 

74 9684060608 1-$V M6X6 SET SCREW M6X6 1 

75 5524 53 621 itiNliF BOLT 2 

522PFH 522PFH 

76 90312 1-1"-$1"7 11 )9NN 6002ZZ BALL BEARING 6002ZZ 2 

522PFH 522PFH 

77 9710080008 i\‘‘  M8 SPRING WASHER M8 2 

522PFH 522PFH 

78 9660080014 1".)1' M8 NUT M8 

522PFH 522PFH 



GP.  

0 

o'D°  

0 
o° 

0 

0 

0 

0 

• 0 

0 

0 

Al 

0 

    

9"127*-Go-5-11,99 

2ND FORM ROLLER ON/OFF 

 

SECTION NUMBER 5523G 575 r  

SECTION 

  

• 

  

 

00  

  

0 40  
0°  cs1 

0° 
 4"  

0 



77CJLI 7[D I SECTION NUMBER I  

Mft 
Q'ty 

PART NAME 
-
t.yFit-g-/SEAlt* 

NO. SET NO. /PART NO. COMPONENT PARTS NO. 

5522 53 640 IJG ASSY CAM ASSY 1 

5522 53 650 13L ASSY CAM ASSY 1 

SECTION 
•y h*-%---C-;±5c L. -CT oc, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5522 53 790 Up9 ASSY LINK ASSY 2 

5522 53 810 D1'71 ASSY SHAFT ASSY 1 

5522 53 840-1 7-13 ASSY ARM ASSY 1 

5522 57 310-1 hL ASSY CAM ASSY 2 

5522 57 320-1 Y-L ASSY ARM ASSY 2 

5522 57 830-1 1'7F ASSY SHAFT ASSY 1 

5522 57 850 7-L ASSY ARM ASSY 1 

5523 53 640-2 AillJ9"- ASSY HOLDER ASSY 1 

5524 53 580 7-L ASSY ARM ASSY 1 

5524 53 590 EA'7h. ASSY SHAFT ASSY 1 

5524 53 610 9)7 ASSY LINK ASSY 2 

4 

2 

4 

1  5522 57 322 t°7) A PIN A   

2 5522 57 311-1 bL CAM   

3 90249 7"VD/ MB0808DU BUSHING MB0808DU 

51,52 

2,3,19 

32-34,36 

39,40 

3,9,21 

522PFH 522PFH 

54,56,65 

6,14 

42,54,56,57 

3,9,21 

3,9,24 

2ND FORM ROLLER ON/OFF 



U." 
SECTION NUMBER  )  )(3 )  

SECTION 
*L.  onizaat*a -cit L A-0Yr, -

t ..7  *-'41-05±3:C L Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

2ND FORM ROLLER ON/OFF 

NO. 1!'Y F*  
SET NO. / PART NO. MgANF/414)14 PART NAME COMPONENT PARTS NO. 

MR 
Q'ty 

4 9670051408 V”HIONIIJF M5X14 SOCKET BOLT M5X14 4 

5 5522 57 321-1 7:-L, ARM 2 

6 90597 7"VD2 MB0806DU BUSHING MB0806DU 6 

7 5430 38 214 /"/3" WASHER 6 

8 9721060008 E-9)9" E-6 E-RING E-6 6 

9 5522 53 472 7"VD2 BUSHING 2 

1 0 5430 33 122 /"b" WASHER 2 

11 9721080008 E-9)9" E-8 E-RING E-8 2 

12 90599 7"VD2 MB1206DU BUSHING MB1206DU 2 

1 3 5522 57 323 t°D B PIN B 2 

1 4 5522 53 791 9D9 LINK 2 

1 4 5524 53 611 9D9 LINK 2 

522PFH 522PFH 

1 5 9660120014 J")F M12 NUT M12 5 

1 6 9710120008 M"VIII/3" M12 SPRING WASHER M12 5 

1 7 5522 57 313 DT-DVIDF BOLT 2 

1 8 5522 57 312 7"1:109 BLOCK 2 

1 9 5522 53 262  BUSHING 2 

21 5522 53 641 1313 CAM 1 
21 5524 53 571 7-L ARM 1 

522PFH 522PFH 

23 5522 53 492 t°) PIN 2 

24 5522 53 651 13L CAM 1 

24 5524 53 581 7-L ARM 1 

522PFH 522PFH 

25 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

26 5520 53 531 UD9 LINK 2 

27 9670083008 Vh"VhitiNDF M8X30 SOCKET BOLT M8X30 3 

28 9684050608 F)14D" M5X6 SET SCREW M5X6 5 

29 5522 57 335 7-13 ARM 1 

30 5522 52 246 to D  PIN 4 

31 9684040508 1-$E)" M4X5 SET SCREW M4X5 2 

* 32 5522 57 333-1 7-G ARM 1 

* 33 5522 57 831 D1'7F SHAFT 1 

* 34 5522 57 334-1 7-t ARM 1 

35 5522 57 332 7"VD/ BUSHING 4 

36 90962 7--A°-t°) 5X40 TAPER PIN 5X40 2 

37 9721120008 E- 117)9" E-12 E-RING E-12 1 

•38 5480 51 343 t5,"h” PLAIN WASHER 1 



-tZ :.- 9 
SECTION NUMBER 5523G 575 

SECTION 
01,11.341ii*AT'll #-g- -"C`5±  L '0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

9"-(27t-Lo-5-3 t'99".V 

2ND FORM ROLLER ON/OFF 

* 

* 

* 

NO. SET NO. / PART NO. gsaANi/4 PART NAME COMPONENT PARTS NO. 
Aft 
Q' ty 

39 5487 51 322 71")D1 BUSHING 2 

40 5522 57 851 7-t ARM 1 
41 5522 57 852 9VI" STUD 1 
42 5522 53 512-1 7-L ARM 1 
43 5522 57 853 to p  PIN 1 

44 90247 7'"):7)2 MB101DDU BUSHING MB1010DU 2 

45 5522 57 361 71310"- HOLDER 1 

46 90954 ”F M12X1.5 NUT M12X1.5 2 

47 94002 DUD9"- CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 2 

48 5523 57 551 79Vh" STUD 1 

49 9721100008 E-U)9" E-10 E-RING E-10 3 

50 5430 26 214 /"h"* WASHER 1 

51 5430 44 1 23 7"Wn. BUSHING 2 

52 5522 53 841-1 7-L, ARM 1 

53 5522 53 842-1 A9VF" STUD 1 

54 90961 5--A°-t°) 5X36 TAPER PIN 5X36 2 

55 9684050508 1-,t D" M5X5 SET SCREW M5X5 2 

56 5522 53 811 D1'7h SHAFT 1 

57 5522 53 514 7-G ARM 1 

58 5523 53 641-2 iiiW- HOLDER 1 

63 5522 53 832-2 A9Th" STUD 1 

64 5524 53 511 7-G ARM 1 

65 5524 53 591 Y-L ARM 2 

522PFH 522PFH 

66 5524 53 421 $14/F BOLT 

522PFH 522PFH 

67 90312 V-11)1"TUD9" 6002ZZ BALL BEARING 6002ZZ 2 

522PFH 522PFH 

68 9710080008 W%*.fpktpk M8 SPRING WASHER M8 2 

522PFH 522PFH 

69 9660080014 tVh M8 NUT M8 2 

522PFH 522PFH 



   

-t, 
SECTION NUMBER 

  

9"137*-Go-5-31,99"V(522PT) 

3RD FORM ROLLER ON/OFF (522PF) 

  

5523Z 576'i 

  

SECTION 

   

      

 

      



") - 1.)/1 - LIU -7 -7VV>72 (7LeFF) 

[3RD FORM ROLLER ON/OFF (522PF) 

SECTION NUMBER I 5523Z 576  
SECTION 

*Logriau*aTu LTrnkarcs -t•yiAt41—rAicLI- Ttoso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gsaft/ PART NAME COMPONENT PARTS NO. 
Aft 
Q' t y 

5522 57 360 $10"— ASSY HOLDER ASSY 1 

12.13 

5523 53 520 Up9 ASSY LINK ASSY 2 

32,39.40 

5523 53 610 D17h ASSY SHAFT ASSY 1 

24.52-54 

5523 53 620 Up9 ASSY LINK ASSY 1 

1 0,46 

5523 53 630 7—L ASSY ARM ASSY 2 

4.5 

5523 53 650 CO"— ASSY HOLDER ASSY 1 

13.47 

5523 57 520 UD9 ASSY LINK ASSY 2 

32.33 

5523 57 530 DA"— ASSY LEVER ASSY 1 

24-27 

5523 57 540 Up9 ASSY LINK ASSY 1 

1 0,11 

1 9721120008 E—Up9" E-12 E—RING E-12 2 

2 5480 51 343 t5/"h" PLAIN WASHER 2 

3 5522 57 853 to p  PIN 2 

4 5430 51 316 7"'M BUSHING 4 

5 5523 53 631 7—h ARM 2: 

6 5523 57 542 A9Vh" STUD 1 

7 9710120008 A" " M12 SPRING WASHER M12 5 

8 9660120014 t'A- M12 NUT M12 5 

9 9684060608 1- D" M6X6 SET SCREW M6X6 3 

1 0 90442 7"VD2 MB1008DU BUSHING MB1008DU 4 

11 5523 57 541 UD9 LINK 1 

12 5522.57 361 CO"— HOLDER 1 

13 90247 7"VD2 MB1010DU BUSHING MB1010DU 2 

1 4 90954 tVh M12X1.5 NUT M12X1.5 2 

1 5 94002 D9D9"— CMK2—CC-40-25 CYLINDER CMK2—CC-40-25 2 

1 6 9721100008 E- 1J)9" E-10 E—RING E-10 2 

17 9670062008 95-Vh$NDF M6X20 SOCKET BOLT M6X20 3 

1 8 5523 57 543 A9VF" STUD 1 

1 9 5522 52 246 t°) PIN 2 

20 9670083008 9VF7ti"11,h M8X30 SOCKET BOLT M8X30 3 

21 9684050608 F)t D" M5X6 SET SCREW M5X6 3 



9"f371- Go—,-1799"V. (522PF) SECTION NUMBER I 
5523Z  5(6 - 

3RD FORM ROLLER ON/OFF (522PF) SECTION 
*.10413a(t*A-C11t35V., -C- 1-ftA-0-c, 4t-g.-C;t5c L -C -Ftso 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

* 

* 

NO. 
-tvFit-g-/Ma*-g-
SET NO. / PART NO. PART NAME 1̀15a4"/414:40-NENT PARTS NO. crty 

22 5523 57 534 7-L ARM 1 

23 5522 57 332 7`.")Di BUSHING 4 

24 92109010 ,t*D"V51-A°-t°) 6X36 TAPER PIN 6X36 4 

25 5523 57 533 IA"- LEVER 1 

26 5523 57 531 DV7F SHAFT 1 

27 5523 57 532 WI"- LEVER 1 

28 9660080014 tVF M8 NUT M8 6 

29 9710080008 W`VP/3"* M8 SPRING WASHER M8 6 

30 5523 57 511 W. CAM 2 

31 9670052008 Vh'VFitiNDF M5X20 SOCKET BOLT M5X20 4 

32 90599 7"VD2 MB1206DU BUSHING MB1206DU 6 

33 5523 57 521 11)9 LINK 2 

34 5523 57 512 $NDF BOLT 4 

35 5523 53 523 A9VP` STUD 2 

36 5522 53 473 7"c09 BLOCK 2 

37 5523 53 511-1 W. CAM 2 

38 5523 53 512 A9VF" STUD 2 

39 90597 T`VD2 MB0806DU BUSHING MB0806DU 2 

40 5523 53 521 '1 )9 LINK 2 

41 5523 53 513 *NO' BOLT 2 

42 5523 53 522 to p  PIN 2 

43 5430 33 122 '1"h" WASHER 2 

44 9721080008 E-T2)2" E-8 E-RING E-8 2 

45 5523 53 632 A9Vh" STUD 1 

46 5523 53 621 qp9 LINK 1 

47 5523 53 651 MO"- HOLDER 1 

50 5523 53 633-1 A9Vh" STUD 1 

51 5523 53 614-1 7-L ARM 1 

52 5523 53 613 7-L, ARM 1 

53 5523 53 611 D1,71- SHAFT 1 

54 5523 53 612 Y-L ARM 1 





    

9"-f37t-Lo-5-T1,99"V. (522PFH) 

3RD FORM ROLLER ON/OFF (522PTH) 

 

SECTION NUMBER 5523Z 577.1 

SECTION 

  



SECTION NUMBER 5523Z 577 

SECTION 
ono, tt -c-tt tAr -c4 Fit *T5t3lc 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

.9"-(37*—G0-5-1'99".V (522PFH) 

3RD FORM ROLLER ON/OFF (522PFH) 

NO. SET NO., PART NO. natt/
4,014it 

PART NAME COMPONENT PARTS NO. 
%% 
Q't y 

5522 57 360 *10"— ASSY HOLDER ASSY 2 

12.13 

5523 53 630 7—L ASSY ARM ASSY 2 

4.5 

5523 53 710 D1'7h ASSY SHAFT ASSY 1 

52-54 

5523 53 720 9:)9 ASSY LINK ASSY 1 

1 0.46 

-5523 57 520 9)9 ASSY LINK ASSY 2 

32.33 

5523 57 530 L'A"— ASSY LEVER ASSY 1 

24-27 

5523 57 540 qp9 ASSY LINK ASSY 1 

1 0.11 

5524 53 280 VIDF ASSY BOLT ASSY 2 

37.38 

1 9721120008 E—'J.'9" E-12 E—RING E-12 2 

2 5480 51 343 t5/"W` PLAIN WASHER 2 

3 5522 57 853 to-
...) 

 PIN 2 

4 5430 51 316 7'.9D2 BUSHING 4 

5 5523 53 631 7—G ARM 2 

6 5523 57 542 A9'.91-' STUD 1 

7 9710120008 A"VPh" M12 SPRING WASHER M12 4 

8 9660120014 ”Is M12 NUT M12 4 

9 9684060608 1-$D" M6X6 SET SCREW M6X6 2 

10 90442 7'9D2 MB1008DU BUSHING MB1008DU 4 

11 5523 57 541 9)9 LINK 1 

12 5522 57 361 $10"— HOLDER 2 

1 3 90247 7"W)2 MB1010DU BUSHING MB1010DU 2 

1 4 90954 t'.9h M12X1.5 NUT M12X1.5 2 

15 94002 D9D9'— CMK2—CC-40-25 CYLINDER CMK2—CC-40-25 2 

1 6 9721100008 E- 11)9" E-10 E—RING E-10 2 

1 7 9670062008 V5"VhitiNDF M6X20 SOCKET BOLT M6X20 3 

1 8 5523 57 543 A9'.9F" STUD 1 

19 5522 52 246 t o D  PIN 2 

20 9670083008 V F7tiNDF M8X30 SOCKET BOLT M8X30 4 

21 9684050608 F D' M5X6 SET SCREW M5X6 4 

22 5523 57 534 T—L, ARM 2 

23 5522 57 332 7"VD2 BUSHING 4 



374-,-Lo-5-11,99"V. (522p.
F1-) 

3RD FORM ROLLER ON/OFF(522PFH) SECTION 
Ifr zONAU*A-CUtiVILTMA.OT, -t‘YFit TAICUTToo 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

S-,  
SECTION NUMBER 

 

5523Z 577 

NO. -tvh /MAW-4 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. Q'ty 

24 92109010 5-A°-t°) 6X36 TAPER PIN 6X36 2 

* 25 5523 57 533 ['fl"- LEVER 

* 26 5523 57 531 D1,7h SHAFT 1 

* 27 5523 57 532 WI"- LEVER 1 

28 9660080014 tVF M8 NUT M8 6 

29 9710080008 il" VP/3" M8 SPRING WASHER M8 6 

30 5523 57 511 hi, CAM 2 

31 9670052008 9h'VhitiNDF M5X20 SOCKET BOLT M5X20 4 

32 90599 7N".9D2 MB1206Dp BUSHING MB1206DU 4 

33 5523 57 521 9)9 LINK 2 

34 5523 57 512 40`11,h BOLT 4 

35 5523 53 523 A9Vh`N STUD 2 

36 5522 53 473 7"oV9 BLOCK 2 

37 5524 53 281 VNIDF - BOLT 2 

38 90312 1t"-11""79)9" 6002ZZ BALL BEARING 6002ZZ 2 

39 5523 53 516 w_ii_ SPACER 2 

43 5430 33 122 /u/3" WASHER 2 

44 9721080008 E-Up9" E-8 E-RING E-8 2 

45 5523 53 724 A9Vh" STUD 1 

46 5523 53 721 117)9 LINK 1 

48 5523 53 722 70 1.1 _,F PLATE 1 

49 9670082508 95'Vh*"10- M8X25 SOCKET BOLT M8X25 2 

50 5523 53 723 A9VF" STUD 1 

* 52 5524 53 242 7-L ARM 2 

* 53 5523 53 711 D177h SHAFT 1 

54 92109003 5--A°-t°:, 6X40 INTERNAL THREAD TAPER PIN 6X40 2 





( HUN NUMB 

OPERATION PANEL (FEEDER) SECTION 



5523G 610 SECTION NUMBER 

PART NAME CIty 

12 

1 

1 

1 

2 

HP)/A°*11, 

OPERATION PANEL (FEEDER) SECTION 
*--_opaliact*a-c-ct L."C" /1,0)-C", -t  i•*-4-C;± 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Mak, /1 4'  / COMPONENT PARTS NO. 

F5DV)" M3X12 SCREW M3X12 

non PANEL 

D-II, SEAL 

h())9- COUNTER 

W,D9- COUNTER 

/4"97 13' FOR U.K. 

A-OT M-2012J-2G SWITCH M-2012J-2G 6 

A-C9TY)F"A3PJ5703-24E SWITCH HEAD A3PJ5703-24E 7 

A-V)TV)F"A3PJ5703-24E SWITCH HEAD A3PJ5703-24E 5 

522PFH 522PFH 

A-f” A3PJ-7050-1 SWITCH A3PJ-7050-1 7 

A-C)f A3PJ-7050-1 SWITCH A3PJ-7050-1 5 

522PFH 522PFH 

J-'1"3 D" M3X8 SCREW M3X8 

A -0ThA"- SWITCH COVER 

A-VYT AH22SFR-10 SWITCH AH22SFR-10 

MVT AH22SFG-10 SWITCH AH22SFG-10 

5D7°1VF"M2PA5732-24E LAMP  HEAD M2PA-5732-24E  

li"5.-"-f BODY 

non PANEL  

522PFH 522PFH 

non PANEL 1 

F"-1'T7D1") D2r).522PFH GERMAN SAFETY FEATURES.522PFH 

non .PANEL 1 

F"-fT7:it"D D2') WITH GERMAN SAFETY FEATURES 

non PANEL 1 

5D7' LSHD-28R LAMP LSHD-28R 

A-f AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 

F"-f!97-Dt"D D3') WITH GERMAN SAFETY FEATURES 

71".9  AVLW422T20D-R-T SWITCH AVLW422T20D-R-TK676 1 

A-f hA"- A3PJ5060 SWITCH COVER A3PJ5060 1 

A--( Th"-F" A3PJ-5050 SWITCH GUARD A3PJ-5050 1 

7"/"- BUZZER 1 

1=9-4A") DISPLAY CIRCUIT BOARD 1 

L3.-YD"A") DISPLAY PANEL 1 

A"”"h" M3 SPRING WASHER M3 4 

t')F M3 NUT M3 4 

A--1 AVW402-R SWITCH AVW402-R 1 

h"-0_9T7Th"7
-)  FJ e) WTTU CCOMAM eArff -ry ,,ATIIMI, 

NO. 
1- 1L/115Ailt 

SET NO. / PART NO. 

1 9652031208 

2 5523 61 113 

3 5522 61 117 

4 97865 

4 97865 

5 96549 

6 96601 

6 96601 

7 96581 

7 96581 

8 9642030808 

9 5522 61 151 

1 0 96597 

11 96596 

12 96614 

13 96579 

1 4 5522 61 161 

1 4 5522 61 162 

1 4 5523 61 1 09 

1 4 5523 61 111 

15 98930 

1 6 96606 

1 6 96607 

1 7 96605 

1 8 96548 

1 9 99938 

20 5522 61 643 

21 5522 61 112 

22 9710030008 

23 9660030014 

24 96522 

1 

2 

1 

1 

2 

1 

1 

1 



Q'ty PART NAME 
-t7Fit* NO. inaa* 
SET NO. / PART Na ne,,N1/4"#'4  COMPONENT PARTS NO. 

1 V7°  AVLW3B-1K1372 CAP AVLW3B-TK1372   

i'lV7Dt"D D3') WITH GERMAN SAFETY FEATURES 

25 98338003 

:/#-`4' 
SECTION NUMBER 

SECTION 
Oill3Aft#1.en-C-( 354 L L "CT Ls. 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

V')/A°U, 

OPERATION PANEL (FEEDER) 

5523G 610 , 





SECTION NUMBER I 5522G 611 
1ST OPERATION PANEL SECTION 



Ma 
Q'ty PART NAME 

9'"11 Vr)/A°U) SECTION NumbK 

1ST OPERATION PANEL SECTION 
*conauAiaTutiALTI-u-Axlyc-,- **TaL-cT o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.:/1.# /nAl** NO. SET NO. / PART NO.  /*"* COMPONENT PARTS NO. 

1 9670061008 VV11-1 10. M6X10 SOCKET BOLT M6X10 2 

2 5522 61 122-1 11-0"997 BOX 1 

2 5522 61 1 66 li"”A BOX 1 

522PFH 522PFH 

3 9652031208 F573*D" M3X12 SCREW M3X12 8 

3 9652031208 F5ADV.)' M3X12 SCREW M3X12 10 

522PFH 522PFH 

4 96600 A..(”1'9F'A3PA5703-24E SWITCH HEAD A3PA5703-24E 1 

5 96575 A-f” A3PA-7050-1 SWITCH A3PA-7050-1 1 

6 91921 h"-h" THA216 3421 GUARD THA216 3421 1 
7 91475 h"-h" THA216 3425 GUARD THA216 3425 1 
8 96559 A-f” C1420E-B SWITCH C1420E-B 4 

8 96559 A-C9 C1420E-B SWITCH C1420E-B 3 

522PFH 522PFH 

9 9642040614 M4X6 SCREW M4X6 2 

1 0 9642050614 J-1"3D" M5X6 SCREW M5X6 2 

11 5522 61 121-1 1) 11) PANEL 1 
11 5524 61 121 non PANEL 1 

522PFH 522PFH 

1 3 5522 61 125 A9'.9h" STUD 2 

1 4 5522 61 1 24 iti"”A BOX 1 

1 4 5522 61 164 40"99A BOX 1 

522PFH 522PFH 

1 5 9710050008 A h" M5 . SPRING WASHER M5 2 

1 6 9642051014 t'1"3*D" M5X10 SCREW M5X10 2 

17 5522 61 123 non PANEL 

17 5522 61 126 non PANEL 

.(')7Dt"D D3') WITH GERMAN SAFETY FEATURES 

17 5522 61 1 63 non PANEL 1 

522PFH 522PFH 

17 5524 61 1 31 non PANEL 1 

F'-(”Dt"D D3r).522PFH GERMAN SAFETY FEATURES.522PFH 

1 8 96597 A-(” AH22SFR-10 SWITCH AH22SFR-10 . 1 

19 5522 61 151 A-.1”/W`- SWITCH COVER 1 

20 96606 AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 1 

h'"07D1'D WITH GERMAN SAFETY FEATURES 

20 96607 A-c AVLW422T20D-R-T SWITCH AVLW422T20D-R-TK676 1 

21 98930 5)7° LSHD-28R LAMP LSHD-28R 1 
22 96596 AH22SFG-10 SWITCH AH22SFG-10 



+ 
I 

SECTION NUMBER 

PART NAME MAWK/ COMPONENT PARTS NO. 

I 5522G 611 1 

SECTION 
*LOYMailtAigiT1/ L 4-4-Tit3Z L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 

23 98338003 

24 98332008 

25 98332007 

26 92302001 

1!17°  AVLW3B-1K1372 CAP AVLW3'13-TK1372 
WITH GERMAN SAFETY FEATURES 

A.fVf AH22-P3B11 SWITCH AH22-P3B11 

522PFH 522PFH 

AH22-P6B11 SWITCH AH22-P6B11 

522PFH 522PFH 

h"-h" THA216 3424 GUARD THA216 3424 

mr( 
Q'ty 

1 

1 

1 

522PFH 522PFH 

1 

1 ST OPERATION PANEL 





     

50"f2 9 n°u, 
2ND OPERATION PANEL 

 

SECTION NUMBER 5523G 612 r _ 
SECTION 

   

/ 

\ 
/ \ , 

/ \ 

/ \ \ 

\ \ 

/ \ \ 

/ 
\ 
\ \ 

/ 
\ 

// 
\ 

/ 
\ 

/ 
\ 

/ 
\ \ 

/ 
\ 
\ \ 
\ \ 

C, 
..../ \ 

, 
/ \ 

\ / 
\ / 
\ ' C.4.:, IA 
\ 

/ 

\ \ 1. tp, ,, 
,  , 

. , o . ; 



   

2ND OPERATION PANEL SECTION 
*.--0110AU*ATU$5AELT41-d-k0T,. -tvF*-ig-T1±5cLTTL,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. PART NAME 3'143A*'5/t4012:PONENT PARTS NO. 
Ma 
Q'ty 

1 5522 61 142-1 VV2A BOX 1 
2 9670061008 95"Y1'iliNDF M6X10 SOCKET BOLT M6X10 4 
3 9652031208 F5ADVP' M3X12 SCREW M3X12 8 
3 9652031208 F5ADD' M3X12 SCREW M3X12 1 4 

522PFH 522PFH 

4 96616 hA"- A3PA-5060 COVER A3PA-5060 

4 96616 A3PA-5060 COVER A3PA-5060 4 

522PFH 522PFH 

5 96578 Al”1 1.91-" A3PA-5011 SWITCH HEAD A3PA-5011 1 
5 96578 A-P)I1Vh" A3PA-5011 SWITCH HEAD A3PA-5011 

522PFH 522PFH 

6 96575 A3PA-7050-1 SWITCH A3PA-7050-1 4 

6 96575 A-IVT A3PA-7050-1 SWITCH A3PA-7050-1 7 

522PFH 522PFH 

7 96600 A-1”1Vh"A3PA5703-24E SWITCH HEAD A3PA5703-24E 3 

8 96615 57,7°1VF'M2PA5703-24E LAMP HEAD M2PA5703-24E 

9 96579 10,7‘‘...f  BODY 

10 5522 61 141-1 A°U, PANEL 1 
10 5522 61 1 43 no u, PANEL 1 

F"-(VYpt") D3') WITH GERMAN SAFETY FEATURES 

11 5522 61 151 SWITCH COVER 1 
12 96597 A-1 AH22SFR-10 SWITCH AH22SFR-10 1 
13 96560 A-P C1400E-B SWITCH C1400E-B 2 

1 4 96596 A-fV1 AH22SFG-10 SWITCH AH22SFG-10 

1 5 98930 5D7° LSHD-28R LAMP LSHD-28R 

1 6 96606 A-f'” AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 1 
h"-CYPDt") Dar, WITH GERMAN SAFETY FEATURES 

1 6 96607 AVLW422T20D-R-T SWITCH AVLW422T20D-R-TK676 

1 7 96559 A-r C1420E-B SWITCH C1420E-B 4 

17 96559 A-1 C1420E-B SWITCH C1420E-B 3 

522PFH 522PFH 

1 8 96549 A-1” M-2012J-2G SWITCH M-2012J-2G 1 
1 9 5522 61 131-2 A°U, PANEL • 1 
1 9 5523 61 192 A°U) (522PFH) PANEL (522PFH) 1 
23 95331001 / )9- MCH-6X COUNTER MCH-6X 

25 5522 61 132-1 VV97 BOX 1 
25 5522 61 172 9A BOX 1 

522PFH -  522PFH 



 

JCL. HUN NUMOtK 

   

    

    

2ND OPERATION PANEL SECTION 
of9,3a -CU /3511 1±A,0 -r, F L. -c -F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
-tvF**/nAlir-*  145A-SFR NO.  SET NO. /PART NO. 'COMPONENT PARTS NO. 

PART NAME Aft 
Qty 

26 96522 A-f” AVW402-R SWITCH AVW402-R 1 

P"(V7D1%) D3r) WITH GERMAN SAFETY FEATURES 

27 98931 5)7
0 
 DB19 90 LAMP DB19 BLACK 1 

1"1V7Dt"7) D3r) WITH GERMAN SAFETY FEATURES 

28 9642040614 

29 9710040008 

30 90512007 

31 98338003 

J-1\"3D" M4X6 SCREW M4X6   

A"VP`h" M4 SPRING WASHER M4 

A0-f70 A"DF" PZ0208 PIPE BAND PZ0208 

V7° AVLW3B-TK1372 CAP AVLW3B-TK1372   

h"-fV7Dt") D3,) WITH GERMAN SAFETY FEATURES 

3 

3 

3 

1 

32 98949005 V7Z 021-4415 KNOB 021-4415 3 

522PFH 522PFH 

33 98949006 41, 0 040-4045 CAP 040-4045 3 

522PFH 522PFH 

34 99305002 n)T--( T) RV24YL2OSB VARIABLE RESISTER RV24YL2OSB 3 

522PFH 522PFH 

35 5522 61 165 VV9A BOX 1 

522PFH 522PFH 

36 5524 61 141 non PANEL 1 

522PFH .522PFH 

37 98332007 1fl AH22-P6B11 SWITCH AH22-P6B11 1 

522PFH 522PFH 

38 98332008 A-f AH22-P3B11 SWITCH AH22-P3B11 1 

522PFH 522PFH 

39 5524 61 134 A9Vh' STUD 2 

522PFH 522PFH 

40 9670051008 Vh"Yhili"11,1,  M5X10 SOCKET BOLT M5X10 2 

522PFH 522PFH 





-z ••••" /IF- 

SECTION NUMBER I 5523G 61  9"139',#A°U 

3RD OPERATION PANEL SECTION 



SECTION NUMBER I 5523G 615  

SECTION 
*c crynA ct *a -ea t5-4 tAt-wr;t5( -c -F Ls. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

.13sP)1/ 11° 111 

3RD OPERATION PANEL 

-t7h**/nAlt* NO. SET Na / PART Na PART NAME 3e" *1 1411  /  COMPONENT PARTS NO. 
MR 
Crty 

1 5523 61 122-1 BOX 1 

2 9652031208 FiAThi" M3X12 SCREW M3X12 6 

3 91921 h"-F" THA216 3421 GUARD THA216 3421 1 

4 96600 Vh"A3PA5703-24E SWITCH HEAD A3PA5703-24E 1 

5 96575 A3PA-7050-1 SWITCH A3PA-7050-1 1 

6 96596 1)3 AH22SFG-10 SWITCH AH22SFG-10 1 

7 98930 5)7° LSHD-28R LAMP LSHD-28R 1 

8 96606 AVLW322T20D-R-T SWITCH AVLW322T20D-R-1K676 1 

F"1fV7D1") D2') WITH GERMAN SAFETY FEATURES 

8 96607 A-f” AVLW422T20D-R-T SWITCH AVLW422T20D-R-1K676 1 

9 5522 61 1 51 A-OT/JV- SWITCH COVER 1 

10 96597 A-(VT AH22SFR-10 SWITCH AH22SFR-10 1 

11 92302001 b"-F" THA216 3424 GUARD THA216 3424 2 

12 96559 A-r. C1420E-B SWITCH C1420E-B 4 

12 96559 A-(VT C1420E-B SWITCH C1420E-B 3 

522PFH 522PFH 

13 9642040614 J'1 3 D" M4X6 SCREW M4X6 2 

1 4 9642050614 t1"3*D" M5X6 SCREW M5X6 4 

15 5523 61 121-1 A°*li, PANEL 1 

1 5 5523 61 123 non, PANEL 1 

1-'107D1") D3') WITH GERMAN SAFETY FEATURES 

1 5 5523 61 191 11° 1, (522PFH) PANEL (522PFH) 1 

1 5 5523 61 1 95 11°*11) (522PFH) PANEL (522PFH) 1 

h"1)7D13"D D34, WITH GERMAN SAFETY FEATURES 

1 6 98338003. t'V7° AVLW3B-TK1372 CAP AVLW3B-TK1372 

h"-CYYpt") DB') WITH GERMAN SAFETY FEATURES 

1 7 98332008 A-f” AH22-P3B11 SWITCH AH22-P3B11 

522PFH 522PFH 

1 8 98332007 AIVT AH22-P6B11 SWITCH AH22-P6B11 1 

522PFH 522PFH 



CONTROL BOX (OPS) 

5523G 620 SECTION NUMBER  tUrb) 

SECTION 



SECTION NUMBER I 5523G 6ZU  

SECTION 
*zOglia(t*ATUALT A..0-C, -t.yh* UTTL,

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-(+"371i"V97, (UPS) . 

CONTROL BOX (OPS) 

hlt /AB,PAP4 NO. SET NO. / PART NO. PiRat111411"24.  COMPONENT PARTS NO. PART NAME gift 
Crty 

5523 61 640-2 P-ROMV CPUt"-h" CPU BOARD(WITH P-ROM) 1 

35.37 

5523 61 641 P-ROMV+ CPU"-I" CPU BOARD(WITH P-ROM) 1 

522PFH 522PFH 

35.37 

5523 61 645-1 P-ROM CPUt"-F" CPU BOARD(WITH P-ROM) 1 

F"-07Dt":) D3r) WITH GERMAN SAFETY FEATURES 

35.37 

5523 61 646 P-ROM) CPUili"-F" CPU BOARD(WITH P-ROM) 1 

F"-fV7Dt"D D3').522PFH GERMAN SAFETY FEATURES.522PFH 

35.37 

1  9642041614 t1"DD" M4X16 SCREW M4X16 20 

1  9642041614 t1"3D" M4X16 SCREW M4X16 22 

WITH GERMAN SAFETY FEATURES 

2 9710040008 A"Vf"h" M4 SPRING WASHER M4 16 

2 9710040008 A"V,"h" M4 SPRING WASHER M4 18 

.Dt'D D2g) WITH GERMAN SAFETY FEATURES 

3 9716040014 t5,"h" M4 PLAIN WASHER M4 16 

3 9716040014 t5/"13"  M4 PLAIN WASHER M4 18 

F"-07Dt") DT) WITH GERMAN SAFETY FEATURES 

4 98935008 9.7,D9"-( BTB15LC20 TERMINAL BOARD BTB15LC20 1 

4 98935023 9DD9"1 BTB15C24 TERMINAL BOARD BTB15C24 1 

522PFH 522PFH 

5 5523 61 211 VV9A BOX 1 

5 5523 61 215 $"V9A BOX 

F"-07Dt") D3f) WITH GERMAN SAFETY FEATURES 

6 5522 61 253 AT9F" STUD 2 

7 9642051014 1-1"DD" M5X10 SCREW M5X10 4 

7 9642051014 t'N"3D" M5X10 SCREW M5X10 6 

F'/V7Dt":, DT) WITH GERMAN SAFETY FEATURES 

8 9710050008 A" h"* M5 SPRING WASHER M5 4 

9 5523 61 212 COVER 1 

9 5523 61 216 COVER • 1 

WITH GERMAN SAFETY FEATURES 

1 0 98935 9DD9"I BTB15C19 TERMINAL BOARD BTB15C19 1 

10 98935013 9DD9"-f BN2211X13 TERMINAL BOARD BN2211X13 1 

F"-fV7Dt":) WITH GERMAN SAFETY FEATURES 

11 5522 71 233 70'9F" STUD 2 

12 9642032014 J-1"DD" M3X20 SCREW M3X20 33 



5523G 620 
i#-"4 

SECTION NUMBER 
SECTION 

*zapeatt*atuva -c" 1. 4ft*Z"Vt5(1. -CFt..so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

EIT"1i."V7A (OPS) 

CONTROL BOX (OPS) 

NO. -t7Flit-g-/Wait* 
SET NO. /PART NO. AI3A=Mt  /Altd#%. 

PART NAME 
COMPONENT PARTS NO. 

A /St 
(Xty 

12 9642032014 t1"Thi" M3X20 SCREW M3X20 37 

22PFH 522PFH 

13 9710030008 A'VPh" M3 SPRING WASHER M3 42 

13 9710030008 A /)" M3 SPRING WASHER M3 46 

h"-(V7D1"D D3') WITH GERMAN SAFETY FEATURES 

13 9710030008 il"*/"V* M3 SPRING WASHER M3 50 

h"YVYDt":) D3'5,522PFH GERMAN SAFETY FEATURES,522PFH 

1 3 9710030008 A "h"* M3 SPRING WASHER M3 46 

522PFH 522PFH 

1 4 9716030014 t5#"/J" M3 PLAIN WASHER M3 42 

1 4 9716030014 t5/"V* M3 PLAIN WASHER M3 46 

h"-07Dt":) WITH GERMAN SAFETY FEATURES 

14 9716030014 t5#"h"* M3 
,
PLAIN WASHER M3 50 

1-"-097D1":) D3').522PFH GERMAN SAFETY FEATURES.522PFH 

1 4 9716030014 ti/"1j" M3 PLAIN WASHER M3 46 

522PFH 522PFH 

15 5522 61 644 D-1-37,1-0-itA") SHEET CONTROL BOARD 1 

1 6 9642031614 J-1"DV.)" M3X16 SCREW M3X16 9 

1 6 9642031614 1-1"3.D" M3X16 SCREW M3X16 13 

F"-07Dt"D D2 WITH GERMAN SAFETY FEATURES 

1 7 99777 DDT-"D/- CONDENSER 1 

1 8 5523 61 112 nou, PANEL 1 

1 8 5523 61 115 non)  PANEL 1 

h"1V7D1"D EJ3 WITH GERMAN SAFETY FEATURES 

1 9 99248 t1' 112. DS16BN-M RECTIFIER DS16BN-M 1 

20 5522 61 119 7"5,Vh BRACKET 1 

21 9648030614 /57Vi" M3X6 SCREW M3X6 2 

22 99998 ”Dh'"D KMC-30-1 SWITCHING REGULATOR KMC-30-1 1 

23 5522 61 114 COVER 1 

23 5523 61 116 7"57Vh BRACKET 1 

h"YV?Dt") D3r) WITH GERMAN SAFETY FEATURES 

24 5523 61 611 PF PF BOARD 1 

25 5523 61 612 A"2.-13 3fE.D2"$"-h" VACUUM TIMING BOARD 1 

26 5522 61 229 VV9A/JA"- BOX COVER 1 

h"-(V7Dt"D D3') WITH GERMAN SAFETY FEATURES 

26 5522 61 235 VV2AhA"- BOX COVER 1 

27 5522 61 234 VV9A BOX 1 

27 5522 61 236 VV9A BOX 1 

1-"YV7Dt"D D3') WITH GERMAN SAFETY FEATURES 



'UV 
SECTION NUmtsbN 

NO. -t•y hit* 
SET NO. NO. / PART NO. A'r. 0440 N EN T PARTS NO. Q'ty PART NAME 

UL'- G6A-274P-DC24V 

DSP1-DC24V 

RELAY G6A-274P-DC24V 

RELAY DSP1-DC24V 

28 97192 

29 97190 

3 

28 

V- F" 
W"9T9- 

35 5330 61 641-1 

36 5330 61 646 

BOARD 

BATTERY 

P-ROM 

P-ROM 

h" -077A N`D D3') 

P-ROM 

P-ROM 

WITH GERMAN SAFETY FEATURES 

37 5523 61 805 P-ROM (522PFH) P-ROM (522PFH) 1 
37 5523 61 806 P-ROM (522PFH) P-ROM (522PFH) 1 

P"1.97Dt") D3') WITH GERMAN SAFETY FEATURES 

38 98935001 9DE.0"-.1  BTB15C10 TERMINAL BOARD BTB15C10 1 

h"1C97D13") D2,) WITH GERMAN SAFETY FEATURES 

7oo5:99- 375-207-101 CIRCUIT PROTECTOR 375-207-101 1 40 97702 

WITH GERMAN SAFETY FEATURES Fl` 7.Dt"7, 

Y-An 300MM EARTH WIRE 300MM 2 42 5290 61 633 

h" -IVYDV`D D3') WITH GERMAN SAFETY FEATURES 

45 9660040014 2 1-Vt-  M4 NUT M4 

h`"07D13":, D3') WITH GERMAN SAFETY FEATURES 

M5 46 9660050014 2 NUT M5 

F N"fV7D13 Ǹ D DB') WITH GERMAN SAFETY FEATURES 

SECTION 
Ifr z onfiaftliitaTtt151€1... - 1 F *-%---C;t5c L. -CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

30 5522 61 642-1 

31 5522 61 113 

32 98934 

33 97980 

34 99779 

3”9$"-FN` 
TN75”1.  
9D,D9 N"f BTB15LC4 
F5DA YT2S140B-56 
7 -M9- ZGB-2203-01 

CONNECTOR BOARD 

BRACKET 

TERMINAL BOARD BTB15LC4 

TRANSFORMER YT2S140B-56 

NOISE FILTER ZGB-2203-01 

1 
1 
1 
1 

1 
1 

37 5523 61 801-2 

37 5523 61 802-1 

47 5522 61 127 T`5,Vt. BRACKET 1 
h"IVYDt"D D3r) WITH GERMAN SAFETY FEATURES 

48 5522 61 651 I/O V-h" I/O BOARD 1 

522PFH 522PFH 

131 "3$")97 (OPS) . 
CONTROL BOX (OPS) 



SECTION NUMBER  
5 5 2 3 G 621 

CONTROL BOX (NOPS) SECTION 



SECTION NUMBER 5523G 621 

SECTION 
* l L Aør-t 4t-%- -"CTIC "CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

it -f+"3$"V9A (NOPS). 

CONTROL BOX (NOPS) 

Na -t.y1.**/ne.#* 
SET NO. / PART NO. naAn/4/4" PART NAME 

COMPONENT PARTS NO. 
MMr 
Q'ty 

1 9642041614 t1NND*D" M4X16 SCREW M4X16 32 

1 9642041614 D D" M4X16 SCREW M4X16 34 

-W`IJA FOR U.K. 

1 9642041614 1"N"D*D" M4X16 SCREW M4X16 34 

h"-fV7Dt") D2') WITH GERMAN SAFETY FEATURES 

2 5523 61 1.42 bV- COVER 1 

2 5523 61 1 44 VV9AhA"- BOX COVER 1 

hN"fV7D1") D3,) WITH GERMAN SAFETY FEATURES 
3 5290 61 135-1 51ND LABEL 2 

4 9710040008 il"*/"b" M4 SPRING WASHER M4 19 

4 9710040008 A"VPI/J" M4 SPRING WASHER M4 21 

•W`IJA Gh' FOR U.K. 

4 9710040008 A"VPV1 M4 SPRING WASHER M4 21 

1"-(V7xt D2r) WITH GERMAN SAFETY FEATURES 

5 9716040014 t5 h" M4 PLAIN WASHER M4 20 

5 9716040014 t5 h" M4 PLAIN WASHER M4 22 

"frUA L i FOR U.K. 

5 9716040014 t5/"V M4 PLAIN WASHER M4 22 

h"-fV7D1NID D3') WITH GERMAN SAFETY FEATURES - 

6 98935009 9)D9"-f BTB15LC22 TERMINAL BOARD BTB15LC22 1 

7 98935007 97)D9"-r BTB30C3 TERMINAL BOARD BTB30C3 1 

8 9642031614 J- Y\DD" M3X16 SCREW M3X16 16 

8 9642031614 t1"MP` M3X16 SCREW M3X16 1 8 

'W`UA L,' FOR U.K. 

8 9642031614 t1"D*D" M3X16 SCREW M3X16 •23 

h"-IV7D1") WITH GERMAN SAFETY FEATURES 

9 971.0030008 A"VP`V M3 SPRING WASHER M3 1 6 

9 9710030008 A"VP\h"* M3 SPRING WASHER M3 18 

-W`UA LT FOR U.K. 

9 9710030008 A"VP`h"* M3 SPRING WASHER M3 23 

FN"fV7D -P`D D3,) WITH GERMAN SAFETY FEATURES 

1 0 9716030014 t5/"h" M3 PLAIN WASHER M3 16 

1 0 9716030014 t5,"/3" M3 PLAIN WASHER M3 18 

FOR U.K. 

1 0 9716030014 t5V`V* M3 PLAIN WASHER M3 23 

h"-fV7xt".) D3r) WITH GERMAN SAFETY FEATURES 

11 99771 /-D``+5- SURGE KILLER 5 

1 2 99785 Dp5"`D/ 3300 CAPACITOR 3300 1 

1 Z 00010 4,.d11. ..'. + mnrn. . 



5523G 621 f- 340".99A (NOPS) 

CONTROL BOX (NOPS) 

SECTION NUMBER 
SECTION 

*zonactio_aTut3AuTs-tAx/yr,-t71-**Ta5cuTT00 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. NO. / PART NO. 
4M*41 PART NAME 0A4"1 /COMPONENT PARTS NO. 

MR 
Q'ty 

13 99249 DS5BN-M RECTIFIER DS5BN-M 2 

F"1(V7D1") D2r) WITH GERMAN SAFETY FEATURES 

1 4 97981 FiDA YT2S-80B-56 TRANSFORMER YT2S-80B-56 1 

1 4 98705005 F5DA YT2S-260R-56 TRANSFORMER YT2S-260R-56 1 

F`"IVTIA") Dar) WITH GERMAN SAFETY FEATURES 

15 5523 61 213 1-1 ”9A BOX 1 

1 5 5523 61 217 VV9A BOX 1 

F"-07Dt") WITH GERMAN SAFETY FEATURES 

16 98935010 9DEJ3" -f BTB15LC11 TERMINAL BOARD BTB15LC11 1 

1 6 98935022 9D,D9"1 BTB15LC6 TERMINAL BOARD BTB15LC6 1 

522PFH 522PFH 

17 5523 61 214 bA"- COVER 1 

17 5523 61 218 hA"- COVER 1 

FN"()7:1N`p D3g, WITH GERMAN SAFETY FEATURES 

1 8 99962 60HZ STABILIZER 60HZ 1 

1 8 99963 7D5-1(+ 50HZ STABILIZER 50HZ 1 

1 8 99963 YD5- 1+ 50HZ STABILIZER 50HZ 2 

-(4:\"JA 1,5* FOR U.K. 

1 9 99928 9N`o-5)7° FG-1E GLOW LAMP FG-1E 1 

1 9 99928 9"o-5)7° FG-1E GLOW LAMP FG-1E 2 

-f+wIJA LT FOR U.K. 

20 5522 61 229 40"99A13V- BOX COVER 1 

F Dt".1) D3r) WITH GERMAN SAFETY FEATURES 

20 5522 61 235 VV9AhA"- BOX COVER 1 

21 98935011 9DE) -( BTB15C22 TERMINAL BOARD BTB15C22 1 

21 98935014 9)D9N"f BN2211X14 TERMINAL BOARD BN2211X14 1 

F"-07D1") D2') WITH GERMAN SAFETY FEATURES 

22 5522 61 234 $.".99•A BOX 1 

22 5522 61 239 VV9A BOX 

F`"07Dt") D3') WITH GERMAN SAFETY FEATURES 

23 99933 V'.9h L-420 SOCKET L-420 1 

23 99933 L-420 SOCKET L-420 2 

-(V`IJA 1,5" FOR U.K. 

24 97175 /-711JUD- TH-K12 0.1KW THERMAL RELAY TH-K12 0.1KW 3 

24 97210 91)- TH-K12TP 0.1KW THERMAL RELAY TH-K12TP 0.1KW 3 

F"-MDt"D DB') WITH GERMAN SAFETY FEATURES 

25 97216 S-KR11 AC200V 4A RELAY S-KR11 AC200V 1 

26 97176 1J-711AD- TH-K12 750W THERMAL RELAY TH-K12 750W 1 



 

JCl..11kJ01 PIVIVIOCK 

 

  

CONTROL BOX (NOPS) SECTION 
OnRAIIM.41"-Cit ‘y F -C115C L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
/ ?n*- NO. SET NO. / PART NO. 

ago /4 PART NAME / COMPONENT PARTS NO. 
MO 
Q'ty 

26 97214 #-q11)91)- TH-K12TP THERMAL RELAY TH-K12TP 1 

(V7D1") Dar) WITH GERMAN SAFETY FEATURES 

27 97204 S-K11 AC200V RELAY S-K11 AC200V 3 

28 97270 UD-V”F PTF141 RELAY SOCKET PTF141 1 

29 97125 LY-2N DC24V RELAY LY-2N DC24V 3 

30 97253 PTFO8A(LY2) RELAY SOCKET PTFO8A(LY2) 3 

31 99712 /-D"47- S1-B SURGE KILLER S1-B 6 

32 5523 61 1 41 Al"V9A BOX 1 

32 5523 61 143 VV9A BOX 1 

D3r) WITH GERMAN SAFETY FEATURES 

33 9670061408 Vh.VF7fiNliF M6X14 SOCKET BOLT M6X14 8 

34 5523 61 1 32 79 COVER 1 

34 5523 61 1 34 hA"- COVER 1 

F"-.07DVD D3r) WITH GERMAN SAFETY FEATURES 

35 98935012 97/D9" -f BTB50C10 TERMINAL BOARD BTB50C10 1 

35 98935024 9)D9"-f BTB30C11 TERMINAL BOARD BTB30C11 1 

522PFH 522PFH 

36 97739 A'( P3-63/EA/SVB SWITCH P3-63/EA/SVB 1 

37 5523 31 127 COVER 

38 9670082014 V5MINIJF M8X20 SOCKET BOLT M8X20 4 

39 9716080014 L -54”h" M8 PLAIN WASHER M8 4 

40 95103001 1DAN`-9-FR-Z220-7.5KW INVERTER FR-Z220-7.5KW 1 

41 99776 7-(10- BKO-C1947H01 NOISE FILTER BKO-C1947H01 1 

42 5523 61 131 ifi"V9A BOX 1 

42 5523 61 133 li”9A BOX 1 

F"-r)YDVND D2') WITH GERMAN SAFETY FEATURES 

43 5431 72 118 A9VF" STUD 2 

44 97159 LY-4 DC24V RELAY LY-4 DC24V 1 

45 9710050008 W`Vi."h" M5 SPRING WASHER M5 4 

46 9642051014 t"\"DV.)" M5X10 SCREW M5X10 4 

46 9642051014 t"1"7,D" M5X10 SCREW M5X10 10 

097)13") D2r) WITH GERMAN SAFETY FEATURES 

47 5523 61 991 TRANSFORMER ASSY 220V-240V 1 

47 5523 61 993 TRANSFORMER ASSY 220V-440V 1 

47 5523 61 994 COMPOUND TRANSFORMER 220V-440V 1 

FOR FRANCE,SPAIN,SWEDEN,SWIS 

47 5523 61 996 TRANSFORMER ASSY 1 

PN-MDt") D2') WITH GERMAN SAFETY FEATURES 

48 5486 76 521 A9')F" STUD 2 



 

JEL: I ION NUMt3ER I
..... 

   

CONTROL BOX (NOPS) SECTION 
* en CI * ilacr  t5 T 1 3Z L  T s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,yFit*/Mailt* nalsw 4"4"' NO. SET NO. / PART NO. / COMPONENT PARTS NO. PART NAME Q'ty 

49 5340 61 260 9),D9"-1 TERMINAL BLOCK 1 

h" -P)7Dt") WITH GERMAN SAFETY FEATURES 

50 97702 7°0799- 375-207-101 CIRCUIT PROTECTOR 375-207-101 2 

7D1") D2') WITH GERMAN SAFETY FEATURES 

51 98101002 91)- SW2N/S3H RELAY SW2N/S3H 1 

h`"07D1") D2') WITH GERMAN SAFETY FEATURES 

52 97198 G2R-212S-V RELAY G2R-212S-V 1 

P"(V7D1") D3'1 WITH GERMAN SAFETY FEATURES 

53 98141001 91)-V7VF P2RF-08 RELAY SOCKET P2RF-08 1 

F 7D13") D3r) WITH GERMAN SAFETY FEATURES 

54 5330 61 115 7"5-h"YF BRACKET 1 

WITH GERMAN SAFETY FEATURES 

55 5523 61 260 9)D9"1 ASSY TERMINAL BOARD ASSY 1 

h" -fV7D1") D3') WITH GERMAN SAFETY FEATURES 

56 5290 61 633 7-At) 300MM EARTH WIRE 300MM 4 

h"107D1 Ǹ D D3') WITH GERMAN SAFETY FEATURES 

57 90643 AVV,"h" B5 TOOTHED LOCK WASHER B5 20 

WITH GERMAN SAFETY FEATURES 

58 9642041014 t1"3E)" M4X10 SCREW M4X10 4 

F"1'V7D1") EJ3 WITH GERMAN SAFETY FEATURES 

59 9660040014 J- Vh M4 NUT M4 4 

F" -(V7Dt") D3g, WITH GERMAN SAFETY FEATURES 

60 9660050014 tVF M5 NUT M5 6 

WITH GERMAN SAFETY FEATURES 





    

t-W'313"V97 (522PFH) 

CONTRON BOX (522PFH) 

 

SECTION NUMBER 5523Z 62] 

SECTION 

  



it-W'34;"")97\ (522PFH) SECTION NUMBER I  

CONTRON BOX (522PFH) SECTION 
*Logfi,T.U*ATtts3ALTI -q-A.ayt--, -t•yht -c;t5cLTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. F *%   
SET NO. / PART NO. 

mg° av- PART NAME " I COMPONENT PARTS NO. Q'ty 

1 5522 61 1 81 iti"')9A BOX 1 

2 5522 61 1 85 hA"- COVER 1 

3 5522 61 1 83 BRACKET 

4 5524 61 613-1 HA"I-93Dho-114VD WATER MOTOR CONTROLLER BOARD 1 
5 95115006 ” 2=')FR88S-H306G POWER UNIT R885-H306G 1 
6 95115005 h"5-IV-R88D-HSO4-S1 SERVO DRIVER R88D-HSO4-S1 3 

7 95123002 77) MU825S-43 FAN M-U825S-43 1 

8 95123003 h"-h" FG8B GUARD FG8B 1 

9 9642033514 1"1"DD" M3X35 SCREW M3X35 4 

1 0 9716030014 t5 4)"h" M3 PLAIN WASHER M3 8 

11 9652030607 F5AD*D" M3X6 SCREW M3X6 4 

12 9660030014 l)F M3 NUT M3 4 

13 9710030008 A"VPh" M3 SPRING WASHER M3 8 

1 4 9642041614 tr\‘‘D*D`‘ M4X16 SCREW M4X16 12 

15 9710040008 VVP`h\\ M4 SPRING WASHER M4 12 

1 6 9716040014 ti- /"h" M4 PLAIN WASHER M4 12 

17 9642032014 M3X20 SCREW M3X20 4 

1 8 5522 61 182 iti "V9AW- BOX COVER 1 

1 9 5522 61 1 84 COVER 1 

20 9652040607 F5ADD" M4X6 SCREW M4X6 12 

21 9642051014 tY\D.D" M5X10 SCREW M5X10 1 

t") D3') WITH GERMAN SAFETY FEATURES 

22 5290 61 633 7-At) 300MM EARTH WIRE 300MM 1 

F`"C)7D13"D D3r) WITH GERMAN SAFETY FEATURES 

23 90643 W9+11"/P\ B5 TOOTHED LOCK WASHER B5 4 

h"C)7D'P`D D2r) WITH GERMAN SAFETY FEATURES 

24 9660050014 J")F M5 NUT M5 1 

1 ") Dar) WITH GERMAN SAFETY FEATURES 

25 9642041014 J""3*)" M4X10 SCREW M4X10 1 

h"-V)7D1") DT) WITH GERMAN SAFETY FEATURES 

26 9660040014 1")h M4 NUT M4 1 

Dt") D3r) WITH GERMAN SAFETY FEATURES 

27 5523 61 252 COVER 1 

28 99711003 9"Dtp,DD2V AC200V CURRENT RELAY K2CU-P0.5A-B 1 

28 99711004 9")tD5'DD2')9 AC230V CURRENT RELAY K2CU-P0.5A-H 1 

7)01131ht9" Lr FOR U.S.A./CANADA 

29 9670052008 V FiliNDF M5X20 SOCKET BOLT M5X20 3 

30 5523 61 251 iti " .99A BOX 1 

31 5430 22 217 t5 4PV PLAIN WASHER 3 



75Z3Z 63U SECTION NUMBER  
SECTION STATIC ELIMINATOR 



SECTION NUMBER 5523Z 630 

SECTION 
*..:-OptiRatt*AT'll434 L :v  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t-vh*- 54;*-1 . 
SET NO. / PART NO. g aA PART NAME 

COMPONENT PARTS NO. 
15112z 
Q'ty 

5523 61 906 t-I5:'DD"2+3V1,1 STATIC ELIMINATOR 1 

1,5,6,9-11 

1 5486 61 125-1 7°D—[- PLATE 1 

2 9660050014 ”F M5 NUT M5 3 

3 9710050008 A" h"* M5 SPRING WASHER M5 1 0 

4 9642051014 t'\"3D" M5X10 SCREW M5X10 6 

5 5486 61 126-1 7°D—F PLATE 1 

6 5522 61 911 A"— BAR 1 

7 9642050814 t'1"7D" M5X8 SCREW M5X8 1 

8 91147 A°"(7°A"Dh" PZ-0112 PIPE BAND PZ-0112 1 

9 98191 t-.15:"DEP2$24iD9-f 200V STATIC ELIMINATOR 200V 1 

1 0 5523 61 912 A"— BAR 1 

11 5523 61 1 61 7o 1)- 1, PLATE 1 

12 9670061208 Vh'Ast"JDF M6X12 SOCKET BOLT M6X12 1 

t-5"):)"2$2 

STATIC ELIMINATOR 



    

IY-7"c17—.A7°1,— 

 

SECTION NUMBER 5523Z 650 

AIR BLOWER.SPRAY SECTION 
  



SECTION NUMBER 5523Z 650 

SECTION 
L ti- A..0)-C, .2/  F T T 

Note: When ordering items marked*ondicate the set number because they are available only as a set. 

17-7"o7-.A7°D- 

AIR BLOWER.SPRAY 

- .y I- - .  NO. SET NO. / PART NO. natt/
4" PART NAME COMPONENT PARTS NO. 

INSA 
Qty 

91340 A7°D-V--0E4 SPRAY UNIT 1 
27.53.56-73 

1 5522 11 251 HOSE 

2 91192 A"DF" 23 BAND 23 4 

3 5640 82 1 03 A o.(70 PIPE 

4 90505 09D9" p-16 0-RING P-16 6 

5 5522 48 121 110.00 PIPE 2 

6 5486 1 4 136 NOZZLE 3 

7 5486 1 4 1 37 t')F NUT 3 

8 5486 1 4 134 SPRAY BODY 3 

9 9686050808 F D" M5X8 SET SCREW M5X8 3 

1 0 9710060008 A" "1" M6 SPRING WASHER M6 8 

11 9716060014 t5,"h" M6 PLAIN WASHER M6 2 

12 5522 48 114 7"”VF BRACKET 2 

13 9660060014 t!9F M6 NUT M6 2 

1 4 9670061608 VVF7N"Ilih M6X16 SOCKET BOLT M6X16 6 

15 5520 48 111 STAY 1 
1 6 9684060608 M6X6 SET SCREW M6X6 8 

1 7 90553 0 11)9" P-7 0-RING P-7 3 

18 5486 1 4 135 NEEDLE 3 

19 5486 1 4 1 45 IDF.% A .0.00 END PIPE 

20 91193 A"DF" 26 BAND 26 1 

21 5523 48 112 SHOWER 

22 9670084508 V Fli"11,F M8X45 SOCKET BOLT M8X45 12 

23 5522 48 1 47-1 COVER 1 

24 95117 9DEAA"- AP-B TERMINAL COVER AP-B 

25 95111 A-(V Z-15GW22B SWITCH Z-15GW22B 1 
26 5522 48 148-1 SWITCH PLATE 

27 9710040008 A"Vf"h"* M4 SPRING WASHER M4 3 

28 9642043014 t W)" M4X30 SCREW M4X30 2 

29 9670061208 V5Thi"Ilds M6X12 SOCKET BOLT M6X12 2 

30 9670083008 V5'Vh*"11,1- M8X30 SOCKET BOLT M8X30 4 

31 5522 48 113 PIPE CLAMP 2 

32 91158 7°59" 1/8 PLUG 1/8 5 

33 5640 48 107 AF')A°- STOPPER 30 

34 5520 48 1 46 7"55'VF BRACKET 4 

35 5523 48 1 42 h"...(1" GUIDE 1 

36 9680060808 h)( :)" M6X8 SET SCREW M6X8 4 

37 9670062001 VVhih"11)F M6X20 SOCKET BOLT M6X20 2 



5523Z 6501  - SECTION NUMBER 

SECTION 
3;4  L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

17-7"o7-.A7°1)- 

AIR BLOWER.SPRAY 

NO. 
-t•:/F*-q/g5AW4 
SET NO. / PART NO. PART NAME nal i/gIT:PONENT PARTS NO. (xty 

38 5523 65 111 - HOLDER 1 

39 9670101608 TFili"lbh M10X16 SOCKET BOLT M10X16 2 

40 5523 48 152 SPARE FORK 1 

41 5523 48 153 h5- COLLAR 2 

42 5522 48 1 42 itiD"SiN-9 SPARE FORK 6 

43 5523 48 151 $D"3*-9 SPARE FORK 1 

44 5523 48 1 41 h" -IF" GUIDE 1 

45 9710080008 A"VJ'"h" M8 SPRING WASHER M8 2 

46 90920 72ot'A- M8 DOMED CAP NUT M8 2 

47 5522 48 1 41 STAY 

48 90706 7912J")F M6 DOMED CAP NUT M6 6 

49 97056 gp9"7"o7- VFC106A RING BLOWER VFC106A 1 

50 9670082008 M8X20 SOCKET BOLT M8X20 2 

51 5562 82 1 01 CONNECTOR 

52 5522 11 252 HOSE 1 

53 91287 _7'J7°Ili TB-30-321 NIPPLE TB-30-321 1 

54 90904009 AN1,7" YS301BF94N9CF VALVE YS301BF94N9CF 5X26 1 

55 90911025 =1)7°11, 3/8-1/2 NIPPLE 3/8-1/2 1 

56 9648040814 /5DV)" M4X8 SCREW M4X8 2 

57 91286 7)9"1b TB-30-324 ANGLE TB-30-324 

58 9411302500 5.-)1°-t'D 3X25 TAPER PIN 3X25 

59 91285 /7" TB-30-312 KNOB TB-30-312 

60 9721060008 E-9)9" E-6 E-RING E-6 

61 91284 A7°9)9" TB-30-311 SPRING TB-30-311 

62 91283 9VD1,- TB-30-310 WASHER TB-30-310 

63 91282 0 11)2" TB-30-306 0-RING TB-30-306 

64 91278 D1,7h TB-30-304 SHAFT TB-30-304 

65 91289 )( I'M") TB-30-323-2 SCALE TB-30-323-2 

66 91277 A 0 -h-7 TB-30-301 POWDER CASE TB-30-301 

67 91288 M- TB-30-322 NUT TB-30-322 

68 91279 Ac"):/ TB-31-303 PACKING TB-31-303 

69 91281 A"11/7" TB-30-309 VALVE TB-30-309 

70 9642040614 t1"DV)" M4X6 SCREW M4X6 3 

71 91113 7‘7°1,-)3V7° TB-31-318 SPRAY CUP TB-31-318 1 

72 91112 A"Dh" TB-31-314 BAND TB-31-314 1 

73 9664050014 13')M- M5 WING NUT M5 1 

74 5640 22 314-1 70 52 x. PLUG 2 

75 90911024 $AtAillit" 1/2-3 / 8  ELBOW 1/2-3/8 1 
-7L CCZfl 01 4 4 0 47_1 —M-1 01I. WACF MTPDIP 





    

79"9t:') 

ACCESSORIES 

 

SECTION NUMBER 5523Z 660 

SECTION 

  



SECTION NUMBER 1 5523Z 660 I 
SECTION 

*r_.• ong, ctiga L. 1 F "C-A 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

)V -2C;) 

ACCESSORIES 

NO. -t7F4*/A5A# 
SET NO. / PART NO. ne. /

4"*4' 
 PART NAME COMPONENT PARTS NO. Qty 

5430 83 100-1 7°5)D"t-hp PLUNGER CAN 2 

1 -10 

5430 83 210-3 7°5DD"1'-h -DDD1J" ASSY PLUNGER CAN SHAFT ASSY 2 

1 -9 

5522 25 170 95)9 ASSY CRANK ASSY 1 

33-36 

5522 65 220 m)9"1"5 ASSY TOOL PAN ASSY 1 

1 4.15 

1 5430 83 218 /J79 COVER 2 
2 90408 A-11n1i"-JIJ 3/8 STEEL BALL 3/8 4 
3 5430 83 213-2 INVF" HEAD 2 
4 5430 83 216-2 +1,V70  CAP 2 
5 5430 83 214-1 7"')D2 BUSHING 2 
6 5430 83 217 9)9`NI- NUT 2 
7 5430 83 215-1 77°1))9" SPRING 2 
8 5430 83 111-1 V37t HOLDER 2 
9 9723180008 C-/D9" C-18 C-RING C-18 2 

1 0 5430 83 115-1 ili"Flb BOTTLE 2 
11 91494 Vh11) BOTTLE 2 
1 2 91531 7 ‘‘ ,_ A to

.
--)70 PUMP 1 

1 3 91442 1-nlih") OIL GUN 1 
14 5522 65 221 D ,)9"/"5 TOOL PAN 1 
1 5 5522 65 222 79"VF MAGNET 2 
16 91423 WA39$"'N)D3 2.5 HEXAGON KEY WRENCH 2.5 1 
1 7 91422 oVh9*"'N):i3 3 HEXAGON KEY WRENCH 3 1 
1 8 91421 oVh9V")Dpf 4 HEXAGON KEY WRENCH 4 1 
1 9 91420 o 7t"Li)3 5 HEXAGON KEY WRENCH 5 1 
20 91425 W)h9iti"r)LiDf 6 HEXAGON KEY WRENCH 6 1 
21 92702010 oVh9it0")D7,f 8 (1)9" HEXAGON KEY WRENCH 8 LONG 1 
22 91418 T-D' 1 3 T-HANDLE WRENCH 13 1 
23 91455 T-D) 1 9 1-HANDLE WRENCH 1 9 1 
24 91431 h'5-(A"- (-)100MM DRIVER (-)100MM 1 
25 91430 h"5 -01"-(+)100MM D"/D DRIVER (+)100MM PLASTIC HANDLE 1 
26 91456 VN-11,*°1)11-`%51/1"- 5 BALL POINT DRIVER 5 1 
27 91429 V-114°-(D1-1-"5-W- 4 BALL POINT DRIVER 4 1 
28 91465 (S) 13X17 WRENCH 1 3X17 1 
29 91454 701°1' 1 0X13 L140 WRENCH 1 0X13 L140 1 
30 5522 65 322 11)9 ASSY LEVER 1 
31 5486 84 151-1 7)"97"tp "t" WEDGE 4 



7'.P9t) 
ACCESSORIES 

SECTION NUMBER  5523Z 660I   

SECTION 
S.35/1t  ""C` -t 'CT Ls°  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

F 
/PART NO. 

32 91434 

33 90868 

34 5640 25 121-3 

35 9710100008 

36 9660100014 

37 90532001 

38 91468 

39 5524 65 121 

NO. SET NO.  
/MA** PART NAME 1:15 aAFF/ COMPONENT PARTS NO. 

Aft 
Q'ty 

D 9"A"D TOOL BOX 1 

ID70 5="9 NR25 GRIP NR25 1 

AAc't WRENCH 1 

A"V/"h" M10 SPRING WASHER M10 1 

tVh M10 NUT M10 1 

JANIJ PH-3 NOZZLE PH-3 1 

AA°t 7X8 WRENCH 7X8 1 

ADn- AA°t SPANNER 1 





SECTION 
SECTION NUMBER T-7°.7°UtV1-hi,D9- 

TAPE INSERTER.PRESET COUNTER 

5522Z 680 
J- 



 

SECTION NUMBER 1 DDCGL 00U I e OL•12.1..1 , 

TAPE INSERTER.PRESET COUNTER SECTION 
*c0g5AU*ATUI-JAL -C- 1 -th,OT, -t7FV4-C-A5CLI"To. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na 
-
t-yFit*/1113Alt* 
SET NO. / PART NO. gi3a4G /41""  PART NAME COMPONENT PARTS NO. Crty 

5522 61 930-2 5 -7°-(7)/-9— TAPE INSERTER 1 

1-20 

5522 61 940-1 7° W)Flit°—FiP):7)9— PRESET/REPEAT COUNTER 1 

1 -5,20 

5522 61 960-1  TAPE INSERTER 1 

6-19 

1 5290 61 941 hr)D9— DC24V COUNTER DC24V 1 
2 5522 61 511 7"55.VF BRACKET 1 

3 9710040008 A"VP`h" M4 SPRING WASHER M4 2 

4 9642041014 tiN"D.D" M4X10 SCREW M4X10 2 

5 9642062214 tft"D.D" M6X22 SCREW M6X22 2 

6 5290 61 961 tp9-( BODY 1 
7 5290 61 965 7—G ARM 2 

8 9672106514 oVh9V0 M10X65 HEXAGON BOLT M10X65 2 

9 5290 61 964 T-70 4i1b9"— TAPE HOLDER 1 
1 0 5290 61 963 T _ To v.(F x‘ TAPE GUIDE 1 
11 9716100014 L57"1" M10 PLAIN WASHER M10 6 

12 90680 /5A" R-21 CONED DISC SPRING R-21 6 

1 3 9662100014 1")1- M10 NUT M10 6 

14 9642030614 M3X6 SCREW M3X6 6 

15 9716030014 t5I"h" M3 PLAIN WASHER M3 2 

16 5522 61 512-1 7"5-h.V1- BRACKET 1 
17 5560 61 932-1 T`55.VF BRACKET 1 

1 8 9670061208 V5- Vh*"11/1- M6X12 SOCKET BOLT M6X12 2 

19 967008160.8 M8X16 SOCKET BOLT M8X16 2 

20 9710060008 W`VP\h" M6 SPRING WASHER M6 2 



SECTION NUMBER I   
SECTION 

11“1" I SA II a." 

NOPS INCHING BOX 



5523G 690 
"t 9 :,#-=4 
SECTION NUMBER 

SECTION 
*L'OfflAlt*ATIlt3ALTI -th.OT. -t'YF 1. -C -Ft,s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

:NOPS -(:) )9``V".92A. 

NOPS INCHING BOX 

NO. nan SET NO. /PART NO. 
4110A*-4- PART NAME 

/COMPONENT PARTS NO. 
Aft 
crty 

5522 61 521 -(7) D9`N1h"V9A ASSY INCHING BOX ASSY 1 

1-8 

5522 61 526 -fDp9"*")7? ASSY INCHING BOX ASSY 1 

h`"(V7Dt") E2 WITH GERMAN SAFETY FEATURES 

1-8 

5523 61 520 NOPS- -fpfp9"W")97 NOPS-INCHING BOX 1 

1-13 

5523 61 525 NOpS- -fp7,9"t"V97 NOPS-INCHING BOX 1 

h" -(V7D1") D3r) WITH GERMAN SAFETY FEATURES 

1-13 

1 5522 61 123 A o u, PANEL 

1 5522 61 1 26 A °U; PANEL 1 

F" -V97D -P`.) EJ2 WITH GERMAN SAFETY FEATURES 

2 5522 61 1 44 7P"99A BOX 1 

3 9652050803 F57DEP` M5X8 SCREW M5X8 2 

4 96596 A -V2)3' AH22SFG-10 SWITCH AH22SFG-10 1 

5 96606 A1(93 AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 1 

F" -fV7Dt") D3') WITH GERMAN SAFETY FEATURES 

5 96607 A -Of AVLW422T20D-R-T SWITCH AVLW422T20D-R-TK676 1 

6 96597 71"Y3 AH22SFR-10 SWITCH AH22SFR-10 1 

7 5522 61 151 A -P93A‘N- SWITCH COVER 1 

8 9652031207 hiA3D" M3X12 SCREW M3X12 4 

9 9642051014 1-V‘DE)" M5X10 SCREW M5X10 2 

1 0 9710050008 A"V/"b" M5 SPRING WASHER M5 2 

11 5522 61 522 9``9F DUCT 1 

12 5522 61 523 MC82 ,) 7° 59N‘ PLUG FOR MC8 1 

1 3 5523 61 801-2 P-ROM P-ROM 1 

13 5523 61 802-1 P-ROM P-ROM 1 

F" -fV7Dt") D3r) WITH GERMAN SAFETY FEATURES 

1 4 98930 3)7° LSHD-28R LAMP LSHD-28R 1 



    

(OPS) 

COVER . (OPS) 

 

SECTION NUMBER 
5523G 710 

SECTION 

  



 

1 11,-,MCSGR 

   

    

COVER (OPS) SECTION 
*COSAlt*A-Nt15- 4LTI -q-A.OT',.-tvFit*T;tUTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t-y1-1P4/MA# 
SET NO. / PART NO. PART NAME 

COMPONENT PARTS NO. 
Sin 
Q'ty 

1 5522 71 116 7N`57VF BRACKET 21 

1 5522 71 116 7"5”F BRACKET 23 

522PFH 522PFH 

2 9670061208 VVF7VIDF M6X12 SOCKET BOLT M6X12 2 

3 5523 72 114 COVER 1 

4 5290 74 087 51"lb LABEL 2 

5 5523 74 111 701)_F PLATE 1 

5 5523 74 117 "(:iD"5"-9 INDICATOR 

F"-(V7Dt`ND "D3') WITH GERMAN SAFETY FEATURES 

6 5523 72 113-1 hWN— COVER 1 

7 9670052008 Vb'')F V11,F M5X20 SOCKET BOLT M5X20 3 

8 5523 72 111 hA"- COVER 1 

9 5486 78 314-2 51"11, LABEL 1 

1 0 9652050803 Fi D" M5X8 SCREW M5X8 35 

11 91347 31,11" -.) B-100-6 HINGE B-100-6 2 

12 9642041614 1.1"3 " M4X16 SCREW M4X16 12 

1 3 5290 61 135-1 51`.4) LABEL 1 

1 4 9660040014 tVF M4 NUT M4 12 

1 4 9660040014 I'VF M4 NUT M4 25 

F"-1V7Dt") D21, WITH GERMAN SAFETY FEATURES 

15 9710040008 A h"* M4 SPRING WASHER M4 12 

1 6 9716040014 t -5#"h" M4 PLAIN WASHER M4 12 

17 5523 61 114 INDICATOR 1 

17 5523 61 117 1'DD"5.-9— (522PFH) INDICATOR (522PFH) 

1 8 5522 72 112 hANN— COVER 

1 9 9660060014 tVF M6 NUT M6 1 

20 9710060008 A"V,"h" M6 SPRING WASHER M6 

21 91920 /71.9" PLATE 

22 91918 KNOB 

23 9670061008 Vh- VistNIJF M6X10 SOCKET BOLT M6X10 21 

23 9670061008 M6X10 SOCKET BOLT M6X10 23 

522PFH 522PFH 

24 5522 71 511 COVER 

522PFH 522PFH 

24 5522 71 515 hA"— COVER 1 

FN"fV7D1"D D3r)/522PFH GERMAN SAFETY FEATURES,5522PFH 

24 5523 71 111-1 hANN— COVER 

24 5523 71 1 21-1 COVER 

F`N-1V7Dt"D D3') WITH GERMAN SAFETY FEATURES 



SEC: HUN NUMBER I U  

SECTION 
apamct* * LCW A,gyr, 1- #- -"C`A5c L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

COVER . (OPS) 

NO. -t•YF**/Ma*-'4' 
SET NO. / PART NO. naleF/4"44 PART NAME 

COMPONENT PARTS NO. 
Aft 
Qty 

25 5522 74 114 70 1,_ F  PLATE 2 

25 5524 74 113 LABEL 2 

522PFH 522PFH 

26 9660050014 tVF M5 NUT M5 3 

27 9710050008 A" b" M5 SPRING WASHER M5 3 

28 90652 GS-9)2" GS-5 GS—RING GS-5 6 

29 5522 71 112 hA"— COVER 1 

29 5522 71 122 hA"— COVER 1 

h"-OYYDt") D3r) WITH GERMAN SAFETY FEATURES 

29 5522 71 512 COVER 1 

522PFH 522PFH 

29 5522 71 516 hA"— COVER 1 

F"-IV7)t") D3'),522PFH. GERMAN SAFETY FEATURES,522PFH 

30 9652051203 1-5A3D" M5X12 SCREW M5X12 4 

31 9670051001 VVI'li"lbh M5X10 SOCKET BOLT M5X10 3 

32 90164 ';R:::: KNOB 3 

33 5522 71 113-1 9)9" RING 3 

34 9648031014 /53D" M3X10 SCREW M3X10 12 

35 9660030014 /*VI- M3 NUT M3 12 

36 9716030014 t5#'13" M3 PLAIN WASHER M3 12 

37 9710030008 A"V/"h" M3 SPRING WASHER M3 12 

38 5522 71 151 ))fl"— COVER 1 

38 5522 71 161 hA"— COVER 1 

WITH GERMAN SAFETY FEATURES 

38 5522 71 551 hA"— COVER 1 

522PFH 522PFH 

38 5522 71 555 hA"— COVER 1 

F 7)t") D3'),522PFH GERMAN SAFETY FEATURES,5522PFH 

39 5522 71 152 h\"— COVER 1 

39 5522 71 1 62 hil"— COVER 1 

F"-MDt") D2') WITH GERMAN SAFETY FEATURES 

39 5522 71 552 hA"— COVER 1 

522PFH 522PFH 

39 5522 71 556 hA"— COVER 1 

F"-Mpt") D3'),522PFH GERMAN SAFETY FEATURES,5522PFH 

40 5522 71 114 PLATE 1 

40 5522 71 514 70 1)— F  PLATE 1 

522PFH 522PFH 

'41 9652040608 hiAM)" M4X6 SCREW M4X6 7 



-IL % 

SECTION NUMBER I 5523G 710 I 

SECTION 
* a it *A lt igt A. 0) "t y F LCT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

(OPS) 

COVER (OPS) 

Na 
-tvF**/145alt 
SET NO. / PART NO. neoft/4/4"44- 

COMPONENT PARTS NO. 
PART NAME aty 

42 5522 71 154 7"5-7Vh BRACKET 2 

42 5522 71 154 7"5rVh BRACKET 1 

522PFH 522PFH 

43 5523 71 153 7o 1) -1, PLATE 1 

43 5523 71 154 7°D—F (522PFH) PLATE (522PFH) 1 

44 9652041008 F5ADV)" M4X10 SCREW M4X10 6 

45 5523 71 131-1 hfl"— COVER 1 

45 5523 71 134-1 MI"— COVER 1 

h'-(V7Dt") D3r) WITH GERMAN SAFETY FEATURES 

46 5522 71 132 912" RING 1 

47 5522 71 273 A9')F" STUD 6 

48 5640 71 304-1 hA"— COVER 1 

49 9670051201 VVF$NDF M5X12 SOCKET BOLT M5X12 2 

50 5523 71 1 41 hil"— COVER 1 

50 5523 71 146 hA"— COVER 1 

F"'07D1'D D21, WITH GERMAN SAFETY FEATURES 

51 9670124008 VVhiti"IliF M12X40 SOCKET BOLT M12X40 2 

52 5522 71 143 A9Vh" STUD 2 

53 5523 11 413-1 7"0” BLOCK 1 

54 9670083508 VV1-713"10- M8X35 SOCKET BOLT M8X35 2 

55 9670082008 Vb'VF4iNI1- M8X20 SOCKET BOLT M8X20 4 

56 5523 11 411 ATV7° STEP 1 

57 5486 76 517 A3Vh" STUD 2 

58 9670101608 V Fti"lbh M10X16 SOCKET BOLT M10X16 2 

59 5523 71 313-1 MI"— COVER 1 

59 5523 71 316 bil'— (522PFH) COVER (522PFH) 1 

60 9652030603 F5ADD" M3X6 SCREW M3X6 3 

61 5523 11 414-1 7"0V9 BLOCK 1 

62 9670062508 VVF7N"ll'h M6X25 SOCKET BOLT M6X25 2 

63 5523 11 412 AT-- STAY 1 

64 5523 71 173 bil"— COVER 1 

65 5523 71 282 hit"— COVER 1 

66 5523 71 311-2 hA"— COVER 1 

66 5523 71 314-1 hil"— COVER 1 

F'1'V7D1"D D3') WITH GERMAN SAFETY FEATURES 

67 5523 74 124 7o D _ F  PLATE 1 

68 5523 71 312-1 MI"— COVER 1 

68 5523 71 315-1 hA"— COVER 1 

F'-1')7Dt"D D3') WITH GERMAN SAFETY FEATURES 



( OPS) 

COVER . (OPS) 

SECTION NUMBER 1 5523G 710 J - 

SECTION 
* 0 1'1,3 Pizi (1.4A-41, "C-1/ ts L /Q  )T F  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t•yFit ina#* 
SET NO. / PART NO. 45 ,#/ ".'4- 

/ COMPONENT PARTS NO. 
PART NAME ft 

Qty 

69 5523 71 362-1 I-' "7 11)9\\ RING 1 

70 5522 71 115 70V9 BLOCK 

71 9670062008 Vht"IliF M6X20 SOCKET BOLT M6X20 

72 5523 74 1 31 51"11, (97")) LABEL (JAPANESE) 1 

72 5523 74 133 51"11, (I-0")) LABEL (ENGLISH) 1 

73 5290 61 633 7-At) 300MM EARTH WIRE 300MM 1 0 

F"-(V7Dt") WITH GERMAN SAFETY FEATURES 

74 5486 61 643 7-A1) 150MM EARTH WIRE 150MM 1 

WITH GERMAN SAFETY FEATURES 

75 90643 AV+4,` B5 TOOTHED LOCK WASHER B5 44 

WITH GERMAN SAFETY FEATURES 

76 9642041014 ,1`\3V.)" M4X10 SCREW M4X10 1 3 

F"-(V?Dt\\) D2') WITH GERMAN SAFETY FEATURES 

77 9642051014 J-1"3 M5X10 SCREW M5X10 7 

F"-(VT:A") D3') WITH GERMAN SAFETY FEATURES 

78 5290 74 083 51'14 LABEL 1 

79 5523 74 1 38 5'1"14 LABEL 1 





SECTION 
SECTION NUMBER 

(NOPS) 

COVER'(NOPS) 

5523G 720,_ 



SECTION NUMBER 5523G 720 

SECTION 
* Tit t5 At L. TA3Z T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-  ,t31\"- (NOPS) 
COVER (NOPS) 

NO. 
-t7F4/%4111F4-
SET NO. / PART NO. gu.. 4irs /4"# COMPONENT PARTS NO. PART NAME IN a 

Q' t y 

1 9652040603 F5ADD" M4X6 SCREW M4X6 2 

2 5640 71 304-1 hA"- COVER 2 

3 5523 72 210 COVER 1 
3 5523 72 213 COVER 1 

F'"C”Dt") D3r) WITH GERMAN SAFETY FEATURES 

4 9670062008 Vh.VF$NDF M6X20 SOCKET BOLT M6X20 3 

5 9652050603 F5AM)" M5X6 SCREW M5X6 5 

6 90164 vza KNOB 1 
7 9670051001 95. ')F/iNDF M5X10 SOCKET BOLT M5X10 

8 90652 GS-9)9" GS-5 GS-RING GS-5 2 

9 9652050803 F5AM.)" M5X8. SCREW M5X8 48 

1 0 5523 72 132 PLATE 1 
11 5523 72 135 COVER 1 
12 5523 72 133-1 AsVF" STUD 2 

13 5523 72 1 34-1 Ast.W` STUD 1 
14 9660050014 t'jh M5 NUT M5 3 

15 9710050008 M5 SPRING WASHER M5 3 

16 9670061008 95- !!)Fih"10- M6X10 SOCKET BOLT M6X10 1 6 

16 9670061008 95Vh*NDF M6X10 SOCKET BOLT M6X10 1 7 

522PFH 522PFH 

17 5523 72 1 54 hA'- COVER 1 
1 8 5522 72 223 A9VI" STUD 1 
1 9 5523 72 171 hA"- COVER 1 
20 9670081208 M8X12 SOCKET BOLT M8X12 2 

21 5523 72 143 7"”Vh BRACKET 1 
22 5523 72 153 AsVh" STUD 

23 9660060014 J- V1.- M6 NUT M6 

24 5523 72 1 42 7"55- '.9h BRACKET 1 
25 5523 72 1 62 As'!)[." STUD 

26 5523 72 152 A9Vh" STUD 2 

27 9670061208 M6X12 SOCKET BOLT M6X12 7 

27 9670061208 95- VF*Nbh M6X12 SOCKET BOLT M6X12 6 

522PFH 522PFH 

28 9670051008 M5X10 SOCKET BOLT M5X10 2 
29 5523 72 1 61 COVER 

30 5523 72 141 bV- COVER 1 
31 5522 74 115 70 D _F PLATE 2 
31 5524 74.114 7°L'-F PLATE 2 

522PFH W2PFH 



5523G 720 1 A"- (NOPS) 

COVER'(NOPS) 

SECTION NUMBER 
SECTION 

*.10DgRA *ATIltsjALT 1tkarc.. -t•yh**T5tLTTk.s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
- y 
SET NO. / PART NO. nAtn/4"** PART NAME 

COMPONENT PARTS NO. 
MR 
Q'ty 

32 5290 74 082 51"11) LABEL 3 

33 9648031214 
4/ f)" M3X12 SCREW M3X12 12 

34 5522 71 623 9)9" RING 2 

522PFH 522PFH 

34 5523 71 223 F"7 117)9" RING 2 

35 92308001 ADF"ID A-250-4-2 HANDLE A-250-4-2 3 

36 9716030014 t5/"b" M3 PLAIN WASHER M3 9 

37 9710030008 A"*/"h" M.3 SPRING WASHER M3 1 4 

38 9660030014 •M3 NUT M3 1 4 

39 5522 71 610 1j1\"- COVER 1 

522PFH 522PFH 

39 5522 71 615 COVER 1 

' Y ,1 ", h"-MDt") D3'),522PFH GERMAN SAFETY FEATURES,522PFH 

39 5523 71 210-1 1j1\"- COVER 1 

39 5523 71 212-1 1j "- COVER 1 

F"-Mpt") D3') WITH GERMAN SAFETY FEATURES 

40 5522 71 233 A9VF" STUD 1 

41 5523 71 232 A9Vh" STUD 1 

42 5523 71 241 hA"- COVER 1 

42 5523 71 242 COVER 1 

h"-IV7Dt") D3') WITH GERMAN SAFETY FEATURES 

42 5523 71 641 h/1"- (522PFH) COVER (522PFH) 1 

42 5523 71 642 1 A"- (522PFH) COVER (522PFH) 1 

h"-Mpt") D3') WITH GERMAN SAFETY FEATURES 

43 5560 71 203 1, PLATE 3 

44 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 3 

45 9710040008 A"*/"V* M4 SPRING WASHER M4 6 

46 9642041214 J-1"Thi" M4X1 2 SCREW M4X12 6 

47 5522 71 116 1"j y') BRACKET 1 4 

47 5522 71 116 7"”VF BRACKET 1 5 

522PFH 522PFH 

48 5523 71 233 hA"- COVER 

48 5523 71 234 (522PFH) COVER (522PFH) 1 

49 5523 74 107 PLATE 1 

50 9670051201 Vh.VFiti"11,F M5X12 SOCKET BOLT M5X12 1 

51 5522 74 113 
70  Li-I- PLATE 1 

51 5524 74 112 PLATE 1 

522PFH 522PFH 

rn rrn-, nrn 4.. “tv /... /11/rn 



. AA"— (NOPS) 

COVER (NOPS)  

SECTION NUMBER 5523G 720 

SECTION 
* utixt 2

4"-05t5( L. TT t..%0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na SET NO. / PART NO. PART NAME n43- 4/4=PONENT PARTS NO. 
1140 
Q'ty 

52 5523 71 253 COVER 1 

WITH GERMAN SAFETY FEATURES 

52 5523 71 650 hA"— (522PFH) COVER (522PFH) 1 

52 5523 71 655 hA"— (522PFH) COVER (522PFH) 1 

h" -fV7D1") D31, WITH GERMAN SAFETY FEATURES 

53 5522 71 234 A9!)h" STUD 9 

54 5522 71 1 43 A9'jh" STUD 2 

55 9670124008 V hti"11,1- M12X40 SOCKET BOLT M12X40 

56 5522 71 232 7"5- h.V1- BRACKET 1 
57 5522 71 118 A9Vh" STUD 1 
58 5523 71 350-3 MI"— COVER 1 
58 5523 71 354-1 )fl"— COVER 

F"-07D13") D3r) WITH GERMAN SAFETY FEATURES 

59 5523 74 125 7 ,3 1) -1„ PLATE 1 

60 5523 71 362-1 h"7 11)9" RING 1 

61 92310002 9"r.9Ft1'Vf TL-76—AL MAGNET CATCH TL-76—AL—F 1 

62 9642030614 t1`.`DD" M3X6 SCREW M3X6 2 

63 5523 71 352 7"5- 5.VF BRACKET 1 

64 5524 71 460 7o u_t, PLATE 1 

65 5640 71 249 7o D _F PLATE 1 

66 5523 71 272-1 bA"— ASSY COVER ASSY 1 

67 5290 44 1 91 175— COLLAR 1 

68 5524 71 462 hL CAM 1 

69 9684060608 I- D" M6X6 SET SCREW M6X6 1 

70 5523 71 292 hil"— COVER 1 

71 5523 71 353 7 (3 1) ..1, PLATE 1 

72 9652051003 F5A3D" M5X10 SCREW M5X10 4 

73 5523 71 381 hA"— COVER 1 

74 5522 71 133 top  PIN 1 

75 5523 74 1 23 To i,-1., PLATE 1 

76 5523 72 1 45 7"55- VF BRACKET 1 

77 5523 74 132 51ND (97")) LABEL (JAPANESE) 1 

77 5523 74 134 51'11, (I-(7")) LABEL (ENGLISH) 1 

78 5523 74 135 51"lb LABEL 1 

79 5523 32 136 7ob_h PLATE 1 

80 5290 61 633 7-7t) 300MM EARTH WIRE 300MM 10 
h"-PYYpt") D2') WITH GERMAN SAFETY FEATURES 

81 5486 61 643 7—At) 1 50MM EARTH WIRE 150MM 4 

1,`"(°)? "-.,  Fige) WTTW C.PPMAM CAPPTV PCATHOCC 



<NOPS) 

COVER . (NOPS) 

SECTION NUMBER 
SECTION 

*r_onatt_iiiaccit t5 4#- "C'115C L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na -t•YFIt*/A0Alt-'4 
SET Na / PART Na ne.ft /4"*J.  / COMPONENT PARTS NO. 

PART NAME 
MR 
Q'ty 

82 90643 AVV/"h" B5 TOOTHED LOCK WASHER B5 56 

F"-MDt") D2') WITH GERMAN SAFETY FEATURES 

83 9642041014 t1"3D" M4X10 SCREW M4X10 1 8 

h"-M:ft") D3') WITH GERMAN SAFETY FEATURES 

84 9660040014 tVF M4 NUT M4 1 8 

F"-Mpt") D3r) WITH GERMAN SAFETY FEATURES 

85 9642051014 M5X10 SCREW M5X10 1 0 

h"-MDt") D3') WITH GERMAN SAFETY FEATURES 

86 98303001 A-M S845620 SWITCH S845620 1 

86 98303001 A -f” S845620 SWITCH S845620 2 

F" -M:ft") D2') WITH GERMAN SAFETY FEATURES 

87 9642031614 t1"D*D" M3X16 SCREW M3X16 2 

87 9642032514 t1"3*D" M3X25 SCREW M3X25 2 

1"-MDt") D3') WITH GERMAN SAFETY FEATURES 

88 5290 74 087 51"11, LABEL 2 

5523G 720 t— 



t. 



Y:it":)/311"- 

SAFETY COVER SECTION 
SECTION NUMBER I 5523G 73C  



SECTION NUMBER 5523G 730 
SECTION 

*cOaalt*ATUI5AUTI -d- A,OT, -t•yh*T.A3cL eCTo0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

_)7Dt"DhA"- 

SAFETY COVER 

NO. 
-t ,y1- 1#- 115,?.* 
SET NO. / PART NO. /4 :1ZONENT PARTS NO. PART NAME 

Grty 

5522 11 920 A7A."11) ASSY HANDLE ASSY 1 
83,85 

2 91382 D"L7D C-30-RK-20 RUBBER FOOT C-30-RK-20 2 

3 5522 73 113 top  PIN 5 

4 5523 73 121 hAN`- COVER 1 

5 5640 73 136 7°D-F PLATE 5 

5 5640 73 136 7°D-F PLATE 6 

522PFH 522PFH 

6 9716060014 t5"/"V* M6 PLAIN WASHER M6 4 

7 9710060008 A"V/"/3" M6 SPRING WASHER M6 4 

8 9670061208 '.1 F7r1"11)F M6X12 SOCKET BOLT M6X12 1 8 

8 9670061208 V,VF*Nbh M6X12 SOCKET BOLT M6X12 20 

522PFH 522PFH 

9 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 6 

10 9710040008 A"*1"13"* M4 SPRING WASHER M4 12 

11 9642041214 t1"3D" M4X12 SCREW M4X12 1 4 

12 5523 73 122 7",c09 BLOCK 2 

13 9716030014 5/"1i"* M3 PLAIN WASHER M3 8 

1 4 9710030008 AN`V,"h" M3 SPRING WASHER M3 8 

15 9642030814 11'N3*DNN M3X8 SCREW M3X8 4 

16 9642030614 J-1"D.D" M3X6 SCREW M3X6 8 

17 92310003 (D-5-41,” TL-95-I-ZN ROLLER CATCH TL-95-I-ZN 2 

1 8 9684060608 1- E)" M6X6 SET SCREW M6X6 20 

19 5522 73 112 PIN 4 

20 5560 73 104 hL CAM 6 

21 5290 74 082 5'\"11, LABEL 6 

22 5522 73 331-3 7Dt"DhA"- SAFETY COVER 1 
23 91396 3"G7D C-30-RK-12 RUBBER BASE C-30-RK-12 2 

24 9642031214 1-1"3D' M3X12 SCREW M3X12 2 

25 91917 f2r)/1") B-100-5 HINGE B-100-5 2 

26 9648030614 #53V)" M3X6 SCREW M3X6 16 

28 91310 o-5-')3 C-51-1 ROLLER CATCHER C-51-1 2 

29 5522 73 322-2 COVER 

30 9670061008 95.VF4iNbt- M6X10 SOCKET BOLT M6X10 2 

31 9670061608 Vh.'”$'10. M6X16 SOCKET BOLT M6X16 4 

32 5522 73 332 7"c09 BLOCK 2 

33 9670051608 Vh*VhtiNDF M5X16 SOCKET BOLT M5X16 4 

34 5522 73 321-1 hA"- COVER 1 
35 5522 73 311-2 hA"- COVER 1 



5523G 730.  7Dt"phil"— 

SAFETY COVER 

SECTION NUMBER 
SECTION 

* z anis ci*e. t3itt  --C h Ls. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

Na 
-t7F#*/115e.** 
SET NO. / PART NO. g5 ,4,'F /*" PART NAME 

COMPONENT PARTS NO 
gift 
Q'ty 

35 5524 73 211 13 COVER 1 

522PFH 522PFH 

36 5522 74 121 70 D _F PLATE 2 

37 90730 A'—h—t"3') 1.6X5 RIVET 1.6X5 12 

38 5522 73 1 43 SPACER 2 

39 5522 73 1 42 t 0 PIN 

40 5522 73 121-1 hA"— COVER 1 

41 5522 73 111-2 hA"- COVER 1 

41 5522 73 611 7Dt"DhA"- SAFETY COVER 

522PFH 522PFH 

42 9670085008 9 Ft"11/F M8X50 SOCKET BOLT M8X50 1 

43 9660080014 t. '9F M8 NUT M8 1 

44 5640 73 1 35 top  PIN 2 

45 5522 73 216 11)9 LINK 1 

45 5524 73 1 52 LINK 1 

522PFH 522PFH 

46 9670051008 M5X10 SOCKET BOLT M5X10 6 

47 5522 73 212 7"0V9 BLOCK 1 

48 5522 73 215 IJL CAM 1 

49 5522 73 211 7Dt") SAFETY COVER 1 

49 5524 73 151 COVER 1 

522PFH 522PFH 

50 5522 73 141-1 Ypt'D SAFETY COVER 

51 5522 73 1 31-2 COVER 

52 9648050808 /53D" M5X8 SCREW M5X8 4 

53 5523 73 1 51-1 COVER 2 

55 5523 73 135 BOSS 2 

56 9652051208 I 53*" M5X12 SCREW M5X12 4 

57 5523 73 341 top  PIN 1 

58 5523 73 1 31 COVER 1 

59 5523 73 331 t 0 PIN 1 

60 9670064508 Vh- VFAINDF M6X45 SOCKET BOLT M6X45 8 

61 5523 73 1 34 7"c09 BLOCK 2 

62 5522 73 424 7"(1)V9 BLOCK 1 

63 5523 73 1 33 qD9 LINK 1 

64 5522 73 426-1 AFVA°— STOPPER 1 

65 5640 73 335 A-f 9" -.1 SWITCH PLATE 1 

66 5523 73 132 70 D—F PLATE 

67 5640 73 125-1 h"—F" GUARD 



_ 7Dt"DhA"— 

SAFETY COVER 

SECTION NUMBER 5523G 730 

SECTION 
*Z-00AU*ATUVALTI -d-A,OT. -t.Y1AP4LTA3ZUTTI-so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. A041. ft/4/1"
#* PART NAME 

/ COMPONENT PARTS NO. 
Aft 
Q'ty 

68 9710050008 A" h" M5 SPRING WASHER M5 33 

69 9642050614 1.1"DE)" M5X6 SCREW M5X6 32 

70 9648051208 /53D" M5X12 SCREW M5X12 2 

72 5523 73 1 42 7o Lj _ F  PLATE 1 

73 5522 73 413 t/i/J" FIXING PLATE 13 

74 5523 73 1 41-1 MI"— COVER 1 

75 5522 73 417 A9')F" STUD 4 

76 5522 71 116 7"55- VF BRACKET 2 

77 5522 73 419 7o li_h PLATE 1 

78 5560 74 1 06 51"11, LABEL 1 

80 9642050814 t'1"D*D" M5X8 SCREW M5X8 1 

81 90512007 
. 

V-17°A"DF" PZ0208 PIPE BAND PZ0208 1 

82 5522 73 115 MI"— COVER 1 

82 5522 73 615 hA"— COVER 1 

522PFH 522PFH 

83 5522 11 921 ADF"Il; HANDLE 1 

84 9670082508 9 FAiNIA- M8X25 SOCKET BOLT M8X25 2 

85 92303002 9"IP)7° PG9ON GRIP PG9ON 1 

86 5290 74 083 51"Ili LABEL 1 

87 5524 73 153 7o D-1, PLATE 1 

522PFH 522PFH 



    

51"137:A"AA"- 

3RD SAFETY COVER 

 

SECTION NUMBER 
5523Z 735 

SECTION 

  



J4m-- SECTION NUMBER J 553Z (35  
3RD SAFETY COVER SECTION 

ircon$AU*ATU 154 1-TI -d- kOre, -t7F**TA5cLTT o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1- 41t-g- /nA*4i- NO. SET NO. / PART NO. nalslz/4"4"  PART NAME COMPONENT PARTS NO. 
Mft 
Q'ty 

5523 73 1 80 hA"— ASSY COVER ASSY 

72,77 

1 9642041214 t1"3*D" M4X12 SCREW M4X12 4 

2 9710040008 )\'VJ"h" M4 SPRING WASHER M4 4 

3 95338 A-(VI WK244XP-2U SWITCH WK244XP-2U 2 

4 9684060608 h)t D" M6X6 SET SCREW M6X6 7 

5 5560 73 1 04 131, CAM 2 

6 5523 73 245 A9Vh" STUD 2 

7 5523 73 244-1 PLATE 1 
8 9670082208 V5"jh*NDF M8X22 SOCKET BOLT M8X22 3 

9 5523 73 246 h5— COLLAR 2 

10 5523 73 241 hA"- COVER 1 
11 5290 74 082 51ND LABEL 2 

12 5523 73 242-1 PLATE 1 
13 5430 27 117 h5— COLLAR 

14 5523 73 243 A9VF" STUD 2 
15 9670061008 vM[13"11/F M6X10 SOCKET BOLT M6X10 23 
16 5522 71 116 7"”VF BRACKET 6 
17 5523 73 248 ASVF" STUD 1 
18 5523 73 281-1 hA"— COVER 

1 9 9652050808 F5AD*D" M5X8 SCREW M5X8 8 
21 5523 73 261 LO) PIN 1 
23 5523 73 251 tOD PIN 

24 5523 73 271 COVER 1 
25 9642030614 J-11"DE)" M3X6 SCREW M3X6 6 
26 91310 D-5-41"” C-51-1 ROLLER CATCHER C-51-1 3 
27 9642030814 J-1"DD" M3X8 SCREW M3X8 6 
28 9710030008 A "h" M3 SPRING WASHER M3 8 
29 9716030014 t5 h" M3 PLAIN WASHER M3 8 
30 9670062508 Vh- VF4i"lbh M6X25 SOCKET BOLT M6X25 6 
31 5523 73 247 7"0V9 BLOCK 1 
32 9660060014 J")h M6 NUT M6 4 
33 9710060008 A "h" M6 SPRING WASHER M6 4 
34 9716060014 t5 h" M6 PLAIN WASHER M6 4 
35 9670051208 97VF7104JF M5X12 SOCKET BOLT M5X12 2 
36 9716050014 t5I"h"* M5 PLAIN WASHER M5 3 
37 5523 73 233 A9VF" STUD 2 
38 9660080014 tVh M8 NUT M8 2 
39 9642031614 t1"D*D' M3X16 SCREW M3X16 2 



v." SECTION NUMBER 
SECTION 

*r_. one. (t4ia-c-ct :3;fit  -"C` #- "C'.1C L. TT L‘o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

3RD SAFETY COVER 

DDLDL D7 j - 

NO. SET NO. / PART NO. PART NAME /!ClUPONENT PARTS NO. 
11111E 
Q'ty 

40 99103001 tD 41- N-JRL-001 SENSOR N-JRL-001 1 

41 5523 24 412-2 7”5'VF BRACKET 1 

42 9642040614 tY'D*D" M4X6 SCREW M4X6 5 

43 91165 11° -(7°A"Dh" PZ-14 PIPE BAND PZ-14 5 

44 9649061208 #5D .9" M6X12 SCREW M6X12 1 

45 5523 73 173-1 MI"- COVER 1 

46 5523 73 172-1 hA"- COVER 1 

47 5523 73 1 62-1 70 LP-h PLATE 1 

48 5523 73 171-1 I A"- COVER 1 

49 5523 73 231 MI"- COVER 1 

50 90780 /7"t"11/1- M6X20 KNOB BOLT M6X20 2 

51 5523 73 234 AT- STAY 1 

52 5523 73 232 A7°9)9" SPRING 2 

53 9670061608 9h'Vhiti'llit. M6X16 SOCKET BOLT M6X16 4 

54 9642050614 t1'Th.)" M5X6 SCREW M5X6 1 0 

55 5522 73 413 t#Ih" FIXING PLATE 5 

56 5523 73 1 64 MI"- h"-(h" GUIDE 1 

57 5523 73 1 61-1 hil"- COVER 1 

59 9684040508 F D' M4X5 SET SCREW M4X5 2 

60 5523 73 1 63-1 hil'- h"-(F" GUIDE 1 

61 5523 73 188 to:, PIN 2 

62 9670041208 Vh'VF$NDF M4X12 SOCKET BOLT M4X12 2 

63 90164 ')7E.:: KNOB 1 

64 9670050608 9Vhiti"10. M5X6 SOCKET BOLT M5X6 1 

65 5523 73 1 89 70
1.
,_ 1, PLATE 1 

66 9684030508 1-$*D" M3X5 SET SCREW M3X5 1 

67 5523 73 186 9)9 LINK 1 

68 5523 73 1 87 to p  PIN 1 

69 5640 73 136 70 L,_ F  PLATE 1 

70 5523 73 1 85 9)9 LINK 1 

71 5523 73 1 83 7'0V9 BLOCK n c 

72 5523 73 1 82 Aiti°)D" SPONGE 1 

73 5523 73 361 to p  PIN 1 

74 5523 73 351 t'D PIN 1 

75 9684050608 h)( E)" M5X6 SET SCREW M5X6 2 

76 5523 73 1 84 to D  PIN 2 

77 5523 73 1 81 MI"- COVER 1 

82 5523 73 282 A9VF" STUD 1 





I 5523Z 74C, 
SECTION NUMBER I  

SECTION 

nit";i11"- 
SAFETY BAR 



SECTION NUMBER 5523Z 740 

SECTION 
*zogl3Au*ATut5ALT 1±A.6D -cs-t ,yF4J4TA3u..TTL,

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

SAFETY BAR 

N O. F  
SET NO. / PART NO. nAt#i/4"441 PART NAME COMPONENT PARTS NO. Crty 

1 9670084508 V”ht'llfh M8X45 SOCKET BOLT M8X45 3 

2 5522 73 534 A9Vh" STUD 2 

3 5522 73 531 $"11)1.- BOLT 4 

4 5522 73 511 Y-L ARM 2 

6 9721070008 E-9)9" E-7 E-RING E-7 21 

7 5522 73 513 A"- BAR 8 

8 5522 73 533 A9Vh" STUD 5 

9 9670083508 ') 1.*"11)1 M8X35 SOCKET BOLT M8X35 4 

10 9672053014 c0h9ti"JDF M5X30 HEXAGON BOLT M5X30 4 

11 9710050008 A"*/"h" M5 SPRING WASHER M5 4 

12 9716050014 t5 h" M5 PLAIN WASHER M5 12 

1 3 5522 73 520 7"55")F ASSY BRACKET ASSY 1 
1 4 5290 38 141-1 A7° U)9" SPRING 2 

15 5522 73 532-1 9)9 t°) LINK PIN 2 

1 6 9672060814 oVh9$"11)1- M6X8 HEXAGON BOLT M6X8 8 

1 7 9710060008 A"VPh"* M6 SPRING WASHER M6 4 

18 5522 73 516 9)2 LINK 2 

1 9 5522 73 512 7-L ARM 4 

20 5522 73 522 9)9t°) LINK PIN 12 

21 5522 73 523 A7O9)9" ;NO"- SPRING HOLDER 1 
22 5430 43 132 75')FA7°9)9" SPRING 2 

23 5522 73 525 LEAF SPRING 2 

24 9684050508 1- D" M5X5 SET SCREW M5X5 3 

25 5340 75 733 A-f”hL SWITCH CAM 3 

26 5640 07 082 WASHER 1 
27 5522 73 517 hL Dt7h CAM SHAFT 1 
28 9670081008 Vh- VF7Ii"JDF M8X10 SOCKET BOLT M8X10 3 

29 90706 79otVh M6 DOMED CAP NUT M6 2 

30 5522 73 526 SPRING STUD 2 

31 9670052208 VVIAINDF M5X22 SOCKET BOLT M5X22 4 

32 5522 73 514 9)9 LINK 1 
33 5522 73 515 9)9 LINK 1 
34 5522 73 521 hG Dt7h CAM SHAFT 1 
35 5522 73 524 7\7°9)9" ;MO"- SPRING HOLDER 1 
36 5522 73 530 7"7”- VF ASSY BRACKET ASSY 1 
37 90500 0-9)2" P-4 0-RING P-4 4 

38 9410606008 7,70,)9
‘‘ t0 7; 6X60 SPRING PIN 6X60 2 

39 5486 32 113 A70 9)9" SPRING 2 

40 5480 25 418 A7O 9)9" SPRING 6 



5523Z 740H 
* 

SECTION NUMBER 
SECTION 

*Z045AU*ATU UTI-d-A.OT,-t,F*-.4- --cauTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7Dt"DA"— 

SAFETY BAR 

NO. SET NO. / PART NO. naft/
4"#* 

PART NAME 
COMPONENT PARTS NO. Q'ty 

41 5522 73 550 A"VJ SPRING STUD 2 

43 9670051008 VVIs1i"11/F M5X10 SOCKET BOLT M5X10 8 

44 5522 73 564-1 t°) PIN 2 

45 5522 73 561 7—L ARM 2 

46 5522 73 563 gp9 LINK 2 

47 5522 73 562 7—L ARM 2 

48 5640 73 1 36 70 u_F PLATE 3 

49 95338 A-(Vf WK244XP-2U SWITCH WK244XP-2U 3 

50 9716060014 t5 13" M6 PLAIN WASHER M6 6 

51 9670061608 V7'JFiti"I1JF M6X16 SOCKET BOLT M6X16 6 

52 9710040008 A h"* M4 SPRING WASHER M4 6 

53 9642041014 t'\"DE)" M4X10 SCREW M4X10 6 

54 5522 73 540 A"V) SPRING STUD 2 

55 5522 73 565 hi3 D1,7F CAM SHAFT 2 

56 5523 73 511 A9VF" STUD 5 

57 9670061208 Vh- VhitiNDF M6X12 SOCKET BOLT M6X12 4 

58 5523 73 519 7".”'Vh BRACKET 2 

59 5523 73 518 A"— BAR 1 

60 5523 73 512 $"10,  BOLT 5 

61 5523 73 513-1 7—L ARM 2 

62 5523 73 524 7"”VI. BRACKET 2 

63 9672081014 c0h9t"0 M8X10 HEXAGON BOLT M8X10 1 

64 9670051208 Vh- Vh*"0 M5X12 SOCKET BOLT M5X12 4 

65 5523 73 523 A"V37 SPRING STUD 2 

66 5430 51 534 A9Vh" STUD 2 

67 5523 73 514 9)9 LINK 2 

68 5523 73 522 VW,  BOLT 2 

69 5523 73 521 7—G ARM 2 





    

LiD"A9-)1°D 

REGISTER PUNCH 

 

SECTION NUMBER 
5486Z 83C- 

SECTION 

  



SECTION NUMBER 5486Z 830 

SECTION 
ig)Menit*ifit 'CU -t- A-OrYr, -t  F TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

REGISTER PUNCH 

NO. SET NO. / PART NO. ne.ft/ PART NAME COMPONENT PARTS NO. 
MR 
Qty 

5110 1 0 010-4 DEPA9-A°DtVh REGISTER PUNCH SET 1 
1 -20.23-29.31-45 

5110 1 0 100-4 DD"A9-A0D ASSY REGISTER PUNCH ASSY 1 

1 -20.23-29.31-40 

5110 1 0 180-1 A°Dt`.9F A PUNCH SET A 1 

1 6.19.29.31 

5110 1 0 190-1 A°D'n)h B PUNCH SET B 1 

1 6.19.20.23 

5110 20 110-1 -L ASSY ARM ASSY 1 

1.4.40 

1 5110 20 131-1 .A.01"D NAME PLATE 

2 9721080008 E-9)9" E-8 E-RING E-8 8 

3 5110 20 121 0 PIN 2 

4 5110 20 111 7-L ARM 1 
5 5110 20 119 SPRING 2 

6 5110 20 112 to p  PIN 2 

7 5110 1 0 121 7",J.VF BRACKET 2 

8 5110 20 132-1 NAME PLATE 1 

9 9710060008 A"VP\h" M6 SPRING WASHER M6 4 

1 0 9670061208 M6X12 SOCKET BOLT M6X12 4 

11 90790 29VJ*D3 D" M3X10 SCREW M3X10 1 

12 5110 10 141 h11"- COVER 1 

1 3 9660030014 M3 NUT M3 1 

1 4 5110 1 0 110 7°D-F PLATE 1 

15 9670052008 Vh.Vhit"It/F M5X20 SOCKET BOLT M5X20 4 

1 6 9412501400 5X14 PARALLEL PIN 5X14 4 

1 7 5110 20 115 f)" SCREW 4 

1 8 5110 20 114-1 ?"55.Vh BRACKET 1 

1 9 5110 20 116-2 A 0 7, PUNCH 2 

20 5110 20 118-3 PUNCH 1 

23 5110 1 0 143-2 9"-fA DICE 1 

24 5110 20 113-1 7"55. )f BRACKET 1 

25 5110 1 0 171 BOARD 1 

26 5110 10 122 AT- STAY 2 

27 99948 7"W)D9" BU-692B BUSHING BU-692B 4 

28 9642042014 t1"D*D" M4X20 SCREW M4X20 4 

k 29 5110 20 117 PUNCH 1 

k 31 5110 1 0 142-1 9"-fA DICE 1 

32 9716050014 t5V\h'* M5 PLAIN WASHER M5 3 



DD"A9-A°.) SECTION NUMBER 5486Z 830. 

REGISTER PUNCH SECTION 
*.:_mg)AlSrf'ri lt*tgi -C1116  L. T T 
Note: When ordering items marked *,indicate the set number because they are available only as a set, 

NO. SET NO. / PART NO. /414"  / COMPONENT PARTS NO. 
PART NAME tin 

Q'ty 

33 9710050008 A"V,"h"* M5 SPRING WASHER M5 3 

34 9642050814 M5X8 SCREW M5X8 3 

35 9642041214 t1'D*D" M4X12 SCREW M4X12 4 

36 9710040008 A'*/"h" M4 SPRING WASHER M4 4 

37 90773 TM" 4.8X20 WOOD SCREW 4.8X20 4 

38 5110 1 0 123 70 D _F PLATE 1 

39 5110 1 0 130 SCALE 1 

40 90730 1.6X5 RIVET 1.6X5 2 

41 5110 20 150 DD"A9-t'D ( 6MM) PIN (6MM) 1 

42 5110 20 1 60 V.PA9-t°) (6MM) PIN (6MM) 1 

43 5110 20 170 DEPA9-t°D (2MM) PIN (2MM) 

44 5110 20 1 80 DD"A9-t'D (2MM) PIN (2MM) 

45 5110 20 1 40 DEPA9-A"-(6MM) BAR (6MM) 

46 5110 20 190 DD"A9-A"-(2MM) BAR (2MM) 1 

-- 



fig413#-g.*1 
PART NUMBER INDEX 



PART NUMBER INDEX 
AR * 
PART NUMBER SECTION No. 

No. A-5 * 
PART NUMBER SECTION No. 

No. 

5R3 030 5523G 532 24 5290 135-1 5523G 621 3 
5R3 037 5523G 532 25 5290 135-1 5523G 710 13 
5R3 1 61 5523G 532 26 5290 151-2 5523Z 310 75 
5R3 1 62 5523G 532 27 5290 633 5523G 620 42 
5R3 278 5523G 532 28 5290 633 5523G 621 56 
5R3 280 5523G 532 29 5290 633 5523G 710 73 
5R3 801 5523G 532 31 5290 633 5523G 720 80 
5R3 832 5523G 532 32 5290 633 5523z 623 22 
5R4 468 5523G 532 33 5290 941 5522Z 680 1 
5R5 282 5523G 532 30 5290 961 5522z 680 6 
5R9 001 5523G 532 34 5290 963 5522z 680 1 0 
5110 1 0 010-4 5486z 830 5290 964 5522z 680 9 
5110 1 0 1 00-4 5486Z 830 5290 965 5522Z 680 7 
5110 1 0 110 5486z 830 1 4 5290 082 5523G 720 32 
5110 1 0 1 21 5486z 830 7 5290 082 5523G 730 21 
5110 1 0 122 5486z 830 26 5290 082 5523z 735 11 
5110 10 123 5486z 830 38 5290 083 5523G 710 78 
5110 1 0 1 30 54867 830 39 5290 083 5523G 730 86 
5110 1 0 1 41 5486z 830 12 5290 083 5523z 350 1 04 
5110 1 0 1 42-1 5486z 830 31 5290 087 5523G 710 4 
5110 1 0 1 43-2 5486z 830 23 5290 087 5523G 720 88 
5110 1 0 1 71 5486z 830 25 5290 351 5523z 420 32 
5110 1 0 1 80-1 5486z 830 5300 224 5523z 330 8 
5110 1 0 1 90-1 5486z 830 5300 224 55237 390 79 
5110 20 110-1 5486z 830 5300 568 5523z 310 1 6 
5110 20 111 5486z 830 4 5300 568 5523Z 390 73 
5110 20 112 5486z 830 6 5300 574 55237 390 72 
5110 20 113-1 5486z 830 24 5300 562 5522G 520 7 
5110 20 114-1 5486z 830 1 8 5300 562 5522Z 530 51 
5110 20 115 5486z 830 1 7 5300 562 5523G 520 78 
5110 20 116-2 5486z 830 1 9 5300 562 5523z 460 13 
5110 20 117 5486z 830 29 5300 562 55237 530 68 
5110 20 118-3 5486z 830 20 5300 562 5523z 531 1 36 
5110 20 119 5486z 830 5 5300 134 5523z 430 31 
5110 20 121 54867 830 3 5300 565-1 5523z 295 98 
5110 20 1 31-1 5486z 830 1 5310 220 5523z 390 77 
5110 20 132-1 5486z 830 8 5310 223 55237 390 78 
5110 20 1 40 5486z 830 45 5310 538 5522z 567 24 
5110 20 150 5486z 830 41 5310 538 5523G 567 25 
5110 20 1 60 5486z 830 42 5310 538 5523z 375 1 09 
5110 20 170 5486z 830 43 5310 121 5523z 330 9 
5110 20 1 80 5486Z 830 44 5327 342 5523Z 290 31 
5110 20 190 5486z 830 46 5330 115 5523G 621 54 
5290 1 7 115 5522Z 540 45 5330 641-1 5523G 620 35 
5290 1 7 115 5523z 540 25 5330 646 5523G 620 36 
5290 23 113 5522G 560 38 5340 563 5522Z 550 57 
5290 23 113 5523G 560 7 5340 635 5522Z 540 13 
5290 29 311 5522Z 260 68 5340 635 5523Z 540 12 
5290 29 312 5523G 520 41 5340 260 5523G 620 41 
5290 29 312 5523z 350 80 5340 260 5523G 621 49 
5290 29 312 5523z 531 24 5340 733 5523Z 740 25 
5290 29 312 5523z 545 55 5340 461 5523Z 410 1 2 
5290 32 1 41 5523z 355 56 5430 411 5523Z 310 38 
5290 36 355-1 5523z 330 66 5430 111 5523Z 115 6 
5290 37 314 55237 420 1 4 5430 115 55237 330 1 3 
5290 37 433 5523G 567 11 5430 124 5523z 290 49 
5290 37 433 55237 534 1 0 5430 217 5523Z 623 31 
5290 38 1 41-1 5523z 740 1 4 5430 119 55237 440 57 
5290 44 1 91 5523G 720 67 5430 123 5523Z 320 17 
5290 44 242 5523z 430 63 5430 214 5523Z 420 41 
5290 51 822 5523G 567 13 5430 131 55237 375 37 



HIS * 
PART NUMBER 

M 
INDEX 

I 

A # 
PART NUMBER SECTION No. 

No. ii3 A # 
PART NUMBER SECTION No. 

No. 

5430 24 312 5523G 560 24 5430 1 63 55222 550 47 
5430 24 412 55232 295 92 5430 164 5522z 550 48 
5430 25 234 5523z 295 1 4 5430 274 5522G 520 25 
5430 26 214 5523G 575 50 5430 274 5522G 545 15 
5430 26 214 5523z 531 79 5430 274 5522z 530 56 
5430 26 214 5523z 550 59 5430 274 5523G 520 89 
5430 26 315 5522G 520 6 5430 274 5523z 530 45 
5430 26 422 5523z 290 71 5430 274 55232 531 145 
5430 26 422 5523z 295 84 5430 274 55232 545 27 
5430 27 117 5522z 533 29 5430 312 5523G 520 43 
5430 27 117 5523z 533 29 5430 312 5523z 531 37 
5430 27 117 5523z 735 1 3 5430 316 5522G 575 69 
5430 31 242 5523z 460 1 6 5430 316 5523z 533 78 
5430 33 1 22 5522G 545 45 5430 316 5523z 534 85 
5430 33 122 5522G 560 6 5430 316 5523z 537 78 
5430 33 1 22 5522G 575 1 0 5430 316 5523Z 576 4 
5430 33 1 22 5522z 533 1 8 5430 316 5523z 577 4 
5430 33 1 22 5522Z 537 9 5430 534 5523z 740 66 
5430 33 122 5523G 560 54 5430 233 5522z 210 105 
5430 33 1 22 5523G 567 6 5430 233 5522z 230 35 
5430 33 122 5523G 575 1 0 5430 326 5523z 290 50 
5430 33 122 5523Z 290 54 5430 326 5523z 430 12 
5430 33 1 22 5523Z 531 112 5430 225 5523Z 325 100 
5430 33 1 22 5523z 533 1 8 5430 617 5522z 530 111 
5430 33 1 22 5523z 537 15 5430 617 5523z 530 115 
5430 33 1 22 5523z 576 43 5430 617 5523z 531 153 
5430 33 1 22 5523z 577 43 5430 684 5522z 540 42 
5430 34 324 5523z 290 46 5430 684 5523z 540 21 
5430 34 453 5522z 550 58 5430 1 00-1 5523z 660 
5430 34 453 5523z 325 95 5430 111-1 5523z 660 8 
5430 34 453 5523z 355 30 5430 115-1 5523Z 660 1 0 
5430 34 453 55232 390 64 5430 210-3 5523z 660 
5430 34 453 5523Z 450 2 5430 213-2 5523z 660 3 
5430 34 453 55232 550 1 00 5430 214-1 55232 660 5 
5430 35 314 55222 530 129 5430 215-1 55232 660 7 
5430 35 314 5523z 295 111 5430 216-2 5523z 660 4 
5430 35 314 5523z 325 83 5430 217 55232 660 6 
5430 35 314 5523z 355 55 5430 218 5523z 660 1 
5430 35 314 5523z 530 90 5431 118 5523G 621 43 
5430 35 314 5523z 531 59 5432 114 5523G 110 77 
5430 37 115 5522z 567 31 5480 418 5523Z 740 40 
5430 37 712 5523z 380 1 7 5480 126 5522z 550 46 
5430 38 214 5522G 575 7 5480 1 44 5522G 520 20 
5430 38 214 5523G 575 7 5480 1 44 55222 530 46 
5430 38 316 5522G 520 49 5480 1 44 5523G 520 91 
5430 38 316 5522G 535 38 5480 1 44 5523z 530 38 
5430 38 316 5522G 570 3 5480 1 44 55232 531 146 
5430 38 316 55222 530 1 9 5480 256-1 55222 530 89 
5430 38 316 5522z 550 32 5480 256-1 55232 530 66 
5430 38 316 5523z 530 22 5480 286 5522G 520 1 5 
5430 38 324 5523z 530 87 5480 286 5522z 530 32 
5430 38 412 5522z 230 79 5480 286 5523G 520 83 
5430 38 412 55232 340 43 5480 286 55232 530 31 
5430 42 313 5523z 470 6 5480 286 5523Z 531 139 
5430 42 527 5523z 531 50 5480 287 5522G 520 36 
5430 43 1 32 5523Z 740 22 5480 287 55222 530 52 
5430 43 1 33 5522z 260 51 5480 287 5523G 520 79 
5430 44 1 23 5523G 575 51 5480 287 5523Z 530 40 
5430 44 1 23 5523z 390 28 5480 287 5523Z 531 1 42 
5430 44 154 5523z 355 1 6 5480 296 5523Z 531 134 
rI-3 ft 



PART NUMBER 
E113 gp w 51 

INDEX 
# 

PART NUMBER SECTION No. 
No. gI3 # •-4 

PART NUMBER SECTION No. 
No. 

5480 343 5522G 575 36 5480 1 38 5522Z 245 1 06 
5480 343 5522Z 533 75 5480 1 38 5523G 535 13 
5480 343 5522Z 550 77 5480 1 38 5523G 567 1 8 
5480 343 5523G 520 38 5480 1 38 5523z 235 32 
5480 343 5523G 575 38 5480 1 38 5523Z 295 56 
5480 343 5523z 325 2 5480 1 38 5523z 375 48 
5480 343 5523Z 380 32 5480 1 38 5523z 440 28 
5480 343 5523Z 440 7 5480 1 38 5523z 534 40 
5480 343 55237 531 20 5480 1 38 5523z 550 31 
5480 343 55237 533 75 5480 1 38 5523z 570 15 
5480 343 5523Z 534 86 5480 1 48 5522z 530 24 
5480 343 5523z 537 76 5480 1 48 5523z 530 28 
5480 343 5523Z 550 9 5480 137 5523G 110 72 
5480 343 55237 576 2 5480 1 37 5523z 390 6 
5480 343 5523z 577 2 5486 222 5523z 115 1 4 
5480 665 5523G 520 6 5486 110-2 5523Z 115 
5480 665 5523Z 531 7 5486 112-1 5523z 115 25 
5480 712 5523Z 460 33 5486 134 55237 650 8 
5480 733-2 5522G 520 50 5486 1 35 5523z 650 1 8 
5480 733-2 5522G 535 37 5486 1 36 5523z 650 6 
5480 733-2 5522G 570 4 5486 1 37 5523z 650 7 
5480 733-2 5522Z 530 1 8 5486 1 45 5523Z 650 1 9 
5480 733-2 5523G 535 33 5486 116-1 5522z 210 68 
5480 733-2 5523Z 530 26 5486 647 5522G 520 67 
5480 733-2 5523z 570 7 5486 1 38 5523z 310 21 
5480 125 5522Z 530 1 02 5486 1 38 5523z 320 1 03 
5480 125 5523z 530 1 03 5486 1 41-1 5523z 310 53 
5480 128 5522Z 530 1 03 5486 1 44 5523G 1 40 35 
5480 128 55237 530 1 04 5486 1 44 5523z 310 45 
5480 382 5522G 520 21 5486 113 5523G 567 12 
5480 382 5522Z 530 47 5486 113 5523z 320 73 
5480 382 5523G 520 90 5486 113 5523z 740 39 
5480 382 55237 531 1 47 5486 1 33 5523z 360 77 
5480 383 5522G 520 5 5486 1 60 5523z 340 
5480 383 5522z 530 45 5486 161 5523z 340 11 
5480 383 5523G 520 84 5486 1 62 5523z 340 1 2 
5480 383 5523Z 530 43 5486 213 5523z 340 17 
5480 383 5523Z 531 1 41 5486 135 5522z 533 34 
5480 384 5522Z 530 50 5486 135 5523Z 533 34 
5480 385 5522G 520 2 5486 1 41-1 5523z 360 75 
5480 385 5522Z 530 37 5486 1 42-1 5523z 360 88 
5480 385 5523G 520 65 5486 1 62 5523z 360 87 
5480 385 5523Z 531 1 20 5486 1 80-1 5523z 360 74 
5480 391-1 5522G 520 53 5486 1 90 5523z 360 27 
5480 391-1 5522G 570 1 5 5486 242 5523z 360 52 
5480 391-1 55227 510 3 5486 243 5523z 360 51 
5480 391-1 55227 530 1 5 5486 250 5523Z 360 
5480 391-1 5523G 520 8 5486 251 5523z 360 69 
5480 391-1 5523G 535 1 4 5486 241 5523Z 370 1 6 
5480 391-1 5523z 510 2 5486 242 5523z 370 3 
5480 391-1 55237 530 11 5486 1 43-1 5523z 295 107 
5480 391-1 5523z 531 9 5486 261 5523z 390 17 
5480 391-1 55237 534 5 5486 262 5523z 390 15 
5480 391-1 55237 570 13 5486 263 5523z 390 34 
5480 313 5522G 240 82 5486 291-1 5523Z 390 2 
5480 313 5522G 520 75 5486 292-1 5523z 390 9 
5480 313 5522Z 245 6 5486 294 5523Z 245 130 
5480 313 5523G 520 54 5486 310 5523z 390 21 
5480 313 5523Z 245 1 05 5486 333 5523z 390 45 
5480 138 5522G 240 1 01 5486 334 5523z 390 53 



SD liF 
PART NUMBER 

5! 
INDEX 

Al3 A * 
PART NUMBER SECTION No. 

No. AI3 A # 24- 

PART NUMBER SECTION No. No. 

5486 38 411 5523Z 380 4 5521 123 5523Z 534 11 
5486 38 420 5523Z 380 5521 114 5523Z 355 1 
5486 38 421 5523Z 380 10 5521 123 5523G 567 8 
5486 39 808 5523Z 440 66 5521 125 5523G 567 10 
5486 53 1 29 5523Z 290 81 5522 114 5523G 110 99 
5486 61 1 21 5523G 110 30 5522 131-1 5522Z 1 20 8 
5486 61 1 25-1 5523Z 630 1 5522 1 32 5522Z 120 7 
5486 61 1 26-1 5523Z 630 5 5522 133-1 5522Z 120 3 
5486 61 643 5523G 710 74 5522 1 34-1 5522Z 1 20 
5486 61 643 5523G 720 81 5522 1 35 5522Z 1 20 9 
5486 76 515 5523Z 534 29 5522 1 51-1 5522Z 120 6 
5486 76 517 5523G 710 57 5522 1 51-1 5523G 110 23 
5486 76 517 5523Z 530 127 5522 1 52 5523G 110 49 
5486 76 521 5523G 621 48 5522 1 53-3 5522Z 1 20 4 
5486 76 525 5523G 110 69 5522 1 54 5523G 110 48 
5486 76 526 5523G 110 62 5522 1 56 5523G 110 48 
5486 78 274-1 5523G 1 40 47 5522 161 5523G 110 34 
5486 78 275-1 5523G 1 40 47 5522 162-2 5523G 110 33 
5486 78 314-2 5523G 710 9 5522 163-1 5523G 110 36 
5486 84 1 51-1 5523Z 660 31 5522 1 71 5522Z 1 20 5 
5487 51 322 5522G 575 37 5522 1 72 5522Z 120 2 
5487 51 322 5522Z 533 78 5522 251 5523Z 650 1 
5487 51 322 5523G 575 39 5522 252 5523Z 650 52 
5487 51 713 5523G 535 30 5522 253 5523Z 115 1 
5487 51 722 5523Z 355 20 5522 254-1 5523Z 420 54 
5487 95 1 55 5523G 110 64 5522 256 5523Z 115 16 
5487 95 1 58 5523Z 534 1 9 5522 257 5523Z 115 4 
5500 39 827 5523G 1 40 44 5522 427 5523G 110 17 
5520 11 113 5523G 110 98 5522 436 5523G 110 112 
5520 12 1 21-1 5523G 1 30 34 5522 920 5523G 730 
5520 1 2 1 21-1 5523G 1 40 22 5522 921 5523G 730 83 
5520 23 241 5523Z 235 13 5522 116 5523G 1 40 33 
5520 23 253 5523Z 235 1 9 5522 117 5523G 1 30 19 
5520 24 412 5523Z 245 100 5522 121-1 5523G 130 35 
5520 24 413-1 5523Z 245 101 5522 121-1 5523G 1 40 32 
5520 24 440 5522Z 245 5522 123-2 5523G 130 26 
5520 24 440 5523Z 245 5522 127-2 5523G 1 30 30 
5520 24 441 5522Z 245 92 5522 127-2 5523G 1 40 42 
5520 24 441 5523Z 245 128 5522 1 42 5523G 1 40 51 
5520 25 110 5523Z 250 5522 110-1 5522Z 210 41 
5520 25 111 5523Z 250 6 5522 121 5522Z 210 61 
5520 25 112 5523Z 250 10 5522 121 5522Z 230 33 
5520 25 113 5523Z 250 1 4 5522 130-1 5522Z 210 
5520 25 114 5523Z 250 1 3 5522 131-1 5522Z 210 1 7 
5520 25 116-1 5523Z 250 16 5522 1 40-1 5522Z 210 
5520 25 117 5523Z 250 15 5522 1 41-1 5522Z 210 2 
5520 37 1 58 5523Z 375 113 5522 1 50-1 5522Z 210 
5520 48 111 5523Z 650 1 5 5522 1 51-1 5522Z 210 7 
5520 48 1 46 5523Z 650 34 5522 161-1 5522Z 210 1 5 
5520 53 522-1 5523Z 533 68 5522 1 62-1 5522Z 210 26 
5520 53 530 5522Z 533 5522 1 62-1 5522Z 230 51 
5520 53 530 5523G 575 5522 163 5522Z 210 1 4 
5520 53 530 5523Z 533 5522 '1 63 5522Z 230 52 
5520 53 531 5522Z 533 74 5522 164 5522Z 210 22 
5520 53 531 5523G 575 26 5522 1 64 5522Z 230 54 
5520 53 531 5523Z 533 74 5522 1 70-1 5522Z 210 
5520 53 540 5523Z 533 5522 171-1 5522Z 210 25 
5520 53 541 5523Z 533 79 5522 180-1 5522Z 210 
5520 57 514 5523Z 534 78 5522 180-1 5522Z 230 
5520 57 530 5522G 575 5522 181-1 5522Z 210 32 

•Dn E 7 C71 C7r I, r '1 "I 0 1 .1 0 4 rrnn, '7 /1 if A 



NIS 
PART NUMBER 

9R 5 
INDEX 

I 

.13 p * 
PART - NUMBER SECTION No. 

No. 
f.43 D # 
PART NUMBER SECTION No. 

No. 

5522 21 1 82 5522z 230 21 5522 23 213 5522z 230 41 
5522 21 1 83 5522z 210 35 5522 23 214 5522z 230 43 
5522 21 1 84-1 5522Z 210 31 5522 23 215 5522Z 230 42 
5522 21 1 90 5522z 210 5522 23 220 5522z 230 
5522 21 1 91 5522Z 210 21 5522 23 221 5522z 230 38 
5522 21 1 94 5522z 210 1 6 5522 23 222 5522z 230 24 
5522 21 1 95 5522z 210 4 5522 24 110-1 5522G 240 51 
5522 21 1 96 5522z 210 13 5522 24 110-1 5522z 245 61 
5522 21 1 96 5522z 230 9 5522 24 120 5522G 240 
5522 21 210 5522z 210 5522 24 120 5522z 245 
5522 21 211 5522z 210 38 5522 24 121 5522G 240 44 
5522 21 220 5522z 210 5522 24 1 21 5522z 245 46 
5522 21 221 5522z 210 39 5522 24 1 22 5522G 240 46 
5522 21 231 5522z 210 78 5522 24 122 5522z 245 56 
5522 21 232 5522G 240 70 5522 24 123 5522G 240 45 
5522 21 232 5522z 210 74 5522 24 123 5522z 245 54 
5522 21 232 5522z 245 55 5522 24 1 30 5522G 240 
5522 21 232 5523z 235 40 5522 24 130 5522z 245 
5522 21 232 5523z 245 68 5522 24 130 5523z 245 
5522 21 234-1 5522Z 210 73 5522 24 131 5522G 240 1 5 
5522 21 235 5522z 210 70 5522 24 131 5522z 245 94 
5522 21 236 5522z 210 71 5522 24 1 31 5523Z 245 1 7 
5522 21 237 5522z 210 79 5522 24 132 5522G 240 1 4 
5522 21 241-2 5522z 210 90 5522 24 132 5522z 245 63 
5522 21 242 5522z 210 88 5522 24 1 32 5523z 245 1 3 
5522 21 243-1 5522Z 210 84 5522 24 1 33 5522G 240 1 0 
5522 21 251 5522z 210 58 5522 24 1 33 5522z 245 69 
5522 21 252 5522z 210 57 5522 24 1 40 5522G 240 
5522 21 260 5522z 210 5522 24 1 40 5522Z 245 
5522 21 261 5522z 210 50 5522 24 1 40 5523z 245 
5522 21 262 5522G 545 65 5522 24 1 41 5522G 240 22 
5522 21 262 5522z 210 46 5522 24 1 41 5522Z 245 67 
5522 21 262 5523z 545 75 5522 24 1 41 5523z 245 23 
5522 21 263 5522z 210 51 5522 24 1 42 5522G 240 113 
5522 21 271 5522z 210 92 5522 24 1 42 5522z 245 95 
5522 21 272 5522Z 210 93 5522 24 1 43 5522G 240 1 6 
5522 21 281-1 5522z 210 1 01 5522 24 1 43 5522z 245 84 
5522 21 283 5522z 210 114 5522 24 1 43 5523z 245 1 8 
5522 23 110 5522Z 230 34 5522 24 1 44 5522G 240 1 7 
5522 23 1 20-1 5522z 230 5522 24 1 44 5522z 245 83 
5522 23 121-1 5522z 230 2 5522 24 1 44 5523z 245 20 
5522 23 123-1 5522z 230 49 5522 24 150-3 5522G 240 
5522 23 1 24 5522z 230 53 5522 24 150-3 5522z 245 
5522 23 1 27 5522z 230 57 5522 24 150-3 5523z 245 
5522 23 1 29 5522z 230 5522 24 151-1 5522G 240 5 
5522 23 1 31 5522z 230 13 5522 24 151-1 5522z 245 101 
5522 23 1 cc227 230 29 5522 24 151-1 5523z 245 4 
5522 23 1 43-4 5522z 230 1 4 5522 24 152-3 5522G 240 4 
5522 23 1 44-1 5522z 230 20 5522 24 152-3 5522z 245 100 
5522 23 1 50 5522z 230 5522 24 152-3 5523z 245 3 
5522 23 1 51 5522z 230 65 5522 24 154 5522G 240 11 
5522 23 1 52 5522z 230 62 5522 24 154 5522z 245 88 
5522 23 1 53 5522z 230 64 5522 24 154 5523z 245 8 
5522 23 1 54 5522z 230 60 5522 24 155 5522G 240 12 
5522 23 1 55 5522z 230 59 5522 24 155 5522z 245 89 
5522 23 1 60 5522z 230 5522 24 1 55 5523z 245 9 
5522 23 1 61 5522z 230 66 5522 24 156 5522G 240 2 
5522 23 1 62 5522z 230 68 5522 24 1 56 5522z 245 98 
5522 23 1 63-1 5522z 230 70 5522 24 156 5523z 245 1 
5522 23 210 5522z 230 5522 24 171-2 5522G 240 1 30 



PART NUMBER INDEX 
* 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5522 1 81 5522z 245 38 5522 241 5522G 240 53 
5522 1 81 5523z 245 57 5522 241 5522z 245 24 
5522 1 83 5522G 240 33 5522 241 5523z 245 34 
5522 1 83 55221 245 37 5522 250 5522G 240 
5522 210 55226 240 5522 260 55226 240 
5522 211 55226 240 65 5522 311 55226 240 75 
5522 212 5522G 240 55 5522 312 5522G 240 119 
5522 212 5522z 245 26 5522 313 55226 240 74 
5522 212 5523z 235 2 5522 313 5522z 245 13 
5522 212 5523z 245 76 5522 314 5522G 240 69 
5522 213 5522G 240 117 5522 314 5522z 245 44 
5522 213 5522z 245 42 5522 315 5522G 240 67 
5522 213 5523z 245 70 5522 315 55222 245 21 
5522 214 1 5522G 240 71 5522 315 5523z 245 81 
5522 214 1 5522z 245 41 5522 331 55226 240 84 
5522 214 1 5523z 245 69 5522 331 55222 245 1 
5522 215 55226 240 57 5522 331 5523z 245 96 
5522 215 5522z 245 28 5522 332-1 55226 240 83 
5522 215 5523Z 235 8 5522 332-1 5522z 245 2 
5522 215 5523z 245 85 5522 333 5522G 240 76 
5522 216 55226 240 56 5522 333 5522z 245 11 
5522 216 5522z 245 27 5522 339 5522G 240 137 
5522 216 5523z 245 84 5522 410 55226 240 111 
5522 217 5522G 240 60 5522 411 55226 240 110 
5522 217 5522z 245 59 5522 411 5522z 245 1 07 
5522 218 5522G 240 72 5522 414 55226 240 1 04 
5522 218 5522z 245 1 4 5522 414 55232 245 1 09 
5522 218 5523Z 245 71 5522 415 5522G 240 1 08 
5522 220 5522G 240 5522 415 5523z 245 120 
5522 220 5522Z 245 5522 416-1 5522G 240 1 09 
5522 220 5523z 245 5522 420 5522G 240 
5522 221 5522G 240 48 5522 421 5522G 240 1 03 
5522 221 5522z 245 60 5522 422 5522G 240 118 
5522 221 5523Z 245 30 5522 422 5523Z 245 127 
5522 222 5522G 240 59 5522 430 5522G 240 
5522 222 5522z 245 75 5522 431 55226 240 99 
5522 222 55232 245 79 5522 432 55226 240 97 
5522 223 5522G 240 73 5522 432 55232 245 115 
5522 223 5522z 245 30 5522 433 55226 240 96 
5522 223 5523Z 245 136 5522 433 5523Z 245 118 
5522 224 5522G 240 64 5522 440 5522G 240 
5522 224 5522Z 245 1 09 5522 441 5522G 240 94 
5522 224 5523z 245 97 5522 442 5522G 240 87 
5522 225 5522G 240 28 5522 442 5523z 245 124 
5522 225 5522z 245 49 5522 443 5522G 240 86 
5522 225 55232 245 51 5522 443 55222 245 86 
5522 226 5522G 240 29 5522 443 55232 245 126 
5522 226 55222 245 50 5522 444 55226 240 93 
5522 226 5523z 245 43 5522 445 55226 240 91 
5522 227 55226 240 66 5522 445 5523z 245 131 
5522 227 5522z 245 31 5522 450-1 5522G 240 
5522 230 5522G 240 5522 451-1 55226 240 90 
5522 231 55226 240 27 5522 451-1 5522z 245 79 
5522 233 55226 240 32 5522 451-1 5523z 245 134 
5522 233 5522z 245 35 5522 460 5522G 240 
5522 233 5523z 245 55 5522 460 5522z 245 
5522 238 55226 240 30 5522 460 5523z 245 
5522 238 5522z 245 74 5522 461 55226 240 40 
5522 238 5523z 245 47 5522 461 5522Z 245 16 
5522 240 5522G 240 5522 461 5523z 245 46 
5522 240 5522z 245 5522 462 5522c; 24n 7 



rip ail 
PART NUMBER INDEX 

413 t -9-  
PART NUMBER 

-t a:,#)•=4 
SECTION No. 

No. ttfi A t 
PART NUMBER SECTION No. 

No. 

5522 462 5523z 245 48 5522 26 352 5523z 290 4 
5522 530 5522z 245 5522 26 353-1 5523z 290 9 
5522 531 5522z 245 58 5522 26 361 55237 290 1 0 
5522 532 5522G 240 33 5522 26 362 5523z 290 11 
5522 532 5522z 245 1 24 5522 26 363 5523z 290 1 4 
5522 533 5522G 240 1 31 5522 26 364 5523Z 290 96 
5522 534 5522z 245 1 21 5522 26 365 5523z 290 97 
5522 540 5522Z 245 5522 27 111 55227 210 91 
5522 541 5522z 245 34 5522 27 112 5522z 210 98 
5522 550 55227 245 5522 27 113 5522z 210 97 
5522 560 5522z 245 5522 27 114 55227 210 43 
5522 711 5522z 245 20 5522 27 120 5523z 280 
5522 813 5522z 245 1 08 5522 27 1 21 5523z 280 7 
5522 814 5522z 245 71 5522 27 1 22 55237 280 5 
5522 815 5522z 245 1 02 5522 27 123 5523z 280 9 
5522 816-1 5522z 245 1 05 5522 27 1 30-1 5523z 280 
5522 822-1 5522z 245 93 5522 27 1 31-1 55237 280 1 
5522 842-1 5522z 245 91 5522 27 132 55237 280 3 
5522 844 55227 245 76 5522 27 133 55237 280 1 5 
5522 845 5522z 245 80 5522 27 134 55237 280 1 7 
5522 850-1 5522z 245 5522 27 1 40 5523z 280 
5522 112-2 5523z 250 1 9 5522 27 1 41 55237 280 21 
5522 1 70 55237 660 5522 27 1 42 5523z 280 38 
5522 1 81 5523z 295 3 5522 27 143 5523z 280 39 
5522 182 5523z 295 5 5522 27 1 44 5523z 280 37 
5522 1 91 5523z 295 6 5522 27 1 45 5523z 280 49 
5522 221 5523z 250 7 5522 27 1 50-1 5523z 280 
5522 110-2 5522z 260 5522 27 151-1 55237 280 58 
5522 111-2 55227 260 15 5522 27 152 5523Z 280 67 
5522 112 5522z 260 1 4 5522 27 153 5523z 280 66 
5522 120-2 5522Z 260 5522 27 160 5523Z 280 
5522 121-2 5522z 260 23 5522 27 1 61 5523z 280 63 
5522 1 22-1 5522z 260 24 5522 27 1 62 5523Z 280 65 
5522 128 55227 260 21 5522 27 164 5523z 280 60 
5522 130 5522z 260 5522 27 165 5523Z 280 62 
5522 131 5522z 260 9 5522 27 1 66-1 5523z 280 61 
5522 132 5522z 260 1 0 5522 27 1 67 5523z 280 54 
5522 133 5522Z 260 12 5522 27 1 70 5523z 280 
5522 150 5522z 260 5522 27 171 5523Z 280 46 
5522 151 5522Z 260 85 5522 27 1 80-1 5523Z 280 
5522 152 5522Z 260 81 5522 27 1 81-1 5523Z 280 42 
5522 1 53 5522z 260 88 5522 27 1 82 55237 280 43 
5522 154 55227 260 95 5522 27 1 83 5523Z 280 47 
5522 1 61 5522z 260 93 5522 27 1 90 5523z 280 
5522 1 62 5522z 260 94 5522 27 1 91 5523z 280 59 
5522 1 63 5522z 260 91 5522 27 211-1 55237 280 89 
5522 1 64 5522z 260 90 5522 27 220 5523z 280 
5522 212 5522z 260 5 5522 27 221 5523z 280 88 
5522 213 55227 260 4 5522 27 223 5523z 280 87 
5522 220 5522z 260 5522 27 230 5523z 280 
5522 221 5522z 260 55 5522 27 231 5523z 280 82 
5522 270 5522z 260 5522 27 241-2 5523z 280 27 
5522 271 5522z 260 99 5522 27 242 5523z 280 26 
5522 311-2 5523z 290 22 5522 27 320-1 5522z 270 
5522 312-1 55237 290 23 5522 27 321-1 55227 270 12 
5522 313-1 5523Z 290 35 5522 27 322 5522Z 270 1 0 
5522 314 55237 290 29 5522 27 324 5522z 270 29 
5522 315 5523Z 290 30 5522 27 331 5522z 270 3 
5522 316 55237 290 32 5522 27 332 55227 270 17 
5522 334 55237 290 1 8 5522 27 333 55227 270 1 5 



EP Jib lit 
PART NUMBER 

51 
INDEX 

1113 n * 
PART NUMBER SECTION No. 

No. t 'A- 

PART NUMBER SECTION No. 
No. 

5522 336 5522Z 260 27 5522 352-1 5523Z 295 33 
5522 336 55227 270 1 8 5522 353 55237 280 51 
5522 336 5523Z 470 23 5522 381-1 55237 295 30 
5522 341 5522Z 270 24 5522 382 5523Z 295 1 9 
5522 342 5522Z 270 23 5522 383 5523Z 295 22 
5522 343 5522Z 270 26 5522 384 5523Z 295 36 
5522 344 5522Z 270 27 5522 410-3 5523Z 295 
5522 345 5522Z 270 28 5522 411-3 5523Z 295 90 
5522 360 5523Z 280 5522 412 55237 295 89 
5522 412 5523Z 280 73 5522 413 5523Z 295 85 
5522 413 5523Z 280 76 5522 420-1 5523Z 295 
5522 423 5523Z 280 69 5522 421-1 5523Z 295 88 
5522 429 5523Z 280 5522 430 5523Z 295 96 
5522 430 5523Z 295 5522 433 5523Z 295 94 
5522 431 5523Z 295 69 5522 436 5523Z 295 1 05 
5522 440 5523Z 295 5522 437 5523Z 295 95 
5522 441 5523Z 295 57 5522 440 5523Z 290 
5522 442-1 55237 295 60 5522 632 5523Z 280 32 
5522 443 5523Z 295 59 5522 115 55237 310 61 
5522 450 5523Z 295 61 5522 117-5 5523Z 310 28 
5522 110 5523Z 290 5522 118 55237 310 71 
5522 111 5523Z 290 72 5522 119 5523Z 310 29 
5522 112 5523Z 290 76 5522 1 24 5523Z 310 42 
5522 113 5523Z 290 70 5522 125 5523Z 310 41 
5522 120-1 55237 290 5522 1 26 5523Z 310 1 7 
5522 1 21-1 5523Z 290 94 5522 133 5523Z 310 67 
5522 '1 22 5523Z 290 75 5522 136 5523Z 310 33 
5522 131-1 55237 290 73 5522 151 55237 310 8 
5522 1 32-1 5523Z 290 87 5522 152 5523Z 310 7 
5522 1 33 5523Z 290 83 5522 91 5523Z 310 35 
5522 134-1 5523Z 290 63 5522 17-2 5523Z 320 71 
5522 1 35-1 5523Z 290 95 5522 20-2 55237 320 
5522 1 40-1 5523Z 290 5522 21 5523Z 320 4 
5522 1 41-2 5523Z 290 88 5522 23 5523Z 320 2 
5522 1 42 5523Z 290 85 5522 24 5523Z 320 1 
5522 1 43 5523Z 290 62 5522 30-1 5523Z 320 
5522 1 44 5523Z 290 61 5522 41 55237 320 93 
5522 1 51 5523Z 290 91 5522 42-1 5523Z 320 95 
5522 152 5523Z 290 93 5522 43 5523Z 320 97 
5522 1 53 5523Z 290 90 5522 44 5523Z 320 94 
5522 1 60 5523Z 295 5522 45 5523Z 320 1 07 
5522 1 61 5523Z 295 44 5522 51 5523Z 320 84 
5522 1 72 5523Z 290 79 5522 52 5523Z 320 82 
5522 173 5523Z 290 51 5522 54 5523Z 320 90 
5522 1 80 55237 295 54 5522 56 5523Z 320 86 
5522 215-2 55237 290 42 5522 80 5523Z 320 1 04 
5522 216 5523Z 290 44 5522 1 4 5523Z 320 31 
5522 221 5523Z 290 47 5522 36 5523Z 350 46 
5522 222 5523Z 290 39 5522 1 2-1 5523Z 325 57 
5522 223 5523Z 290 43 5522 22-1 5523Z 325 72 
5522 320-1 55237 280 30 5522 34-1 5523Z 320 33 
5522 323 55237 280 31 5522 34-1 55237 325 41 
5522 331-1 5523Z 295 8 5522 50 5523Z 360 
5522 332 5523Z 295 1 8 5522 51 5523Z 360 90 
5522 333 5523Z 295 7 5522 70-1 5523Z 360 
5522 334 5523Z 295 1 5522 71-1 55237 360 84 
5522 342 5523Z 295 28 5522 82-1 5523Z 360 86 
5522 343 55237 295 27 5522 1 5 5523Z 370 27 
5522 345 5523Z 295 1 3 5522 26-2 5523Z 375 65 
5522 346 5523Z 295 12 5522 27-2 5523Z 375 45 
cc77 A 52 c4D77 o r  l h 27 n Cr -1 7 7 -7r 



ti15 Fifa la 

PART NUMBER 
"V* Vti 51 

INDEX 
a R # 
PART NUMBER SECTION No. 

No. 
PART NUMBER NUMBER SECTION No. 

No. 

5522 37 132 5523z 375 98 5522 323 5523z 390 74 
5522 37 1 33 5523z 375 93 5522 324-1 5523z 310 51 
5522 37 1 34 5523z 375 1 06 5522 325 5523z 390 67 
5522 37 1 35 5523z 375 1 04 5522 340 5523z 390 
5522 37 136 5523z 375 42 5522 341 5523Z 390 61 
5522 37 137 5523z 375 21 5522 342 5523z 390 66 
5522 37 138-1 5523z 375 1 08 5522 350 5523z 390 
5522 37 1 40-1 5523z 375 5522 351 5523z 390 60 
5522 37 1 41-1 5523z 375 96 5522 380 5523z 390 
5522 37 1 43 5523z 375 7 5522 381 5523z 390 76 
5522 37 1 44-1 5523z 375 1 6 5522 392 5523z 390 65 
5522 37 1 45 5523z 375 95 5522 412 5523z 380 11 
5522 37 1 46-1 5523z 375 1 00 5522 413 5523z 380 27 
5522 37 1 47 5523z 375 81 5522 414-1 5523z 380 31 
5522 37 1 48 5523z 375 1 03 5522 415 5523z 380 5 
5522 37 152-1 5523z 375 1 4 5522 416 5523z 380 3 
5522 37 154 5523z 375 40 5522 417 5523z 380 41 
5522 37 1 55-2 5523z 375 41 5522 430 5523z 380 
5522 37 1 65-1 5523z 375 1 3 5522 431 5523z 380 38 
5522 37 1 74 5523z 375 82 5522 432 5523z 380 35 
5522 37 1 91 5523z 375 29 5522 1 73 5523z 420 48 
5522 37 1 92 5523z 375 28 5522 1 74 5523z 420 47 
5522 37 1 93 5523z 375 3 5522 111-1 5523z 430 34 
5522 37 1 94 5523z 375 5 5522 112-1 5523z 430 51 
5522 37 220 5523Z 370 20 5522 113-2 5523Z 430 50 
5522 37 240 5523z 370 1 7 5522 114-1 5523z 430 52 
5522 37 250 5523z 370 5522 123 5523z 430 23 
5522 37 260 5523z 370 1 8 5522 124-2 5523z 430 36 
5522 37 270 5523Z 370 5522 125 5523Z 430 30 
5522 37 280 5523z 370 1 4 5522 128-2 5523z 430 38 
5522 37 290 5523Z 370 5522 1 30 5523z 430 
5522 37 310 5523z 370 5522 1 31 5523z 430 7 
5522 37 320 5523z 370 7 5522 1 32 5523z 430 3 
5522 37 340 5523z 370 6 5522 1 33 5523z 430 1 3 
5522 37 370 5523z 370 5522 1 34 5523z 430 2 
5522 37 390 5523z 370 5522 1 36 5523z 450 12 
5522 37 512 5523z 370 24 5522 1 37 5523z 430• 9 
5522 37 523 5523z 370 23 5522 1 38 5523z 430 1 6 
5522 37 526 5523z 370 31 5522 211 5523z 430 47 
5522 37 528 5523Z 370 21 5522 212-1 5523Z 430 46 
5522 38 111 5523z 380 22 5522 213 5523z 430 76 
5522 38 112 5523z 380 28 5522 214 5523z 430 48 
5522 38 210-1 5523z 380 5522 215 5523z 430 75 
5522 38 212-1 5523z 380 1 2 5522 221 5523z 430 81 
5522 38 213-1 5523z 380 1 9 5522 230 5523z 430 
5522 38 240 5523z 390 5522 231 5523Z 430 64 
5522 38 241 5523z 390 26 5522 240 5523z 430 
5522 38 242 5523z 390 38 5522 241 5523z 430 60 
5522 38 243 5523z 390 31 5522 250-1 5523z 430 68 
5522 38 244-1 5523z 390 32 5522 252-1 5523z 430 79 
5522 38 245-1 5523z 390 30 5522 260-1 5523z 430 71 
5522 38 246 5523z 390 29 5522 262-1 5523z 430 80 
5522 38 251 5523z 390 39 5522 270 5523z 430 
5522 38 252 5523z 390 27 5522 280 5523z 430 
5522 38 253 5523z 390 35 5522 310 5523z 440 
5522 38 254 5523z 390 37 5522 311 5523z 440 29 
5522 38 280-1 5523z 390 5522 312 5523z 440 52 
5522 38 281-1 5523z 390 5 5522 313 5523z 440 26 
5522 38 283 5523z 390 82 5522 320 5523z 440 
5522 38 284 5523z 390 84 5522 321 5523z 440 62 



In• 
PART NUMBER 

"5" Vf: 5.1 
INDEX 

gE3 
PART NUMBER SECTION No. 

No. 
-g- 

PART NUMBER SECTION No. 
No. 

5522 43 540 5523Z 440 5522 1 3-1 5522Z 510 
5522 43 541 5523Z 440 65 5522 1 4-1 5522Z 510 8 
5522 44 110-1 5523Z 460 30 5522 17 5522Z 510 27 
5522 44 112-1 5523Z 460 1 7 5522 1 7 5522Z 533 21 
5522 44 115 5523Z 460 32 5522 1 7 5523Z 533 21 
5522 44 116 5523Z 460 1 8 5522 1 9 5522G 520 39 
5522 44 1 20-1 5523Z 460 25 5522 1 9 5522G 535 8 
5522 44 1 22-1 5523Z 460 21 5522 1 9 5522G 570 20 
5522 44 1 36-1 5523Z 460 42 5522 1 9 5522Z 510 7 
5522 44 1 40 5523Z 460 5522 1 9 5522Z 530 3 
5522 44 141 5523Z 460 40 5522 1 9 5522Z 533 88 
5522 44 1 42 5523Z 460 37 5522 1 9 5522Z 537 54 
5522 44 210-1 5523Z 460 5522 20 5522Z 510 
5522 44 211-1 5523Z 460 1 0 5522 21 5522Z 510 1 6 
5522 44 212 5523Z 460 5 5522 23-2 5522Z 510 1 4 
5522 44 213 5523Z 460 4 5522 24-2 5522Z 510 17 
5522 44 220-1 5523Z 440 5522 30 5522Z 510 
5522 44 221-1 5523Z 440 18 5522 31 5522Z 510 1 0 
5522 44 230 5523Z 440 5522 33-1 5522Z 510 9 
5522 44 231 5523Z 440 1 5 5522 34-1 5522Z 510 11 
5522 44 242 5523Z 440 1 3 5522 35-2 5522Z 510 12 
5522 44 260 5523Z 440 3 5522 36-2 5522Z 510 1 3 
5522 44 310 5523Z 440 5522 40 5522Z 510 
5522 44 311 5523Z 440 42 5522 41 5522Z 510 21 
5522 44 312 5523Z 440 55 5522 43-1 5522Z 510 1 9 
5522 44 313 5523Z 440 35 5522 44-1 5522Z 510 22 
5522 44 320 5523Z 440 5522 1 45 5522Z 510 1 8 
5522 44 321 5523Z 440 40 5522 150 5522Z 510 
5522 44 330 5523Z 440 5522 1 51 5522Z 510 26 
5522 44 331 5523Z 440 38 5522 153-1 5522Z 510 29 
5522 44 332 5523Z 440 56 5522 154-1 5522Z 510 24 
5522 44 532 5523Z 235 39 5522 155-1 5522Z 510 23 
5522 44 533 5523Z 235 38 5522 111 5522G 520 84 
5522 44 561 5523Z 440 74 5522 111 5523G 520 62 
5522 44 562 5523Z 440 71 5522 120 5522G 520 
5522 44 564 5523Z 440 67 5522 120 5523G 520 
5522 44 570 5523Z 440 72 5522 121 5522G 520 76 
5522 44 573 5523Z 440 73 5522 121 5523G 520 55 
5522 44 575 5523Z 440 81 5522 122 5522G 520 81 
5522 46 123 5523Z 450 30 5522 1 22 5523G 520 58 
5522 46 1 43 5523Z 450 5 5522 123 5522G 520 82 
5522 46 1 44 5523Z 450 44 5522 124-1 5522G 520 83 
5522 46 1 45 5523Z 450 20 5522 130-1 5522G 520 
5522 46 1 51-2 5523Z 450 1 5522 1 40-1 5522G 520 87 
5522 46 1 54-3 5523Z 440 1 0 5522 1 43 5522G 520 72 
5522 46 1 55-2 5523Z 450 35 5522 1 43 5523G 520 47 
5522 46 1 59-2 5523Z 440 5522 1 44 5522G 520 95 
5522 46 243-1 5523Z 450 1 8 5522 1 44 5523G 520 93 
5522 46 312 5523Z 450 8 5522 210-1 5522G 520 
5522 47 1 25 5523Z 470 21 5522 211-1 5522G 520 63 
5522 48 113 5523z 650 31 5522 221 5522G 520 69 
5522 48 114 5523Z 650 12 5522 230 5522G 520 
5522 48 1 21 5523Z 650 5 5522 231 5522G 520 62 
5522 48 1 31-2 5523G 110 113 5522 241-1 5522G 520 55 
5522 48 1 41 5523Z 650 47 5522 242 5522G 520 34 
5522 48 1 42 5523Z 650 42 5522 242 5522Z 530 30 
5522 48 1 47-1 5523Z 650 23 5522 242 5523Z 530 20 
5522 48 1 48-1 5523Z 650 26 5522 244-1 5522G 520 57 
5522 51 110 5522Z 510 5522 245-2 5522G 520 42 
5522 51 110 5523Z 510 5522 246 5522G 520 40 
c )') SI 111 lfl rrnn rn n/L 



tiL15 11F 
PART NUMBER 

9R. 5 
INDEX 

I 

ii13 A * 14- 

PART NUMBER SECTION No. 
No. A13 A t 

PART NUMBER 
I 

SECTION No. 
No. 

5522 246 5523G 575 30 5522 415 5522G 520 1 
5522 246 55231 533 71 5522 420-1 5522G 520 
5522 246 5523Z 534 79 5522 431-1 5522G 520 1 7 
5522 246 5523Z 537 62 5522 440-1 5522Z 530 
5522 246 5523Z 576 1 9 5522 440-1 5523G 520 
5522 246 5523Z 577 1 9 5522 440-1 55231 530 
5522 247 5522G 520 58 5522 440-1 5523Z 531 
5522 250 5522G 520 5522 451 5522Z 530 43 
5522 251 5522G 520 52 5522 451 5523G 520 76 
5522 253-1 5522G 520 45 5522 451 5523Z 530 36 
5522 253-1 5522G 535 41 5522 451 5523Z 531 133 
5522 253-1 5522G 570 2 5522 520 5522Z 567 
5522 253-1 5522Z 530 22 5522 521-1 5522Z 567 26 
5522 253-1 5523Z 530 24 5522 522-2 5522Z 567 28 
5522 254 5522G 520 47 5522 522-2 5523G 567 30 
5522 254 5523Z 530 23 5522 523 55221 567 29 
5522 260 5522G 520 5522 523 5523G 567 31 
5522 261 5522G 520 56 5522 524-1 5522Z 567 40 
5522 270 5522G 520 5522 525-1 5522Z 567 44 
5522 271 5522G 520 38 5522 526 5522Z 567 42 
5522 311-1 5522Z 530 27 5522 527 5522Z 567 45 
5522 311-1 5523Z 530 1 5 5522 528 5522Z 567 39 
5522 312-3 5522Z 530 6 5522 530-1 5522Z 567 
5522 312-3 55231 530 6 5522 531-1 55221 567 22 
5522 313-1 5522Z 530 26 5522 532-1 5522Z 567 37 
5522 313-1 5523Z 530 1 4 5522 536 5522Z 567 32 
5522 320 5522z 530 5522 540 5522z 567 25 
5522 321 5522Z 530 1 4 5522 540 5523G 567 22 
5522 322 5522Z 530 20 5522 560-1 5522Z 567 
5522 330 5522Z 530 5522 570 5522Z 567 43 
5522 331 5522Z 530 28 5522 820 5523Z 530 
5522 340 5522Z 530 5522 821 5523Z 530 1 0 
5522 340 5523Z 530 5522 830 5523Z 530 
5522 341 55221 530 2 5522 831 5523Z 530 1 8 
5522 341 5523z 530 2 5522 850 5522G 520 
5522 343 55221 530 127 5522 851 5522G 520 22 
5522 343 5523z 530 3 5522 852 5522G 520 90 
5522 350 5522G 520 5522 860 5523Z 530 
5522 351 5522G 520 88 5522 861 5523Z 530 32 
5522 410 5522G 520 5522 862 5523Z 530 42 
5522 410 5522Z 530 5522 863 5523Z 530 78 
5522 410 5523G 520 5522 864-1 5522G 520 8 
5522 410 5523Z 531 5522 864-1 5522Z 530 38 
5522 411 5522G 520 22 5522 864-1 5523G 520 70 
5522 411 5522Z 530 48 5522 864-1 5523Z 530 70 
5522 411 5523G 520 86 5522 864-1 5523Z 531 118 
5522 411 55231 531 1 28 5522 865 5523Z 530 71 
5522 412 5522G 520 1 8 5522 866 5523Z 530 39 
5522 412 5522Z 530 44 5522 920 5522Z 567 
5522 412 5523G 520 77 5522 921-1 5522Z 567 48 
5522 412 5523Z 530 37 5522 924 5522Z 567 
5522 412 5523Z 531 1 40 5522 925 5522Z 567 51 
5522 413 5522G 520 1 6 5522 930-1 5522Z 567 
5522 413 5522Z 530 42 5522 936 5522Z 567 46 
5522 413 5523G 520 75 5522 940 55221 567 47 
5522 413 55231 530 35 5522 950-1 5522Z 567 
5522 413 5523Z 531 132 5522 960 5522Z 567 50 
5522 414 5522G 520 24 5522 110 5522Z 530 
5522 414 5522Z 530 55 5522 110 5523Z 530 
5522 414 5523G 520 88 5522 111 55221 530 95 _ 



PAH! NUMBEH INDEX 
Ali # 
PART NUMBER SECTION No. 

No. - A13 # 
PART PART NUMBER SECTION No. 

No. 

5522 112 5522z 530 11 5522 53 1 70-1 5522z 530 
5522 112 • 5523G 520 1 5 5522 53 1 70-1 5523z 530 
5522 112 5523z 530 1 9 5522 53 1 71-1 5522z 530 63 
5522 112 5523z 531 3 5522 53 1 71-1 5523z 530 52 
5522 113 5522z 530 98 5522 53 1 80-1 5522z 530 
5522 113 5523z 530 1 00 5522 53 1 81-1 5522Z 530 60 
5522 113 5523z 531 96 5522 53 1 91 5522z 530 104 
5522 114-1 5522z 530 96 5522 53 1 91 5522Z 533 26 
5522 114-1 5523z 530 97 5522 53 1 91 5523z 530 105 
5522 114-1 5523z 531 95 5522 53 1 91 5523Z 533 26 
5522 115-2 5522z 530 1 23 5522 53 211 55227 530 119 
5522 116-3 5522z 530 125 5522 53 211 5523z 530 111 
5522 116-3 5522Z 533 93 5522 53 211 5523Z 531 1 64 
5522 116-3 5523z 530 123 5522 53 212-1 5523z 530 1 08 
5522 116-3 55237 531 176 5522 53 213-2 55227 530 115 
5522 116-3 5523z 533 89 5522 53 213-2 5523z 530 1 09 
5522 116-3 5523Z 534 67 5522 53 213-2 5523Z 531 1 63 
5522 117-1 5522z 530 121 5522 53 214 5523z 530 112 
5522 118 55227 530 122 5522 53 215 5523Z 531 1 60 
5522 1 20-1 5522z 530 5522 53 215-1 5522z 530 112 
5522 1 20-1 55237 530 5522 53 216 5523Z 531 1 65 
5522 121 5522z 530 88 5522 53 216-1 5522z 530 126 
5522 1 21 5523z 530 65 5522 53 217 5522z 530 110 
5522 1 22 5522z 530 99 5522 53 217 5523z 530 116 
5522 122 5523z 530 1 01 5522 53 217 5523z 531 1 52 
5522 1 22 5523z 531 97 5522 53 260 5522G 560 
5522 1 25 5523z 531 88 5522 53 261 5522G 560 20 
5522 1 26 5523z 531 84 5522 53 262 5522G 520 60 
5522 1 30-1 5522Z 530 5522 53 262 5522G 560 21 
5522 1 31-1 5522z 530 78 5522 53 262 5522G 575 1 7 
5522 131-1 5523z 531 60 5522 53 262 5523G 520 34 
5522 1 32 5522z 530 84 5522 53 262 5523G 575 1 9 
5522 1 32 5523z 530 60 5522 53 262 55237 531 1 7 
5522 1 32 5523z 531 1 01 5522 53 263 5522G 560 1 0 
5522 1 33 5522z 530 79 5522 53 264 5522G 520 61 
5522 1 34 5522z 530 82 5522 53 264 5522G 560 22 
5522 1 34 5522z 550 52 5522 53 265 5522G 560 33 
5522 134 5523z 530 92 5522 53 265 5523G 520 35 
5522 135 5522z 530 83 5522 53 265 5523z 531 1 6 
5522 1 35 5523z 530 93 5522 53 270 5522G 560 
5522 1 35 5523z 531 66 5522 53 271 5522G 560 32 
5522 1 40 5522z 530 5522 53 272 5522G 560 30 
5522 1 41 5522z 530 86 5522 53 280 5522G 560 
5522 1 42 55227 530 87 5522 53 281 5522G 560 1 9 
5522 1 42 5523z 530 64 5522 53 282 5522G 560 31 
5522 1 42 5523z 531 1 04 5522 53 310-1 5522G 535 
5522 143-1 5522z 530 76 5522 53 310-1 5522z 537 
5522 1 43-1 5523z 530 57 5522 53 311 5522G 535 35 
5522 1 43-1 5523z 531 55 5522 53 311 5522z 537 51 
5522 1 50-2 5522z 530 5522 53 320-1 5522G 535 
5522 1 50-2 5523z 530 5522 53 320-1 5522z 537 
5522 1 51-1 5522Z 530 73 5522 53 321 5522G 535 43 
5522 1 51-1 5523z 530 55 5522 53 321 5522z 537 5 
5522 1 52-1 5522Z 530 69 5522 53 323-1 5522G 535 24 
5522 152-1 5523z 530 85 5522 53 324 5522G 535 52 
5522 153 5522z 530 70 5522 53 324 5522z 537 50 
5522 1 53 5523z 530 86 5522 53 324 5523G 535 52 
5522 1 54 55227 530 71 5522 53 324 5523z 537 26 
5522 1 55-1 5522z 530 72 5522 53 340-2 5522G 535 
5522 1 55-1 5523Z 530 54 5522 53 341-2 5522G 535 50 
5522 1 62 5522z 530 65 5522 53 342-1 5522G 535 34 
5522 1 62 5523z 530 83 5522 53 342-1 55??G 57n 2 



PART NUMBER INDEX 
l7 D * 

PART NUMBER SECTION No. 
No. 413 fin # 

PART NUMBER SECTION No. 
No. 

5522 343 5522G 535 40 5522 473 5523Z 576 36 
5522 343 5522G 570 36 5522 473 5523Z 577 36 
5522 350-2 55226 535 5522 490-1 5522G 575 
5522 351-2 55226 535 33 5522 491-1 55226 575 12 
5522 360-1 5522G 535 5522 492 55226 575 21 
5522 361-1 55226 535 48 5522 492 55236 575 23 
5522 362-1 5522G 535 31 5522 510-1 55226 575 
5522 362-1 5522G 570 50 5522 511 55226 575 53 
5522 370-1 55226 535 5522 512-1 55226 575 43 
5522 371-1 5522G 535 30 5522 512-1 5523G 575 42 
5522 380 5522G 535 5522 514 5522G 575 54 
5522 380 5522G 570 5522 514 5523G 575 57 
5522 381 55226 535 27 5522 515 55226 575 41 
5522 381 55226 570 29 5522 522-3 55226 575 64 
5522 381 55236 535 21 5522 530-2 55226 575 
5522 381 5523Z 570 24 5522 531-2 55226 575 48 
5522 383-2 55226 535 51 5522 542-2 55226 575 57 
5522 384-2 55226 535 11 5522 620-1 55226 535 
5522 385-1 55226 535 49 5522 620-1 5523G 535 
5522 386-1 5522G 535 1 6 5522 621-1 5522G 535 7 
5522 387 55226 535 1 8 5522 621-1 5523G 535 
5522 387 55226 570 52 5522 630-1 5522G 535 
5522 387 5522Z 567 1 7 5522 630-1 55236 535 
5522 388-1 55226 535 12 5522 631-1 55226 535 15 
5522 388-1 5523G 535 63 5522 631-1 5523G 535 15 
5522 388-1 5523Z 537 1 0 5522 640 5522G 575 
5522 390-2 5522G 535 5522 640 5523G 575 
5522 390-2 55236 535 5522 641 5522G 575 1 9 
5522 390-2 5523Z 570 5522 641 5523G 575 21 
5522 391-2 5522G 535 1 5522 650 5522G 575 
5522 391-2 5523G 535 36 5522 650 5523G 575 
5522 391-2 5523Z 570 25 5522 651 5522G 575 22 
5522 392 5522G 535 4 5522 651 55236 575 24 
5522 392 55226 570 9 5522 715-2 5523Z 530 120 
5522 392 5523G 535 9 5522 716 5523Z 530 122 
5522 392 5523Z 570 3 5522 721 5523Z 531 87 
5522 393 5522G 535 22 5522 722 5523Z 531 83 
5522 393 5522G 570 1 0 5522 723 5523G 532 35 
5522 393 55236 535 1 8 5522 723 5523Z 530 128 
5522 393 5523Z 570 31 5522 730 5523Z 530 
5522 394 5522G 535 2 5522 731 5523Z 530 59 
5522 394 55236 535 7 5522 732 5523Z 530 91 
5522 394 5523Z 570 5 5522 740 5523Z 530 
5522 395 55226 535 2 5522 741 5523Z 530 62 
5522 396 5522G 535 58 5522 754 5523Z 530 88 
5522 397 55226 535 59 5522 760-1 5522Z 530 
5522 430-2 5522G 535 5522 760-1 5523Z 530 
5522 430-2 5523G 535 5522 761-1 5522Z 530 66 
5522 431-2 5522G 535 7 5522 761-1 5523Z 530 53 
5522 431-2 5523G 535 1 5 5522 780 5523Z 530 
5522 433 5522G 535 53 5522 781 5523Z 530 49 
5522 433 55236 535 1 5522 790 5523G 575 
5522 440-2 55226 535 5522 791 55236 575 1 4 
5522 440-2 55236 535 5522 810 55236 575 
5522 441-2 55226 535 15 5522 811 55236 575 56 
5522 441-2 55236 535 3 5522 832-2 55236 575 63 
5522 443-1 5522Z 530 1 08 5522 840-1 55236 575 
5522 444 5522Z 530 1 07 5522 841-1 55236 575 52 
5522 444 5522Z 533 91 5522 842-1 5523G 575 53 
5522 445 5522Z 530 1 32 5522 110-1 5522Z 540 38 
5522 472 5522G 575 9 5522 211-4 5522Z 540 28 



TIP CM lit 

PART NUMBER 
"" • Fft 

INDEX 
413 * 
PART NUMBER SECTION No. 

No. t 
PART NUMBER SECTION No. 

No. 

5522 212-4 5522Z 540 1 4 5522 425-1 5522G 545 7 

5522 212-4 5523Z 540 29 5522 425-1 5523Z 545 99 
5522 213 5522Z 540 44 5522 426 5522G 545 68 
5522 214-4 5522Z 540 26 5522 431 5522G 545 60 
5522 214-4 5523Z 540 8 5522 431 5523Z 545 69 
5522 215-4 5522Z 540 27 5522 432 5522G 545 59 
5522 215-4 5523Z 540 7 5522 432 5523Z 545 68 
5522 216-4 5522Z 540 7 5522 433 5522G 545 67 
5522 216-4 5523Z 540 28 5522 433 5523Z 545 96 
5522 217-4 5522Z 540 9 5522 434 5522G 545 11 
5522 217-4 5523Z 540 27 5522 434 5523Z 545 23 
5522 218 5522Z 540 36 5522 435-2 5522G 545 76 
5522 218 5523Z 540 37 5522 435-2 5523Z 545 95 
5522 219 5522Z 540 39 5522 436-1 5522G 545 1 4 
5522 219 5523Z 540 38 5522 436-1 5523Z 545 26 
5522 223-1 5522Z 540 40 5522 437 5522G 545 80 
5522 223-1 5523Z 540 34 5522 437 5523Z 545 80 
5522 224-1 5522Z 540 33 5522 441-1 5522G 545 1 7 
5522 224-1 5523Z 540 41 5522 441-1 5523Z 545 1 
5522 225 5522Z 540 30 5522 442 5522G 545 20 
5522 225 5523Z 540 31 5522 442 5523Z 545 4 
5522 226 5522Z 540 31 5522 443-2 5522G 545 22 
5522 226 5523Z 540 32 5522 443-2 5523Z 545 8 
5522 229 5522Z 540 6 5522 444 5522G 545 75 
5522 229 5523Z 540 6 5522 444 5523Z 545 94 
5522 231-1 5522Z 540 1 9 5522 445 5522G 545 24 
5522 231-1 5523Z 540 26 5522 445 5523Z 545 1 0 
5522 232 5522Z 540 25 5522 446 5522G 545 23 
5522 232 5523Z 540 1 6 5522 446 5523Z 545 9 
5522 250-2 5522Z 540 21 5522 447 5522G 545 83 
5522 250-2 5523Z 540 1 9 5522 447 5523Z 545 7 
5522 251 5522Z 540 2 5522 449 5522G 545 88 
5522 251 5523Z 540 2 5522 450 5522G 545 
5522 310 5522G 545 5522 450 5523Z 545 
5522 311 5522G 545 64 5522 460 5522G 545 
5522 312 5522G 545 63 5522 460 5523Z 545 
5522 312 5523Z 545 73 5522 471-1 5522G 545 40 
5522 320 5522G 545 5522 471-1 5523Z 545 48 
5522 321 5522G 545 37 5522 472 5522G 545 41 
5522 330 5522G 545 5522 472 5523Z 545 51 
5522 331 5522G 545 64 5522 473 5522G 545 42 
5522 340 5522G 545 5522 473 5523Z 545 52 
5522 341 5522G 545 37 5522 474-1 5522G 545 56 
5522 350 5522G 545 5522 475-1 5522G 545 49 
5522 350 5523Z 545 5522 476 5522G 545 86 
5522 351 5522G 545 34 5522 476 5523Z 545 49 
5522 351 5523Z 545 41 5522 481-2 5522G 545 61 
5522 411 5522G 545 74 5522 481-2 5523Z 545 70 
5522 412 5522G 545 87 5522 482-1 5522G 545 51 
5522 412 5522Z 540 37 5522 482-1 5523Z 545 62 
5522 412 5523Z 540 40 5522 483 5522G 545 8 
5522 412 5523Z 545 1 00 5522 484 5522G 545 8 
5522 413 5522G 545 73 5522 485 5522G 545 9 
5522 414-1 5522G 545 71 5522 510 5522Z 540 38 
5522 414-1 5523Z 545 79 5522 510 5523Z 540 39 
5522 421-1 5522G 545 1 5522 520 5522Z 540 38 
5522 421-1 5523Z 545 12 5522 520 5523Z 540 39 
5522 422 5522G 545 54 5522 531-1 5522Z 540 28 
5522 422 5523Z 545 11 5522 531-1 5523Z 540 13 
5522 423 5522G 545 3 5522 532-1 5522Z 540 1 4 
cc27 L7 cc'47 I A rz z Ct C7'1_1 CE'77'7 rin ^I r1 



ro gib -or 
PART NUMBER INDEX 

* 
PART NUMBER SECTION No. 

No. gI3 # 
PART NUMBER SECTION No. 

No. 

5522 533-2 5523Z 540 8 5522 810-2 5522Z 550 
5522 534-2 5522Z 540 27 5522 811-2 5522Z 550 86 
5522 534-2 5523Z 540 7 5522 820-1 55222 550 
5522 535-2 55222 540 7 5522 821-1 , 55222 550 79 
5522 535-2 5523Z 540 28 5522 823-1 5522Z 550 59 
5522 536-2 5522Z 540 9 5522 824-1 5522Z 550 61 
5522 536-2 5523Z 540 27 5522 825-2 5522Z 550 64 
5522 541 5522Z 540 6 5522 830 55222 550 
5522 541 5523Z 540 6 5522 840-2 5522Z 550 
5522 542 5522Z 540 42 5522 850 5522Z 550 
5522 542 5523Z 540 21 5522 111 5522G 560 54 
5522 110 5522Z 550 5522 111 5523G 560 2 
5522 111 5522Z 550 40 5522 1 20 5522G 560 46 
5522 120-1 5522Z 550 5522 1 23 5522G 560 55 
5522 121-1 5522Z 550 75 5522 123 5523G 560 5 
5522 1 30-1 55222 550 5522 1 24 5522G 560 51 
5522 1 31-1 5522Z 550 42 5522 124 5523G 560 25 
5522 1 40-3 5522Z 550 5522 1 30-1 5522G 560 43 
5522 1 41-3 55222 550 73 5522 1 33 5522G 560 36 
5522 1 43-1 5522Z 550 38 5522 1 40 5522G 560 
5522 1 43-1 5523Z 531 81 5522 1 41 5522G 560 35 
5522 1 44 5522Z 550 44 5522 1 42 5522G 560 1 4 
5522 150 55222 550 5522 1 42 5523G 560 35 
5522 151 5522Z 550 70 5522 1 43 5522G 560 5 
5522 1 52 5522Z 550 69 5522 210 5522G 560 
5522 1 52 55232 550 1 7 5522 211 5522G 560 2 
5522 1 60-1 55222 550 5522 212 5522G 560 9 
5522 170-1 55222 550 5522 213 5522G 560 12 
5522 171 55222 550 88 5522 220 5522G 560 
5522 172-1 55222 550 87 5522 221 5522G 560 27 
5522 172-1 5523Z 550 21 5522 222 5522G 560 24 
5522 1 73 5522Z 550 66 5522 230 5522G 560 
5522 1 73 55232 550 26 5522 231 5522G 560 23 
5522 174 5522Z 550 67 5522 240 5522G 560 
5522 174 5523Z 550 27 5522 240 5523G 560 
5522 180-3 5522Z 550 5522 241 5522G 560 8 
5522 181-3 5522Z 550 86 5522 241 5523G 560 52 
5522 190 55222 550 5522 242 5522G 535 46 
5522 1 90 55232 531 5522 242 5522G 565 9 
5522 210-1 55222 550 5522 242 5522Z 537 3 
5522 210-1 5523Z 550 5522 242 5523G 535 49 
5522 211-1 5522Z 550 81 5522 242 5523Z 537 37 
5522 211-1 5523Z 550 1 4 5522 242 5523Z 565 7 
5522 212 5522G 520 73 5522 310-1 5522G 565 
5522 212 5522Z 530 62 5522 311 5522G 565 4 
5522 212 5522Z 550 83 5522 320-1 5522G 565 
5522 212 5523G 520 48 5522 321 5522G 565 26 
5522 212 5523Z 530 51 5522 330-1 5522G 565 
5522 212 5523Z 531 43 5522 331 5522G 565 23 
5522 212 5523Z 550 15 5522 340-1 5522G 565 
5522 220-1 5522Z 550 5522 340-1 5523Z 565 
5522 221-1 5522Z 550 79 5522 341 5522G 565 7 
5522 222 5522Z 550 80 5522 341 5523Z 565 30 
5522 223-1 5522Z 550 59 5522 350-1 5522G 565 
5522 224-1 5522Z 550 61 5522 351 5522G 565 25 
5522 225-1 5522Z 550 64 5522 360-1 5522G 565 
5522 229 5522Z 550 51 5522 361 5522G 565 22 
5522 229 5523Z 550 51 5522 363 5522G 565 6 
5522 231 55222 550 62 5522 363 5523Z 565 27 
5522 232 5522Z 550 65 5522 365 5522G 565 2 



PART NUMBER INDEX- 

gr3 D W. 

PART NUMBER SECTION No. 
No. 03r1# 

PART NUMBER NUMBER SECTION No. 
No. 

5522 510 55226 565 5522 271-1 55226 570 33 
5522 510 55238 535 5522 280-1 55226 570 
5522 511 5522G 565 1 9 5522 281-1 55228 570 1 9 
5522 511 55238 535 40 5522 310-1 5522G 575 
5522 512 55228 565 1 6 5522 310-1 55238 575 
5522 512 5523G 535 42 5522 311-1 55228 575 2 
5522 512 5523z 537 52 5522 311-1 5523G 575 2 
5522 512 5523z 565 1 8 5522 312 5522G 575 13 
5522 513 5522G 565 1 2 5522 312 55238 575 1 8 
5522 513 55236 535 38 5522 313 55228 575 1 6 
5522 513 5523z 537 48 5522 313 55238 575 1 7 
5522 513 5523z 565 1 4 5522 320-1 55228 575 
5522 514 5522G 565 1 8 5522 320-1 55238 575 
5522 514 5523z 537 54 5522 321-1 55228 575 5 
5522 514 5523z 565 24 5522 321-1 5523G 575 5 
5522 515 55228 565 24 5522 322 5522G 575 1 
5522 520 5522G 565 5522 322 5523G 575 1 
5522 520 5523z 537 5522 323 5523G 575 13 
5522 520 5523z 565 5522 323-1 5522G 575 31 
5522 521 5522G 565 1 4 5522 330-1 5522G 575 
5522 521 5523z 537 50 5522 331 5522G 575 32 
5522 521 5523z 565 21 5522 332 5522G 575 42 
5522 110-2 55228 570 5522 332 5522Z 533 63 
5522 111-2 5522G 570 47 5522 332 5523G 575 35 
5522 112-1 55228 570 53 5522 332 5523z 533 63 
5522 113 55226 570 40 5522 332 5523Z 534 74 
5522 1 20-2 5522G 570 5522 332 5523z 537 63 
5522 1 21-2 5522G 570 56 5522 332 5523z 576 23 
5522 130-1 5522G 570 5522 332 5523z 577 23 
5522 131-1 5522G 570 57 5522 333-1 55226 575 30 
5522 1 33-1 55226 570 39 5522 333-1 55236 575 32 
5522 1 40-1 55228 570 5522 334-1 5522G 575 33 
5522 1 41-1 5522G 570 38 5522 334-1 5523G 575 34 
5522 1 50-1 55226 570 5522 335 55226 575 27 
5522 1 51-1 5522G 570 30 5522 335 5523G 575 29 
5522 1 52 5522G 570 25 5522 340 55226 575 
5522 1 60-1 55226 570 5522 341 55226 575 24 
5522 1 61-1 5522G 570 35 5522 350 55226 575 
5522 1 70-2 55226 570 5522 351 55226 575 38 
5522 1 71-2 5522G 570 27 5522 352-1 55226 575 39 
5522 1 72 5522G 570 6 5522 360 5523G 575 
5522 1 80-2 5522G 570 5522 360 5523z 537 
5522 1 81-2 5522G 570 24 5522 360 5523z 576 
5522 211-1 55226 570 48 5522 360 5523z 577 
5522 212-1 5522G 570 55 5522 361 5523G 575 45 
5522 213-2 55226 570 41 5522 361 5523z 537 69 
5522 214-1 55228 570 43 5522 361 5523Z 576 12 
5522 215-2 55228 570 31 5522 361 5523z 577 12 
5522 216-2 5522G 570 34 5522 363-1 5522G 575 58 
5522 217-3 55228 570 28 5522 830-1 5523G 575 
5522 218-3 55228 570 21 5522 831 55238 575 33 
5522 230-1 5522G 535 5522 850 5523G 575 
5522 230-1 5522G 570 5522 851 55238 575 40 
5522 231-1 55228 535 21 5522 852 5523G 575 41 
5522 231-1 55228 570 46 5522 853 5522G 575 63 
5522 232 55228 535 23 5522 853 5523G 575 43 
5522 232 5522G 570 45 5522 853 5523z 533 72 
5522 250-1 5522G 570 5522 853 5523z 534 83 
5522 251-1 5522G 570 49 5522 853 5523z 537 77 
5522 260-1 5522G 570 5522 853 5523z 576 3 
5522 261-1 55228 570 42 5522 853 5523z 577 3 



PART NUMBER INDEX 
tI5 * I 
PART NUMBER SECTION No. 

No. gi3 t 
PART NUMBER SECTION No. 

No. 

5522 111-1 5522Z 550 5522 521 5523G 690 
5522 112 5522Z 550 5522 522 5523G 690 11 
5522 113 5522Z 550 5522 523 5523G 690 12 
5522 113 5523Z 550 5522 526 5523G 690 
5522 114 5522Z 550 5522 642-1 5523G 620 30 
5522 114 5523Z 550 5522 643 5523G 610 20 
5522 115 5522Z 550 5522 644 5523G 620 1 5 
5522 116 5522Z 550 5522 651 5523G 620 48 
5522 118 5522Z 550 5522 911 5523Z 630 6 
5522 118 5523Z 550 5522 930-2 5522Z 680 
5522 125 5522Z 550 5522 940-1 5522Z 680 
5522 1 30 5522Z 550 5522 960-1 5522Z 680 
5522 133 5522Z 550 5522 200 5522Z 567 
5522 134 5522Z 550 5522 210 5522Z 567 
5522 112 5523G 610 5522 213-1 5522Z 567 20 
5522 113 5523G 620 5522 214-1 5522Z 567 15 
5522 114 5523G 620 5522 215-1 5522Z 567 21 
5522 117 5523G 610 5522 216-1 5522Z 567 7 
5522 119 5523G 620 5522 217 5522Z 567 4 
5522 121-1 5522G 611 5522 220 5523Z 660 
5522 122-1 5522G 611 5522 221 5523Z 660 1 4 
5522 123 5522G 611 5522 222 5523Z 660 1 5 
5522 123 5523G 690 5522 322 5523Z 660 30 
5522 1 24 5522G 611 5522 112 5523G 710 29 
5522 125 5522G 611 5522 113-1 5523G 710 33 
5522 126 5522G 611 5522 114 5523G 710 40 
5522 126 5523G 690 5522 115 5523G 710 70 
5522 127 5523G 620 5522 116 5523G 710 1 
5522 131-2 5523G 612 5522 116 5523G 720 47 
5522 132-1 5523G 612 5522 116 5523G 730 76 
5522 1 41-1 5523G 612 5522 116 5523Z 735 1 6 
5522 1 42-1 5523G 612 5522 118 5523G 720 57 
5522 1 43 5523G 612 5522 122 5523G 710 29 
5522 1 44 5523G 690 5522 132 5523G 710 46 
5522 1 51 5522G 611 5522 1 33 5523G 720 74 
5522 1 51 5523G 610 5522 1 43 5523G 710 52 
5522 151 5523G 612 5522 1 43 5523G 720 54 
5522 151 5523G 615 5522 151 5523G 710 38 
5522 151 5523G 690 5522 152 5523G 710 39 
5522 161 5523G 610 5522 154 5523G 710 42 
5522 162 5523G 610 5522 161 5523G 710 38 
5522 1 63 5522G 611 5522 1 62 5523G 710 39 
5522 164 5522G 611 5522 232 5523G 720 56 
5522 165 5523G 612 5522 233 5523G 620 11 
5522 166 5522G 611 5522 233 5523G 720 40 
5522 172 5523G 612 5522 234 5523G 720 53 
5522 181 5523Z 623 5522 273 5523G 710 47 
5522 182 5523Z 623 5522 511 5523G 710 24 
5522 183 5523Z 623 5522 512 5523G 710 29 
5522 1 84 5523Z 623 5522 514 5523G 710 40 
5522 1 85 5523Z 623 5522 515 5523G 710 24 
5522 229 5523G 620 5522 516 5523G 710 29 
5522 229 5523G 621 5522 551 5523G 710 38 
5522 234 5523G 620 5522 552 5523G 710 39 
5522 234 5523G 621 5522 555 5523G 710 38 
5522 235 5523G 620 5522 556 5523G 710 39 
5522 235 5523G 621 5522 610 5523G 720 39 
5522 236 5523G 620 5522 615 5523G 720 39 
5522 239 5523G 621 5522 623 5523G 720 34 
5522 253 5523G 620 5522 112 5523G 710 1 8 
5522 511 5522Z 680 5522 223 5523G 720 1 8 



PART NUMBER INDEX.  
'a PP * 
PART NUMBER SECTION No. 

No. if * 
PART NUMBER SECTION No. 

No. 

5522 112 5523G 730 19 5523 153-1 5523G 110 46 
5522 113 5523G 730 3 5523 154 5523G 110 32 
5522 115 5523G 730 82 5523 158 5523G 110 47 
5522 121-1 5523G 730 40 5523 1 61-1 5523G 110 37 
5522 1 31-2 5523G 730 51 5523 162-1 5523G 110 41 
5522 1 41-1 5523G 730 50 5523 163-1 5523G 110 40 
5522 1 42 5523G 730 39 5523 164-1 5523G 110 38 
5522 1 43 5523G 730 38 5523 165 5523G 110 42 
5522 211 5523G 730 49 5523 211 5523Z 250 25 
5522 212 5523G 730 47 5523 231 5523Z 115 8 
5522 215 5523G 730 48 5523 241 5523z 420 33 
5522 216 5523G 730 45 5523 242 5523Z 420 20 
5522 311-2 5523G 730 35 5523 310 5523G 110 111 
5522 321-1 5523G 730 34 5523 313 5523G 110 80 
5522 322-2 5523G 730 29 5523 321 5523G 110 89 
5522 331-3 5523G 730 22 5523 330 5523G 110 94 
5522 332 5523G 730 32 5523 332 5523G 110 92 
5522 413 5523G 730 73 5523 333 5523G 110 90 
5522 413 5523Z 735 55 5523 334 5523G 110 93 
5522 417 5523G 730 75 5523 340 5523G 110 86 
5522 419 5523G 730 77 5523 344 5523G 110 87 
5522 424 5523G 730 62 5523 350 5523G 110 79 
5522 426-1 5523G 730 64 5523 360 5523G 110 104 
5522 511 5523Z 740 4 5523 370 5523G 110 105 
5522 512 5523Z 740 19 5523 381 5523G 110 51 
5522 513 5523Z 740 7 5523 411 5523G 710 56 
5522 514 5523Z 740 32 5523 412 5523G 710 63 
5522 515 5523Z 740 33 5523 413-1 5523G 710 53 
5522 516 5523Z 740 18 5523 414-1 5523G 710 61 
5522 517 5523Z 740 27 5523 431 5523G 110 100 
5522 520 5523Z 740 1 3 5523 451 5523G 110 44 
5522 521 5523Z 740 34 5523 521 5523G 110 53 
5522 522 5523Z 740 20 5523 522 5523G 110 63 
5522 523 5523Z 740 21 5523 611 5523G 117 1 3 
5522 524 5523Z 740 35 5523 612-1 5523G 117 12 
5522 525 5523Z 740 23 5523 614-1 5523G 117 37 
5522 526 5523Z 740 30 5523 615-1 5523G 110 75 
5522 530 5523Z 740 36 5523 621 5523G 110 123 
5522 531 5523Z 740 3 5523 624 5523G 110 122 
5522 532-1 5523Z 740 1 5 5523 626 5523G 110 124 
5522 533 5523Z 740 8 5523 631-1 5523G 110 107 
5522 534 5523Z 740 2 5523 901-1 5523G 110 5 
5522 540 5523Z 740 54 5523 902-1 5523G 110 20 
5522 550 5523Z 740 41 5523 903 5523G 110 2 
5522 561 5523Z 740 45 5523 904 5523G 110 3 
5522 562 5523Z 740 47 5523 111 5523G 1 40 45 
5522 563 5523Z 740 46 5523 112 5523G 1 40 23 
5522 564-1 5523Z 740 44 5523 122 5523G 1 40 36 
5522 565 5523Z 740 55 5523 111-1 5523G 117 25 
5522 611 5523G 730 41 5523 112 5523Z 440 80 
5522 615 5523G 730 82 5523 23 510 5523Z 235 24 
5522 113 5523G 720 51 5523 23 520-1 5523Z 235 
5522 114 5523G 710 25 5523 23 521-1 5523Z 235 21 
5522 115 5523G 720 31 5523 23 522-1 5523Z 235 27 
5522 1 21 5523G 730 36 5523 23 523-1 5523Z 235 23 
5522 1 21 5523Z 550 88 5523 23 524 5523Z 470 11 
5523 111 5523G 110 103 5523 23 525 5523Z 470 1 2 
5523 112-1 5523G 110 1 06 5523 23 526-1 5523Z 235 31 
5523 1 21 5523G 110 53 5523 23 527 5523Z 235 1 4 
5523 1 22 5523G 110 63 5523 23 530 5523Z 235 
5523 1 51 5523G 110 50 5523 23 531 5523Z 235 43 



PART NUMBER 
RI.' I1H REI J  

INDEX 
gl3 pp # 
PART NUMBER SECTION No. 

No. 0 A t )41  
PART NUMBER SECTION No. 

No. 

5523 23 533 55237 235 41 5523 29 341 5523Z 295 26 
5523 23 540 5523Z 235 5523 29 361 5523Z 295 20 

5523 23 541 5523Z 235 44 5523 29 370 5523Z 295 
5523 23 550 5523Z 235 5523 29 371 5523Z 295 82 

5523 23 551 5523Z 235 3 5523 29 372 5523Z 295 83 
5523 23 552 5523Z 235 11 5523 29 390 55237 295 
5523 23 560 55237 235 5523 29 391 5523Z 295 71 
5523 23 561 5523Z 235 29 5523 29 392 5523Z 295 70 
5523 23 570 5523Z 235 45 5523 29 394 5523Z 295 67 
5523 24 110 5523Z 245 32 5523 29 422 5523Z 295 91 
5523 24 120 5523Z 245 5523 29 434 5523Z 295 99 
5523 24 121 55237 245 25 5523 29 438 5523Z 295 1 02 
5523 24 122 5523Z 245 28 5523 31 111-1 5523Z 310 64 
5523 24 1 23 5523Z 245 26 5523 31 112-1 5523Z 310 5 
5523 24 1 25 5523Z 245 24 5523 31 113 5523Z 310 48 
5523 24 126 5523Z 245 15 5523 31 114 5523Z 310 34 
5523 24 131 5523Z 245 56 5523 31 115 5523Z 310 37 
5523 24 210 5523Z 245 5523 31 116-1 55237 310 24 
5523 24 211 5523Z 245 72 5523 31 117 5523Z 310 23 
5523 24 212 55237 245 49 5523 31 119 5523Z 310 1 4 
5523 24 214 5523Z 245 78 5523 31 121 5523Z 310 52 

5523 24 215 5523Z 245 87 5523 31 122 5523Z 310 46 
5523 24 220 55237 245 5523 31 1 23 5523Z 310 66 

5523 24 221 5523Z 245 52 5523 31 1 24 5523Z 310 54 
5523 24 222 55237 245 83 5523 31 125 5523Z 310 47 

5523 24 223 5523Z 245 82 5523 31 126 5523Z 310 44 
5523 24 231 5523Z 245 88 5523 31 1 27 5523G 621 37 
5523 24 232 55237 245 94 5523 31 1 30 55237 310 
5523 24 233 5523Z 245 95 5523 31 1 31 5523Z 310 13 

5523 24 241 5523Z 245 138 5523 31 1 40 5523Z 310 
5523 24 250 5523Z 245 5523 31 1 41 5523Z 310 43 
5523 24 260 5523Z 245 5523 31 150-1 55237 340 
5523 24 310 55237 245 5523 31 1 51-1 55237 340 49 

5523 24 311 5523Z 245 125 5523 31 1 52-1 5523Z 340 37 

5523 24 320 5523Z 245 5523 31 1 53 5523Z 340 54 
5523 24 321 5523Z 245 117 5523 31 1 60 5523Z 310 39 

5523 24 330 5523Z 245 5523 32 110 5523Z 320 
5523 24 331 5523Z 245 122 5523 32 111 5523Z 320 58 

5523 24 335 5523Z 245 1 07 5523 32 112 5523Z 320 32 

5523 24 412-2 5523Z 735 41 5523 32 113 55237 320 69 

5523 24 421 5523Z 245 36 5523 32 114 5523Z 320 62 

5523 25 115 5523Z 250 12 5523 32 114 5523Z 325 38 

5523 27 320 5522Z 270 5523 32 120-1 5523Z 320 

5523 27 321 55227 270 30 5523 32 121-1 55237 320 26 

5523 27 410-1 5523Z 280 5523 32 122 5523Z 320 27 

5523 27 411-1 5523Z 280 78 5523 32 123 5523Z 320 29 

5523 27 422 5523Z 295 62 5523 32 124 5523Z 320 22 

5523 27 424 5523Z 295 63 5523 32 1 25 55237 320 18 

5523 27 444 5523Z 295 58 5523 32 126 5523Z 320 21 

5523 29 150 5523Z 295 5523 32 129 5523Z 320 16 

5523 29 1 51 5523Z 295 45 5523 32 1 31 5523Z 320 24 

5523 29 1 60 5523Z 290 5523 32 1 33 5523Z 320 15 

5523 29 1 64-1 5523Z 295 81 5523 32 134-1 55237 320 20 

5523 29 1 65 5523Z 290 56 5523 32 1 35-1 5523Z 320 1 9 

5523 29 171 5523Z 290 59 5523 32 1 36 5523G 720 79 

5523 29 175 5523Z 290 57 5523 32 1 40 5523Z 320 80 

5523 29 1 81 55237 290 58 5523 32 330 5523Z 325 
5523 29 190 5523Z 295 5523 32 331 5523Z 325 31 

5523 29 1 91 5523Z 295 48 5523 32 332 5523Z 325 40 

5523 29 1 92 5523Z 295 79 5523 32 333 5523Z 325 39 
r rn7 nn nn 1 'D On 77L c57'7 



PART NUMBE R INDEX 
gil3 * 
PART NUMBER SECTION No. 

No. 
PART NUMBER SECTION No. 

No. 

5523 336 5523Z 325 35 5523 170 5523Z 340 
5523 337 5523Z 325 28 5523 1 71 55232 340 4 
5523 340 5523z 325 5523 172-1 5523Z 340 3 
5523 341 5523Z 325 4 5523 1 80 5523Z 340 
5523 342 5523Z 325 1 4 5523 1 81 5523Z 340 21 
5523 343 5523Z 325 8 5523 182 55237 340 29 
5523 344 5523Z 325 6 5523 1 83 5523Z 340 1 9 
5523 345 5523Z 325 23 5523 1 84 5523Z 340 1 8 
5523 350 5523Z 325 5523 190 5523Z 340 
5523 351 5523Z 325 1 9 5523 1 91 5523Z 340 25 
5523 110 5523Z 330 5523 1 93 5523Z 340 26 
5523 111 5523Z 330 69 5523 1 94 5523Z 340 24 
5523 112 5523Z 330 75 5523 1 95 5523Z 340 28 
5523 113 5523Z 330 68 5523 210 5523Z 340 39 
5523 1 4 5523Z 330 70 5523 211 5523Z 340 31 
5523 15 5523Z 330 67 5523 212 55237 340 30 
5523 1 6 5523Z 330 65 5523 213 5523Z 340 32 
5523 20 5523Z 330 5523 214 5523Z 340 48 
5523 21 5523Z 330 60 5523 215 5523Z 340 46 
5523 22 5523Z 330 52 5523 216 5523z 340 33 
5523 23 5523Z 330 55 5523 230 5523Z 340 
5523 24 5523Z 330 53 5523 231 5523z 340 40 
5523 25 5523Z 330 63 5523 232 5523Z 340 42 
5523 30-1 5523Z 330 5523 260 5523Z 340 
5523 31 5523Z 330 38 5523 261 55237 340 8 
5523 32 5523z 330 29 5523 262 5523Z 340 1 0 
5523 34 5523Z 330 22 5523 263 5523Z 340 7 
5523 35 5523Z 330 79 5523 264 55232 340 1 4 
5523 40 5523Z 330 5523 111 5523Z 355 83 
5523 41 5523Z 330 35 5523 112 5523Z 355 78 
5523 42 5523Z 330 36 5523 113 5523Z 355 64 
5523 43 5523Z 330 23 5523 114 5523Z 355 71 
5523 45 55237 330 40 5523 115 5523Z 355 63 
5523 50 5523Z 330 5523 116 5523Z 355 84 
5523 51 5523Z 330 44 5523 1-20-1 5523Z 355 76 
5523 52 5523Z 330 50 5523 1 30-1 55232 355 75 
5523 53 55237 330 59 5523 1 40 5523Z 355 
5523 54 5523Z 330 51 5523 1 41 5523Z 355 95 
5523 55 5523Z 330 48 5523 1 42 55232 355 94 
5523 56 5523Z 330 49 5523 1 43 55232 355 98 
5523 60 5523Z 330 5523 1 44 5523Z 355 89 
5523 61 5523Z 330 46 5523 145-1 5523Z 355 67 
5523 62 55232 330 47 5523 1 46 5523Z 355 68 
5523 63 5523Z 330 41 5523 1 47 5523Z 355 93 
5523 64 5523Z 330 42 5523 1 50 5523Z 355 
5523 70 5523Z 330 5523 151 55232 355 96 
5523 71 55237 330 43 5523 152 5523Z 355 70 
5523 72 5523Z 330 58 5523 1 60 5523Z 355 
5523 80 5523Z 330 5523 1 61 5523Z 355 65 
5523 81-1 5523Z 330 5 5523 162 5523Z 355 86 
5523 1 82 55232 330 33 5523 1 63 5523Z 355 91 
5523 1 83 5523Z 330 31 5523 1 64 5523Z 355 90 
5523 1 84 5523Z 330 12 5523 1 65 5523Z 355 82 
5523 1 85 5523Z 330 1 6 5523 1 66 5523Z 355 1 06 
5523 1 86 55237 330 1 0 5523 1 67 55237 355 1 07 
5523 1 91 55237 330 73 5523 1 68 5523Z 355 105 
5523 1 92 5523Z 330 74 5523 1 80-1 5523Z 355 
5523 1 93 5523Z 330 71 5523 210 55232 350 
5523 194 5523Z 330 15 5523 211 5523Z 350 6 
5523 1 95 5523Z 330 30 5523 212 5523Z 350 21 
5523 1 96 5523Z 330 25 5523 213 55237 350 8 



PART NUMBER INDEX 
I 

* 
PART NUMBER SECTION No. 

No. 1113 # 
PART NUMBER SECTION No. 

No. 

5523 35 215 5523Z 350 24 5523 35 348 5523Z 355 99 
5523 35 216 5523Z 350 25 5523 35 350-1 5523Z 355 
5523 35 217 5523Z 350 4 5523 35 351-1 5523Z 355 19 
5523 35 218 5523Z 350 43 5523 35 352 5523Z 355 35 
5523 35 219 5523Z 350 94 5523 35 353 5523Z 355 36 
5523 35 220 5523Z 350 5523 35 354 5523Z 355 38 
5523 35 221 5523Z 350 90 5523 35 355 5523Z 355 37 
5523 35 222 5523Z 350 3 5523 35 356-1 55232 355 44 
5523 35 223 5523Z 350 5 5523 35 357 55232 355 41 
5523 35 230 55232 350 5523 35 358 5523Z 355 33 
5523 35 231 55232 350 39 5523 35 359 5523Z 355 40 
5523 35 232 5523Z 350 32 5523 35 361 5523Z 355 32 
5523 35 233 5523Z 350 36 5523 35 370-1 55232 355 
5523 35 234 55237 350 38 5523 35 371-1 55232 355 22 
5523 35 240-1 5523Z 350 5523 35 372 55232 355 21 
5523 35 241 55232 350 69 5523 35 373 55237 355 27 
5523 35 242 55232 350 84 5523 35 374 55232 355 28 
5523 35 243-1 5523Z 350 70 5523 35 375-1 55232 355 50 
5523 35 244 55232 350 76 5523 35 376 5523Z 355 39 
5523 35 245 5523Z 350 68 5523 35 377 5523Z 355 26 
5523 35 250 55232 350 5523 35 381 5523Z 355 61 
5523 35 251 5523Z 350 73 5523 35 382 55237 355 59 
5523 35 252 5523Z 350 86 5523 35 383 5523Z 355 29 
5523 35 254 5523Z 350 74 5523 35 384 5523Z 355 60 
5523 35 255 5523Z 350 1 00 5523 35 411 5523Z 350 9 
5523 35 256 5523Z 350 87 5523 35 412 55232 350 12 
5523 35 257 55232 350 91 5523 35 413 55237 350 11 
5523 35 258 5523Z 350 77 5523 35 414 5523Z 350 1 5 
5523 35 260 5523Z 350 5523 35 415 5523Z 350 1 6 
5523 35 261 55232 350 58 5523 35 416 5523Z 350 17 
5523 35 270-1 5523Z 350 5523 35 418 5523Z 350 1 8 
5523 35 271 5523Z 350 62 5523 36 110 5523Z 325 
5523 35 272 5523Z 350 67 5523 36 111-1 5523Z 360 73 
5523 35 273 5523Z 350 60 5523 36 112 5523Z 325 65 
5523 35 274-1 55237 350 54 5523 36 113 55232 325 86 
5523 35 275 5523Z 350 59 5523 36 114 5523Z 325 46 
5523 35 280 5523Z 350 5523 36 115 5523Z 325 74 
5523 35 281 5523Z 350 52 5523 36 116 5523Z 325 61 
5523 35 283 55232 350 48 5523 36 117 55232 325 58 
5523 35 290 55232 350 5523 36 118 5523Z 325 98 
5523 35 291 5523Z 350 65 5523 36 120 5523Z 325 
5523 35 310-1 5523Z 350 5523 36 121-1 5523Z 375 90 
5523 35 311-1 55232 350 81 5523 36 122 5523Z 325 77 
5523 35 312 55232 350 82 5523 36 1 23 55232 325 67 
5523 35 313 5523Z 350 79 5523 36 1 24 5523Z 325 64 
5523 35 314 5523Z 350 93 5523 36 1 25 5523Z 325 63 
5523 35 320 55232 350 5523 36 126 5523Z 325 75 
5523 35 321 5523Z 350 63 5523 36 131 5523Z 325 51 
5523 35 330 5523Z 350 5523 36 1 32 5523Z 325 52 
5523 35 331 5523Z 350 29 5523 36 1 33 5523Z 325 49 
5523 35 332 5523Z 350 27 5523 36 1 34 5523Z 325 50 
5523 35 333 55232 350 31 5523 36 135 55232 325 43 
5523 35 334 55232 350 42 5523 36 1 40-1 55232 325 
5523 35 335 5523Z 350 34 5523 36 1 41 5523Z 325 78 
5523 35 336 5523Z 350 41 5523 36 1 42 5523Z 325 87 
5523 35 340 5523Z 355 5523 36 1 43 5523Z 325 90 
5523 35 341 5523Z 355 3 5523 36 1 44 5523Z 325 93 
5523 35 342 55232 355 4 5523 36 1 45 5523Z 325 92 
5523 35 344 5523Z 355 8 5523 36 1 46 55237 325 94 
5523 35 345 55232 355 12 5523 36 1 47 55232 325 97 
C C '1 7 7 7 '1 77 7 1 /. ZA 1 AR 557 -47 -42; Rn 



PART NUMBER INDEX 
ilf3 A * 
PART NUMBER SECTION No. 

No. 03 # 
PART NUMBER SECTION No. 

No. 

5523 151 5523Z 325 1 02 5523 158 55237 375 70 
5523 152 5523Z 325 1 03 5523 160 5523Z 375 
5523 153 5523Z 325 76 5523 1 61 5523Z 375 49 
5523 1 60 55237 325 5523 170 5523Z 375 
5523 1 61 55237 325 54 5523 1 71 5523Z 375 71 
5523 162 5523Z 325 55 5523 172 5523Z 375 24 
5523 1 63 5523Z 325 71 5523 1 80 5523Z 375 
5523 1 64 5523Z 325 69 5523 1 81 5523Z 375 59 
5523 1 65 55237 325 70 5523 210 5523Z 370 
5523 172 5523Z 360 83 5523 211 5523Z 370 52 
5523 211 5523Z 360 32 5523 212 5523Z 370 45 
5523 221 5523Z 360 64 5523 213 55237 370 49 
5523 222 5523Z 360 61 5523 214 5523Z 370 50 
5523 223 5523Z 360 60 5523 215 5523Z 370 47 
5523 224 5523Z 360 65 5523 220 5523Z 370 
5523 225 5523Z 360 55 5523 221 5523Z 370 54 
5523 226 5523Z 360 57 5523 230 5523Z 370 
5523 310 5523Z 360 5523 240 5523Z 370 
5523 311 5523Z 360 41 5523 500 55237 370 
5523 312 5523Z 360 37 5523 513 5523Z 370 33 
5523 320 5523Z 360 5523 514 5523Z 370 22 
5523 330 5523Z 360 48 5523 515 5523Z 370 34 
5523 340 5523Z 360 47 5523 521 5523Z 370 42 
5523 350 5523Z 360 5523 522 55237 370 43 
5523 350 5523Z 370 5523 523 5523Z 370 32 
5523 351 5523Z 360 45 5523 121 55237 380 25 
5523 351 5523Z 370 1 9 5523 122 5523Z 380 23 
5523 352 5523Z 360 46 5523 1 23 5523Z 380 21 
5523 352 5523Z 370 37 5523 211 5523Z 380 26 
5523 110 5523Z 375 5523 212 5523Z 380 20 
5523 111 5523Z 375 1 2 5523 256-1 5523Z 390 1 4 
5523 112 5523Z 375 35 5523 281 5523Z 390 86 
5523 113 55237 375 32 5523 282 5523Z 390 83 
5523 114 5523Z 375 53 5523 283 5523Z 390 87 
5523 115 5523Z 375 64 5523 284 5523Z 390 88 
5523 116 5523Z 375 1 9 5523 321 5523Z 390 48 
5523 117 5523Z 375 38 5523 322 5523Z 390 55 
5523 118 5523Z 375 50 5523 323-1 5523Z 390 59 
5523 119 5523Z 375 68 5523 324 5523Z 390 42 
5523 1 20 5523Z 375 5523 325 5523Z 390 54 
5523 121 5523Z 375 1 7 5523 326 5523Z 390 43 
5523 122 5523Z 375 25 5523 327 5523Z 390 47 
5523 1 23 5523Z 375 56 5523 328 5523Z 310 49 
5523 124-1 5523Z 370 35 5523 311-2 5523Z 410 34 
5523 125 5523Z 375 26 5523 312-2 55237 410 20 
5523 1 26-2 5523Z 375 39 5523 313-1 55237 410 35 
5523 127 5523Z 375 9 5523 314-1 5523Z 410 1 9 
5523 1 31 5523Z 375 72 5523 315-2 5523Z 410 2 
5523 132 5523Z 375 1 1 0 5523 316-2 5523Z 410 30 
5523 133 5523Z 375 1 11 5523 317-2 55237 410 3 
5523 1 34 5523Z 375 66 5523 318-2 5523Z 410 32 
5523 135 5523Z 370 40 5523 319-1 5523Z 410 8 
5523 1 41 5523Z 375 58 5523 321-1 5523Z 410 31 
5523 1 42 5523Z 375 91 5523 322-1 5523Z 410 6 
5523 1 50 5523Z 375 5523 323-2 5523Z 410 36 
5523 1 51 5523Z 375 115 5523 324-2 5523Z 410 22 
5523 152 5523Z 375 62 5523 326-1 5523Z 410 1 
5523 1 53 5523Z 375 52 5523 327-1 5523Z 410 18 
5523 1 54 5523Z 375 69 5523 328-1 5523Z 410 21 
5523 155 5523Z 375 75 5523 330 5523Z 410 33 
5523 1 56 5523Z 375 63 5523 333 5523Z 410 28 

'Z7 l 7 rrn77 77r 7Z 

 

 



PART NUMBER INDEX 
Os .. -‘4 
PART NUMBER SECTION No. 

No. * 
PART NUMBER SECTION No. 

No. 

5523 41 340 5523z 410 26 5523 241 5523z 440 9 
5523 41 341-1 5523z 410 4 5523 530 5523z 440 
5523 41 342-1 5523z 410 7 5523 531 5523z 440 58 
5523 42 111-1 5523z 420 43 5523 110-2 5523z 450 
5523 42 112 5523z 420 52 5523 111 5523z 450 32 
5523 42 113 5523z 420 49 5523 112-1 5523z 450 22 
5523 42 114 5523z 420 51 5523 113-2 5523z 450 33 
5523 42 121 5523z 420 1 5523 114 5523z 450 29 
5523 42 1 31-1 5523z 420 1 3 5523 120-1 5523z 450 
5523 42 1 32 5523z 420 1 0 5523 121-1 5523z 450 26 
5523 42 1 41 5523z 420 23 5523 122-1 5523z 450 25 
5523 42 1 42 5523z 420 21 5523 123 5523z 450 24 
5523 42 1 50 5523Z 420 5523 1 41 5523Z 450 15 
5523 42 1 60 5523z 420 81 5523 151 5523z 450 21 
5523 42 163 5523z 420 79 5523 1 61 5523z 450 34 
5523 42 1 70 5523z 420 5523 170 5523z 450 
5523 42 1 71 5523z 420 39 5523 1 71 5523z 450 10 
5523 42 1 80 5523Z 420 5523 1 72 5523z 450 9 
5523 42 1 81 5523z 420 29 5523 1 73 5523z 450 38 
5523 42 1 90 5523z 420 5523 1 74 5523z 450 11 
5523 42 1 91 5523z 420 25 5523 1 75 5523z 450 46 
5523 42 211 5523z 420 2 5523 110-1 5523z 470 
5523 42 212 5523z 420 1 8 5523 114-1 5523z 470 24 
5523 42 213 5523z 420 1 6 5523 115 5523Z 470 27 
5523 42 221 5523z 420 11 5523 116 5523z 470 4 
5523 42 231 5523z 420 7 5523 117 5523z 470 33 
5523 42 240 5523z 420 50 5523 118 5523z 470 34 
5523 42 250 5523z 420 9 5523 119 5523z 470 5 
5523 42 261-1 5523Z 420 37 5523 120 5523z 470 2 
5523 42 262 5523z 420 87 5523 121 5523z 470 29 
5523 42 263 5523z 420 36 5523 122 5523z 470 20 
5523 42 264 5523z 420 88 5523 123 5523z 470 31 
5523 42 271 5523z 420 38 5523 124 5523z 470 30 
5523 42 272 5523z 420 28 5523 125 5523z 470 15 
5523 42 310 5523z 420 5523 131-1 5523Z 470 37 
5523 42 311 5523z 420 75 5523 132 5523z 470 44 
5523 42 320 5523z 420 5523 151 5523z 470 40 
5523 42 321 5523z 420 72 5523 152 5523z 470 39 
5523 42 322 5523Z 420 71 5523 112 5523z 650 21 
5523 42 323 5523z 420 77 5523 1 41 5523z 650 44 
5523 42 324 5523z 420 76 5523 1 42 5523z 650 35 
5523 42 331 5523Z 420 63 5523 151 5523z 650 43 
5523 42 332 5523z 420 56 5523 152 5523z 650 40 
5523 42 333 5523z 420 62 5523 153 5523z 650 41 
5523 42 340 5523z 420 5523 114-1 5523z 510 15 
5523 42 341 5523z 420 70 5523 115-1 5523z 510 1 7 
5523 42 350 5523z 420 5523 116-1 5523z 510 3 
5523 42 351 5523z 420 68 5523 1 20 5523z 510 
5523 43 121-2 5523z 430 24 5523 121 5523z 510 1 9 
5523 43 122 5523Z 430 27 5523 122-1 5523z 510 12 
5523 43 124 5523z 430 89 5523 123-1 5523z 510 1 4 
5523 43 521 5523z 430 90 5523 124 5523z 510 1 0 
5523 43 522 5523z 430 91 5523 125 5523z 510 11 
5523 43 523 5523z 430 84 5523 126-1 5523z 510 1 8 
5523 43 531-1 5523z 420 89 5523 127-1 5523z 510 16 
5523 44 112-1 5523z 460 11 5523 1 31 5523G 520 3 
5523 44 1 31-1 5523z 460 35 5523 131 5523G 535 4 
5523 44 1 32-1 5523Z 460 36 5523 131 5523z 510 7 
5523 44 133 5523z 460 52 5523 131 5523z 531 1 5 
5523 44 134 5523z 460 51 5523 131 5523z 534 8 
5523 44 1 35 5523z 460 24 5523 1 31 5523Z 537 8 



PART NUMBER INDEX 
413 up * 
PART NUMBER SECTION No. 

No. 1413 t 
PART NUMBER SECTION No. 

No. 

5523 1 40 5523Z 510 5523 550 5523G 567 
5523 1 41 5523Z 510 13 5523 551 5523G 567 20 
5523 111-1 5523G 520 60 5523 552 5523G 567 1 9 
5523 112-1 5523G 520 61 5523 560 5523G 567 
5523 210 5523G 520 5523 561 5523G 567 26 
5523 211 5523G 520 39 5523 570 5523G 567 
5523 212 5523G 520 44 5523 571 5523G 567 20 
5523 213 5522Z 530 9 5523 580 5523G 567 
5523 213 5523G 520 42 5523 581 5523G 567 26 
5523 213 5523Z 530 9 5523 110 5523Z 531 
5523 213 5523Z 531 26 5523 111 5523Z 531 105 
5523 220 5523G 520 5523 120-1 5523Z 531 
5523 221 5523G 520 36 5523 121-1 5523Z 531 93 
5523 231 5523G 520 1 4 5523 1 30 5523Z 531 
5523 232 5523G 520 1 6 5523 131 5523Z 531 102 
5523 232 5523Z 531 116 5523 1 40-1 5523Z 531 
5523 233 5523G 520 28 5523 1 41 5523Z 531 52 
5523 234 5523G 520 32 5523 1 42 5523Z 531 51 
5523 236 5523G 520 4 5523 1 43 5523Z 531 57 
5523 237 5523G 520 7 5523 1 50-2 5523Z 531 
5523 238 5523G 520 13 5523 1 51-2 5523Z 531 46 
5523 239 5523G 520 12 5523 1 52 5523Z 531 47 
5523 241 5523G 520 23 5523 1 60 5523Z 531 
5523 241 5523Z 531 117 5523 1 61 5523Z 531 61 
5523 310 5523Z 531 5523 1 62 5523Z 531 64 
5523 311 5523Z 531 36 5523 1 70 5523Z 531 
5523 312 5523Z 531 38 5523 1 71 5523Z 531 41 
5523 320 5523Z 531 5523 1 80-1 5523Z 531 
5523 321 5523Z 531 1 8 5523 1 81-1 5523Z 531 76 
5523 330 5523Z 531 5523 1 82 5523Z 531 74 
5523 331 5523Z 531 1 09 5523 1 83 5523Z 531 71 
5523 332 5523Z 531 2 5523 1 84 5523Z 531 72 
5523 333 5523Z 531 4 5523 1 85 5523Z 531 67 
5523 334 5523Z 531 5 5523 1 90 5523Z 531 
5523 335 5523Z 531 1 0 5523 210 5523G 535 
5523 336 5523Z 531 1 08 5523 210 5523Z 537 
5523 337 5523Z 531 33 5523 211 5523G 535 53 
5523 340 5523Z 531 110 5523 211 5523Z 537 27 
5523 350 5523Z 531 5523 220 5523G 535 
5523 351 5523Z 531 113 5523 220 5523Z 537 
5523 360 5523Z 531 5523 221 5523G 535 46 
5523 361 5523Z 531 115 5523 221 5523Z 537 35 
5523 370 5523Z 531 114 5523 230-1 5523Z 531 
5523 380 5523Z 531 5523 231-1 5523Z 531 45 
5523 381 5523Z 531 1 4 5523 311-2 5523G 535 55 
5523 411 5523G 520 2 5523 312-2 5523G 535 5 
5523 421 5523G 520 85 5523 320 5523G 535 
5523 422 5523Z 531 137 5523 321 5523G 535 54 
5523 423-1 5523G 520 64 5523 322 5523G 535 26 
5523 500 5523G 567 5523 322 5523Z 570 11 
5523 521 5523G 567 34 5523 330 5523G 535 
5523 522 5523G 567 33 5523 331 5523G 535 25 
5523 523 5523G 567 32 5523 340 5523G 535 
5523 524 5523G 567 35 5523 340 5523Z 570 
5523 525-1 5523G 567 39 5523 341 5523G 535 35 
5523 526-1 5523G 567 36 5523 341 5523Z 570 9 
5523 530 5523G 567 3 5523 350-1 5523G 535 
5523 533 5523G 567 5 5523 351-1 5523G 535 6 
5523 534 5523G 567 2 5523 360 5523G 535 
5523 542 5523G 567 1 5523 360 5523Z 570 
5523 543 5523G 567 16 5523 361 5523G 535 1 9 



141. 1414 

PART NUMBER INDEX'  
I7 D # j'4 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5523 362 5523G 535 20 5523 650 5523Z 576 

5523 362 5523z 570 22 5523 651 5522G 575 55 

5523 371-1 5523G 535 57 5523 651 5523Z 576 47 

5523 372-1 5523G 535 1 6 5523 710 55232 537 

5523 380 5523G 535 56 5523 710 5523Z 577 

5523 383 5523G 535 31 5523 711 5523z 537 66 

5523 390 5523G 535 5523 711 5523Z 577 53 

5523 410 5523G 535 23 5523 720 55232 537 

5523 420 5523G 535 5523 720 5523z 577 

5523 430 5522G 535 5523 721 5523z 537 68 

5523 430 5522G 570 5523 721 5523Z 577 46 

5523 430 5523G 535 5523 722 55237 537 75 

5523 430 5523z 570 5523 722 5523z 577 48 

5523 431 5522G 535 32 5523 723 5523z 537 73 

5523 431 5522G 570 11 5523 723 5523z 577 50 

5523 431 5523G 535 17 5523 724 5523z 537 80 

5523 431 55232 570 30 5523 724 5523z 577 45 

5523 441-2 5523z 531 1 48 5523 731 5523z 537 3 

5523 442 5523z 531 150 5523 732 5523Z 537 22 

5523 444 5523z 531 89 5523 733 5523z 534 36 

5523 445 5523z 531 85 5523 733 5523z 537 23 

5523 451-1 55232 531 1 69 5523 734 5523z 537 13 

5523 452 5523z 531 171 5523 735 5523z 537 1 4 

5523 453 5523z 531 170 5523 736 55232 537 1 8 

5523 454 5523z 531 1 68 5523 741 5523z 537 31 

5523 455 5523z 531 173 5523 742 5523z 537 34 

5523 456 55232 531 1 66 5523 743 5523z 537 1 9 

5523 457-1 5523z 531 1 67 5523 744 55232 537 39 

5523 461 5523G 535 28 5523 745 55232 537 43 

5523 511-1 55232 576 37 5523 746 5523z 537 44 

5523 512 5523z 576 38 5523 751 5523Z 534 1 

5523 513 55232 576 41 5523 752 5523z 534 17 

5523 514 5523G 535 59 5523 753 5523z 534 12 

5523 515 5523G 535 60 5523 754 5523z 534 1 4 

5523 516 5523z 577 39 5523 758 5523z 534 56 

5523 520 5523z 576 5523 759 5523z 534 61 

5523 521 55232 576 40 5523 760 55232 534 

5523 522 5523Z 576 42 5523 761 55232 534 35 

5523 523 5523z 576 35 5523 763 5523z 534 48 

5523 523 5523z 577 35 5523 764 55232 534 55 

5523 610 5523z 576 5523 765 55237 534 59 

5523 611 5523z 576 53 5523 766 5523z 534 53 

5523 612 5523z 576 54 5523 767 5523z 534 41 

5523 613 5523Z 576 52 5523 768 5523z 534 57 

5523 614-1 5523z 576 51 5523 770 5523z 534 

5523 620 5523z 576 5523 771 5523z 534 49 

5523 621 5523z 576 46 5523 781 5523Z 534 47 

5523 630 5522G 575 5523 782 5523z 534 51 

5523 630 5523z 534 5523 783 5523z 534 50 

5523 630 5523z 537 5523 790 5523z 534 

5523 630 5523Z 576 5523 791 5523Z 534 77 

5523 630 5523z 577 5523 793 5523z 534 82 

5523 631 5522G 575 70 5523 810 55232 534 

5523 631 5523z 534 84 5523 811 5523z 534 88 

5523 631 5523z 537 79 5523 812 55232 534 94 

5523 631 55232 576 5 5523 813 55232 534 25 

5523 631 5523z 577 5 5523 814 5523z 534 24 

5523 632 5523z 576 45 5523 815 55232 534 20 

5523 633-1 5523z 576 50 5523 830 5523z 534 

5523 640-2 5523G 575 5523 831 55232 534 92 
557' A L1 -2 5c2 -gr. c7 5R 557 -g R n 552 .g7 5 4 64 



PART NUMBE R INDEX 
n # 
PART NUMBER SECTION No. No. fd3 t 

PART NUMBER SECTION No. No. 

5523 53 843 5523G 532 3 5523 171-1 5523Z 550 29 
5523 53 850 5523Z 537 5523 180 5523Z 550 
5523 53 851 5523Z 537 7 5523 1 81 5523Z 550 6 
5523 53 853 5523Z 537 5 5523 210 5523Z 550 
5523 53 854 5523Z 537 9 5523 211 5523Z 550 43 
5523 53 855 5523Z 537 1 7 5523 212 5523Z 550 45 
5523 53 861 5523G 532 37 5523 213 5523Z 550 44 
5523 53 871 5523Z 533 11 5523 220-1 5523Z 550 
5523 53 910 5523G 532 5523 221-1 5523Z 550 56 
5523 53 911 5523G 532 1 6 5523 230-1 5523Z 550 
5523 53 921 5523G 532 6 5523 231-1 5523Z 550 58 
5523 53 922 5523G 532 7 5523 232 5523Z 550 54 
5523 53 923 5523G 532 8 5523 233 5523Z 550 55 
5523 53 924 5523G 532 9 5523 234-1 5523Z 550 60 
5523 53 925 5523G 532 1 4 5523 240-1 5523G 520 52 
5523 53 926 5523G 532 1 7 5523 250-1 5523G 520 
5523 53 927 5523G 532 20 5523 260 5523Z 550 
5523 53 928 5523G 532 21 5523 270 5523Z 550 
5523 54 110-1 5523Z 540 39 5523 271 5523Z 550 49 
5523 54 210 5523Z 545 5523 280 5523G 520 
5523 54 211 5523Z 545 74 5523 120 5523G 560 
5523 54 230 5523Z 545 5523 121 5523G 560 1 4 
5523 54 231 5523Z 545 89 5523 1 22 5523G 560 22 
5523 54 232 5523Z 545 84 5523 1 30 5523G 560 1 9 
5523 54 233 5523Z 545 93 5523 1 40 5523G 560 
5523 54 234 5523z 545 82 5523 1 41 5523G 560 28 
5523 54 235 5523G 560 13 5523 1 42 5523G 560 37 
5523 54 235 5523Z 545 88 5523 1 50 5523G 560 
5523 54 236 5523G 560 11 5523 1 51 5523G 560 28 
5523 54 236 5523z 545 86 5523 210 5523G 560 
5523 54 237-1 5523G 560 1 0 5523 211 5523G 560 27 
5523 54 237-1 5523z 545 85 5523 220 5523G 560 
5523 54 238 5523G 560 1 6 5523 221 5523G 560 39 
5523 54 238 5523Z 545 91 5523 222 5523G 560 38 
5523 54 241 5523Z 545 98 5523 223 5523G 560 42 
5523 54 242 5523Z 545 97 5523 230 5523G 560 
5523 54 310 5523Z 545 5523 231 5523G 560 50 
5523 54 311 5523Z 545 42 5523 232-1 5523G 560 48 
5523 54 411 5523Z 545 53 5523 233 5523G 560 59 
5523 54 412 5523Z 545 59 5523 240 5523G 560 
5523 54 421 5523Z 545 21 5523 241 5523G 560 58 
5523 54 422 5523Z 545 20 5523 242 5523G 560 57 
5523 55 110 5523Z 550 5523 250 5523G 560 
5523 55 111 5523Z 550 65 5523 251 5523G 560 55 
5523 55 1 20 5523Z 550 5523 252 5523G 560 56 
5523 55 1 21 5523Z 550 38 5523 260 5523G 560 
5523 55 122 5523Z 550 36 5523 261 5523G 560 39 
5523 55 1 30 5523Z 550 5523 262 5523G 560 38 
5523 55 1 31 5523Z 550 1 8 5523 263 5523G 560 42 
5523 55 140-1 5523Z 550 5523 310 5523Z 565 
5523 55 141 5523Z 550 22 5523 311 5523Z 565 29 
5523 55 1 50-1 5523Z 550 5523 320 5523Z 565 
5523 55 1 61 5523Z 550 3 5523 321 5523Z 565 26 
5523 55 1 62 5523Z 550 1 5523 330 5523Z 565 
5523 55 163-1 5523Z 550 1 2 5523 331 5523Z 565 23 
5523 55 164 5523Z 550 1 3 5523 340 5523Z 565 
5523 55 1 65 5523Z 550 32 5523 341 5523Z 565 11 
5523 55 1 66 5523Z 550 33 5523 360 5523Z 565 
5523 55 1 67 5523Z 550 34 5523 361 5523Z 565 28 
5523 55 1 68 5523Z 550 47 5523 370 5523Z 565 
5523 55 1 69 5523Z 550 50 5523 371 5523Z 565 31 



PI FP 141.1 RI 

PART NUMBER 
a 

INDEX 
I 

pp pp # 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

5523 381 5523Z 565 4 5523 543 5523Z 577 1 8 
5523 391 5523Z 565 1 2 5523 551 5523G 575 48 
5523 510 5523Z 565 5523 111 5523Z 550 80 
5523 511 5523Z 565 1 6 5523 115 55237 550 77 
5523 513 5523G 535 44 5523 116 5523Z 550 83 
5523 513 5523Z 565 22 5523 117 5523Z 550 71 
5523 514 5523Z 565 20 5523 1 30 55237 550 81 
5523 515 5523Z 565 1 0 5523 1 33 5523Z 550 79 
5523 110 5523Z 570 5523 1 34 5523Z 550 82 
5523 111 5523Z 570 34 5523 1 09 5523G 610 1 4 
5523 120 5523Z 570 5523 111 5523G 610 1 4 
5523 121 5523Z 570 33 5523 112 5523G 620 1 8 
5523 130 55237 570 5523 113 5523G 610 2 
5523 131 5523Z 570 35 5523 114 5523G 710 17 
5523 1 40 5523Z 570 5523 115 5523G 620 1 8 
5523 1 41 55237 570 29 5523 116 5523G 620 23 
5523 150 55237 570 5523 117 5523G 710 17 
5523 151 5523Z 570 12 5523 121-1 5523G 615 1 5 
5523 160 5523Z 570 5523 122-1 5523G 615 1 
5523 1 61 5523Z 570 20 5523 1 23 5523G 615 1 5 
5523 171-1 5523Z 57_0 38 5523 1 31 5523G 621 42 
5523 172-1 5523Z 570 32 5523 1 32 5523G 621 34 
5523 173-1 55237 570 36 5523 1 33 5523G 621 42 
5523 174-1 5523Z 570 28 5523 1 34 5523G 621 34 
5523 175-1 5523Z 570 1 4 5523 1 35 5523G 110 126 
5523 1 80 5523Z 570 5523 1 41 5523G 621 32 
5523 1 81 5523Z 570 27 5523 1 42 5523G 621 2 
5523 1 82 5523Z 570 40 5523 1 43 5523G 621 32 
5523 210-1 5523Z 570 5523 1 44 5523G 621 2 
5523 211-1 5523Z 570 39 5523 1 50 5523G 110 
5523 220-1 5523Z 570 5523 1 51 5523G 110 24 
5523 221-1 5523Z 570 37 5523 1 61 5523Z 630 11 
5523 230-1 5523Z 570 5523 1 71 5523Z 430 
5523 231-1 5523Z 570 1 8 5523 1 80 5523G 110 
5523 240 5523Z 570 5523 1 91 5523G 615 1 5 
5523 241 55237 570 6 5523 1 92 5523G 612 1 9 
5523 511 5523Z 576 30 5523 1 95 5523G 615 1 5 
5523 511 55237 577 30 5523 211 5523G 620 5 
5523 512 5523Z 576 34 5523 212 5523G 620 9 
5523 512 55237 577 34 5523 213 5523G 621 1 5 
5523 520 5523Z 576 5523 214 5523G 621 1 7 
5523 520 5523Z 577 5523 215 5523G 620 5 
5523 521 5523Z 576 33 5523 216 5523G 620 9 
5523 521 5523Z 577 33 5523 217 5523G 621 15 
5523 530 5523Z 576 5523 218 5523G 621 17 
5523 530 5523Z 577 5523 231-1 5523G 110 74 
5523 531 5523Z 576 26 5523 232 5523G 110 73 
5523 531 55237 577 26 5523 233 5523G 110 76 
5523 532 5523Z 576 27 5523 234 5523G 110 70 
5523 532 5523Z 577 27 5523 235 5523G 110 65 
5523 533 5523Z 576 25 5523 251 5523Z 623 30 
5523 533 55237 577 25 5523 252 55237 623 27 
5523 534 5523Z 537 61 5523 260 5523G 621 55 
5523 534 5523Z 576 22 5523 520 5523G 690 
5523 534 5523Z 577 22 5523 525 5523G 690 
5523 540 5523Z 576 5523 611 5523G 620 24 
5523 540 55237 577 5523 612 5523G 620 25 
5523 541 5523Z 576 11 5523 640-2 5523G 620 
5523 541 5523Z 577 11 5523 641 5523G 620 
5523 542 5523Z 576 6 5523 645-1 5523G 620 
55,Z 57 5/.7 cc•7 7 577 Ic c52• Ii ALA qs2r-; A2 n 



PART NUMBER INDEX 
A * 

PART NUMBER SECTION No. 
No. til3 A # 

PART NUMBER SECTION No. 
No. 

5523 801-2 5523G 690 13 5523 1 45 5523G 720 76 
5523 802-1 5523G 620 37 5523 1 52 5523G 720 26 
5523 802-1 5523G 690 13 5523 153 5523G 720 22 
5523 805 5523G 620 37 5523 1 54 5523G 720 1 7 
5523 806 5523G 620 37 5523 1 61 5523G 720 29 
5523 906 5523Z 630 5523 1 62 5523G 720 25 
5523 912 5523Z 630 1 0 5523 171 5523G 720 1 9 
5523 991 5523G 621 47 5523 210 5523G 720 3 
5523 993 5523G 621 47 5523 213 5523G 720 3 
5523 994 5523G 621 47 5523 221 55232 310 78 
5523 996 5523G 621 47 5523 1 21 5523G 730 4 
5523 111 5523Z 650 38 5523 122 5523G 730 12 
5523 121 5523G 110 1 02 5523 1 31 5523G 730 58 
5523 111-1 5523G 710 24 5523 1 32 5523G 730 66 
5523 121-1 5523G 710 24 5523 1 33 5523G 730 63 
5523 1 31-1 5523G 710 45 5523 1 34 5523G 730 61 
5523 1 34-1 5523G 710 45 5523 1 35 5523G 730 55 
5523 1 41 5523G 710 50 5523 1 41-1 5523G 730 74 
5523 1 46 5523G 710 50 5523 1 42 5523G 730 72 
5523 1 53 5523G 710 43 5523 151-1 5523G 730 53 
5523 1 54 5523G 710 43 5523 161-1 5523Z 735 57 
-5523 173 5523G 710 64 5523 1 62-1 5523Z 735 47 
5523 210-1 5523G 720 39 5523 1 63-1 5523Z 735 60 
5523 212-1 5523G 720 39 5523 1 64 5523Z 735 56 
5523 223 5523G 720 34 5523 171-1 5523Z 735 48 
5523 232 5523G 720 41 5523 172-1 5523Z 735 46 
5523 233 5523G 720 48 5523 1 73-1 5523Z 735 45 
5523 241 5523G 720 42 5523 1 80 5523Z 735 
5523 242 5523G 720 42 5523 1 81 5523Z 735 77 
5523 250 5523G 720 52 5523 1 82 5523Z 735 72 
5523 253 5523G 720 52 5523 1 83 5523Z 735 71 
5523 272-1 5523G 720 66 5523 1 84 5523Z 735 76 
5523 282 5523G 710 65 5523 1 85 5523Z 735 70 
5523 292 5523G 720 70 5523 1 86 5523Z 735 67 
5523 311-2 5523G 710 66 5523 1 87 5523Z 735 68 
5523 312-1 5523G 710 68 5523 1 88 5523Z 735 61 
5523 313-1 5523G 710 59 5523 1 89 5523Z 735 65 
5523 314-1 5523G 710 66 5523 231 5523Z 735 49 
5523 315-1 5523G 710 68 5523 232 5523Z 735 52 
5523 316 5523G 710 59 5523 233 5523Z 735 37 
5523 350-3 5523G 720 58 5523 234 5523Z 735 51 
5523 352 5523G 720 63 5523 241 5523Z 735 1 0 
5523 353 5523G 720 71 5523 242-1 5523Z 735 12 
5523 353 5523Z 115 1 0 5523 243 5523Z 735 14 
5523 354-1 5523G 720 58 5523 244-1 5523Z 735 7 
5523 362-1 5523G 710 69 5523 245 5523Z 735 6 
5523 362-1 5523G 720 60 5523 246 5523Z 735 9 
5523 381 5523G 720 73 5523 247 5523Z 735 31 
5523 641 5523G 720 42 5523 248 5523Z 735 1 7 
5523 642 5523G 720 42 5523 251 5523Z 735 23 
5523 650 5523G 720 52 5523 261 5523Z 735 21 
5523 655 5523G 720 52 5523 271 5523Z 735 24 
5523 111 5523G 710 8 5523 281-1 55232 735 1 8 
5523 113-1 5523G 710 6 5523 282 55232 735 82 
5523 114 5523G 710 3 5523 331 5523G 730 59 
5523 132 5523G 720 1 0 5523 341 5523G 730 57 
5523 133-1 5523G 720 12 5523 351 5523Z 735 74 
5523 134-1 5523G 720 13 5523 361 55232 735 73 
5523 135 5523G 720 11 5523 511 5523Z 740 56 
5523 141 5523G 720 30 5523 512 5523Z 740 60 
5523 142 5523G 

_____ 
720 24 5523 513-1 5523Z 740 61 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5523 518 5523z 740 59 5524 171-1 5522z 533 11 
5523 519 5523z 740 58 5524 1 73-1 5522z 533 12 
5523 521 5523z 740 69 5524 1 73-1 5523Z 533 12 
5523 522 5523z 740 68 5524 1 74-1 5522z 533 9 
5523 523 5523z 740 65 5524 1 74-1 5523z 533 9 
5523 524 5523z 740 62 5524 1 75 5522z 533 95 
5523 107 5523G 720 49 5524 1 81 5522z 533 1 9 
5523 1 07 5523z 115 12 5524 1 82 5522z 533 39 
5523 111 5523G 710 5 5524 1 83 5522z 533 49 
5523 117 5523G 710 5 5524 1 83 5523z 533 49 
5523 121 5523z 310 77 5524 1 90 5522z 533 
5523 122 5523z 310 77 5524 1 90 5523z 533 
5523 123 5523G 720 75 5524 1 91 5522z 533 30 
5523 124 5523G 710 67 5524 1 91 5523z 533 30 
5523 125 5523G 720 59 5524 1 92 5522z 533 23 
5523 1 26 5523z 350 1 03 5524 1 92 5523z 533 23 
5523 1 27 5523z 340 50 5524 1 93 5522z 533 27 
5523 131 5523G 710 72 5524 1 94 5522z 533 33 
5523 1 32 5523G 720 77 5524 1 94 5523z 533 33 
5523 1 33 5523G 710 72 5524 210 5522z 533 
5523 1 34 5523G 72_0 77 5524 210 5523z 533 
5523 1 35 5523G 720 78 5524 210 5523z 534 
5523 1 36 5523G 567 40 5524 211 5522z 533 37 
5523 1 37 5523G 110 127 5524 211 5523z 533 37 
5523 1 38 5523G 710 79 5524 211 5523z 534 9 
5524 1 43 5522G 520 97 5524 213 5522z 533 38 
5524 1 43 5523G 520 94 5524 213 5523z 533 38 
5524 112 5522z 533 3 5524 213 5523z 534 15 
5524 112 5523z 533 3 5524 220 5522z 533 60 
5524 112 5523z 534 34 5524 222 5522z 533 62 
5524 1 21 5522z 533 52 5524 222 5523z 533 62 
5524 121 5523z 533 52 5524 222 5523z 534 69 
5524 121 5523z 534 43 5524 223 5522z 533 90 
5524 122 5522z 533 53 5524 240 5522z 533 
5524 122 5523z 533 53 5524 241 5522z 533 67 
5524 122 5523z 534 46 5524 242 5522z 533 66 
5524 123 5522z 533 86 5524 242 5523z 533 66 
5524 124 5523z 533 86 5524 242 5523z 534 75 
5524 125 5522z 533 87 5524 242 5523z 537 64 
5524 126 5523z 533 87 5524 242 5523z 577 52 
5524 127 5522z 537 36 5524 244 5522z 533 68 
5524 130 5522z 533 5524 250 5522z 533 
5524 1 31 5522z 533 41 5524 251 5522z 533 79 
5524 1 41 5522z 533 50 5524 252 5522z 533 77 
5524 1 41 5523z 533 50 5524 253 5522z 533 84 
5524 1 41 5523z 534 42 5524 270 5522z 533 
5524 1 42 5522z 533 7 5524 271 5522z 533 81 
5524 1 42 5523z 533 7 5524 280 5522z 533 
5524 1 42 5523Z 534 31 5524 280 5523z 533 
5524 1 60 5522z 533 5524 280 5523z 534 
5524 1 61 5522z 533 55 5524 280 5523z 537 
5524 1 62-1 5522z 533 54 5524 280 5523z 577 
5524 1 62-1 5523z 533 54 5524 281 5522z 533 64 
5524 1 63 5522z 533 43 5524 281 5523z 533 64 
5524 1 63 5523z 533 43 5524 281 5523z 534 70 
5524 1 64 5522z 533 56 5524 281 5523z 537 57 
5524 1 64 5523z 533 47 5524 281 5523z 577 37 
5524 1 65 5523z 533 48 5524 330 5523z 533 
5524 1 66 5522z 533 47 5524 331 5523z 533 41 
5524 1 67 5522z 533 48 5524 340 5523z 533 
5524 1 68 5522z 533 44 5524 341 5523z 533 55 



PART NUMBER INDEX 
Ai3 # 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

5524 352 5523Z 533 39 5524 621 5522G 575 75 
5524 353 55232 533 27 5524 621 5523G 575 66 
5524 370 5523z 533 60 5524 630 5522z 537 
5524 372 5523z 533 91 5524 631 5522z 537 41 
5524 372 5523z 534 65 5524 821 5523G 532 2 
5524 373-1 5523z 533 90 5524 111 5522G 560 54 
5524 373-1 5523z 534 63 5524 211 5522G 570 48 
5524 374-1 5523z 533 93 5524 212 5522G 570 55 
5524 380 5523z 533 5524 213 5522G 570 60 
5524 381 5523z 533 67 5524 1 21 5522G 611 11 
5524 390 5523z 533 5524 131 5522G 611 1 7 
5524 391 5523z 533 56 5524 134 5523G 612 39 
5524 392 5523z 533 84 5524 1 41 5523G 612 36 
5524 393 5523z 533 81 5524 613-1 5523z 623 4 
5524 411 5522z 537 53 5524 981 5523G 532 
5524 411 55237 537 56 5524 982 5523G 532 
5524 420 5522G 560 5524 121 5523z 660 39 
5524 421 5522G 560 1 9 5524 460 5523G 720 64 
5524 422 5522G 560 1 0 5524 462 5523G 720 68 
5524 430 5522G 560 5524 1 51 5523G 730 49 
5524 431 5522G 560 20 5524 1 52 5523G 730 45 
5524 471 55227 537 52 5524 153 5523G 730 87 
5524 472 5522z 537 1 0 5524 211 5523G 730 35 
5524 481 5522Z 537 46 5524 112 5523G 720 51 
5524 482 55227 537 1 6 5524 113 5523G 710 25 
5524 483 55227 537 20 5524 114 5523G 720 31 
5524 511 5523G 575 64 5560 113 5523G 110 108 
5524 531 5522Z 537 43 5560 114 5523G 110 59 
5524 532 5522z 537 1 8 5560 114 5523z 310 27 
5524 533 5522z 537 21 5560 905 5523G 110 11 
5524 534 55222 537 1 9 5560 907 5523G 110 1 4 
5524 535 5522Z 537 27 5560 908 5523G 110 15 
5524 535 55232 537 33 5560 116 5522z 210 12 
5524 536 5522z 537 15 5560 116 5522z 230 7 
5524 537 5522z 537 26 5560 1 27-2 55222 210 1 0 
5524 538 5522z 537 24 5560 127-2 55222 230 11 
5524 539 5522Z 537 24 5560 129-1 5522Z 210 11 
5524 541 5522z 537 47 5560 129-1 5522z 230 12 
5524 542 5522Z 537 37 5560 1 62 5522G 240 52 
5524 543 5522z 537 38 5560 1 62 55227 210 42 
5524 544 5522z 537 34 5560 162 5522Z 245 62 
5524 545 5522z 537 28 5560 1 62 5523z 235 26 
5524 560 5522z 537 5560 1 62 5523z 245 33 
5524 560 5523z 537 5560 1 64 5522G 240 35 
5524 561 5522z 537 42 5560 1 64 5522z 245 39 
5524 561 5523z 537 12 5560 1 64 5523z 235 1 7 
5524 564 5522z 537 30 5560 1 64 5523z 245 58 
5524 565 5522z 537 48 5560 212 5522z 260 75 
5524 566 5522z 537 29 5560 213 5522z 260 78 
5524 566 5523z 537 40 5560 214 5522z 260 79 
5524 570 5522G 575 5560 215 5522z 260 65 
5524 570 5523G 575 5560 216 5522z 260 66 
5524 571 5522G 575 1 9 5560 217 5522z 260 53 
5524 571 5523G 575 21 5560 220 5522z 260 
5524 580 5522G 575 5560 221 5522z 260 28 
5524 580 5523G 575 5560 230 5522z 260 35 
5524 581 5522G 575 22 5560 232 5522z 260 72 
5524 581 5523G 575 24 5560 233 5522z 260 61 
5524 590 5523G 575 5560 234 5522z 260 36 
5524 591 5523G 575 65 5560 235 5522z 260 70 
5524 610 5523G 575 5560 240 5522z 260 



1J 141.1 

PART NUMBER INDEX 
I 

gI3 flq * 
PART NUMBER SECTION No. 

No. PART NUMBER SECTION No. 
No. 

5560 26 242 5522Z 260 49 5560 52 128-1 5523G 520 22 
5560 26 243 5522Z 260 38 5560 52 128-1 55237 531 32 
5560 26 244 5522Z 260 50 5560 52 129-1 5523Z 531 35 
5560 26 245 5522Z 260 45 5560 53 392 55227 533 28 
5560 26 246 5522Z 260 26 5560 54 138 5522G 545 47 
5560 26 247-1 5522Z 260 33 5560 54 138 55232 545 57 
5560 26 248 5522Z 260 34 5560 54 139 5522G 545 46 
5560 26 249 5522Z 260 47 5560 54 139 5523Z 545 56 
5560 26 250 5522Z 260 5560 54 213 55227 540 35 
5560 26 251 5522Z 260 57 5560 54 213 5523Z 540 36 
5560 26 252 55227 260 42 5560 54 226 5522Z 550 95 
5560 26 253 5522Z 260 40 5560 54 226 5523Z 550 1 05 
5560 26 254 5522Z 260 46 5560 55 1 74 5523Z 531 65 
5560 26 270 5522Z 260 5560 56 1 83 5523G 560 47 
5560 26 271 5522Z 260 39 5560 59 119 5523Z 550 72 
5560 26 272 5522Z 260 37 5560 61 932-1 5522Z 680 17 
5560 26 273 5522Z 260 1 01 5560 65 217 5522Z 567 6 
5560 26 286 5522Z 260 87 5560 65 222 5523Z 550 61 
5560 26 292 5522Z 260 1 00 5560 71 203 5523G 720 43 
5560 32 116 5523Z 320 64 5560 73 1 04 5523G 730 20 
5560 32 120 5523Z 32_0 5560 73 1 04 5523Z 735 5 
5560 32 121 5523Z 320 38 5560 74 1 06 5523G 730 78 
5560 32 124 5523Z 320 40 5560 75 1 02 5522G 240 127 
5560 32 125-1 5523Z 320 54 5560 75 1 02 55222 245 118 
5560 32 1 53 55237 320 92 5560 75 1 02 5522Z 540 1 
5560 32 155 5523Z 320 63 5560 75 1 02 5523Z 245 35 
5560 32 1 60-1 5523Z 320 5560 75 1 02 5523Z 540 1 
5560 32 1 61-1 5523Z 320 102 5560 82 118 5523Z 650 76 
5560 32 1 73 5523Z 320 81 5562 42 316 5523Z 420 85 
5560 32 210 5523Z 320 5562 53 332 5523G 520 25 
5560 35 117 5523Z 355 79 5562 53 333 5523G 520 24 
5560 35 166-1 5523Z 350 1 01 5562 54 136 5522G 545 58 
5560 36 1 85 5523Z 360 78 5562 54 1 36 5523Z 545 67 
5560 36 235 5523Z 360 42 5562 54 137 5522G 545 48 
5560 37 294 5523Z 370 11 5562 54 137 5523Z 545 58 
5560 37 382 5523Z 370 8 5562 82 1 01 5523Z 650 51 
5560 37 383 5523Z 370 9 5640 04 1 00 5523Z 440 63 
5560 37 384-1 5523Z 370 41 5640 04 122 5523Z 440 51 
5560 38 118 5522G 520 30 5640 04 122 5523Z 550 57 
5560 38 118 5522Z 530 1 2 5640 04 1 61 5522Z 550 78 
5560 38 118 5523G 520 11 5640 04 1 61 5523Z 440 43 
5560 38 118 5523Z 530 1 6 5640 04 201 5522G 560 1 
5560 38 118 5523Z 531 12 5640 04 201 55222 260 83 
5560 43 113 5523Z 430 1 0 5640 04 201 5523G 560 26 
5560 43 117-1 5523Z 430 54 5640 07 082 5523Z 440 25 
5560 43 118 5523Z 430 53 5640 07 082 5523Z 450 39 
5560 43 119 55232 430 56 5640 07 082 5523Z 534 97 
5560 43 233 5523Z 430 77 5640 07 082 5523Z 740 26 
5560 43 235 5523Z 430 61 5640 07 102 5522Z 550 56 
5560 43 243-1 5523Z 430 59 5640 07 102 5523Z 420 83 
5560 43 324 5523Z 440 61 5640 07 122 5523Z 537 42 
5560 44 114-1 5523Z 460 8 5640 11 1 03 5523G 110 110 
5560 44 212 5523Z 460 7 5640 11 222-1 5523Z 115 3 
5560 44 213-1 5523Z 460 1 5640 11 222-1 5523Z 330 11 
5560 44 222 5523Z 440 44 5640 11 901 5523G 110 7 
5560 44 223 5523Z 440 17 5640 11 902 5523G 110 1 9 
5560 44 224 5523Z 440 1 9 5640 11 903 5523G 110 1 0 
5560 44 230 5523Z 440 5640 11 904 5523G 110 9 
5560 44 231 5523Z 440 20 5640 11 907 5523G 110 8 
5560 44 312 5523Z 440 59 5640 11 909-1 5523G 110 13 
rr‘n c•-] 7 ") 1:• tz ,r 01 An 11 o 1 1 cS7C. lin 17 



1:114 MN 

PART NUMBER 
-J 1 

INDEX 
413 
PART NUMBER SECTION No. 

No. 45 I1 t 14- 

PART NUMBER SECTION No. 
No. 

5640 1 42 5522G 240 134 5640 551 55231 320 42 
5640 1 42 5522z 245 125 5640 552-1 5523Z 320 43 
5640 1 42 5523G 130 13 5640 553 5523z 320 45 
5640 1 42 5523G 1 40 1 4 5640 555 5523z 320 48 
5640 1 42 5523z 245 63 5640 556 55231 320 46 
5640 1 42 5523z 280 1 0 5640 557 5523z 320 44 
5640 402 55231 290 7 5640 558 5523z 320 51 
5640 502 5523z 290 21 5640 572 5523z 320 76 
5640 203 5523z 355 57 5640 575 5523z 320 75 
5640 314-1 5522G 240 23 5640 576 5523z 320 77 
5640 314-1 5522G 545 1 8 5640 603 5523z 330 32 
5640 314-1 5522z 210 112 5640 655 5522z 210 67 
5640 314-1 5522z 230 48 5640 656 5523z 325 27 
5640 314-1 5522z 245 45 5640 691 5523z 330 26 
5640 314-1 5522z 550 94 5640 692 5523z 330 28 
5640 314-1 5523z 235 9 5640 515 5522G 570 7 
5640 314-1 5523z 245 42 5640 515 5523G 532 22 
5640 314-1 5523z 545 2 5640 571 5523Z 340 1 
5640 314-1 5523z 550 1 04 5640 526 5523z 355 92 
5640 314-1 5523z 650 74 5640 527 5523z 355 81 
5640 441-1 5523G 567 9 5640 528 5523z 355 80 
5640 1 36 5522G 240 6 5640 531-1 5523z 350 53 
5640 1 36 5522z 210 34 5640 532 5523z 350 49 
5640 136 5522z 230 1 6 5640 533 5523z 350 50 
5640 136 5522z 245 104 5640 554 5523z 320 106 
5640 136 5523z 245 5 5640 579 5523z 375 1 02 
5640 136 5523z 370 12 5640 1 52 5523z 320 1 00 
5640 1 36 5523z 390 22 5640 202 5523z 375 85 
5640 202 5522z 210 1 02 5640 211 55231 360 5 
5640 202 5523z 325 34 5640 212 5523z 360 2 
5640 205-1 5522z 210 1 04 5640 213 5523z 360 3 
5640 114 5522G 240 31 5640 214 5523z 360 6 
5640 114 5522z 245 66 5640 215 5523z 360 22 
5640 114 5523z 245 11 5640 216 5523z 360 23 
5640 115 5522G 240 21 5640 217-1 5523z 360 19 
5640 115 5522z 245 85 5640 218 5523z 360 4 
5640 115 5523z 245 22 5640 219 5523z 360 25 
5640 1 27-1 5522G 240 8 5640 223 5523z 360 24 
5640 1 27-1 5522z 245 97 5640 224 5523z 360 15 
5640 1 27-1 5523z 245 7 5640 255 5523z 360 79 
5640 204 5522G 240 1 00 5640 270-1 5523z 360 
5640 204 5523z 245 114 5640 271 5523z 360 53 
5640 121-3 5523z 660 34 5640 272 5523Z 360 50 
5640 207 5522z 260 64 5640 1 60 5523z 375 
5640 214 5522Z 260 73 5640 1 61 5523z 375 86 
5640 232 5522z 260 96 5640 1 62 5523z 375 83 
5640 233 5522z 260 97 5640 208 5523z 360 38 
5640 234 5522z 260 98 5640 208 5523z 370 1 0 
5640 234 5523z 390 1 0 5640 209-1 5523z 360 39 
5640 332 5523G 560 61 5640 209-1 5523z 370 2 
5640 359-1 55221 210 33 5640 209-1 5523z 375 84 
5640 359-1 5522z 230 1 8 5640 215 5523z 370 4 
5640 359-1 5523z 355 24 5640 222 5523z 370 1 3 
5640 359-1 5523z 470 1 9 5640 1 94 5523z 390 1 9 
5640 408 5523z 340 1 5 5640 214 5523z 390 20 
5640 408 5523z 360 81 5640 230 5523z 390 1 
5640 408 5523z 470 1 3 5640 131 5523z 530 126 
5640 353 5523Z 330 27 5640 1 42 5523Z 420 31 
5640 540 5523z 320 5640 1 47 5523z 420 60 
5640 541 5523z 320 50 5640 150 5523z 420 65 
5640 542 5523z 320 49 5640 123 55231 430 22 



BP CIA lit 

PART NUMBER 
"" sft 3 I 

INDEX 
AI3 * 
PART NUMBER SECTION No. 

No. t J4- 
PART NUMBER SECTION No. 

5640 533 5523z 531 5640 59 119 5523Z 550 
5640 544 5523z 440 5640 59 121 5522Z 550 
5640 104 5523z 460 5640 59 121 55237 550 
5640 105 5523z 460 5640 59 1 22 5522z 550 
5640 112 55237 460 5640 59 122 55237 550 
5640 514 5523Z 420 5640 59 123 5522Z 550 
5640 514 5523Z 440 5640 59 123 5523Z 550 
5640 524 55237 420 5640 59 124 5522Z 550 
5640 524 5523Z 440 5640 59 124 5523Z 550 
5640 541-1 55237 440 5640 59 1 26 5522Z 550 
5640 546 55237 440 5640 59 1 26 5523Z 550 
5640 550 55237 440 5640 59 1 27 5522Z 550 
5640 553 5523z 440 5640 59 1 27 55237 550 
5640 574-3 5523z 440 5640 59 1 28 5522Z 550 
5640 581-1 5523z 440 5640 59 1 28 55237 550 
5640 583-2 5523Z 440 5640 59 1 29 5522Z 550 
5640 1 23 55237 430 5640 59 1 29 5523Z 550 
5640 107 55237 650 5640 61 1 63 5523Z 320 
5640 305 5523G 567 5640 65 501 5522Z 567 
5640 306 5523G 567 5640 65 503-1 5522Z 567 
5640 314 5523G 52-0 5640 65 504 5522Z 567 
5640 314 5523Z 531 5640 65 505 5522Z 567 
5640 315 5523G 520 5640 65 506 5522Z 567 
5640 315 5523Z. 531 5640 65 507 5522Z 567 
5640 319 5523Z 531 5640 71 249 5523G 720 
5640 130 5523G 110 5640 71 304-1 5523G 710 
5640 133 5523G 110 5640 71 304-1 5523G 720 
5640 1 36 5523G 110 1 5640 73 1 25-1 5523G 730 
5640 1 04 5522Z 540 5640 73 135 5523G 730 
5640 1 04 5523Z 540 5640 73 136 5523G 730 
5640 116 5522G 240 5640 73 136 5523Z 735 
5640 116 55222 245 5640 73 136 5523Z 740 
5640 116 5522Z 540 5640 73 335 5523G 730 
5640 116 55232 245 5640 74 205 55232 440 
5640 116 55232 540 5640 74 306 55237 310 
5640 123 5522Z 540 5640 75 243-1 5522G 240 1 
5640 123 55237 540 5640 75 243-1 55227 245 1 
5640 133 5522Z 270 5640 75 243-1 5522Z 540 
5640 133 5523Z 290 5640 75 243-1 5523Z 245 
5640 524 55237 420 5640 75 243-1 55237 540 
5640 561 5522Z 530 1 5640 75 244 5522G 240 1 
5640 561 55232 530 1 5640 75 244 5522Z 245 1 
5640 134 5523G 560 5640 75 244 5522Z 540 
5640 531 5522G 535 5640 75 244 55237 245 
5640 531 5522G 565 5640 75 244 5523Z 540 
5640 531 5522Z 537 5640 82 103 5523Z 650 
5640 531 5523G 535 90074 5522G 520 
5640 531 5523Z 537 90074 5522G 560 
5640 531 5523Z 565 90074 5523G 560 
5640 1 24 5523G 560 90084 55237 320 
5640 124 5523Z 295 90106001 5523Z 250 
5640 124 5523z 545 90106002 5523Z 420 
5640 156-1 5522Z 537 90106003 5523Z 115 
5640 452 55237 325 90164 5523G 710 
5640 117 5522G 240 90164 5523G 720 
5640 117 5522G 545 90164 5523Z 735 
5640 117 5522Z 230 90204 5523Z 320 
5640 117 5522Z 245 90204 5523Z 420 
5640 117 5523Z 235 90206 5523Z 320 
5640 117 5523Z 245 90214 5522G 520 

No. 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. ,13 # j4'• 

PART NUMBER SECTION No. 
No. 

90214 55228 570 1 8 9031 0001 5523z 350 57 
90214 5522Z 260 8 90312 55228 575 76 
90214 5522z 510 5 90312 5522z 533 65 
90214 5522z 530 8 90312 55238 575 67 
90214 5522z 533 36 90312 5523z 325 47 
90214 5522z 537 40 90312 5523z 360 72 
90214 5523G 520 1 90312 5523z 375 89 
90214 5523G 535 22 90312 5523z 420 74 
90214 55238 560 53 90312 5523z 533 65 
90214 5523z 325 79 90312 5523z 534 71 
90214 5523z 355 1 3 90312 5523z 537 58 
90214 5523z 440 11 90312 5523z 577 38 
90214 5523z 510 5 90314 5522G 565 1 5 
90214 5523z 530 8 90314 5523G 535 41 
90214 5523z 531 25 90314 5523z 537 51 
90214 5523z 533 36 90314 5523z 565 1 7 
90214 5523z 534 7 90315 5522z 533 2 
90214 5523z 537 6 90315 5523z 295 4 
90214 5523z 570 1 7 90315 5523z 420 59 
90217 5523z 430 21 90315 5523z 533 2 
'90229 55228 535 26 90315 5523z 534 33 
90229 5522z 537 7 90316 5523z 350 1 9 
90229 5523G 535 27 90316 5523z 380 1 6 
90229 5523z 537 30 90316 5523z 420 4 
90231 5523z 295 47 90316 5523z 440 37 
90231 5523z 325 7 90317 55228 520 80 
90233 5523z 280 70 90317 5522G 560 50 
90237 5523z 280 22 90317 5523G 520 57 
90242 5522z 260 48 90317 5523G 560 3 
90242 5523z 531 62 90317 5523z 320 37 
90242 5523z 550 48 90319 5523z 325 30 
90243 5523z 430 5 90319 5523z 350 26 
90245 5522z 260 1 02 90322002 5523z 450 27 
90247 5522G 575 47 90324001 5523z 420 82 
90247 5522z 533 80 90324004 5523z 350 88 
90247 5523G 575 44 90324004 5523z 470 3 
90247 5523Z 355 6 90324005 5523Z 350 89 
90247 5523z 533 80 90324006 5523z 330 61 
90247 5523z 534 91 90324007 5523z 330 56 
90247 5523z 537 70 90324017 5523z 280 57 
90247 5523z 576 13 90329001 5523z 420 78 
90247 5523z 577 13 90329003 5523z 325 1 8 
90249 5522G 575 3 90330001 5523z 450 28 
90249 5522z 260 29 90330002 5523z 550 62 
90249 5523G 575 3 90330007 5523z 295 110 
90250 5523z 325 5 90336 5523z 250 9 
90260 5522z 210 20 90336 5523z 450 36 
90260 5522z 230 44 90336001 5522z 533 31 
90262 5523z 280 23 90336001 5523z 533 31 
90266 5523z 355 25 90337001 5523z 420 26 
90266 5523z 375 112 90337002 5523z 420 69 
90289 5522z 530 93 90352 5523z 350 83 
90289 5523z 530 94 90352 5523z 355 1 7 
90289 5523z 531 91 90352 5523z 360 82 
90292 5523z 360 36 90352 5523z 375 15 
90294 5523z 360 85 90353001 5523z 470 1 4 
90295 5523z 380 6 90355 5523z 460 6 
90299 5523z 320 28 90355001 5523z 550 20 
90301 5523z 290 40 90355002 5522z 530 75 
90302 5523z 430 15 90355002 5523z 530 56 
90304001 5523z 545 92 90355004 5522z 530 91 



PART NUMBER INDEX 
gi3 # 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

90355006 5523Z 531 1 06 90493 5522Z 245 5 
90355006 5523Z 550 41 90493 5523Z 245 92 
90355007 5523Z 531 1 77 90494 5522G 545 1 3 
90357001 5523Z 350 55 90494 5523Z 545 25 
90357002 5523Z 330 62 90495 5523Z 250 4 
90357003 5523Z 330 57 90500 5523Z 740 37 
90358003 5523Z 550 40 90501 001 5523G 140 49 
90368 5523G 560 46 90505 5523Z 650 4 
90368 5523Z 280 56 90507 5522Z 530 124 
90381 5523Z 533 77 90507 5522Z 533 94 
90386 5522G 545 81 90507 5523Z 530 124 
90386 5523Z 545 1 5 90507 5523Z 531 1 75 
90387 5522G 545 55 90507 55237 533 92 
90387 5523Z 545 1 3 90507 5523Z 534 66 
90388 5522G 240 79 90507001 55237 280 1 3 
90388 5522Z 245 8 90508 5523Z 355 103 
90388 5523Z 245 91 90509 5523Z 350 47 
90389 5522G 240 81 90512003 5523G 1 30 11 
90389 5522G 560 28 90512005 5523G 130 6 
90389 5522Z 210 115 90512005 5523G 1 40 10 
90389 55227 23_0 30 90512007 5523G 612 30 
90389 5522Z 245 4 90512007 5523G 730 81 
90389 5523Z 245 93 90512008 5523G 140 11 
90389 5523Z 295 50 90514 55237 375 94 
90392 5522G 545 12 90515 5523Z 115 1 3 
90392 55237 545 24 90515 5523Z 330 17 
90394 55237 250 5 90531002 5523Z 450 42 
90408 5523Z 660 2 90531003 5523Z 280 90 
90409 5523.Z 325 62 90532001 5523Z 660 37 
90410 5523Z 531 1 07 90534 5522G 240 49 
90410 5523Z 550 42 90534 5522Z 210 40 
90411 5523Z 550 1 9 90534 5522Z 245 22 
90412 5523Z 375 47 90534 5523Z 235 28 
90420 5523Z 350 28 90534 5523Z 245 31 
90427 5522G 240 39 90549 5522G 565 5 
90427 5522Z 245 1 7 90549 5523Z 565 3 
90427 5523Z 245 53 90553 5523Z 650 17 
90427 5523Z 280 77 90563 5522G 565 21 
90427 5523Z 295 43 90563 5523Z 565 2 
90442 5522G 575 23 90582 5523Z 325 15 
90442 5522Z 210 1 07 90582 5523Z 350 75 
90442 5522Z 260 1 7 90582 5523Z 430 62 
90442 5522Z 533 73 90584 5523Z 531 75 
90442 5523G 575 25 90585 5523Z 550 63 
90442 5523Z 533 73 90586 5522Z 530 94 
90442 5523Z 534 93 90586 5523Z 530 95 
90442 5523Z 537 67 90586 5523Z 531 92 
90442 55237 576 1 0 90588 5522G 560 40 
90442 55237 577 1 0 90588 5523G 560 9 
90443 5523Z 550 46 90589 55237 290 55 
90445 5523Z 370 26 90596 5523Z 360 70 
90446 5523Z 295 46 90597 5522G 575 6 
90446 5523Z 340 5 90597 5523G 575 6 
90447 5523Z 380 9 90597 55237 360 89 
90447 5523Z 440 8 90597 5523Z 375 1 8 
90450 5523Z 440 47 90597 55237 576 39 
90453 5522G 560 34 90599 5522G 575 73 
90453 5523G 560 30 90599 5522Z 260 67 
90470 55227 270 7 90599 5523G 575 1 2 
90471 55237 470 1 6 90599 5523Z 375 33 
onL7 -4 5c27 1.7n on 599 5527 576 32 



PART NUMBER INDEX 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
I No. 

90602 5522z 260 69 90703 5523z 440 86 
90626 55237 355 46 90706 55237 650 48 
90628 5522G 520 9 90706 5523z 740 29 
90628 5522Z 530 39 90707 5523Z 320 88 
90628 5523G 520 71 90722 5523Z 450 1 6 
90628 5523z 295 1 08 90723 55237 450 1 7 
90628 5523Z 440 75 90730 54867 830 40 
90628 5523z 530 69 90730 55227 245 122 
90628 5523Z 531 119 90730 55227 550 4 
90634 5522z 230 40 90730 5523G 730 37 
90643 5523G 620 43 90730 55237 245 50 
90643 5523G 621 57 90730 55237 310 40 
90643 5523G 710 75 90730 55237 340 27 
90643 5523G 720 82 90730 55237 350 33 
90643 5523Z 623 23 90730 5523Z 550 89 
90652 5523G 710 28 90734 5522z 210 96 
90652 5523G 720 8 90734 5523Z 280 85 
90668 5523z 440 50 90761 55237 250 1 
90677 5522G 535 25 90761 5523z 280 53 
90677 5522z 537 11 90761 5523z 295 41 
90677 5523G 535 29 90762 5523z 250 2 
90677 5523Z 537 55 90762 55237 280 52 
90680 5522Z 680 12 90762 5523Z 295 40 
90685 5523Z 440 49 90765 5522G 545 5 
90695 5522G 565 20 90765 5523Z 545 18 
90695 55237 565 1 90766 5522G 545 4 
90696 5522z 533 25 90766 5523z 545 17 
90696 5523z 533 25 90767 5522G 240 77 
90697 5523z 350 35 90767 5522z 245 10 
90698 5522G 535 54 90767 55237 245 89 
90698 5522G 565 1 90768 5522G 240 78 
90698 5522z 537 49 90768 5522Z 245 9 
90698 5523G 535 50 90768 5523z 245 90 
90698 5523z 537 25 90769 5522z 210 95 
90698 5523z 565 9 90769 5523z 280 86 
90699 5522z 530 1 09 90773 5486z 830 37 
90699 5523Z 320 65 90777 5523Z 390 8 
90699 5523z 360 59 90777 55237 460 46 
90699 5523z 370 44 90780 5523z 735 50 
90699 5523z 390 41 90787 5523Z 370 5 
90700 5522z 533 42 90790 5486z 830 11 
90700 5522Z 537 23 90799 5522z 530 90 
90700 5523z 325 20 90799 5522z 567 13 
90700 5523Z 450 41 90799 5523Z 530 67 
90700 55237 533 42 90858 5523z 460 12 
90700 55237 534 62 90862 5523z 470 43 
90700 5523z 537 21 90868 5523z 660 33 
90701 5522z 537 45 90878 55237 295 87 
90701 5523Z 534 38 90879 55227 260 86 
90701 5523z 537 24 90881 5522Z 260 43 
90702 5522G 535 47 90882 55227 260 76 
90702 5522G 565 1 0 90887 55237 320 56 
90702 5522Z 537 1 90889 55237 290 67 
90702 5523G 110 4 90899 5522G 520 54 
90702 5523G 535 51 90899 5522Z 530 1 6 
90702 5523Z 537 38 90899 5523G 520 9 
90702 5523Z 565 8 90899 55237 530 12 
90703 5522z 260 1 04 90899 55237 531 8 
90703 5523Z 290 37 90902005 5523Z 534 90 
90703 5523Z 320 47 90903001 5523G 117 1 6 
90703 5523Z 375 31 90904001 5523G 117 39 



PART NUMBER INDEX 
Al3 A * 
PART NUMBER SECTION No. 

No. 413 A * )4 
PART NUMBER SECTION No. 

No. 

90904005 5523Z 330 77 91096 5523Z 115 36 
90904006 5523Z 330 76 91097 5523Z 115 20 
90904008 5523G 117 40 91101017 5523G 532 10 
90904009 5523Z 650 54 91101018 5523G 532 4 
90904014 5523G 117 7 91111001 5523Z 531 172 
90904015 5523G 117 6 91112 5523Z 650 72 
90904017 5523G 532 1 8 91113 5523Z 650 71 
90904018 5523G 117 39 91119 5523Z 115 24 
90911015 5523G 117 43 91120 5523Z 115 23 
90911016 5523G 117 24 91124 5523Z 115 1 8 
90911017 5523G 117 23 91125 5523Z 115 17 
90911019 5523G 532 1 5 91126 5523Z 115 33 
90911022 5523G 117 45 91127 5523Z 115 31 
90911024 5523Z 650 75 91130 5523Z 115 32 
90911025 5523Z 650 55 91131 5523Z 115 30 
90911030 5523G 532 1 9 91147 5523G 130 12 
90912015 5523Z 410 37 91147 5523G 1 40 12 
90913006 5523Z 330 1 91147 5523Z 630 8 
90920 5523Z 650 46 91158 5523Z 650 32 
90924 5522Z 260 54 91160 5522G 240 122 
90931 5522Z 210 1 00 91160 5522G 560 56 
90932 5522Z 210 99 91160 5522Z 210 110 
90939 5522G 240 123 91160 5522Z 230 78 
90939 5522Z 245 114 91160 5522Z 245 113 
90939 5523Z 245 103 91160 5523G 130 15 
90951 5523Z 325 17 91160 5523G 1 40 16 
90953 5522Z 533 82 91160 5523G 560 31 
90953 5523Z 533 82 91160 5523Z 235 5 
90953 5523Z 534 89 91160 5523Z 245 62 
90953 5523Z 537 71 91160 5523Z 280 11 
90954 5522G 575 71 91160 5523Z 295 75 
90954 5523G 575 46 91160 5523Z 410 15 
90954 5523Z 576 1 4 91161 5522G 240 121 
90954 5523Z 577 1 4 91161 5522G 560 57 
90957 5523Z 450 23 91161 5522Z 210 109 
90960 5522Z 530 61 91161 5522Z 230 76 
90960 5522Z 550 85 91161 5522Z 245 112 
90960 5523Z 530 50 91161 5523G 1 30 16 
90960 5523Z 531 42 91161 5523G 1 40 17 
90960 5523Z 550 7 91161 5523G 560 32 
90961 5522G 575 51 91161 5523Z 235 6 
90961 5523G 575 54 91161 5523Z 245 61 
90962 5522G 575 34 91161 5523Z 280 12 
90962 5523G 575 36 91161 5523Z 295 74 
90963 5522G 240 85 91161 5523Z 410 1 4 
90963 5522Z 245 87 91162 5522G 560 58 
91012 5523Z 320 10 91162 5522Z 210 108 
91013 5523Z 320 11 91162 5522Z 230 75 
91014 5523Z 320 12 91162 5523G 1 30 1 8 
91015-1 5523Z 320 8 91162 5523G 1 40 19 
91016 5523Z 320 13 91162 5523G 560 33 
91054 5523G 1 40 37 91162 5523Z 235 37 
91056 5523G 1 40 38 91162 5523Z 245 1 35 
91061 5523G 1 30 24 91162 5523Z 280 1 4 
91061 5523G 1 40 30 91162 5523Z 295 73 
91062 5523G 130 8 91164 5523G 1 40 34 
91063 5523G 1 40 9 91165 5523G 1 30 5 
91090 5523Z 115 19 91165 5523G 1 40 3 
91091 5523Z 115 29 91165 5523Z 290 24 
91092 5523Z 115 35 91165 5523Z 350 97 
91093 5523Z 115 21 91165 5523Z 735 43 



PART NUMBER INDEX 
13 

PART NUMBER SECTION No. 
No. '13 

PART NUMBER SECTION No. 
No. 

91166 5523G 1 40 4 91310 5523Z 735 26 
91167 5523G 130 3 91316001 55222 530 118 
91167 5523G 1 40 5 91316001 5523Z 530 110 
91171 5523G 1 40 48 91316001 5523Z 531 162 
91172 5523G 130 22 91331 5523G 130 29 
91172 5523G 1 40 28 91331 5523G 1 40 21 
91173 5523G 130 23 91332 5523G 1 40 43 
91173 5523G 1 40 29 91336 5523G 130 24 
91180 5523G 130 4 91336 5523G 1 40 30 
91180 5523G 1 40 1 91337 5523G 130 1 4 
91180 55232 290 36 91337 5523G 1 40 15 
91180 55232 310 70 91340 55232 650 
91186 5523G 130 32 91343001 5523z 325 81 
91186 5523G 1 40 41 91343004 5523z 534 52 
91191 5523G 110 97 91347 5523G 710 11 
91192 5523z 531 90 91350 5523z 460 39 
91192 55232 650 2 91376 5523G 1 30 7 
91193 5523z 115 2 91376 5523G 1 40 6 
91193 5523z 330 1 4 91379 5523G 130 9 
91193 55.23z 420 53 91379 5523G 1 40 7 
91193 5523z 531 98 91382 5523G 730 2 
91193 5523z 650 20 91382 5523z 340 51 
91203 5522G 240 120 91396 5523G 730 23 
91203 5522z 210 111 91418 5523z 660 22 
91203 5522z 230 77 91420 5523z 660 19 
91203 5522z 245 111 91421 5523z 660 1 8 
91203 5523G 130 17 91422 5523z 660 17 
91203 5523G 1 40 1 8 91423 5523Z 660 16 
91203 5523z 235 7 91425 5523z 660 20 
91203 5523z 245 60 91429 5523z 660 27 
91203 5523z 280 20 91430 5523z 660 25 
91203 5523Z 410 1 3 91431 5523Z 660 24 
91211 5523G 532 5 91434 5523z 660 32 
91212 5523G 532 13 91442 5523Z 660 1 3 
91217 5523z 115 5 91454 5523z 660 29 
91217 55232 330 24 91455 5523Z 660 23 
91217 5523z 420 19 91456 5523z 660 26 
91217 5523Z 531 82 91465 5523z 660 28 
91252 5522Z 260 56 91468 5523z 660 38 
91277 55232 650 66 91475 5522G 611 7 
91278 5523z 650 64 91478 5523G 130 1 4 
91279 5523z 650 68 91478 5523G 1 40 1 5 
91281 5523z 650 69 91483 5523G 130 10 
91282 5523z 650 63 91483 5523G 1 40 8 
91283 5523z 650 62 91488 5523G 130 21 
91284 55232 650 61 91488 5523G 1 40 27 
91285 5523Z 650 59 91489 5522z 270 21 
91286 5523z 650 57 91494 5523z 660 11 
91287 5523z 650 53 91503001 55232 340 47 
91288 5523z 650 67 91531 55232 660 12 
91289 55232 650 65 91537 5522G 535 53 
91296 5522G 520 96 91537 5523G 535 1 
91296 5522z 210 106 91609 5523Z 370 46 
91296 55222 230 1 91634 55222 210 1 
91296 5522z 530 1 36 91634 55222 230 5 
91296 5522z 550 1 03 91635 5523G 560 21 
91296 5523G 520 92 91636 55222 210 113 
91296 5523z 325 16 91636 5523z 280 50 
91296 5523z 530 1 32 91636 55232 295 29 
91296 5523z 531 178 91637 55232 295 10 
91296 5523z 550 1 02 91638 5522G 535 6 



PART NUMBER INDEX 
fip fin * 
PART NUMBER SECTION No. 

No. 
PART NUMBER SECTION No. 

No. 

91638 I5523G 535 2 91686 5523Z 280 45 
91638 5523Z 530 1 91687 5522G 240 61 

91638 5523Z 531 13 91687 5522Z 245 32 

91639 5522G 240 63 91687 5523Z 245 77 

91639 5522Z 245 110 91688 5522G 240 38 

91639 5523Z 245 74 91688 55227 245 1 8 

91640 5522Z 210 76 91688 5523Z 245 137 

91640 5523Z 280 35 91690 5523Z 280 44 

91644 5522G 240 62 91692 5522Z 550 39 

91644 5522Z 245 33 91692 5523Z 550 66 

91644 5523Z 245 73 91693 5522G 240 89 

91645 5522G 520 71 91693 5522Z 245 78 

91645 5522Z 530 59 91693 5523Z 245 133 

91645 5522Z 537 44 91702 55237 250 3 

91645 5522Z 550 82 91704 5523Z 531 77 

91645 5523G 520 46 91705 55237 325 3 

91645 5523Z 530 48 91705 5523Z 470 1 0 

91645 55237 531 44 91705001 5523Z 355 58 

91645 55237 534 37 91715 5523Z 550 39 

91645 5523Z 537 2 91723 5523Z 280 6 

91645 5523Z 550 5 91726 5523Z 350 85 

91646 5522Z 210 77 91727 5522G 560 59 

91646 5523Z 280 34 91727 5523G 560 43 

91647 5523Z 280 29 91732 5523Z 550 64 

91648 5522Z 230 37 91733 5523Z 280 4 

91661 5522z 210 75 91735 55237 280 1 6 

91662 5523Z 280 81 91736 5522Z 210 27 

91663 5522i 270 11 91736 5522Z 230 50 

91664 5522G 535 42 91737 5523Z 450 1 9 

91664 5522Z 537 6 91738 5522Z 550 71 

91664 5523G 535 45 91743 5523Z 290 64 

91664 5523Z 537 29 91749 5523Z 290 69 

91665 5522Z 550 41 91754 5522G 545 2 

91665 5523Z 550 67 91754 5523Z 545 1 4 

91666 5522G 545 33 91870 5523Z 115 15 

91666 5522Z 210 44 91909 5523Z 375 44 

91666 5523z 545 40 91910 55227 210 23 

91667 5522Z 230 67 91911 55227 230 55 

91668 5522G 240 54 91917 5523G 730 25 

91668 5522Z 245 25 91918 5523G 710 22 

91668 5523z 235 1 91920 5523G 710 21 

91668 5523Z 245 75 91921 5522G 611 6 

91669 5522Z 230 63 91921 5523G 615 3 

91671 5522G 545 38 91923 5523Z 531 86 

91671 5522Z 210 48 91927 5523Z 370 38 

91671 5523Z 545 47 91928 5523Z 370 30 

91673 5522G 240 124 921 08001 5523Z 235 30 

91673 5522Z 245 126 92109003 5523Z 534 76 

91673 5523Z 245 129 92109003 5523Z 537 65 

91676 5522G 240 98 92109003 55237 577 54 

91676 5523Z 245 116 92109009 5523Z 245 123 

91677 5523Z 295 53 92109010 5523Z 576 24 

91678 5522Z 270 1 4 92109010 55237 577 24 

91679 5522Z 550 43 92118001 5523Z 320 72 

91679 5523Z 550 99 92302001 5522G 611 26 

91681 5522G 240 88 92302001 5523G 615 11 

91681 5522Z 245 77 92303001 5522Z 550 1 05 

91681 5523Z 245 132 92303001 55237 531 179 

91683 5523Z 280 83 92303001 55237 550 1 03 

91684 55237 280 79 92303002 5523G 730 85 
01 AR 5;227 AR 923nAnni sc23c, 721) 35 



PART NUMBER INDEX 
tif3 * 
PART NUMBER SECTION No. 

No. fil3 * 
PART NUMBER SECTION No. 

92310003 5523G 730 17 96560 5523G 612 
92314001 55231 375 99 96575 5522G 611 
92702010 5523Z 660 21 96575 5523G 612 
94001 5522Z 533 83 96575 5523G 615 
94001 5523Z 533 83 96578 5523G 612 
94002 5522G 575 46 96579 5523G 610 
94002 5523G 575 47 96579 5523G 612 
94002 5523Z 537 72 96581 5523G 610 
94002 5523Z 576 1 5 96596 5522G 611 
94002 5523Z 577 1 5 96596 5523G 610 
94102 5523G 117 35 96596 5523G 612 
94103 5523G 117 38 96596 5523G 615 
94105 5523G 117 33 96596 5523G 690 
941 06 5523G 117 30 96597 5522G 611 
94107 5523G 117 31 96597 5523G 610 
94108 5523G 117 26 96597 5523G 612 
94200 5523G 117 2 96597 5523G 615 
94202 5523G 117 1 96597 5523G 690 
94203 5523G 117 1 8 96600 5522G 611 
94204 5 23G 117 17 96600 5523G 612 
94205 5523G 117 4 96600 5523G 615 
94206 5523G 117 34 96601 5523G 610 
94207 5523G 117 1 9 96605 5523G 610 
94208 5523G 117 3 96606 5522G 611 
94209 5523G 117 22 96606 5523G 610 
94210 5523G 117 27 96606 5523G 612 
951 03001 5523G 621 40 96606 5523G 615 
95111 5522Z 210 83 96606 5523G 690 
95111 5523Z 460 48 96607 5522G 611 
95111 5523Z 650 25 96607 5523G 610 
95115004 5522Z 533 16 96607 5523G 612 
95115004 5523Z 533 1 6 96607 5523G 615 
95115005 5523Z 623 6 96607 5523G 690 
95115006 5523Z 623 5 96613-1 55231 430 
95115007 5523Z 534 23 96614 5523G 610 
95117 5522Z 210 116 96615 5523G 612 
95117 5523Z 355 48 96616 5523G 612 
95117 55231 360 21 97056 55231 420 
95117 5523Z 430 41 97056 55231 650 
95117 55231 460 47 97057 55231 250 
95117 5523Z 650 24 97062 5523Z 380 
95119 5523Z 355 49 97125 5523G 621 
95123002 5523Z 623 7 97159 5523G 621 
95123003 5523Z 623 8 97175 5523G 621 
95184 55231 531 124 97176 5523G 621 
95211 5523Z 310 74 97190 5523G 620 
95331001 5523G 612 23 97192 5523G 620 
95338 5523G 720 44 97198 5523G 621 
95338 5523G 730 9 97204 5523G 621 
95338 5523Z 735 3 97210 5523G 621 
95338 5523Z 740 49 97214 5523G 621 
95513001 5523Z 310 85 97216 5523G 621 
95513002 5523Z 310 85 97253 5523G 621 
96522 5523G 610 24 97270 5523G 621 
96522 5523G 612 26 97318 5523Z 310 
96548 5523G 610 1 8 97321 5523Z 360 
96549 5523G 610 5 97324 55231 430 
96549 5523G 612 1 8 97621 5523Z 320 
96559 5522G 611 8 97622 5523Z 440 
96559 5523G 612 1 7 97623 5523G 520 
96559 _ 5523G 615 1 2 97644 5522G 520 

No. 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. 

PART NUMBER NUMBER SECTION No. 
No. 

97644 5523Z 530 75 99776 5523G 621 41 
97646 5523Z 295 101 99777 5523G 620 17 
977,02 5523G 620 40 99779 5523G 620 34 
97702 5523G 621 50 99785 5523G 621 12 
97708 5523G 620 39 99928 5523G 621 19 
97739 5523G 621 36 99933 5523G 621 23 
97812 5522Z 210 87 99938 5523G 610 19 
97812 5523Z 325 11 99948 54867 830 27 
97823 5523Z 290 28 99959 5523G 110 27 
97828 5523Z 290 8 99960 5523G 110 25 
97835 5523Z 290 33 99962 5523G 621 1 8 
97865 5523G 610 4 99963 5523G 621 1 8 
97980 5523G 620 33 99985 5523Z 310 79 
97981 5523G 621 1 4 99994 5523G 110 114 
98101002 5523G 621 51 99995 5523G 110 114 
98141001 5523G 621 53 99996 5523G 110 115 
98191 5523Z 630 9 99998 5523G 620 22 
98303001 5523G 720 86 
98332007 5522G 611 25 
98332007 5523G 612 37 
98332007 5523G 615 1 8 
98332008 5522G 611 24 
98332008 5523G 612 38 
98332008 5523G 615 17 
98338003 5522G 611 23 
98338003 5523G 610 25 
98338003 5523G 612 31 
98338003 5523G 615 1 6 
98341001 5523Z 310 62 
98705005 5523G 621 1 4 
98911001 5523Z 430 87 
98912001 5523Z 430 86 
98930 5522G 611 21 
98930 5523G 610 1 5 
98930 5523G 612 1 5 
98930 5523G 615 7 
98930 5523G 690 1 4 
98931 5523G 612 27 
98934 5523G 620 32 
98935 5523G 620 10 
98935001 5523G 620 38 
98935007 5523G 621 7 
98935008 5523G 620 4 
98935009 5523G 621 6 
98935010 5523G 621 16 
98935011 5523G 621 21 
98935012 5523G 621 35 
98935013 5523G 620 1 0 
98935014 5523G 621 21 
98935022 5523G 621 16 
98935023 5523G 620 4 
98935024 5523G 621 35 
98949005 5523G 612 32 
98949006 5523G 612 33 
99103001 55237 735 40 
99248 5523G 620 19 
99249 5523G 621 1 3 
99305002 5523G 612 34 
99711003 5523Z 623 28 
99711004 55237 623 28 
99712 5523G 621 31 









.0 s415.r. 

"t• 

RYOBI 

4± 
116161 N6211 

18 56 86  
it OA 1g 

101. 
101 

114 
5:064 

.... ii•em-t.'w:Jax 
11AUtt631x91.44.93 3-15-1 W1(03)3257-12 

*4448 3-14-6 W1(03)3257-12 
**CA. 

*56561561565-2-8 11115 (03)3927-52 
9101M7*12146-A41615 27-12 A18(011)644-2' 

.101 5:983 1111 -61 t865686811111( 3-1-1 *16 (022)288-56 
186* 156 330 )CIr 1111T 3-306-1 11.1;5E1,  It10'(048)651-6E 
Waal 1S 5:101 11256111171t485691-#4.83 3-15-1 V1(03)3257-12 
56 illt a%Ig 7 101 .1160.71t93639140163 3=15-1 X16(03)3257-1: 

1J

5656156 7- 221 
5:464 

11654*i4.311111E1441/11 2-11-20 
tt 1171+It56I561.0 7-49 

Ma (045)451-1 
*16 (052)763-11 

* 15 156 ¶569 AttakiANT 24-12 VW (0726) 85-1' 

it A Ig ¶735 ItAh*121€1EN46*3-7-29 R18(082)823-01 
85  56  5:611-23 56 1481114108 107-1 (092)623-51 

CA 5:038 ilte6Th't7. 08156INE8'56 int col 77)81-61 

tAriPt-EA 5:010-16 tk56 61111ENT 7-32 (0188) 63-41 

Afil*Aa ¶020 A fidalialitil 3-17-10 *16 (0196)51-6 
tda.0t- CA ¶963 18111Thi56lir *Fe 64 . R16(0249)22-6! 

88 XII SUR ¶ 950 8809200611 2-9-4 *16 (025)243-8: 
V111Eilltf* 5:320 *116* *.it 1-7-20 961 114' It16(0286)24-5 
18IP56-1131 -7 327 MiMafAlir 2 Ittg (0283) 22-9 

*F'.)- -EA ¶310 *P.M-WM 2-6-6 V1(0292)51-9 

64 * iltffi ¶370 AllTh'tik*rir 518-3 It16(0273)64-2 
a If It 5:380 affatalk 1053 R16(0262)27-6 
If t * ¶422 *456169615 1-3-7 *16(054)238-0 
* 5: 430 35e114.611TT#E13 808 V1(053)441-6 

15619698 ¶ 920 CR **Oar 5-2 *35 114' MI(0762)67=2 
716 0211N 5: 604 *O16 4,3111C18,1•18.EAtit. (075)111-9 

*41798 
5: 543 *Ka 15645610a80 10-65 Ing (06) 765-1 

44. F96bilt56 7650 #7.ThAqt5696iel8r 2-3-6 Ma (078) 231-I 
alp ," C/I. 

9656969656 702 961.1.1 3581" 12-25-101 *16(0862)63-1 
*4096 *56 5:761 XYLMEettlIT 1095-1 (0878)86- 
18 W ffi• 791 *056 5656966-7-28 (0899)22-' 

Ilk * *1117fi ¶862 56*761*E885 2-12-3 (096)382-' 
- • *611M116 1 en,  

ICEASAffi 5:890 121/EI560656 1-6-11 M11(0992)54- 

11,1 u3-e 
RYOBI 

RYOB1 umrrED 
TOKYO HEAD OFFICE; 
3-15-1 SOTOKANDA, CHIYODA-KU 
TOKYO, 101, JAPAN 
PHONE (03) 3257-1502 
FAX (03) 3257-0223 
TELEX J33672 RYOBI 
CABLE ADDRESS RYOBILTD TOKYO 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322
	Page 323
	Page 324
	Page 325
	Page 326
	Page 327
	Page 328
	Page 329
	Page 330
	Page 331
	Page 332
	Page 333
	Page 334
	Page 335
	Page 336
	Page 337
	Page 338
	Page 339
	Page 340
	Page 341
	Page 342
	Page 343
	Page 344
	Page 345
	Page 346
	Page 347
	Page 348
	Page 349
	Page 350
	Page 351
	Page 352
	Page 353
	Page 354
	Page 355
	Page 356
	Page 357
	Page 358
	Page 359
	Page 360
	Page 361
	Page 362
	Page 363
	Page 364
	Page 365
	Page 366
	Page 367
	Page 368
	Page 369
	Page 370
	Page 371
	Page 372
	Page 373
	Page 374
	Page 375
	Page 376
	Page 377
	Page 378
	Page 379
	Page 380
	Page 381
	Page 382
	Page 383
	Page 384
	Page 385
	Page 386
	Page 387
	Page 388
	Page 389
	Page 390
	Page 391
	Page 392
	Page 393
	Page 394
	Page 395
	Page 396
	Page 397
	Page 398
	Page 399
	Page 400
	Page 401
	Page 402
	Page 403
	Page 404
	Page 405
	Page 406
	Page 407
	Page 408
	Page 409
	Page 410
	Page 411
	Page 412
	Page 413
	Page 414
	Page 415
	Page 416
	Page 417
	Page 418
	Page 419
	Page 420
	Page 421
	Page 422
	Page 423
	Page 424

